®

SweepMax™ Plus System
TennantTrue® Parts
IRIS® a Tennant Technology

|3
Global

[w]t¥[w] For latest parts manual or other

language operator manual, visit:

L
ON www.tennantco.com/manuals

S30

(Gas/LPG)
(SN/ 006501 - )

Sweeper
Parts Manual

9013316
Rev. 00 (7-2014)



Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket Widt, Lpg Mount 1
63810 (000000- Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000 Nut Adjustable, Lpg Tank Mtg 2
49263 (00000p— ) Tie, Cable 3
D 82556 (0000 Bracket, Vaporizer 1
6 54930 (OOOOOW Vaporizer, LPG 1
HOW TO ORDER PARTS - See diagram above
Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.
Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.
2. (B) Identify the machine serial number from the data plate. | Please fill out at time of installation for
) . future reference.
3. (C) Ensure the proper serial number is used from
the parts list. Model No. -
EN| 4. Identify the part number and quantity. Serial No. -
Do not order by page or reference numbers. '
5. Provide your name, company name, customer ID number, | Machine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. -
6. Provide detail shipping instructions. Sales Rep. phone no. -
(D) ¥ - Identifies an assembly Customer ID Number -
A - ldentifies parts included in assembly Installation Date -
Tennant Company Tennant N.V. FH+Y r AV —AEXE
PO Box 1452 Industrielaan 6 5405 AB T210-0016# )18 IS E XA ERT2-94 > 5 EIL5F
Minneapolis, MN 55440 P.O. Box 6 5400 AA Uden - TEL:044-556-1201 FAX:044-556-1202
Phone: (800) 553-8033 or The Netherlands www.tennant.co.jp
(763) 513-2850 europe@tennantco.com
www.tennantco.com www.tennantco.com

Thermo-Sentry, 1-STEP, EasyOpen, MaxPro?, InstantAccess, II-Speed, Perma-Filter, Duramer, Lower Total Cost of Ownership, Touch-N-Go, and Cab
Forward ErgoSpace are US registered and unregistered trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2014 TENNANT Company, Printed in U.S.A.



BG

KAK OA MOPBYBAME YACTU - BuxTe cxemaTta no-rope

WMsnonsBanTte camo yactu, goctaseHn ot TENNANT unm TexHu ekBuBaneHTu. Hactute un JOCTaBKUTE MoraT Aa ce nopbyaT OHNawH,
no TenedoH, hakc unv no nowaTta.

Cnepgavite A0nynoco4eHnTe CTbIMKK, 3a Aa Cu ocurypute 6bp3a 1 TOYHa focTaBKa.

1.

(A) MocoyeTe mogena Ha mawmHaTa.

(B) MocoyeTe cepuitHuA HOMep Ha MalumMHaTa oT TabenkaTa ¢ TEXHUHECKUTE JaHHW.

2
3. (C) YBeperTe ce, Ye CTe U3MNon3Banu TOHHNA CEPUEH HOMEp OT CNMCbKa € 4acTu.
4

Moco4Ba HoMepa Ha YacTTa U KOMYEeCTBOTO. He nopbyBaiTe HacTu
crnopef cTpaHuuaTta unu pedepeHTHUTe Homepa.

5. MocoyeTe CBOETO MME, HAUMEHOBAHWETO Ha cbmpmaTa, KINIMEHTCKUA

HOMeEp, agpeca 3a noflydaBaHe Ha CMeTKaTa U foCTaBkKaTa, Tefl.HOMep U HoOMepa Ha nopbyKaTa.

6. Moco4eTe NogpobHU MHCTPYKLUMK 3a AocTaBKaTa.

(D) V - nocoyBa HauYvH Ha MOHTaX
A - nocousa YacTuTe, BKIIIOYEHN B MOHTaXa

Mona, nonbnHeTe No Bpeme Ha MOHTaXa 3a 6baella cnpaska.

Mogen O -

CepueH 3 -

Onuuun Ha mawmHara -

Tbproscku NpeacTaBuTen -

Ten. 3 Ha Tbpr. NpeacTaBsuTen -

KnneHtckn 3 -

[laTta Ha MOHTax -

CN

WRTERAg - 2RTR

AEA TENNANT A FIRENE RS, SO a IR irm, i id., FEEEIm.

VEMAE T TS B R A AT

L (W) HiEMasms.,

B) AHIBFEHENBIFHE.

©) wIREHMEFIRTEIERFTS .

MEB S MEE,

AR MEZ 5 5T,

5. WM A, AFER, B ID 5. fIRAEESIN,
R SR E S,

6. RMTEMAET HE.

o V- BEAs
A - srEAthaaNaY

N

WERENES RS E.

Bg -

F71S -

WLEETR -

HERE-

HERERIESHT -

EPOID WS -

TROH -

cz

OBJEDNAVANI DIiLU - Viz schéma vyse.

Pou ivejte pouze dily dodgné spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych ni e.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho Stitku.
3.  (C) Pou ijte spravné sériové ¢islo ze seznamu dild.
4

Urcete Cislo amno stvi dilG.
Neobjednavejte podle stran nebo referenénich &isel.

5. Uvedte jméno, nézev spolecnosti, €islo ID zakaznika, fakturacni a
dodaci adresu, telefonni &islo a ¢islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

(D) V - oznacuje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové &islo -

Doplnky zafizeni -

Obchodni zastupce -

Tel. &. obchodniho zastupce -

Cislo ID zakaznika -

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kénnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Be

1.

2
3.
4

folgen Sie fiir eine umgehende Lieferung die folgenden Schritte.

(A) Geben Sie das Modell der Maschine an.

(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).

(C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

Erteilen Sie genaue Versandanweisungen.

(D) V - steht flr eine Einheit
A - steht flr Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellinr. -

Seriennr. -

Maschinenoptionen -

Verkéufer -

Telefonnummer des Verkaufers -

Kundennummer -

Installationsdatum -




DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbeher kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstéende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer pa datamaerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o H> DN

Angiv dit navn, firmanavn, kunde-id-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr -

Salgskonsulent. -

Salgskonsulentens tif. -

Kunde-id-nr. -

Installationsdato -

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud voi samavaérseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jérgige alltoodud juhiseid.

1. (A) Méarkige masina mudel.
(B) Mérkige andmesildil olev masina seerianumber.

(C) Veenduge, et olete valinud varuosade loendist dige seerianumbri.

> 0n

Mérkige varuosa number ja kogus.
Arge tellige lehekiilje— voi viitenumbri alusel.

5.  Mérkige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tdpsed saatmisjuhised.

(D) V - tahistab komplekti
A - tahistab komplektis olevaid osii

Palun taitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus -

Muugiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el niumero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

6. Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie -

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor -

Ne¢ cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,

puhelimitse, faksilla tai sdhkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1. (A) Katso koneen malli.

2. (B) IKatso koneen sarjanumero sen tunnustarrasta.
3. (C) Varmista, etté osaluettelosta, ettd kaytat oikeaa sarjanumeroa.
4. Katso osanumero ja kappalemaara. Al tilaa ilmoittamalla sivu- tai viitenumeroita.
5.  limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.
6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayté ottaessasi koneen kayttoon

myo6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisévarusteet -

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero -

Asennuspaiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o H> DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé & partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -

GR

TPOMOZX MAPAITEAIAZ ANTAAAAKTIKQN - BA. mapanavw diaypappa.

Xpnotporotote pOvo avTarAakTika riapexopeva ard tnv TENNANT Company 1) 10odUvapa. Ta avTaAAaKTIKA KAl avaA@oLua propoUv va apayyeA8ouUv online,
TNAEGWVIKA, pE GaE 1) TaXUSPOULKA.

AKOAOUBNOTE TA TIAPAKATW BripaTa yia va eEacdaAioeTe TNV £YKALPN AMOCTOAN TOUG.

1.
2.
3.

(A) Bpeite TO HOVTEAO PNXAVAHATOG.
(B) Bpeite Tov aplBUO OEIPAG TOU UNXAVIHATOG ard TNV £TIKETA OTOLXEIWV.

(C) BeBawwBeite 0TI Xpnolporoteital 0 owoTog aplBpog oelpdag ano
TOV KATAAOYO QVTAAAGKTIK®V.

Bpeite KwdIKO AVTAAAOKTIKOU Kal ToooTnTa.
Mnv rapayyéAvete Baoet oeAidag 1 apBumv avadopdg.

Awote 10 dvopa oag, ovopa etalpeiag, ID (kwdikd) meAatn, dieUBuvon TIHOAOYNOoNG
KOl QrOOTOANG, aptBpd TNAEG®OVOU Kal aplBud EVTOANG TIPOMBeLag.

A®OTE AETITOEPEIG TIANPOPOPIEG ATIOOTOANG.

(D) V - unodnAovel unooloTnua
A - uTodNAGVEL TA PEPN TOU MEpIAapBAvovTal 0To
unooloTnua

MapakaloUpe CUNTTANPWOTE KATA THV OPA TNG EYKATACTAONG Yia

HeAAOVTIKR avagopa.

Ap. MovTgAou -

Ap. oelpag -

Eruhoyég Mnxavnpuartog -

EKTT. IWANCEWY -

TnA. EKMPOOMTTIOU TIWANCEWV -

AptBpog meAaTn -

Hpepounvia eykardaotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenérték( cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten kereszttil, vagy telefonon, faxon és
e-mailben.

A pontos szdllitds érdekében kovesse az alabbi Iépéseket.

> 0 np =

(A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.
(C) Ugyeljen arra, hogy a megfeleld gyartasi szamot vélassza ki az alkatrészlistardl.

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

Adja meg a nevét, a cége nevét, az tigyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

Adjon részletes szdllitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhaté alkatrészekre utal

A késdbbi vi k ések érdekében kérijiik,

hogy a rovatokat az els6 lizembehelyezéskor téltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képviseld telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma -

HR

NARUIVANJE DIJELOVA - Pogledajte dijagram iznad

Koristite iskljucivo dijelove tvrtke TENNANT ili jednakovrijedne dijelova. Dijelove i potro$ni materijal mozete naruditi preko interneta,

telefonom, faksom ili postom.

Slijedite sljedece korake kako biste osigurali brzu isporuku.

1.

2.

(A) Ustanovite model stroja.
(B) Ustanovite serijski broj stroja s plocice s podacima.
(C) Provjerite da koristite odgovarajuci serijski broj sa spiska dijelova.

Odredite broj dijela i koli¢inu.
Ne narucujte na osnovu brojeva stranice ili referentnih brojeva.

Navedite vase ime, ime tvrtke, korisnicki identifikacijski broj,
adresu za naplatu i dostavu, broj telefona i broj kupovine.

Navedite detaljne upute za dostavu.

(D) V - Odredite sklop

A - Odredite dijelove ukljuene u sklop

Molimo ispunite prilikom montaze za
buduce potrebe.

Broj modela -

Serijski broj -

Moguénosti stroja -

Prodajni predstavnik -

Br. telefona prod. predst. -

Korisnéiki identifikacijski broj -

Datum montaze -




COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.
1. (A) Identificare il modello della macchina.
(B) Identificare il numero di serie della macchina dall’etichetta dei dati.
(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.

Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

o H DN

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

6.  Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore -

Tel. venditore -

Numero ID cliente -

Data di installazione -

JP

R=YOExHk 1 EROEESRL TSN
TENNANTH ELD/A—VEIXRERDHEBMUCTEELY,

N=UROBTSALROTERIE. A5 BEf. FAX. FEFHRTERELLMVLET,

HERIZBBEHTESESZ. BT OFERBALE IS,

1. (A HIOETILRESHMS LB,

2. B) RO T—ASANICERIZh TSP YT LES
EBHMSELSEE,

3. Q) N—=UNAPESRLT, VU7 LBESAELLNTHEER
&L,

4 R—VYEBBLHEESHSBIEEN, XZaTA/H50T D
R—UBSPHEEES TOITEXIFITERLIZEL,

5 BEHROBAH. RHE. BEDES, AR/ FELLER.
BiEs. ANEBBEBALSEIEN,

6. FRAICBATHIHEAHNIL, BRLTIEEL,

D V -FELIVERLET
A - FEDIZEFNDA—VERLET

SEERTELLIIC, BERICIEALTEEN,
EF/No. ~

)T JLNo. -

HROF T

MR IR -

RS RIEEDEERES -

AEDHES -

=
=R

s

LT

KAIP UZSISAKYTI DALIS — 2r. diagrama vir$uje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas bty greitai jvykdytas, laikykités iSvardyty taisykliy.

1. (A) Nurodykite masinos modelj.

2 (B) Norodykite masinos serijos numerj, kurj rasite ant duomeny zymeés.
3.  (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso.
4

Nurodykite dalies numerj ir reikiama kiekj.
Neuzsakinékite pagal puslapius ar nuorodos numerius.

5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numer;,
saskaitos iSraSymo ir vezimo adresa, telefono numer; ir
pirkimo uzsakymo numer;.

6.  Nurodykite iSsamias gabenimo instrukcijas.

(D) V - zymisistema
A - nurodo sistemos dalis

Prasome uzpildyti montavimo metu,
siekiant gauti informacija ateityje.

Modelio nr. —

Serijos nr. -

Masinos parinktys —

Prekybos atstovas —

Komivojazieriaus tel. nr. —

Pirkéjo ID numeris —

Sumontavimo data —

Lv

KA PASUTIT REZERVES DETALAS - Skat. diagrammu iepriek$

izmantojiet tikai TENNANT Company piegadatas vai tam lidzvertigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.

Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2 (B) Nosakiet masinas sérijas numuru uz tehnisko datu uzlimes.
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta.
4

Nosakiet detalas numuru un skaitu.
Veicot pasutijumus neatsaucieties uz lappusu vai norades numuriem.

5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitadtes numuru, adresi rékina
piestti$anai un piegadei un pirkuma pasatijuma numuru.

6.  Sniedziet detalizétu informaciju par piegadi.

(D) V - nosaka ierici i
A — nosaka detalas, kas ir komplekta ar ierici

Veicot uzstadi$anu, ladzam pierakstist attiecigo informaciju
izmanto$anai turpmak.

Modela Nr. —

Sérijas Nr. -

lekartas papildaprikojums—

Pardosanas parst. —

Pardosanas parst. talr. Nr. —

Klienta identitates numuru—

Uzstadisanas datums—




NL

HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.

Volg de stappen hieronder om een juiste levering te garanderen. Vul tijdens installatie de onderstaande gegevens in voor eventueel
1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.

3. (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr
4. Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers Seri
erienr. -
5.  Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op. Machine-opties -
6.  Geef gedetailleerde leveringsinstructies op. Verkoopvert. -
Telnr. verkoopvert. -
(D) V - geeft een eenheid aan Klantnummer -
A - geeft de onderdelen van de eenheid aan
Installatiedatum -

NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1. (A) Angi maskinmodellen.

Fyll ut ved installasjonstidspunkt for fremtidig bruk.
2. (B) Angi maskinens serienummer fra typeskiltet.
3.  (C) Forsikre deg om at korrekt serienummer brukes fra delelisten.
Modellnr. -
4. Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre. odetinr
5.  Angi ditt navn, firmanavn, kunde-1D-nummer, fakturerings- og Serienr... -
forsendelsesadresse, telefonnummer og innkjepsordrenummer. Maskinens tillegg -
6.  Angi detaljerte forsendelsesinstruksjoner. Salgsrep. -
Salgsrep. telefonnr. -
(D) V - angir en delegruppe Kunde-ID
A - angir deler inkludert i en delegruppe unde-D-nummer -
Installasjonsdato -

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywaé wytacznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czeséci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1. (A) Okresli¢ model maszyny.

2. (B) Okresli¢ numer seryjny maszyny znajdujacy si¢ na tabliczce znamionowej. Prosimy wpisaé date instalacji do p6zniejszego wykorzystania.
3.  (C) Odszukac ten numer seryjny w wykazie czesci.
4

Okresli¢ numer czesci i ilos¢. Nie zamawia¢ na podstawie numeru strony lub liczby porzadkowej Nr modelu-

wykazu.
Nr seryjny -

5. Poda¢ swoje nazwisko, nazwe firmy, numer identyfilfac.yqu klienta, adres dostawy i

dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu. Opcje maszyny -

6. Podac¢ doktadne instrukcje dotyczace dostawy. Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

(D) V - oznacza zespét

A - oznacza czes¢ w zespole Nr ident. klienta -

Data instalacji -

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.

1. (A) Identifique o modelo da maquina.

2 (B) Identifique o niumero de série da maquina que se encontra na etiqueta de dados. ~ -
" ; L. i Preencha na altura da instalagéo para futura referéncia.
3. (C) Certifique-se de que usa o numero de série correcto da lista de pecas.
4

Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de

pagina ou de referéncia. Modelo n® -
5. Fornega o seu nome, o nome da empresa, o nimero de ID do cliente, Ne de série -

os enderecos de facturagéo e entrega, o nimero de telefone e

o nimero da nota de encomenda. Opgdes da maquina -
6. Forneca instrugbes de entrega detalhadas. Vendedor -

Telefone do vendedor -

(D) V - identifica uma unidade Namero de ID do cliente -

A - identifica pecas incluidas numa unidade

Data de instalacao -




RU

KAK 3AKA3ATb 3AMYACTHU - Cm. cxemy Huxe.

Wcnonb3yinTe Tonbko 3anyacTu, noctaenAemble komnanvern TENNANT vnm ux aHanorn. 3anacHble 4acTu U pacxogHble MaTepuasbl MOXHO 3aKka3aTb B PEXUME OHNaliH,
TeneoHoMm, (hakCoM Unn ANEKTPOHHON NOHTOMN.

[inA cBOEBPEMEHHOW [OCTaBKW CNefynTe ONMCaHHbLIM HUXE UHCTPYKLMAM.

ol S

(A) Ykaxxute mofenb MalunHblI.

(B) Ykaxkute cepuitHbIi HOMep MalunHbl, 0603HAYEHHbIN Ha TabnnyKe TEXHUHECKUX AaHHbIX.
(C) YnocToBepbTech, HTO HaaneXaluuin CepUNHbLIA HOMEp NepeYnCcieH B CIIUCKE 3anyacTen.
YKaxxute HoMep AeTan 1 Hy>KHOe KONM4ecTBO. He ncnonb3yinTe Homepa CTPaHWL, UK CCbIOK.

YKaxuTe CBOe UMA, Ha3BaHue KOMNaHuu, MAEHTU(UKALMOHHBIA HOMEP
NoKynaTens, pacyeTHbIN aapec U afpec AOCTaBKU, TenedoHHbIA HOMEp
1 HOMep 3aKasa Ha MOKYMKy.

YKaxuTe noapotHble CBEAEHUA O AOCTaBKe.

(D) V - o3Hayaert ysen
A - obo3HavaeT getanb y3na

Bo BpemA yCTaHOBKM 3anonHuTe, NoXanymncra, aTu cBeAeHuA AnAa

TOro, 4TO6bI CCbINATbLCA B Aanbﬂeﬁmem.

Mopgenb 3 -

CepuiiHbii O -

Onumu mMalwmnHbl -

ToproBbiii NpeacTaBuTENb -

TenedpoH TOproBoro nNpeacTaBUTENA -

MaeHT. Homep nokynarensa -

[aTa ycTaHOBKM -

SE

BESTALLNING AV RESERVDELAR - Se ovanstiende schema.

Anvand endast delar frn Tennant Company eller likvérdiga. Delar och material kan bestallas online, telefoniskt, per fax eller post.

Folj nedanstéende steg for en snabb leverans.

1.

ol S

(A) Identifiera maskinens modell.

(B) Identifiera maskinens serienummer pé typskylten.

(C) Kontrollera att ratt serienummer anvands fran dellistan.

Identifiera artikelnumret och méngden. Bestall inte med hjalp av sido- eller referensnummer.

Uppge ditt namn, féretagets namn, kundens ID-nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkop.

Ge detaljerade transportanvisningar.

(D) V - identifierar en modul
A - identifierar delar som ingér i en modul

Fyll i vid installation och spar for framtida bruk.

Modellinr. -

Serienr. -

Tilvalsutrustning -

Forséljare -

Foérséljarens tel.nr. -

Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI CASTIi - Pozri vy$sie uvedeny diagram.

Vyu ivajte vyhradne dielce dodané spolo¢nos ou TENNANT, alebo ich ekvivalenty. Dielce a polo ky je mo né objedna online,
telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruéenia sa riad'te nasledovnymi krokmi.

1.

o H> DN

(A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové ¢islo stroja.

(C) Ubezpecte sa, e ste zadali spravne sériové &islo zo zoznamu dielcov.

Identifikujte Cislo dielu a mno stvo. Neobjednavajte pomocou &isel stran, alebo referenénych cisel.

Zadajte Vase meno, meno spolo¢nosti, ID &islo zakaznika, fakturacnu a
prepravnu adresu, telefénne ¢islo a objednavacie &islo dielu.

Uvedte podrobné prepravné pokyny.

(D) V - identifikuje sadu
A - identifikuje Casti sady

Vypliite prosim pri in$talacii pre pripad potreby v budtcnosti.

€. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. . -

ID ¢. zakaznika -

Datum inStalécie -

SL

NAROGANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narodite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.

1.

o H> DN

(A) Ugotovite model stroja.

(B) Na plos¢ici s podatki pois¢ite serijsko $tevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiScete pravilno serijsko Stevilko.

Poiscite Stevilko dela in potrebno koli¢ino. Pri naro€ilih ne navajajte strani ali referenéne Stevilke.

Navedite svoje ime, ime podijetja, ID Stevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin Stevilko naroéila.

Navedite podrobna navodila za dostavo.

(D) V - oznacuje sklop
A - oznacuje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja -

Prodajni predstavnik -

Telefonska $t. prodajnega predstavnika -

Stevilka stranke -

Datum vgradnje -




TR

PARCALARINS PAR ED LMES - Yukar daki emayabak n.

Yaln zca TENNANT Company’den sa lanan veyae de erde parcalar kullan n. Parca veya sarf malzemeleri cevrimigi olarak,
telefonla, faksla veya postayla sipari edilebilir.

Zaman nda teslimat sa lamakigina a
1.

nok LN

dakiad mlar izleyin.
(A) Makine modelini belirtin.

(B) Veri etiketinden makine seri numaras n belirtin.

(C) Parga listesinden uygun seri numaras n n kullan 1d ndan emin olun.

Parga numaras n ve miktar n belirtin. Sayfa veya referans numaralar n kullanarak sipari vermeyin.

Ad n z , irketinizinad n ,mi teri kimlik numaran z , faturalama ve sevk yat adreslerini,
telefon numaras n vesat nalma sipari inumaras n belirtin.

Ayr nt 1 sevk yattalimatlar n belirtin.

(D) V - birtertibat belirtir
A - tertibattaki pargalar belirtir

leri tarihlerde ba vurmak icin liitfen kurulum s ras nda doldurun.

Model No. -

Seri No. -

Makine Secenekleri -

Sat  Temsilcisi -

Sat  Temsilcisi telefon no. -

Mii teri Kimlik Numaras -

Kurulum Tarihi -







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items (1 of 2)

Ref. Part No. Serial Number Description Qty.
v 9004543 (006501~ ) Maint Kit, 800hr, Gas [S30] 1
A 31613 (006501- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
A 25122 (006501~ ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (006501~ )  Filter Assy, Hyd, 10mic 1
A 372440 (006501~ ) Filter, Fuel [Gm 1.61/3.0I] 1
A 398279 (006501~ ) Element, Fltr, Air, Safety 1
A 369746 (006501~ ) Element, Fltr, Air [Dn] 1
v 9007385 (006501~ ) Maint Kit, 800hr [S30 Lpg 2010] 1
A 31613 (006501- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
A 25122 (006501~ ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (006501~ )  Filter Assy, Hyd, 10mic 1
A 9007380 (006501~ ) Filter Kit, Fuelock,Lpg[Gm1.6l 2010] 1
A 398279 (006501~ ) Element, Fltr, Air, Safety 1
A 369746 (006501~ ) Element, Fltr, Air [Dn] 1
9010627 (006501~ ) Filter, QIl 1
1042101 (006501- ) Filter, Cyl, 11.09d, 13.311, 6.6 Id 1
9004545 (006501~ ) Key, Ignition 1
372571 (006501~ ) Belt, Ribbed, 39.0I 1
1042954 (006501~ ) Belt, Ribbed, 55.11 1
1045366 (006501~ ) Skirt, Door, Brush 1
1045354 (006501~ ) Skirt, Door, Brush 1
54190 (006501~ ) Skirt, Neo, .37, 06.00w 44.65I, 04/ S| Recirculation 1
1045348 (006501~ ) Skirt, Neo, .18, 06.74w 50.00I, 04/ SI 1
1032012 (006501~ ) Skirt, Deflector Wheel Pocket Skirt 2
1061961 (006501~ ) Tire Assy, Solid, 20.8 X 5.0, W/ Brg 2
53817 (006501~ ) Tire Assy, Solid, 18.0x4.3 4.5bc/5bolt Solid Rear Tire 1
1032515 (006501- ) Tire Assy, Pneu, 600x9 4.5bc/5bolt, Ce Pneumatic Front 1
1005229 (006501~ ) Tire Assy, Pneu, 5.00 4.5bc/5blt[R8ic70] Pneumatic Rear 1
9010622 (006501~ ) Plug, Spark 4

S30 Gas/LPG 9013316 (7-2014) 1-1



GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance ltems (2 of 2)

Ref. Part No. Serial Number Description Qty.
v 9013115 (006501- ) Skirt Kit, Hppr, Maint [S30] 1
A 1035684 (006501- ) Bolt, Carriage, M8 X 1.25 X 30 10
A 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
A 1212460 (006501- ) Bracket, Sppt, Hppr Seal 1
A 1212516  (006501- ) Skirt, Lip 1
A 1212509 (006501- ) Skirt, Lip, Hppr 1
A 1026798 (006501- ) Strap, Main, Lip 1
A 32491 (006501~ ) Washer, Flat, 0.31, Std 10
A 1038037 (006501- ) Skirt, Hppr 1
A 41178 (006501- ) Washer, Flat, 0.25, Fendr 6
A 11635 (006501- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 6
A 1212510 (006501- ) Skirt, Neo, .12, 15.9w, 20.8I, 03/SI 1
v 9013116 (006501- ) Skirt Kit, Door, Hppr, Maint [S30] 1
A 1212570 (006501- ) Seal, Wiper, Door 1
A 1212756 (006501- ) Retainer, Seal 2
A 1037345 (006501- ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 16
A 32490 (006501- ) Washer, Flat, 0.25, Std 34
A 08712 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 28
A 1044950 (006501- ) Strap, Door, Dump, Side
A 1030218 (006501- ) Cord, Sponge 1
A 1212440 (006501- ) Seal, Door, Dump 1
A 1044419 (006501- ) Plate, Retainer, Door, Dump 1
A 06946 (006501 - ) Screw, Hex, M6 X 1.00 X 35, 8.8 12
16411 (006501- ) Paint, Airdry, Off-White, 120z (NOT EUROPE) 1
16412 (006501- ) Paint, Airdry, Teal, 120z, Solid (NOT EUROPE) 1
377540 (006501- ) Paint, Airdry, Blk, 120z (NOT EUROPE) 1
377538 (006501- ) Paint, Airdry, Gray, 120z (NOT EUROPE) 1
377537 (006501- ) Paint, Airdry, Iron Gray, 120z (NOT EUROPE) 1
1057710 (006501- ) Oil, Hyd [El, Iso 100, 01gal] 1
1057711 (006501- ) Oil, Hyd [El, Iso 100, 05gal] 1
1069019 (006501- ) Oil, Hyd [El, Iso 68, 01gal] 1
1069020 (006501- ) Oil, Hyd [El, Iso 68, 05gal] 1
1057707 (006501- ) Oil, Hyd [El, Iso 32, 01gal] 1
1057708 (006501- ) Oil, Hyd [El, Iso 32, 05gal] 1
99321 (006501- ) Oil, Hydraulic 68 [20I] (CE ONLY) 1

1-2 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement ........... 2-2 Fig. 44 - Side Brush Motor and Pivot
Fig. 2 - Main Frame Group .............. 2-4 Group,S30 ...l 2-88
Fig. 3 - Brush Door Group, Right ......... 2-6 Fig. 45 - Side Brush Motor Group, S30 XP 2-90
Fig. 4 - Brush Door Group, Left........... 2-8 Fig. 46 - Side Brush Lift and Pivot Group,
Fig. 5 - Operator Station Group ......... 2-10 S3OXP ... 2-92
Fig. 6 - Seat and Shroud Group ......... 2-12 Fig. 47 - Main Brush Lift Group, S30......... 2-94
Fig. 7 - Engine Cover Group, Rear ....... 2-14 Fig. 48 - Main Brush Lift Group, S30 XP .. 2-96
Fig. 8 - Engine Cover Group, Top ........ 2-16 Fig. 49 - Main Brush Drive Group ........ 2-98
Fig. 9 - Engine Cover Group, Side ....... 2-18 Fig. 50 - Hydraulic Schematic ........... 2-100
Fig. 10 - Instrument Panel Group, S30 .... 2-20 Fig. 51 - Hydraulic Hose Group, S30 ....2-102
Fig. 11 - Instrument Panel Group, S30 XP . 2-22 Fig. 52 - Hydraulic Hose Group, S30 XP . 2-104
Fig. 12 - Steering Group ................ 2-24 Fig. 53 - Hydraulic Reservoir Group ... .. 2-106
Fig. 13 - Engine and Mount Group, Gas ... 2-26 Fig. 54 - Hydraulic Cooler and Tubes
Fig. 14 - Engine and Mount Group, Lpg ... 2-28 Group ... 2-108
Fig. 15 - Engine EFI Group, Gas ......... 2-30 Fig. 55 - Hydraulic Pumps Group,
Fig. 16 - Engine EFI Group, LPG ......... 2-32 S30andXP ................. 2-110
Fig. 17 - Engine Air Cleaner Group, Gas .. 2-34 Fig. 56 - Hydraulic Valve Group, S30 .... 2-112
Fig. 18 - Engine Air Cleaner Group, LPG .. 2-36 Fig. 57 - Hydraulic Valve Group, S30 XP . 2-114
Fig. 19 - Engine Alternator Group ........ 2-38 Fig. 58 - Electrical Schematic,
Fig. 20 - Engine Battery Group .. ......... 2-40 S30(10of6) ...ttt 2-116
Fig. 21 - Engine Muffler Group ........... 2-42 Fig. 59 - Electrical Schematic,
Fig. 22 - Engine Fuel Tank Group, Gas ... 2-44 S30XP (10f6) .............. 2-122
Fig. 23 - Engine Fuel Tank Group, LPG ... 2-46 Fig. 60 - Electrical Schematic, Gas Engine
Fig. 24 - Engine Radiator Mount and Fan Harness (10f2) ............. 2-128
Group ... 2-48 Fig. 61 - Electrical Schematic, LPG Engine
Fig. 25 - Engine Radiator Hoses Group, Harness (10f2) ............. 2-130
Gas/LPG ........... ... 2-50 Fig. 62 - Electrical Wire Harnesses Group 2-132
Fig. 26 - Wheel Group, Rear Drive Fig. 63 - Label Group .................. 2-138
S30and XP ........... ... 2-52
Fig. 27 - Wheel Assembly, Rear .......... 2-54
Fig. 28 - Wheel and Brakes Group, Front
Solid (Standard) .............. 2-56
Fig. 29 - Wheel and Brakes Group, Front
Pneumatic (Option) ........... 2-58
Fig. 30 - Brake Pedal and Parking
Brake Group ................. 2-60
Fig. 31 - Directional Pedal Group .......... 2-62
Fig. 32 - Hydraulic Pump Linkage Group,
S30andXP .................. 2-64
Fig. 33 - Hopper Group, Plastic .......... 2-66
Fig. 34 - Hopper Group, Steel ........... 2-68
Fig. 35 - Hopper Cylinder and Dump
Door Group, Plastic ........... 2-70
Fig. 36 - Hopper Cylinder and Dump
Door Group, Steel ............ 2-72
Fig. 37 - Hopper Cover Group ........... 2-74
Fig. 38 - Hopper Lift Arms and Bumper
Group . ... 2-76
Fig. 39 - Hopper Counter Weight Group,
Steel ... 2-78
Fig. 40 - Hopper Pre-Filter Group . ....... 2-80
Fig. 41 - Hopper Vacuum Fan Group ..... 2-82
Fig. 42 - Hopper Filter Shaker Group ..... 2-84
Fig. 43 - Side Brush Lift Group, S30 ...... 2-86

S30 Gas/LPG 9013316 (7-2014) 2-1



STANDARD PARTS

Fig. 1 - Brushes, Replacement

2-2 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354763
Fig. 1 - Brushes, Replacement

Ref. Part No. Serial Number Description Qty.
1 54927 (006501- ) Brush, Swp, 45L, 24 Single Row, Natural Fiber & Wire 1
1 54922 (006501- ) Brush, Swp, 45L, 24 Single Row, Nylon 1
1 54923 (006501- ) Brush, Swp, 45L, 8 Double Row, Nylon 1
1 54925 (006501- ) Brush, Swp, 45L, 8 Double Row, Polypropylene & Wire 1
1 59440 (006501- ) Brush, Swp, 45L, 8 Double Row, Wire 1
1 66019 (006501- ) Brush, Swp, 45L, 8 Double Row, Polypropylene 1
1 66018 (006501- ) Brush, Swp, 45L, 5 Double Row Patrol, Nylon 1
2 370008 (006501- ) Brush, Swp, 45L, Sand Wedge, Polypropylene 1
3 370009 (006501- ) Brush, Swp, 45L, Window , Polypropylene 1
4 1027380 (006501- ) Brush, Disk, Swp, 26.0 D, Polypropylene 1
4 1041102  (006501- ) Brush, Disk, Swp, 26.0 D, Nylon 1
4 1042097 (006501~ ) Brush, Disk, Swp, 25.4 D, Flat Wire 1

S30 Gas/LPG 9013316 (7-2014) 2-3



STANDARD PARTS

Fig. 2 - Main Frame Group

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354675
Fig. 2 - Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 1028252 (006501~ ) Frame WIdt, Main [S30] 1
2 69904 (006501~ ) Spring Assy Kit 3
3 54182 (006501- ) Bracket, Flap, Recirculation 1
4 1212137 (006501- ) Skirt, Neo, .37, 06.00w 44.65I, 04/SI 1
5 1212908 (006501- ) Retainer, Blade, Deflector 1
6 41342 (006501~ ) Screw, Hex, M8 X 1.25 X 40, 8.8 4
7 1045348 (001313- ) Skirt, Neo, .18, 06.74w 50.00l, 04/ Sl 1
8 383161 (006501~ ) Channel, .12, 1.5w 0.5 44.61, 3/0.4h 1
9 69915 (006501~ ) Bolt, Carriage, M8 X 1.25 X 40 4

10 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 8
11 41142 (006501- )  Washer, Lock, Int-Ext, 0.38 1
12 71579 (006501- ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
13 32491 (006501~ ) Washer, Flat, 0.31, Std 8
14 1036913 (006501~ ) Skirt, Rbr, .12, 10.66w 43.00I, 10/ Sl 1
15 1040146 (006501 - ) Strip, Backing, Hppr 1
16 21246 (006501- ) Rivet, Plstc, .325d X 0.79 5
17 369704 (006501~ ) Horn, 12vdc, Dba [Wolo] 1
18 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
19 07791 (006501~ ) Nut, Hex, Fing, M8 X 1.25 2
20 1036819 (006501~ ) Weight, Counter, Casting, 79.9 Lb 2
21 16930 (006501~ ) Screw, Hex, M10 X 1.50 X 50, 8.8 5
22 32493 (006501~ ) Washer, Flat, 0.50, Std 10
23 41430 (006501~ ) Nut, Hex, Lock, M10 X 1.5, NI 5
v 24 1033578 (006501~ ) Taillight, 12vdc, 6.3 X 2.5 2
A 45780 (006501~ ) Lamp, 12vdc, 0.5a, 04cp [#1157] 1
25 377165 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 60, 4.8 4
26 19065 (006501~ ) Washer, Flat, 08 4
27 02850 (006501~ ) Nut, Hex, Lock, M4 X 0.70, NI 4
28 1031503 (006501- ) Weight, Counter, Casting, 72.8Ib (S30 and S30XP Only) 1
29 1045224 (006501~ ) Skirt, Rbr 1
30 72968 (006501~ ) Rivet, Plstc, .250d X 0.90 12
31 26395-2 (006501~ ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
32 1212912 (006501- ) Skirt, Neo, .18, 6.42w X 48.73l, 04/SI 1
33 1212959 (006501~ ) Retainer, Blade, Deflector 1

S30 Gas/LPG 9013316 (7-2014) 2-5



STANDARD PARTS

Fig. 3 - Brush Door Group, Right

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 3 - Brush Door Group, Right

354677

Ref. Part No. Serial Number Description Qty.
1 1029580 (006501 - ) Door Widt, Brush, Rh 1
2 1046428 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 2
3 1042812 (006501 - ) Seal, Rbr, Clsd, 2.00w 09.8| Rh 1
4 370181 (006501 - ) Screw, Hex, M10 X 1.50 X 25, 10.9 2
5 32492 (006501 - ) Washer, Flat, 0.38, Std 2
6 59195 (006501 - ) Latch, Hook 1
7 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
8 59192 (006501 - ) Latch, Bolt 1
9 41619 (006501 - ) Washer, Flat, 0.56b 1.38d .11, Ss 1

10 07788 (006501 - ) Nut, Hex, Std, M12 X 1.75, Ss 1
11 1045352 (006501 - ) Bracket, Skirt 1
12 1039320 (006501 - ) Retainer, Skirt, .12, 1.5w X 14.4l, Blk 1
13 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
14 32491 (006501 - ) Washer, Flat, 0.31, Std 4
15 1212451 (006501 - ) Seal, Rbr, Clsd, 1.50, Door, Brush, Rh 1
16 1214146 (006501- ) Skirt, Deflector 1
17 1033343 (006501 - ) Bracket, Retainer, Seal 2
18 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 8
19 41187 (006501- ) Washer, Flat, Belleville, .38 4
20 1042791 (006501- ) Insulation, Acstc, 2.0, 02.0 X 12.0 2
21 1212911 (006501- ) Skirt Assy, Door, Brush, Rh 1
22 1212134 (006501- ) Skirt, Door, Brush 1
23 1213336 (006501 - ) Skirt, Brush Arm 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 4 - Brush Door Group, Left

2-8 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 4 - Brush Door Group, Left

354678

Ref. Part No. Serial Number Description Qty.
1 1029801 (006501 - ) Door Widt, Brush, Lh 1
2 1046428 (006501 - ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 2
3 1042829 (006501 - ) Seal, Rbr, Clsd, 2.00w 09.8! Lh 1
4 370181 (006501 - ) Screw, Hex, M10 X 1.50 X 25, 10.9 2
5 32492 (006501 - ) Washer, Flat, 0.38, Std 2
6 59194 (006501 - ) Latch, Hook 1
7 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
8 59192 (006501 - ) Latch, Bolt 1
9 41619 (006501 - ) Washer, Flat, 0.56b 1.38d .11, Ss 1

10 07788 (006501 - ) Nut, Hex, Std, M12 X 1.75, Ss 1
11 1045352 (006501 - ) Bracket, Skirt 1
12 1039320 (006501 - ) Retainer, Skirt, .12, 1.5w X 14.4l, Blk 1
13 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 4
14 32491 (006501 - ) Washer, Flat, 0.31, Std 4
15 1212452 (006501 - ) Seal, Rbr, Clsd, 1.00, Door, Brush, Lh 1
16 1214146 (006501- ) Skirt, Deflector 1
17 1033343 (006501 - ) Bracket, Retainer, Seal 2
18 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 8
19 41187 (006501- ) Washer, Flat, Belleville, .38 4
20 1042791 (006501- ) Insulation, Acstc, 2.0, 02.0 X 12.0 2
21 1212190 (006501- ) Skirt, Door, Brush 1
22 1212134 (006501- ) Skirt, Door, Brush 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 5 - Operator Station Group

S30 Gas/LPG 9013316 (7-2014)

2-10



STANDARD PARTS

Fig. 5 - Operator Station Group

354679

Ref. Part No. Serial Number Description Qty.
1 1058273 (006501~ ) Shroud WIdt, Station, Oprtr 1
2 1032315 (006501~ ) Channel 1
3 1037358 (006501~ ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 9
4 07792 (006501 - ) Nut, Hex, Fing, M10 X 1.50 5
5 1064528 (006501 - ) Panel, Shrd, Seat 1
6 21168 (006501~ ) Clip, .250h, Plstc [Pine-Tree] 12
7 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 14
8 1028201 (006501- ) Panel, Side, Access 2
9 1038806 (006501- ) Insulation, Flame-Retardant, 0.75-0.88 2

10 1038959 (006501~ ) Seal, Trim, Bulb, 90 Degree 1
11 1033288 (006501- ) Insulation, Flame-Retardant, 0.75-0.88 1
12 1033287 (006501- ) Insulation, Flame-Retardant, 0.75-0.88 1
13 1033286 (006501- ) Insulation, Flame-Retardant, 0.75-0.88 1
14 1059307 (006501~ ) Lip WIdt, Station, Oprtr 1
15 86799 (006501 - ) Tread, Non-Skid, 10.0w 12.0I 1
16 223350 (006501~ ) Tread, Non-Skid, 04.5w 10.0I 2
17 1026825 (006501~ ) Bracket, Latch, Shrd, Seat 1
18 09200 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 6
19 19066 (006501~ ) Washer, Flat, 10 6
20 1056828 (006501~ ) Cover, Seat, Trimmed 1
21 1057880 (006501~ ) Hinge WIdt, Shrd, Rh 2
22 1046426 (006501~ ) Seal, Afmkt, Rbr, Clsd, Adh, 08ft 1
23 16735 (006501~ ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
24 32491 (006501~ ) Washer, Flat, 0.31, Std 4
25 1057875 (006501~ ) Hinge WIdt, Shrd, Rh 2
26 1036892 (006501~ ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
27 07790 (006501~ ) Nut, Hex, Fing, M6 X 1.00 4
28 9007977 (006501~ ) Cover, Lntl, Lh, Rotomold, Afmkt [S30] 1
29 1030588 (006501~ ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
30 9007978 (006501~ ) Cover, Lntl, Rh, Rotomold, Afmkt [S30] 1
31 1044691 (006501- ) Panel, Side, Access, Ce (CE Only) 1
32 1038738 (006501~ ) Mat, Floor (S30XP Only) 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 6 - Seat and Shroud Group

2-12 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 6 - Seat and Shroud Group

Ref. Part No. Serial Number

Description

354680

Qty.

1 1201894 (006501~ ) Seat, Std [Milsco] (S30 Only) 1
2 49177 (006501- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
3 69461 (006501- ) Washer, Flat, 0.38b 0.88d .12, Stl, PI 12
4 360369 (006501- ) Track, Slide, Seat Adj, 12.5I 1
5 360370 (006501- ) Track, Slide, Seat Adj, 12.51, W/Latch 1
6 1040363 (006501- ) Bracket, Angle, Mtg, Seat 2
7 06933 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
8 32983 (006501- ) Nut, Hex, Lock, .31-18, NI 4
9 1073641 (006501- ) Seat, Deluxe (S30XP Only) (See Breakdowns) 1
10 32491 (006501~ )  Washer, Flat, 0.31, Std (S30XP Only) 4
11 32983 (006501~ ) Nut, Hex, Lock, .31-18, NI (S30XP Only) 4
12 1036502 (006501~ ) Panel, Seat 1
13 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 13
14 1036489 (006501- ) Door, Access 1
15 140962 (006501- ) Latch, Cmpr, Spring, Knurled Knob, PI 1
16 1036500 (006501- ) Gasket, Rbr, .13, 07.87w 09.84l, Adh 1
17 87316 (006501~ ) Rivet, Blind, .125d X 0.32 X .25d, Alm 2
18 1033291 (006501- ) Insulation, Flame-Retardant, 1.00 1
19 07789 (006501~ ) Nut, Hex, Fing, M5 X 0.80 2
20 63378 (006501- ) Magnet, Drive Brush 1
21 1051052 (006501~ ) Spacer, Rnd, .38b .88d .38l 4
22 1048261 (006501~ ) Spacer, 0.32d, 1.00d, 0.38l, Pl (CE Only) 4
23 49800 (006501- ) Latch 1
24 06928 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 20, 4.8 2
25 02850 (006501- ) Nut, Hex, Lock, M4 X 0.70, NI 2
26 1031625 (006501~ ) Seal, Afmkt, Bulb, Str, .50d F/11ga 03ft 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 7 - Engine Cover Group, Rear

S30 Gas/LPG 9013316 (7-2014)

2-14



STANDARD PARTS

Fig. 7 - Engine Cover Group, Rear

354681

Ref. Part No. Serial Number Description Qty.
1 1057778 (006501- ) Bracket, Sppt, Cover, Rear, Lh 1
2 1057776 (006501- ) Brace WIdt, Sppt 1
3 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
4 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 5
5 1060449 (006501- ) Bracket, Latch, Shrd 1
6 1059479 (006501- ) Bracket, Sppt, Shrd, Rear, Upper, Lh 1
7 1057786 (006501- ) Bracket, Sppt, Rear, Shrd 1
8 1036892 (006501- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 20
9 07790 (006501- ) Nut, Hex, FIng, M6 X 1.00 9

10 1030585 (006501- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 01ft 1
11 1030588 (006501- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
12 1030593 (006501- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
13 1032962 (006501- ) Grill 1
14 1034378 (006501- ) Bracket, Grill 2
15 1040816 (006501 - ) Rivet, Plstc, .250d X 0.90 4
16 1059874 (006501- ) Hinge WIdt, Shrd, Lh 2
17 1059996 (006501- ) Panel Widt, Heat, Shield, Lh 1
18 1059211 (006501- ) Bracket, Sppt, Cover, Rear, Lh 2
19 1061000 (006501- ) Panel, Heat, Shield, Rear, Lh 1
20 16735 (006501- ) Screw, Hex, M8 X 1.25 X 16, 8.8 31
21 32491 (006501- ) Washer, Flat, 0.31, Std 21
22 9007974 (006501- ) Cover, Rear, Lh, Rotomold, Afmkt [S30] 1
23 1059440 (006501- ) Panel, Shrd, Eng 1
24 360973 (006501- ) Screw, Pan, 12-16 X 0.50, F/ Plstc 4
25 19066 (006501- ) Washer, Flat, 10 4
26 1061147 (006501- ) Insulation, Acstc, 0.5, 11.5 X 14.5 Adh 1
27 1061145 (006501- ) Insulation, Acstc, 0.5, 03.0 X 23.0 Adh 1
28 9007975 (006501- ) Cover, Rear, Rh, Rotomold, Afmkt [S30] 1
29 1060639 (006501- ) Hinge WIdt, Shrd, Rh 2
30 1059520 (006501- ) Grill WIdt, Screen, Rear, Rh 1
31 1059516 (006501- ) Bracket WIdt, Sppt, Cover, Rear, Rh 2
32 1059481 (006501- ) Grill WIdt, Rear, Rh 1
33 30013 (006501- ) Washer, Flat, 0.31, Fendr 4
34 1015274 (006501- ) Seal, Afmkt, Bulb, Str, 0.76, 0.93w 01ft 1
35 49800 (006501- ) Latch 1
36 06927 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
37 19064 (006501- ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
38 02850 (006501- ) Nut, Hex, Lock, M4 X 0.70, NI 2
39 1061145 (006501- ) Insulation, Acstc, 0.5, 03.0 X 23.0 Adh 2
40 1061146 (006501- ) Insulation, Acstc, 0.5, 05.5 X 23.0 Adh 2
41 1059477 (006501- ) Bracket, Sppt, Shrd, Rear, Lower, Lh 1
42 1059478 (006501- ) Bracket, Sppt, Shrd, Rear, Lower, Rh 1
43 1031623 (006501- ) Seal, Afmkt, Bulb, Str, .50d F/11ga 02ft 4

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 8 - Engine Cover Group, Top

S30 Gas/LPG 9013316 (7-2014)

2-16



STANDARD PARTS

Fig. 8 - Engine Cover Group, Top

354682

Ref. Part No. Serial Number Description Qty.
1 1057961 (006501- ) Hinge, .25pin .12, Cover, Top 2
2 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
3 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 6
4 16735 (006501 - ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
5 32491 (006501 - ) Wasbher, Flat, 0.31, Std 10
6 1059285 (006501 - ) Bracket, Prop, Rod, Cover 1
7 1059286 (006501 - ) Plate, Prop, Rod 1
8 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
9 06955 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 8.8 1

10 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 43611 (006501- ) Washer, Flat, 0.39b 0.75d .06, Nyl 3
12 1059276 (006501- ) Bracket, Sppt, Prop, Rod 1
13 1059291 (006501 - ) Bracket, Latch, Cover, Top 1
14 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
15 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 2
16 1059269 (006501 - ) Bracket, Angle, Lintel 1
17 9007976 (006501 - ) Cover, Top, Rotomold, Afmkt [S30] 1
18 398806 (006501 - ) Latch 1
19 1015273 (006501 - ) Seal, Afmkt, Bulb, Str, 0.76, 0.93w 02ft 2
20 1030593 (006501 - ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
21 CDO001 (006501- ) Glovenet-525 Document Rack/Net 60200104~ 1
22 1053318 (006501 - ) Screw, Pan, Phl, 08-16 X 1.00, F/ Plstc 4
S30 Gas/LPG 9013316 (7-2014) 2-17




STANDARD PARTS

Fig. 9 - Engine Cover Group, Side

2-18 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354683
Fig. 9 - Engine Cover Group, Side

Ref. Part No. Serial Number Description Qty.
1 9007973 (006501- ) Cover, Side, Rotomold, Afmkt [S30] 1
2 1059874 (006501 - ) Hinge Widt, Shrd, Lh 2
3 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 6
4 07790 (006501 - ) Nut, Hex, Fing, M6 X 1.00 6
5 1059868 (006501 - ) Hinge Widt, Shrd, Side, Lh 1
6 16735 (006501 - ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
7 1017218 (006501- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
8 398806 (006501 - ) Latch 1
9 1059221 (006501 - ) Bracket, Latch, Side, Door 1

S30 Gas/LPG 9013316 (7-2014) 2-19



STANDARD PARTS

Fig. 10 - Instrument Panel Group, S30

S30 Gas/LPG 9013316 (7-2014)

2-20



STANDARD PARTS

354730
Fig. 10 - Instrument Panel Group, S30

Ref. Part No. Serial Number Description Qty.
v 9004529 (006501- ) Panel Assy, Instmt, Basic, Replmt 1
A 1 1031683 (006501- ) Panel, Instrument, Basic 1
A 2 1033884 (006501- ) Label, Panl, Instmt, Basic 1
A 3 1031211 (006501- ) Gasket, Panel, Instmt 1
A 4 1045487 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 5
A 5 1012615 (006501~ ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 5
6 377084 (006501~ ) Switch, Rocker, Prgrsv 1
7 398528 (006501- ) Switch, Rocker, Dpdt, On / Off / Mom 1
8 398508 (006501- ) Switch, Rocker, Dpdt, Mom / Off / Mom 1
9 397889 (006501- ) Switch, Rocker, Dpst, On/ None / On 1
10 1028750 (006501~ ) Indicator, Ele, [Multi-Display] 1

11 222290 (006501- ) Diode, Ele, Plug 10

12 1028832 (006501~ ) Relay, 12vdc, 35a, Spdt [Micro 280] 5

13 1030985 (006501~ ) Fuse, Blade, 15a, 32v [Mini] 9

14 1041873 (006501- ) Fastener, Wire, Tie [Button Head] 2
15 34816 (006501- ) Timer, 12vdc, 30sec On 1
16 1030813 (006501- ) Timer, 12vdc, 6sec Spcl [Tosr116] 1
17 1035153 (006501- ) Gasket,Harness 1
18 1035507 (006501- ) Box, Instrument, li, Trimmed 1
v 9004528 (006501- ) Panel Assy, Switch, Repimt 1
A 19 1033771 (006501~ ) Panel, Switch li 1
A 20 1033883 (006501~ ) Label, Panl, Instmt, Rh 1
A 21 1031664 (006501~ ) Gasket, Panel, Switch 1
A 22 1045487 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 4
A 23 1012615 (006501~ ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 4
24 398501 (006501~ ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 2
25 1033760 (006501~ ) Panel, Light 1

26 361075 (006501~ ) Light, Panl, 14vdc, 1.1 X 1.0 4

27 19066 (006501~ ) Washer, Flat, 10 2

28 08708 (006501~ ) Nut, Hex, Lock, M6 X 1.00, NI 2

29 39239 (006501~ ) Screw, Pan, Phl, 10-32 X 0.50, G2, Blk 4

30 1056769 (006501- ) Screw, Soc, M10 X 1.50 X 16, 12.9 4

31 32485 (006501~ ) Washer, Flat, 0.38, Sae 4
v 32 1028790 (006501~ ) Switch, Key, 4 Pos [Honeywell] 1
A 33 9004545 (006501- ) Key, Ignition [Repimt W/O Dust Boot] 1
34 394922 (006501~ ) Fuse, Blade, 060a [Maxi] 1
35 1029951 (006501~ ) Bezel, Switch [3 Gang] 1
36 377084 (006501~ ) Switch, Rocker, Prgrsv 1
37 1046893 (006501~ ) Timer, 12vdc, 10a [Ce Seat Switch] (CE Only) 1
38 56186 (006501- ) Relay, 12vdc, 040a, Spdt No (CE Only) 1
39 361075 (006501~ ) Light, Panl, 14vdc, 1.1 X 1.0 (CE Only) 1

S30 Gas/LPG 9013316 (7-2014) 2-21



STANDARD PARTS

Fig. 11 - Instrument Panel Group, S30 XP

S30 Gas/LPG 9013316 (7-2014)

2-22



STANDARD PARTS

Fig. 11 - Instrument Panel Group, S30 XP

354731

Ref. Part No. Serial Number Description Qty.
1 9004513 (006501- ) Panel Kit, Replmt [S30] 1
2 9004325 (006501- ) Panel Kit, Label, Repimt [S30] 1
3 222290 (006501- ) Diode, Ele, Plug 2
4 1028832 (006501- ) Relay, 12vdc, 35a, Spdt [Micro 280] 3
5 1030985 (006501- ) Fuse, Blade, 15a, 32v [Mini] 9
6 1035153 (006501- ) Gasket,Harness 1
7 1035507 (006501- ) Box, Instrument, li, Trimmed 1
v 9004528 (006501- ) Panel Assy, Switch, Repimt 1
A 8 1033771 (006501- ) Panel, Switch li 1
A 9 1033883 (006501 - ) Label, Panl, Instmt, Rh 1
A 10 1031664 (006501- ) Gasket, Panel, Switch 1
A 11 1045487 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 4
A 12 1012615 (006501- ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 4
13 398501 (006501- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 2
14 1033760 (006501- ) Panel, Light 1
15 361075 (006501- ) Light, Panl, 14vdc, 1.1 X 1.0 4
16 19066 (006501- ) Washer, Flat, 10 2
17 1045487 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 5
18 1012615 (006501- ) Washer, Flat, 0.19b 0.44d .03, Nyl, Blk 5
19 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 2
20 39239 (006501- ) Screw, Pan, Phl, 10-32 X 0.50, G2, Blk 4
21 1056769 (006501- ) Screw, Soc, M10 X 1.50 X 16, 12.9 4
22 32485 (006501- ) Washer, Flat, 0.38, Sae 4
v 23 1028790 (006501- ) Switch, Key, 4 Pos [Honeywell] 1
A 24 9004545 (006501- ) Key, Ignition [Repimt W/O Dust Boot] 1
25 394922 (006501- ) Fuse, Blade, 060a [Maxi] 1
26 1041873 (006501- ) Fastener, Wire, Tie [Button Head] 2
27 1029951 (006501- ) Bezel, Switch [3 Gang] 1
28 377084 (006501- ) Switch, Rocker, Prgrsv 1
29 361075 (006501- ) Light, Panl, 14vdc, 1.1 X 1.0 (CE Only) 1
30 56186 (006501 - ) Relay, 12vdc, 040a, Spdt No (CE Only) 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 12 - Steering Group

2-24 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 12 - Steering Group

354684

Ref. Part No. Serial Number Description Qty.
1 771090 (006501- ) Fitting, Hyd, Str, Fm06/0m086, Long 1
2 762433 (006501- ) Fitting, Hyd, Str, Fm06/0Om06 1
3 1024260 (006501- ) Steer-Control, Hyd05, 06.1 2030 1
v 4 1021265 (006501- ) Column, Steering, 09.91 0.86d 36tooth 1
A 5 388153 (006501- ) Contact Kit, W/ Brush [En] 1
6 1058784 (006501- ) Bracket WIdt, Steering, Tilt 1
7 70622 (006501- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1
8 70623 (006501- ) Retainer, Boot, Steering Column 1
9 72970 (006501- ) Rivet, Plstc, .250d X 0.90 4
10 1058996 (006501- ) Wheel, Steering, 14.0d 0.81b 36tooth 1
11 1024478 (006501- ) Button, Cntrl, Horn 1
12 56185 (006501- ) Nut, Hex, Jam, M20 X 1.5 1
13 1058807 (006501- ) Flange, Brg, Mount 1
14 70709 (006501- ) Bearing, Fing, 2hole, 0.50b 2
15 1040467 (006501- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
16 32483 (006501- ) Washer, Flat, 0.25, Sae 4
17 1058785 (006501- ) Pin, Locking, Steering, Tilt [S30] 1
18 47585 (006501- ) Bearing, Fing, 2hole, 0.50b [Nyl] 2
19 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 4
20 70717 (006501- ) Ring, Retaining, Ext, 0.50d, Hd 1
21 22290 (006501- ) Spring, Cmpr, 0.720d .06wir 02.3l 1
22 32486 (006501- ) Washer Flat,0.50,Sae 1
23 04706 (006501- ) Knob, Tee, 0.38-16, 2.5 X 1.0 1.1l,Plstc 1
24 75968 (006501- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
25 06961 (006501- ) Screw, Hex, M10 X 1.50 X 20, 8.8 4
S30 Gas/LPG 9013316 (7-2014) 2-25




STANDARD PARTS

Engine and Mount Group, Gas

Fig. 13

4
i\

)
U7

S30 Gas/LPG 9013316 (7-2014)

2-26



STANDARD PARTS

356364 - G
Fig. 13 - Engine and Mount Group, Gas

Ref. Part No. Serial Number Description Qty.
v 1 1071155 (006501- ) Engine, Gas [Mitsubishi] (See Engine Breakdown) 1
A 9010627 (006501- ) Element, Filter, Qil [Mits] 1

2 1071606 (006501- ) Bracket Widt, Mtg, Eng, Front 1
3 07299 (006501- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
4 1029018 (006501- ) Isolator, Vib, Fing, 1.3h .4b 2/.34h 3
5 06963 (006501- ) Screw, Hex, M10 X 1.50 X 60, 8.8 3
6 32492 (006501- ) Washer, Flat, 0.38, Std 9
7 58228 (006501- ) Washer, Flat, 0.44b 2.00d .12, Stl, PI 3
8 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 3
9 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 7
10 32491 (006501- ) Washer, Flat, 0.31, Std 6
11 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 6
12 1070999 (006501- ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
13 41346 (006501- ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
14 32486 (006501- ) Washer Flat,0.50,Sae 2
15 1014295 (006501- ) Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 1
16 57773 (006501- ) Cable, 06ga 13.0l Blk 1
17 41142 (006501- ) Washer, Lock, Int-ext, 0.38 2
18 21196 (006501- ) Screw, Hex, .38-16 X 0.88, G5 1
19 32485 (006501- ) Washer, Flat, 0.38, Sae 1
20 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 1
21 06933 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 1

S30 Gas/LPG 9013316 (7-2014) 2-27



STANDARD PARTS

Fig. 14 - Engine and Mount Group, Lpg

S30 Gas/LPG 9013316 (7-2014)

2-28



STANDARD PARTS

356363 - LP
Fig. 14 - Engine and Mount Group, LPG

Ref. Part No. Serial Number Description Qty.
v 1 1070348 (006501- ) Engine, Lpg [Mitsubishi] (See Engine Breakdown) 1
A 9010627 (006501 - ) Element, Filter, Oil [Mits] 1

2 1071606 (006501 - ) Bracket WIdt, Mtg, Eng, Front 1
3 07299 (006501 - ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
4 1029018 (006501 - ) Isolator, Vib, Fing, 1.3h .4b 2/.34h 3
5 06963 (006501 - ) Screw, Hex, M10 X 1.50 X 60, 8.8 3
6 32492 (006501 - ) Washer, Flat, 0.38, Std 9
7 58228 (006501 - ) Washer, Flat, 0.44b 2.00d .12, Stl, PI 3
8 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 3
9 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 7
10 32491 (006501 - ) Washer, Flat, 0.31, Std 6
11 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 6
12 1070999 (006501 - ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
13 41346 (006501 - ) Screw, Hex, M12 X 1.75 X 30, 8.8 2
14 32486 (006501 - ) Washer Flat,0.50,Sae 2
15 1014295 (006501 - ) Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 1
16 57773 (006501 - ) Cable, 06ga 13.0l Blk 1
17 41142 (006501- ) Washer, Lock, Int-ext, 0.38 2
18 21196 (006501 - ) Screw, Hex, .38-16 X 0.88, G5 1
19 32485 (006501 - ) Washer, Flat, 0.38, Sae 1
20 07791 (006501 - ) Nut, Hex, FIng, M8 X 1.25 1
21 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 1

S30 Gas/LPG 9013316 (7-2014) 2-29



STANDARD PARTS

Fig. 15 - Engine EFI Group, Gas

SER
U

._w»/ ‘
)

S30 Gas/LPG 9013316 (7-2014)

2-30



STANDARD PARTS

356365 - G
Fig. 15 - Engine EFI Group, Gas
Ref. Part No. Serial Number Description Qty.

1 1013588 (006501 - ) Isolator, Box, Relay 2
2 71539 (006501 - ) Resistor, 022.000hm, 0040watt 1
3 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
4 19312 (006501 - ) Nut, Hex, Std, .25-20 2
5 1071440 (006501 - ) Fitting, Brs, Str, P{06/Pm04 1
6 1015547 (006501 - ) Fitting, Adapter, Orifice, Pf06/Pm06 1
7 1072559 (006501- ) Clamp, Hose, Spring Stl, 0.58d X 0.31w 2
8 1071502 (006501 - ) Fitting, Brs, Str, Pf02/Pm02 [Bspt] 1
9 1055552 (006501 - ) Fitting, Brs, Str, Bm06/Pm02 1
10 1072408 (006501 - ) Hose, Afmkt, Rbr, Heater, 0.38id, 03ft 1
11 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
12 19066 (006501 - ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
13 36159 (006501 - ) Fitting, Brs, Str, Bm06/Pm06 1

S30 Gas/LPG 9013316 (7-2014) 2-31




STANDARD PARTS

Fig. 16 - Engine EFI Group, LPG

S30 Gas/LPG 9013316 (7-2014)

2-32



STANDARD PARTS

356366 - LP
Fig. 16 - Engine EFIl Group, LPG
Ref. Part No. Serial Number Description Qty.

1 1013588 (006501 - ) Isolator, Box, Relay 2
2 71539 (006501 - ) Resistor, 022.000hm, 0040watt 1
3 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
4 19312 (006501 - ) Nut, Hex, Std, .25-20 2
5 1071440 (006501 - ) Fitting, Brs, Str, P{06/Pm04 1
6 1015547 (006501 - ) Fitting, Adapter, Orifice, Pf06/Pm06 1
7 1072559 (006501- ) Clamp, Hose, Spring Stl, 0.58d X 0.31w 2
8 1015815 (006501 - ) Fitting, Brs, E90, Bm06/Pm04 1
9 1072408 (006501 - ) Hose, Afmkt, Rbr, Heater, 0.38id, 03ft 1
10 06933 (006501 - ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
11 19066 (006501 - ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
12 36159 (006501 - ) Fitting, Brs, Str, Bm06/Pm06 1

S30 Gas/LPG 9013316 (7-2014) 2-33




STANDARD PARTS

Fig. 17 - Engine Air Cleaner Group, Gas

2-34 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356367 - G
Fig. 17 - Engine Air Cleaner Group, Gas
Ref. Part No. Serial Number Description Qty.
v 1 1032119 (006501- ) Filter, Air, 2.0 Inlet, Str 1
A 2 369746 (006501~ ) Element, Fltr, Air [Dn] 1
3 369747 (006501~ ) Clamp, Mtg, Fltr, Air 1
4 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
5 32491 (006501 - ) Washer, Flat, 0.31, Std 2
6 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 4
7 1057890 (006501~ ) Bracket, Mtg, Air-Cinr 1
8 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
9 1070920 (006501- ) Hose, Rbr, E90, 2.00id [Edpm Mit 2013] 1
10 1070833 (006501- ) Tube WIdt, Tee [Mit 2013] 1
11 1071599 (006501~ ) Hose, Intake, Mold, Gas [Epdm Mit2013] 1
12 14432 (006501- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 4
13 398279 (006501~ ) Element, Fltr, Air, Safety 1
14 381391 (006501- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
15 1038209 (006501- ) Hose, Rbr, 2.00id 2.500d 02.5I 1
16 03026 (006501- ) Indicator, Service, Flir, Air [20h20 Dn] 1
17 51560-5 (006501~ ) Fitting, Brs, Str, Pm02, Service 1

S30 Gas/LPG 9013316 (7-2014) 2-35



STANDARD PARTS

Fig. 18 - Engine Air Cleaner Group, LPG

FRONT

S30 Gas/LPG 9013316 (7-2014)

2-36



STANDARD PARTS

356368 - LP
Fig. 18 - Engine Air Cleaner Group, LPG
Ref. Part No. Serial Number Description Qty.
v 1 1032119 (006501- ) Filter, Air, 2.0 Inlet, Str 1
A 2 369746 (006501~ ) Element, Fltr, Air [Dn] 1
3 369747 (006501~ ) Clamp, Mtg, Fltr, Air 1
4 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
5 32491 (006501 - ) Washer, Flat, 0.31, Std 2
6 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 4
7 1070926 (006501~ ) Hose, Intake, Mold [Epdm Mit2013] 1
8 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
9 1038209 (006501- ) Hose, Rbr, 2.00id 2.500d 02.5I 1
10 1070920 (006501- ) Hose, Rbr, E90, 2.00id [Edpm Mit 2013] 1
11 1070833 (006501~ ) Tube WIdt, Tee [Mit 2013] 1
12 14432 (006501- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 4
13 398279 (006501~ ) Element, Fltr, Air, Safety 1
14 381391 (006501- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
15 03026 (006501- ) Indicator, Service, Flir, Air [20h20 Dn] 1
16 51560-5 (006501~ ) Fitting, Brs, Str, Pm02, Service 1
17 1057890 (006501~ ) Bracket, Mtg, Air-Clnr 1

S30 Gas/LPG 9013316 (7-2014) 2-37



STANDARD PARTS

Fig. 19 - Engine Alternator Group

= =

FRONT

S30 Gas/LPG 9013316 (7-2014)

2-38



STANDARD PARTS

356369 - G, LP
Fig. 19 - Engine Alternator Group
Ref. Part No. Serial Number Description Qty.

1 1071138 (006501 - ) Bracket WIdt, Alternator [S30 Mit2013] 1
2 1071136 (006501- ) Bracket, Mtg, Alternator [S30 Mit 2013] 1
3 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 49883 (006501 - ) Screw, Hex, M8 X 1.25 X 120, 8.8, FI 1
5 32491 (006501 - ) Wasbher, Flat, 0.31, Std 5
6 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 2
7 1071186 (006501 - ) Arm, Alternator, Adj [Mit 2013] 1
8 06955 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
9 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
10 1071680 (006501 - ) Belt, Ribbed, Alternator, 40.25I 1
11 9010202 (006501- ) Guard, Belt, Lh, G/Lpg, W/ Label, Replmt 1
12 9010203 (006501 - ) Guard, Belt, Rh, G/Lpg, W/ Label, Repimt 1
13 1036892 (006501 - ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4

S30 Gas/LPG 9013316 (7-2014) 2-39




STANDARD PARTS

Fig. 20 - Engine Battery Group

FRONT

S30 Gas/LPG 9013316 (7-2014)

2-40



STANDARD PARTS

356370 - G, LP
Fig. 20 - Engine Battery Group

Ref. Part No. Serial Number Description Qty.

1 10137 (006501- ) Battery, Wet, 12vdc 0475cca 1

2 1071854 (006501 - ) Cable, Battery, 2ga, 70I, Black 1

3 68872 (006501- ) Boot, Terminal, Battery, 02-01ga, Blk 1

4 66185 (006501 - ) Nut, Hex, Std, M10 X 1.25 1

5 41142 (006501 - ) Washer, Lock, Int-Ext, 0.38 1

6 32492 (006501 - ) Washer, Flat, 0.38, Std 1

7 1071855 (006501 - ) Cable, Battery, 2ga, 70I, Red 1

8 68873 (006501- ) Boot, Terminal, Battery, 02-01ga, Red 1

9 13015 (006501 - ) Bolt, Hold-Down, Battery 08.5I 2
10 72977 (006501- ) Bracket, Angle, Hold-Down, Battery 1
11 01685 (006501 - ) Washer, Flat, 0.38b 0.88d .08, Ss 2
12 39272 (006501 - ) Nut, Wing, .31-18 2
13 1016314 (006501 - ) Boot, 90deg .50id 1.00id 2.50I, Red 1
14 32984 (006501 - ) Washer, Lock, Int, 0.31 1
15 39349 (006501 - ) Washer, Flat, 0.31, Sae 1
16 41361 (006501~ ) Nut, Hex, Std, M8 X 1.25, Brs 1

S30 Gas/LPG 9013316 (7-2014) 2-41




STANDARD PARTS

Fig. 21 - Engine Muffler Group

See Engine
Breakdown

18 FRONT

2-42 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356371 - G, LP
Fig. 21 - Engine Muffler Group

Ref. Part No. Serial Number Description Qty.
1 1071229 (006501- ) Pipe, Exhaust, Flex [S30 Mit 2013] 1
2 08165 (006501~ ) Nut, Hex, Stover, M8 3
3 39349 (006501- ) Washer, Flat, 0.31, Sae 3
4 1011216 (006501- ) Gasket, Exhaust, .07, 1.63id, 2/3.4bc 2
5 39284 (006501- ) Screw, Hex, M10 X 1.50 X 35, 8.8 4
6 1071242  (006501- ) Shield, Heat, G/Lpg [S30 Mit 2013] 1
7 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
8 1071656 (006501~ ) Bracket WIdt, Mtg, Muffler [Mit 2013] 1
9 1071243 (006501~ ) Bracket, Mig, Shield, Outlet 1
10 1013031 (006501~ ) Isolator, Rbr 2
11 1013117 (006501- ) Rod, Hanger, Isolator 2
12 32492 (006501~ ) Washer, Flat, 0.38, Std 2
13 25014 (006501~ ) Nut, Hex, Std, .38-16 2
14 222497 (006501~ ) Sleeve, P/M, 0.32b 0.50d 1.3l [430ss] 1
15 39278 (006501 - ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
16 32491 (006501~ ) Washer, Flat, 0.31, Std 4
17 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 1
18 24012 (006501~ ) Clamp, Muffler, 1.62d 1
19 1028558 (006501- ) Sensor, Exhaust, Tailpipe 1
20 1072454 (006501- ) Bracket, Muffler, Hanger 1
21 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 4
22 1060745 (006501~ ) Bracket, Mtg, Fan Shrd 1
23 1071376 (006501~ ) Muffler, Catalytic [Mit 2.0 2013] 1
24 1071258  (006501- ) Pipe, Exhaust, G/Lpg [Mit 2013] 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 22 - Engine Fuel Tank Group, Gas

354664

Ref. Part No. Serial Number Description Qty.
1 1033630 (006501~ ) Strap, Tank, Fuel 2
2 06942 (006501~ ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
3 32490 (006501~ ) Washer, Flat, 0.25, Std 2
4 1037345 (006501~ ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 2
5 9000355 (006501 - ) Fitting, Brs, E90, Em05/Pm04 2
6 1033746 (006501~ ) Hose, Fuel, 0.31id [Evap Emission 07] 2
7 43844 (006501- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
8 1019939 (006501~ ) Connector, Fuel, EQ0, Qf 1
9 1012248 (006501~ ) Fuelline, .31d Str/Str, Plstc 1
10 1013509 (006501~ ) Fuelline, .31d Str/Str, Plstc [8200] 1
11 1013086 (006501- ) Connector, Fuel, Qf 1
12 1034633 (006501~ ) Fuelline, .31d Str/Str, Plstc 1
13 1011895 (006501~ ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 2
14 383981 (006501~ ) Sleeve, P/M, 0.37b 0.75d 0.6l, Stl 2
15 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
16 1011107 (006501 - ) Pump, Fuel, Hi Press [Gm 1.61/3.0]] 1
17 372440 (006501- ) Filter, Fuel [Gm 1.61/3.0I] 1
18 1028924 (006501~ ) Manifold, Gas, Relief, Valve 1
19 1029293 (006501~ ) Fitting, Fuel, Str, 0.56-18 [07 Eng] 2
20 1029295 (006501~ ) Fitting, Fuel, Str, 0.38-24 [07 Eng] 1
21 06548 (006501~ ) Screw, Hex, M6 X 1.00 X 60, 8.8 2
22 32490 (006501~ ) Washer, Flat, 0.25, Std 2
23 1032112 (006501- ) Harness, Pump, Fuel [Coyote] 1
24 1044992 (006501- ) Panel Widt, Deflector, Heat 1
25 1035813 (006501- ) Insulation, Flame-Retardant, 0.5 1
26 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
27 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 3
v 28 1033575 (006501~ ) Tank, Fuel 1
A 29 1032812 (006501~ ) Cap, Fuel, Tank 1
AV 30 1046613 (006501~ ) Send-Unit, Fuel 1
AA 31 1033897 (006501- ) Gasket, Sender, Fuel 1
A 32 02351 (006501~ ) Fitting, Pipe, Plug, Pm04, Sq Head 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 23 - Englne Fuel Tank Group, LPG

2-46 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354665
Fig. 23 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 1028129 (006501~ ) Tray Widt, Lpg 1
2 09740 (006501~ ) Screw, Hex, M8 X 1.25 X 20, Ss 3
3 32491 (006501~ ) Washer, Flat, 0.31, Std 6
4 1043813 (006501~ ) Bracket WIdt, Tank, Lpg 1
5 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 1
6 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 2
7 1036270 (006501~ ) Strap, Mtg, Tank, Lpg 1
8 58589 (006501- ) Strap, Mtg, Tank, Lpg 1
9 35710 (006501- ) Screw, Hex, .38-16 X 3.75, G5 1

10 50902 (006501- ) Nut, Hex, Lock, .38-16, NI 2
11 16931 (006501~ ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
12 1037998 (006501- ) Retainer, Tank, Lpg 1
13 35707 (006501- ) Screw, Hex, .38-16 X 3.00, G5 1
v 14 53400-1 (006501- ) Latch Assy, Mtg, Tank, Lpg, W/Nut 1
A 15 53400-4 (006501- ) Nut, Adj, Mtg, Tank, Lpg 1
16 22308-3 (006501- ) Hose, Lpg, Med05, Pm04str/SmO04str, 035.0 1
17 56976A (006501~ ) Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run 2
18 24047 (006501- ) Valve, Lpg, Press Relief [Rego] 1
19 78122 (006501~ ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
20 1048974 (006501- ) Bracket, Angle, Mtg, Relief Valve 1
21 1040467 (006501- ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2
22 17414 (006501 - )  Fitting, Hyd, Str, Pf02/Pm04 1
23 23156 (006501- )  Switch, Press, 0070psi Spst Nc 12vdc 08a 1
24 19760 (006501- ) Hose, Lpg, Med05, Pm04str/SmO04str, 055.0 1
25 392645 (006501~ ) Fitting, Pipe, E45, Spcl 1
26 1044992 (006501~ ) Panel Widt, Deflector, Heat 1
27 1035813 (006501- ) Insulation, Flame-Retardant, 0.5 1
28 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
29 07791 (006501~ ) Nut, Hex, Fing, M8 X 1.25 3
30 24928-1 (006501~ ) Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq] 1
31 26496 (006501- ) Fitting, Brs, Qdc, Pf04, Lpg Fem 1
32 47720 (006501- ) Fitting, Hyd, E45, Pf04/Pm04 1

S30 Gas/LPG 9013316 (7-2014) 2-47



STANDARD PARTS

Fig. 24 - Engine Radiator Mount and Fan Group

117177 ™ /
3 N

~ /g7 /

FRONT

S30 Gas/LPG 9013316 (7-2014)

2-48



STANDARD PARTS

354669 - G/LP

Fig. 24 - Engine Radiator Mount and Fan Group (006501 - )

Ref. Part No. Serial Number Description Qty.
1 1051863 (006501- ) Radiator, W/ Hyd Cooler [Side X Side] 1
2 1045764 (006501~ ) Cap, Radiator, 14psi [Stant Ao-2516] 1
3 54274 (006501~ ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
4 32492 (006501~ ) Washer, Flat, 0.38, Std 2
5 1014563 (006501~ ) Washer, Flat, 0.40b 1.12d .12, Ss 3
6 41430 (006501~ ) Nut, Hex, Lock, M10 X 1.5, NI 4
7 1027589 (006501~ ) Bracket WIdt, Mtg, Radiator 1
8 32491 (006501~ ) Washer, Flat, 0.31, Std 3
9 39277 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 8.8 2

10 1058670 (006501~ ) Bracket, Sppt, Radiator 1
11 1058404 (006501~ ) Bracket WIdt, Sppt, Radiator, Rh 1
12 1055564 (006501~ ) Bracket WIdt, Radiator 1
13 1054428 (006501~ ) Shroud, Fan 1
14 1060343 (006501~ ) Bracket WIdt, Mtg, Motor 1
15 1036892 (006501~ ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 15
16 1031026 (006501~ ) Motor, Hyd, Gear, Ext 0.67 Rh 2500 1
17 762428 (006501- )  Fitting, Hyd, Str, Fm04/Om04 1
18 762456 (006501~ ) Fitting, Hyd, Str, Fm08/0Om10 2
19 1037355 (006501~ ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
20 39349 (006501~ ) Washer, Flat, 0.31, Sae 2
21 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 1031566 (006501~ ) Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper 1
23 32960 (006501~ ) Nut, Hex, Lock, .31-24, NI 1
24 1055002 (006501~ ) Bracket, Mtg, Condenser 1
25 1014843 (006501~ ) Hose, Afmkt, Coolant Recvy, 05ft 1
26 43844 (006501~ ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
27 87738 (006501~ ) Hose, Fuel, 0.18id, 29.0I 1
28 1031623 (006501~ ) Seal, Afmkt, Bulb, Str, .50d F/11ga 02ft 1
29 1054382 (006501~ ) Tank, Coolant, 03.6w 04.1hi 05.5,1liter 1
30 1059052 (006501~ ) Guard, Fan 1
31 1015205 (006501~ ) Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft 2
32 1015314 (006501~ ) Seal, Afmkt, Bulb, Adh 0.38, 0.75w 02ft 2
33 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
34 06962 (006501~ ) Screw, Hex, M10 X 1.50 X 45, 8.8 1
35 1071722 (006501~ ) Skirt, Neo, .06, 30.00w 41.00I[Mit 2013] 1
36 49266 (006501~ ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 8
37 72970 (006501 - ) Rivet, Plstc, .250d X 0.90 3
38 1040467 (006501~ ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
39 1060009 (006501~ ) Guard, Fan 1
40 07790 (006501~ ) Nut, Hex, Fing, M6 X 1.00 3

S30 Gas/LPG 9013316 (7-2014) 2-49



STANDARD PARTS

Fig. 25 - Engine Radiator Hoses Group, Gas/LPG

S30 Gas/LPG 9013316 (7-2014)

2-50



STANDARD PARTS

Fig. 25 - Engine Radiator Hoses Group, Gas/LPG

3546372 - G, LP

Ref. Part No. Serial Number Description Qty.
1 1071010 (006501 - ) Tube, Coolant, 1.3d, Lower 1
2 54911-32  (006501- ) Fitting, Draincock, .25npt 1
3 1072384 (006501 - ) Hose, Rbr, 1.125id X1.25id, 03.00I 1
4 1071014 (006501 - ) Tube, Coolant, Lower [Mit 2013 S30] 1
5 1070976 (006501 - ) Hose, Coolant, Upper, Mold [Mit 2013] 1
6 79381 (006501- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 7
7 22297 (006501- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
8 86328 (006501 - ) Clamp, Cable, Stl, 1.50d X 0.75w, 1hole 1
9 21194 (006501 - ) Screw, Hex, .38-16 X 0.62, G5 1

10 1055029 (006501 - ) Hose, Rbr, 1.25id 1.25id 1
11 1072386 (006501 - ) Hose, Rbr, 1.125id, 02.25I 1
S30 Gas/LPG 9013316 (7-2014) 2-51




STANDARD PARTS

Fig. 26 - Wheel Group, Rear Drive S30 and XP

P~—__[332Nm
(245 t Ib)

332 Nm
(245 ft Ib)

(275 t Ib)

332 Nm

(245 ft Ib)
5
2 370 Nm
2oNm —""1 (275 ft Ib)
(85 ft Ib)
8 \

2-52 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354685
Fig. 26 - Wheel Group, Rear Drive S30 and XP

Ref. Part No. Serial Number Description Qty.
1 1071053 (006501~ ) Housing, Sppt, Drive 1
2 51339 (006501~ ) Bearing, Cone, 1.38b 0.71w 2
3 47801 (006501- ) Fitting, Grease, Str Pm04 .63I 2
4 374560 (006501- ) Seal, Drive, Rear, Grease Cav 1
5 51338 (006501 - ) Bearing, Cup, 2.56d 0.55w 2
6 54051 (006501~ ) Washer, Flat, 1.39b 2.12d .13, Stl 1
7 374563 (006501~ ) Washer, Flat, 2.16b 3.50d .16, Felt 1
8 73281 (006501~ ) Bolt, Shid, 1.37d X 5.13l,1.1-18 Dirilled 1
9 72926 (006501~ ) Screw, Soc, M16 X 2.00 X 50, 12.9 2
10 54052 (006501~ ) Nut, Hex, Sltd, 1.12-18 1
11 08329 (006501~ ) Pin, Cotter, .125 X 2.50 1
12 58842 (006501~ ) Bar, Flat, St 0.19, 01.50 X 04.1] 1
13 09011 (006501~ ) Screw, Hex, M8 X 1.25 X 30, Ss 2
14 32491 (006501~ ) Washer, Flat, 0.31, Std 2
15 70157 (006501 - ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1
16 09740 (006501~ ) Screw, Hex, M8 X 1.25 X 20, Ss 1
17 39349 (006501~ ) Washer, Flat, 0.31, Sae 1
18 07791 (006501~ ) Nut, Hex, FIng, M8 X 1.25 1
v 19 1028492 (006501~ ) Cylinder, Hyd, 2.0b 15.0l 08.00strk 1500 1
A 373698 (006501- ) Seal Kit 1
20 762432 (006501~ ) Fitting, Hyd, E90, Fm06/0m06 2
21 64886 (006501~ ) Rod-End, 0.75-16rh Mal 0.75b [Teflon] 1
22 64887 (006501~ ) Rod-End, 0.75-16rh Fem 0.75b 1
23 77345 (006501~ ) Screw, Hex, .75-10 X 3.25, G5 2
24 32987 (006501~ ) Nut, Hex, Std, .75-10 2
25 39350 (006501~ ) Washer, Flat, 0.75, Sae 2
26 32987 (006501~ ) Nut, Hex, Lock, .75-10, NI 2
27 1034806 (006501~ ) Tube, 0.77id 1.750d 00.71, Stl, Pntd 2
28 1054901 (006501- ) Motor, Hyd, Gear, Int 17.1 Bi-Dir 3000 (See Breakdowns) 1
29 19583 (006501~ ) Screw, Soc, .50-13 X 1.50, Al 4
30 762468 (006501~ ) Fitting, Hyd, Str, Fm10/Om12 2
31 762426 (006501~ ) Fitting, Hyd, Str, Fm04/0m06 1
v 32 54087 (006501- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 33 32126 (006501~ ) Stud, Wheel, .50-20 X 1.50l, 0.370th 5
34 24339 (006501~ ) Nut, Wheel, .50-20 X 60 Angle 5
35 1041393 (006501- ) Guard, Hose, Wrap, Plstc, 37.0 1
36 57315 (006501~ ) Sleeve, Nyl, 2.38id 05.0 1

S30 Gas/LPG 9013316 (7-2014) 2-53



STANDARD PARTS

Fig. 27 - Wheel Assembly, Rear

2-54 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 27 - Wheel Assembly, Rear

354702

Ref. Part No. Serial Number Description Qty.
v 1005229 (006501- ) Tire Assy, Pneu, 570/500-08 4.5bc 5bolt (Standard) 1
AV 1 53818 (006501~ ) Rim Assy, 08.0 X 3.8, 4.5bc /5bolt 1
AA 2 370181 (006501~ ) Screw, Hex, M10 X 1.50 X 25, 10.9 5
A 3 99997 (006501- ) Plate, Lock Plate 1
AV 4 53819 (006501~ ) Tire, W/ Tube, W/ Flap 1
AA 5 70280 (006501~ ) Innertube, Valve [5.00r-8, Js2, 500-8] 1
AA 6 53819-2 (006501~ ) Flap, Tire/Tube, 570/500-8 1
AA 7 45786 (006501- ) Cap, Valve, Tire, Tubeless [Schrader] 1
v 8 53817 (006501- ) Tire Assy, Solid, 18.0 X 4.3 4.5bc 5bolt (Option) 1
A 9 53816 (006501~ ) Tire, Solid, 18.0 X 7.0 X 8.0[4.33 Sc15] 1
$30 Gas/LPG 9013316 (7-2014) 2-55




STANDARD PARTS

Fig. 28 - Wheel and Brakes Group, Front Solid (Standard)

S30 Gas/LPG 9013316 (7-2014)

2-56



STANDARD PARTS

354686
Fig. 28 - Wheel and Brakes Group, Front Solid (Standard)

Ref. Part No. Serial Number Description Qty.
v 1 54577 (006501- ) Brake Assy, Drum, Mech, 07.9d [6600]] 2
A 66211 (006501- ) Shoe Set, Brake [1 Set=1pkg=2 Shoes] 2
AV 66213 (006501~ ) Brake Kit, Repair 1
AA 70161 (006501~ ) Shaft 1
A 70158 (006501~ ) Spring 2
v 2 1061961 (006501~ ) Tire Assy, Solid, 20.8 X 5.0, W/ Brg 2
A 3 51338 (006501~ ) Bearing, Cup, 2.56d 0.55w 2
4 32485 (006501~ ) Washer, Flat, 0.38, Sae 2
5 51339 (006501~ ) Bearing, Cone, 1.38b 0.71w 4
6 32598 (006501~ ) Washer, Flat, 1.02b 1.75d .12, Stl 2
7 14242 (006501- ) Nut, Hex, Sltd, 1.00-20 2
8 08202 (006501~ ) Pin, Cotter, .125 X 1.75 2
9 54390 (006501~ ) Cap, Hub, Dust, 2.57d 0.77I 2
10 06969 (006501~ ) Screw, Hex, M12 X 1.75 X 40, 8.8 12
11 32486 (006501~ ) Washer, Flat, 0.50, Sae 24
12 08711 (006501~ ) Nut, Hex, Lock, M12 X 1.75, NI 12
13 71373 (006501~ ) Clevis WIdt, Adj, .50pin 0.50-20, PI 1
14 374710 (006501 - ) Clevis, Adj, 0.38pin, 0.50-20thd 1
15 58078 (006501- ) Pin, Clevis, 0.50d X 1.25I 1
16 08182 (006501~ ) Pin, Cotter, .125 X 1.00 2
17 86240 (006501~ ) Pin, Clevis, 0.38d X 1.13| 1
18 48985 (006501~ ) Nut, Hex, Jam, .50-20 1
19 1034462 (006501~ ) Cable, Brake 1
20 1034455 (006501~ ) Cable, Brake 1
21 40352 (006501~ ) Turnbuckle, Body, .38thread, 03.9l 1
22 32522 (006501~ ) Nut, Hex, Jam, .38-16 1
23 39562 (006501~ ) Nut, Hex, Jam, .38-16, Lh 1
24 09088 (006501~ ) Pin, Clevis, 0.37d X 1.00l 2
25 39005 (006501~ ) Pin, Cotter, .094 X 0.75 2
26 54400 (006501- ) Bracket, Angle, Keeper, Cable 4
27 1037355 (006501~ ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 4
28 222460 (006501~ ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 4
29 369781 (006501~ ) Pulley, Cable, 1.5d Nyl 5

S30 Gas/LPG 9013316 (7-2014) 2-57



STANDARD PARTS

Fig. 29 - Wheel and Brakes Group, Front Pneumatic (Option)

122-149 Nm
(90-110 ft Ib)

122-149 Nm
(90-110 ft Ib)

2-58 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354687
Fig. 29 - Wheel and Brakes Group, Front Pneumatic (Option)

Ref. Part No. Serial Number Description Qty.
1 1028159 (006501~ ) Spindle WIdt, Wheel, Front, Lh 1
2 1028146 (006501~ ) Spindle WIdt, Wheel, Front, Rh 1

3 06969 (006501~ ) Screw, Hex, M12 X 1.75 X 40, 8.8 12

4 32486 (006501- ) Washer, Flat, 0.50, Sae 24

5 08711 (006501 - ) Nut, Hex, Lock, M12 X 1.75, NI 12
v 6 1026856 (006501~ ) Brake, Knot, Rh, 7.0d 1
A 9004865 (006501~ ) Shoe Assy, Brake, 177.8 X 45 2
A 9004867 (006501~ ) Lever Assy, 177.8 X 45 1
A 9004868 (006501- ) Spring, Tens, Brake 1
A 9004870 (006501~ ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004871 (006501~ ) Adjuster Kit, Manual, W/ Pivot 1
A 9004869 (006501~ ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004873 (006501~ ) Clip, Spring 2
v 7 1026841 (006501- ) Brake, Knot, Lh, 7.0d 1
A 9004865 (006501~ ) Shoe Assy, Brake, 177.8 X 45 2
A 9004867 (006501~ ) Lever Assy, 177.8 X 45 1
A 9004868 (006501- ) Spring, Tens, Brake 1
A 9004870 (006501~ ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004871 (006501~ ) Adjuster Kit, Manual, W/ Pivot 1
A 9004869 (006501~ ) Spring, Tors, 0.61id .18wir 02.0coll 1
A 9004873 (006501~ ) Clip, Spring 2
8 1037354 (006501~ ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 8

v 9 1036027 (006501~ ) Drum Assy, Brake 2
A 10 51338 (006501~ ) Bearing, Cup, 2.56d 0.55w 2
A 11 67665 (006501~ ) Stud, Wheel, .50-20 X 1.88l, 0.560th 5
12 51339 (006501~ ) Bearing, Cone, 1.38b 0.71w 4

13 32598 (006501~ ) Washer, Flat, 1.02b 1.75d .12, Stl 2

14 14242 (006501- ) Nut, Hex, Sltd, 1.00-20 2

15 08202 (006501~ ) Pin, Cotter, .125 X 1.75 2

16 54390 (006501~ ) Cap, Hub, Dust, 2.57d 0.77I 2

17 24339 (006501~ ) Nut, Wheel, .50-20 X 60 Angle 10

18 1037355 (006501~ ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2

19 222460 (006501~ ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 2

20 369781 (006501~ ) Pulley, Cable, 1.5d Nyl 2

v 21 1032515 (006501- ) Tire Assy, Pneu, 21 X 6.0-12 4.5bc, Ce 2
AV 22 1039523 (006501~ ) Rim Assy, 09.0 X 4.0, 4.5bc /5bolt 1
AA 23 370181 (006501~ ) Screw, Hex, M10 X 1.50 X 25, 10.9 10
AA 24 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 6
A 25 1039520 (006501~ ) Tire, Pneu, 21 X 6.0 X 9.0 12 Ply [Ic40] 1
A 26 1039517 (006501~ ) Innertube, 6.00 X 9.00 [ Js-2] 1
A 27 45786 (006501- ) Cap, Valve, Tire, Tubeless [Schrader] 1
A 28 1032488 (006501- ) Plate, Wheel, Ce 2

S30 Gas/LPG 9013316 (7-2014) 2-59



STANDARD PARTS

Fig. 30 - Brake Pedal and Parking Brake Group

\%\/_ Z -
\

2-60 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 30 - Brake Pedal and Parking Brake Group

354688

Ref. Part No. Serial Number Description Qty.
1 1026605 (006501 - ) Rod Widt, Brake 1
2 26663 (006501- ) Bearing, Fing, 2hole, 0.75b 1
3 363976 (006501 - ) Screw, Hex, M8 X 1.25 X 60, 8.8, Fl 1
4 39277 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 31249 (006501 - ) Bolt, Shid, .25d X 1.25, #10-24 1
6 45181 (006501 - ) Nut, Hex, Lock, #10-24, NI 1
7 87816 (006501 - ) Spring, Extn, 0.750d 0.09wir 02.5I 1
v 8 1026610 (006501 - ) Pedal Widt, Brake 1
A 9 51109 (006501 - ) Pad, Pedal, Brake, 3.961 2.36w 0.75 1
10 1042021 (006501 - ) Brake WiIdt, Parking 1
11 46563 (006501 - ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
12 59009 (006501 - ) Spring, Tors, 0.75id .06wir 02.8coil 1
13 06955 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
14 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
15 1042024 (006501 - ) Plate, Stop, Parking 1
16 33928 (006501 - ) Screw, Hex, M4 X 0.70 X 20, Ss 2
17 19065 (006501 - ) Washer, Flat, 08 2
18 33932 (006501 - ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2

S30 Gas/LPG 9013316 (7-2014) 2-61




STANDARD PARTS

Fig. 31 - Directional Pedal Group

2-62 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 31 - Directional Pedal Group

354718

Ref. Part No. Serial Number Description Qty.
v 1 9004575 (006501- ) Pedal, Propel, Upper, W/Tread 1
A 2 82839 (006501~ ) Tread, Non-Skid, 02.2w 11.5I 1
v 3 9004574 (006501~ ) Pedal, Propel, Lower, W/Tread 1
A 4 82839 (006501~ ) Tread, Non-Skid, 02.2w 11.5I 1
5 08182 (006501~ ) Pin, Cotter, .125 X 1.00 1
6 86866 (006501~ ) Pin, Cotter, Hair, 0.38d .072 Wir 1
7 1033995 (006501~ ) Rod-End, M6 X 1.0rh Fem 6mmb [Nylon] 2
8 32486 (006501- ) Washer, Flat, 0.50, Sae 2
9 1038360 (006501~ ) Gasket, Rbr, Pedal, Propel 1
10 1026688 (006501- ) Panel Widt, Access 1
11 76570 (006501~ ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
12 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 1
13 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
14 1034910 (006501~ ) Link, Crank, Limiter 1
15 1040761 (006501 - ) Bushing, Sleeve, 0.31b 0.55d 0.38l, Oib 1
16 1035620 (006501~ ) Cable, Push / Pull, 070.41 M6x1.0/M6x1.0 1
17 1035826 (006501~ ) Clevis, Adj, M6 Pin, M6 X 1.0 Rh, PI 2
18 08178 (006501~ ) Pin, Cotter, .062 X 0.75 2
19 14605 (006501~ ) Pin, Clevis, 0.25d X 0.75I 2
20 32492 (006501~ ) Washer, Flat, 0.38, Std 1
21 15331 (006501~ ) Washer, Flat, 0.62, Sae 1
22 09010 (006501~ ) Screw, Hex, M8 X 1.25 X 25, Ss 1
23 41359 (006501~ ) Nut, Hex, Std, M6 X 1.00, 8 3
24 09007 (006501~ ) Screw, Hex, M6 X 1.00 X 25, Ss 1
25 01684 (006501~ ) Washer, Flat, 0.27b 0.69d .05, Ss 4
26 08712 (006501~ ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
27 1040162 (006501- ) Pin, Clevis, 0.37d X 4.33| 1
28 51538 (006501~ ) Pin, Clevis, 0.50d X 5.00I 1
$30 Gas/LPG 9013316 (7-2014) 2-63




STANDARD PARTS
Fig. 32 - Hydraulic Pump Linkage Group, S30 and XP

2-64 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 32 - Hydraulic Pump Linkage Group, S30 and XP

354713

Ref. Part No. Serial Number Description Qty.
1 1031921 (006501- ) Arm WiIdt, Neutral 1
2 1027651 (006501- ) Bearing, Ball, 8mmb X 22mmd X 7mmw 1
3 1028246 (006501 - ) Bearing, Fing, 0.75b 1.00d 0.75I, Bnz 2
4 16213 (006501 - ) Bolt, Shid, .31d X 1.00, .25-20 2
5 1072476 (006501- ) Bracket WIdt, Linkage, Propel [Mits] 1
6 1035619 (006501 - ) Cable, Push / Pull, 062.51 M6x1.0/M6x1.0 1
7 1031939 (006501 - ) Hub Widt 1
8 59649 (006501 - ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 3
9 1034244 (006501 - ) Lever, Pump 1

10 75934 (006501 - ) Nut, Hex, Lock, .25-20, NI 2
11 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
12 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
13 39284 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 8.8 3
14 13248 (006501- ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 3
15 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 3
16 1033995 (006501 - ) Rod-End, M6 X 1.0rh Fem 6mmb [Nylon] 1
17 06945 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 8.8 1
18 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
19 08708 (006501 - ) Nut, Hex, Lock, M6 X 1.00, NI 1
20 1033237 (006501 - ) Screw, Soc, .31-24 X 1.00, Al 1
21 73411 (006501- ) Shock Absorber, 2.3 Strk 1
22 1027531 (006501 - ) Spacer, 0.33b 0.50d 0.15l, PI 1
23 222236 (006501- ) Spring, Extn, 1.000d 0.12wir 05.0I 1
24 1027533 (006501- ) Pin, Pivot, 0.75d 02.11, Int 0.33b 1
25 21198 (006501 - ) Screw, Hex, .38-16 X 1.25, G5 2
26 32491 (006501 - ) Washer, Flat, 0.31, Std 2
27 64489 (006501 - ) Washer, Flat, 0.81b 1.24d .03, Stl, PI 1
28 84170 (006501- ) Bracket, Retainer, Safety 1
29 39349 (006501 - ) Washer, Flat, 0.31, Sae 1
30 41186 (006501 - ) Washer, Flat, Belleville, .31 1
31 41359 (006501 - ) Nut, Hex, Std, M6 X 1.00, 8 1
32 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
$30 Gas/LPG 9013316 (7-2014) 2-65




STANDARD PARTS

Fig. 33 - Hopper Group, Plastic

2-66 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 33 - Hopper Group, Plastic

356539

Ref. Part No. Serial Number Description Qty.

1 1210993 (006501- ) Hopper, Plstc, Trimmed [S30] 1

2 1214092 (006501- ) Plate Widt, Sppt, Hppr Bottom 1

3 1017218 (006501- ) Washer, Flat, 0.32b 1.00d .12, Ss 6

v 9013115 (006501- ) Skirt Kit, Hppr, Maint [S30] 1
A 4 1035684 (006501- ) Bolt, Carriage, M8 X 1.25 X 30 10
A 5 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10

A 6 1212460 (006501- ) Bracket, Sppt, Hppr Seal 1

A 7 1212516  (006501- ) Skirt, Lip 1

A 8 1212509 (006501- ) Skirt, Lip, Hppr 1

A 9 1026798 (006501- ) Strap, Main, Lip 1
A 10 32491 (006501- ) Washer, Flat, 0.31, Std 10

A 11 1038037 (006501- ) Skirt, Hppr 1
A 12 41178 (006501- ) Washer, Flat, 0.25, Fendr 6
A 13 11635 (006501- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 6

A 14 1212510 (006501- ) Skirt, Neo, .12, 15.9w, 20.8I, 03/SI 1

15 82733 (006501- ) Gasket, Sensor, Thermal 1

16 360943 (006501- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 2

17 1044768 (006501- ) Bracket, Seal, Lh 1

18 1044764 (006501- ) Bracket, Seal, Rh 1

19 1049158 (006501- ) Insulation, Acstc, 1.0, 2.0 X 03.8 Adh 2

20 367679 (006501- ) Switch, Thermal, 160deg, Spdt 1

21 1213278  (006501- ) Door Widt, Hppr 1

22 1213263 (006501- ) Bracket WIdt, Door, Front 1

23 1040467 (006501- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3

24 1213565 (006501- ) Sleeve, Flange 2

25 1213673 (006501- ) Bar, Flat, Ss 0.12 1.5 X 18.5l, 4/0.5h 1

26 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 6

v 9013366 (006501- ) Latch Kit, Door, Access, Ci [S30] 1

A 27 1047543 (006501- ) Knob, Rnd, 2.38d 0.88] M6 X 1.0, Plstc 1

A 28 1035660 (006501- ) Gasket, Ure, .50, 07.47w, 15.47|, Adh 1

A 29 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 1

A 30 01684 (006501- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 31 1213971 (006501- ) Block, Nylon 2
A 32 09062 (006501- ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 4
A 33 1213604 (006501- ) Latch, Door 2
A 34 1020341 (006501- ) Screw, Hex, M8 X 1.25 X 20, 9.8, Sems 4
35 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6

36 30013 (006501- ) Washer, Flat, 0.31, Fendr 2

37 1074155 (006501- ) Wire, 10ga, 35.0l, Grn, M8 Ring/M6 Ring 1

38 09145 (006501- ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 1

39 32483 (006501- ) Washer, Flat, 0.25, Sae 1

40 41140 (006501- )  Washer, Lock, Int-Ext, 0.25 1

41 07790 (006501- ) Nut, Hex, Fing, M6 X 1.00 1

42 1210807 (006501- ) Wire, Tie [W/.25” Fir Tree Clip] 3

43 1035684 (006501- ) Bolt, Carriage, M8 X 1.25 X 30 6

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

2-68 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356540
Fig. 34 - Hopper Group, Steel

Ref. Part No. Serial Number Description Qty.
1 1211585 (006501~ ) Hopper Widt, Stl [S30] 1
2 1212460 (006501- ) Bracket, Sppt, Hppr Seal 1
3 1212516 (006501~ ) Skirt, Lip 1
4 1040590 (006501~ ) Skirt, Lip, Hppr, Stl 1
5 1026798 (006501~ ) Strap, Main, Lip 1
6 1044764 (006501~ ) Bracket, Seal, Rh 1
7 1044768 (006501~ ) Bracket, Seal, Lh 1
8 1035684 (006501~ ) Bolt, Carriage, M8 X 1.25 X 30 10
9 32491 (006501~ ) Washer, Flat, 0.31, Std 10
10 08713 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
11 1049158 (006501~ ) Insulation, Acstc, 1.0, 2.0 X 03.8 Adh 2
12 1040276 (006501- )  Skirt, Deflector 1
13 1040400 (006501~ ) Retainer, Skirt, .12, 1.0w X 18.0l, Gray 1
14 1040408 (006501~ ) Retainer, Skirt, .12, 1.0w X 09.8l, Gray 1
15 72968 (006501 - ) Rivet, Plstc, .250d X 0.90 5
16 1213278 (006501~ ) Door Widt, Hppr 1
17 367679 (006501~ ) Switch, Thermal, 160deg, Spdt 1
18 1213263 (006501~ ) Bracket WIdt, Door, Front 1
19 08711 (006501~ ) Nut, Hex, Lock, M12 X 1.75, NI 2
20 1040467 (006501~ ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3
21 1213565 (006501- ) Sleeve, Flange 2
v 9013366 (006501- ) Latch Kit, Door, Access, Ci [S30] 1
A 22 1047543 (006501~ ) Knob, Rnd, 2.38d 0.88| M6 X 1.0, Plstc 1
A 23 1035660 (006501~ ) Gasket, Ure, .50, 07.47w, 15.471, Adh 1
A 24 08708 (006501~ ) Nut, Hex, Lock, M6 X 1.00, NI 1
A 25 01684 (006501~ ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 26 1213971 (006501~ ) Block, Nylon 2
A 27 1213604 (006501~ ) Latch, Door 2
A 28 09062 (006501~ ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 4
A 29 1020341 (006501~ ) Screw, Hex, M8 X 1.25 X 20, 9.8, Sems 4
30 82733 (006501~ ) Gasket, Sensor, Thermal 1
31 24265 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
32 69972 (006501~ ) Screw, Hex, M12 X 1.75 X 40, 10.9 2
33 36328 (006501~ ) Washer, Flat, Belleville, .50 2
34 32493 (006501~ ) Washer, Flat, 0.50, Std 2

S30 Gas/LPG 9013316 (7-2014) 2-69



STANDARD PARTS

//

24

~ /

[

2-70 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356541
Fig. 35 - Hopper Cylinder and Dump Door Group, Plastic

Ref. Part No. Serial Number Description Qty.

1 1211089 (006501- ) Bracket Widt, Mtg, Door, Hppr 1

2 10959 (006501- ) Screw, Hex, M10 X 1.50 X 20, NI, Ss 13

3 01686 (006501- ) Washer, Flat, 0.44b 1.00d .08, Ss 13

v 9013116 (006501- ) Skirt Kit, Door, Hppr, Maint [S30] 1

A 4 1212570 (006501- ) Seal, Wiper, Door 1
A 5 1212756 (006501- ) Retainer, Seal 2
A 6 1037345 (006501- ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 16
A 7 32490 (006501- ) Washer, Flat, 0.25, Std 34
A 8 08712 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 28
A 9 1044950 (006501- ) Strap, Door, Dump, Side 2

A 10 1030218 (006501- ) Cord, Sponge 1

A 11 1212440 (006501- ) Seal, Door, Dump 1

A 12 1044419 (006501- ) Plate, Retainer, Door, Dump 1
A 13 06946 (006501- ) Screw, Hex, M6 X 1.00 X 35, 8.8 12
14 09062 (006501- ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 2

15 70157 (006501- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1

16 1038176 (006501- ) Cylinder, Hyd, 2.0b 08.01 04.00strk 2500 1

17 762427 (006501- ) Fitting, Hyd, E90, Fm04/0Om04 2

18 630448 (006501- ) Pin, Clevis, 0.50d X 2.25I 1

19 08236 (006501- ) Pin, Cotter, .156 X 1.25 2

20 1211061 (006501- ) Door Widt, Hppr 1

21 1211096 (006501- ) Bracket WIdt, Door 2

22 1040759 (006501- ) Bearing, Journal-1.251.D. X .75 Lg 2

23 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 8

24 1213549 (006501- ) Pin, Clevis (Shoulder) 1

25 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1

26 32491 (006501- ) Washer, Flat, 0.31, Std 1

27 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1

28 1212373 (006501- ) Washer, Retainer, Door, Dump 2

29 69972 (006501- ) Screw, Hex, M12 X 1.75 X 40, 10.9 2

30 36328 (006501- ) Washer, Flat, Belleville, .50 2

31 32493 (006501- ) Washer, Flat, 0.50, Std 2

32 08711 (006501- ) Nut, Hex, Lock, M12 X 1.75, NI 2

33 1210807 (006501- ) Wire, Tie [W/.25” Fir Tree Clip] 2

34 67767 (006501- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 2

S30 Gas/LPG 9013316 (7-2014) 2-71



STANDARD PARTS

Fig. 36 - Hopper Cylinder and Dump Door Group, Steel
2 Do 14

2-72 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356542
Fig. 36 - Hopper Cylinder and Dump Door Group, Steel

Ref. Part No. Serial Number Description Qty.

v 9013116 (006501- ) Skirt Kit, Door, Hppr, Maint [S30] 1

A 1 1212570 (006501- ) Seal, Wiper, Door 1
A 2 1212756 (006501- ) Retainer, Seal 2
A 3 1037345 (006501- ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 16
A 4 32490 (006501- ) Washer, Flat, 0.25, Std 34
A 5 08712 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 28
A 6 1044950 (006501- ) Strap, Door, Dump, Side 2

A 7 1030218 (006501- ) Cord, Sponge 1

A 8 1212440 (006501- ) Seal, Door, Dump 1

A 9 1044419 (006501- ) Plate, Retainer, Door, Dump 1
A 10 06946 (006501- ) Screw, Hex, M6 X 1.00 X 35, 8.8 12
11 09062 (006501- ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 2

12 70157 (006501- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1

13 1038176 (006501- ) Cylinder, Hyd, 2.0b 08.01 04.00strk 2500 1

14 762427 (006501- ) Fitting, Hyd, E90, Fm04/Om04 2

15 630448 (006501- ) Pin, Clevis, 0.50d X 2.25I 1

16 08236 (006501- ) Pin, Cotter, .156 X 1.25 2

17 1211061 (006501- ) Door Widt, Hppr 1

18 1211096 (006501- ) Bracket Widt, Door 2

19 1040759 (006501- ) Bearing, Journal-1.251.D. X .75 Lg 2

20 1037354 (006501- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 8

21 1213549 (006501- ) Pin, Clevis (Shoulder) 1

22 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1

23 32491 (006501- ) Washer, Flat, 0.31, Std 1

24 08713 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1

25 1212373 (006501- ) Washer, Retainer, Door, Dump 2

S30 Gas/LPG 9013316 (7-2014) 2-73



STANDARD PARTS

Fig. 37 - Hopper Cover Group

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356544
Fig. 37 - Hopper Cover Group

Ref. Part No. Serial Number Description Qty.
1 1211012 (006501- ) Angle, Mtg, Cover, Hppr 2
2 09740 (006501- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
3 01685 (006501- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
4 1211024 (006501- ) Hinge WIdt, Mtg, Cover, Hppr [S30] 2
5 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
6 15675 (006501- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
7 32491 (006501- ) Washer, Flat, 0.31, Std 4
8 1057936 (006501- ) Plate, Ring, Headlight, Rh 1
9 1057942 (006501- ) Plate, Ring, Headlight, Lh 1

10 360943 (006501- ) Screw, Pan, 12-16 X 0.75, F/ Plstc 17
v 11 1029280 (006501- ) Headlight, 12vdc, 35watt 2.8a, Halogen 2
A 1060413 (006501- ) Lamp, 12vdc, 37.5watt, Halogen 1

12 06927 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 10

13 02850 (006501- ) Nut, Hex, Lock, M4 X 0.70, NI 12

14 1066063 (006501- ) Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl 4

15 1057934 (006501- ) Plate, Ring, Light 1

16 19066 (006501- ) Washer, Flat, 10 17

17 1029238 (006501- ) Lens Assy, W/ Reflector 2

18 82829 (006501- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 4

19 49800 (006501- ) Latch 2

20 49697 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4

21 1039971 (006501- ) Bracket, Latch, Rh 1

22 1039999 (006501- ) Bracket, Latch, Lh 1

23 19065 (006501- ) Washer, Flat, 08 8

24 41139 (006501- ) Washer, Lock, Int-ext, 10 4

25 1212389 (006501- ) Rod WIdt, Prop, Cover, Hppr 1

26 28296 (006501- ) Pin, Clevis, 0.25d X 0.50I 1

27 44906 (006501- ) Pin, Cotter, Hair, 0.38d .093 Wir 1

28 43454 (006501- ) Washer, Flat, 0.34b 0.69d .06, Nyl 1

29 32483 (006501- ) Washer, Flat, 0.25, Sae 1

30 1061002 (006501- ) Clip, Grip, Rod, 0.49-0.63, Blk Plstc. 1

31 06927 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2

32 1056815 (006501- ) Cover, Hppr, Rm-Cptl, Trimmed 1

33 1215646 (006501- ) Plate, Ring, Light 1

S30 Gas/LPG 9013316 (7-2014) 2-75



STANDARD PARTS

Fig. 38 - Hopper Lift Arms and Bumper Group

2-76 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 38 - Hopper Lift Arms and Bumper Group

356543

Ref. Part No. Serial Number Description Qty.
1 1210785 (006501- ) Arm WiIdt, Hppr, Rear Dump 1
2  42120-1 (006501- ) Bearing, Self Align, 1.25b 2.00d 2
3 59542 (006501- ) Ring, Retaining, Int, 2.00d 4
4 35529 (006501- ) Bushing, Sleeve, 1.00b 1.13d 0.99I, Fgl 1
5 1212820 (006501- ) Pin, Lift, Hppr 2
6 39279 (006501- ) Screw, Hex, M8 X 1.25 X 70, 8.8 2
7 07259 (006501- ) Fitting, Grease, Str Pm04 .47I 2
8 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 2
9 1038915 (006501- ) Cylinder, Hyd, 2.5b 28.61 18.62strk 3000 1

10 32598 (006501- ) Washer, Flat, 1.02b 1.75d .12, Stl 4
11 762425 (006501- ) Fitting, Hyd, E90, Fm04/0Om06 2
12 1067059 (006501- ) Fitting, Hyd, Rst, Fm04/0f04, .047 1
13 1212410 (006501- ) Bumper WiIdt, Front 1
14 1210948 (006501- ) Plate Widt, Mtg, Bumper 2
15 1210931 (006501 - ) Bracket Widt, Mtg, Hppr, Rh 1
16 1210940 (006501- ) Bracket WIdt, Mtg, Hppr, Lh 1
17 39285 (006501- ) Screw, Hex, M10 X 1.50 X 40, 8.8 6
18 01686 (006501- ) Washer, Flat, 0.44b 1.00d .08, Ss 12
19 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 6
20 1210954 (006501- ) Bracket WIdt, Mtg, Bumper 2
21 9004527 (006501- ) Arm, Safety, Hppr, W/ Label, Replmt 1
22 1210813 (006501- ) Clip, Spring, Prop Arm 2
23 63296 (006501- ) Plate, Brake, Pedal 1
24 222158 (006501- ) Screw, Hex, M6 X 1.00 X 10, Fmg 4
25 01686 (006501- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
26 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 4
27 39284 (006501- ) Screw, Hex, M10 X 1.50 X 35, 8.8 16
28 32492 (006501- ) Washer, Flat, 0.38, Std 12
29 06944 (006501- ) Screw, Hex, M6 X 1.00 X 25, 8.8 1
30 1212087 (006501- ) Bracket, Mtg, Switch 1
31 367404 (006501- ) Switch, Snap, 15a No, RIr 1
32 19066 (006501- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
33 09252 (006501- ) Screw, Hex, M5 X 0.80 X 20, 8.8 4
34 06549 (006501- ) Nut, Hex, Lock, M5 X 0.80, NI 4
35 07789 (006501- ) Nut, Hex, FIng, M5 X 0.80 2
36 21168 (006501- ) Plug, Hole, Rnd, 0.25h 0.8I, Brb, Nyl 4
37 67366 (006501- ) Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole 1
38 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 39 - Hopper Counter Weight Group, Steel

S30 Gas/LPG 9013316 (7-2014)

2-78



STANDARD PARTS

354696
Fig. 39 - Hopper Counter Weight Group, Steel

Ref. Part No. Serial Number Description Qty.
1 1031503 (006501- ) Weight, Counter, Casting, 72.8lb 1
2 16930 (006501 - ) Screw, Hex, M10 X 1.50 X 50, 8.8 3
3 32493 (006501- ) Washer, Flat, 0.50, Std 6
4 08714 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 3
5 1034978 (006501 - ) Weight, Counter, Casting, 52.8lb 2
6 03193 (006501 - ) Screw, Hex, M10 X 1.50 X 90, 8.8 2

S30 Gas/LPG 9013316 (7-2014) 2-79



STANDARD PARTS

Fig. 40 - Hopper Pre-Filter Group

2-80 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 40 - Hopper Pre-Filter Group

356545

Ref. Part No. Serial Number Description Qty.
1 1211263 (006501- ) Panel Widt, Perma Filter 1
v 9013364 (006501~ ) Strap Kit, Knob, Fltr Box [S30] 1
A 2 1048335 (006501~ ) Knob, Star, 2.75d 4ear 1.11 M8x1.25 2
A 3 1048353 (006501- ) Strap, Rbr 2
A 4 15675 (006501 - ) Screw, Hex, M8 X 1.25 X 16, Ss 2
A 5 01685 (006501- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 6 1049860 (006501- ) Stud, M8 X 1.25 [55.0] 2
7 1210746 (006501- ) Box, Lower, Cyclone, Trimmed 1
8 1213221 (006501- ) Bracket, Mtg, Cyclonics 2
9 384418 (006501- ) Latch, Door [Southco 91-562-07] 7
10 06925 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 6, 4.8 16
11 24265 (006501- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4
12 1210796 (006501- ) Gasket, Tray, Cyclonic 1
13 360943 (006501- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 7
14 1049982 (006501~ ) Seal, Foam 1
15 1213817 (006501- ) Plate, Grounding, Cyclone 1
16 1213825 (006501~ ) Bracket Widt 1
17 1040467 (006501- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3
18 1211007 (006501- ) Box, Pre-Filter, Upper 1
19 1212149 (006501- ) Door Widt, Cleanout 1
20 1212512 (006501- ) Seal, Cleanout Door 1
21 09200 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 1
22 01683 (006501~ ) Washer, Flat, 10, Ss 1
23 02850 (006501~ ) Nut, Hex, Lock, M4 X 0.70, NI 4
24 1211566 (006501- ) Seal Assy, Door, Cyclonics 1
25 1211554 (006501- ) Retainer, Seal, Door 2
26 1210996 (006501~ ) Cover, Filter, Trimmed 1
27 1213191 (006501- ) Gasket, Cover 1
28 1213382 (006501- ) Plate, Sensor, Pressure 1
29 1074155 (006501~ ) Wire, 10ga, 35.0l, Grn, M8 Ring/M6 Ring 1
30 67767 (006501- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
31 384419 (006501- ) Bracket, Latch, Keeper [Southco] 6
32 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 1
33 9009247 (006501~ ) Switch Kit, Press, Repimt[S30] 1
34 06927 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
35 40607 (006501~ ) Fitting, Brs, Str, Bm03/Pm02 2
36 1031576 (006501- ) Hose, Afmkt, Vacuum, 0.16id, 08ft 1
37 1074156 (006501~ ) Wire, 10ga, 15.0l, Grn, M8 Ring/M8 Ring 1
38 41140 (006501~ ) Washer, Lock, Int-Ext, 0.25 3
39 46236 (006501- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
40 1211682 (006501- ) Seal, Hopper, Box, Lower 1
41 15675 (006501~ ) Screw, Hex, M8 X 1.25 X 16, Ss 14
42 01685 (006501- ) Washer, Flat, 0.38b 0.88d .08, Ss 14
S30 Gas/LPG 9013316 (7-2014) 2-81




STANDARD PARTS

Fig. 41 - Hopper Vacuum Fan Group

2-82 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356546
Fig. 41 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1211570 (006501- ) Housing, Fan, Rm-Cphg 1
2 1212709 (006501- ) Gasket, Vaccuum 1
3 1031122 (006501~ ) Duct, Outlet, Vacuum 1
4 16931 (006501~ ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
5 1017218 (006501 - ) Washer, Flat, 0.32b 1.00d .12, Ss 4
6 1211333 (006501~ ) Bracket, Fan 1
7 1212592 (006501- ) Bracket WIdt, Mtg, Fan 1
8 32491 (006501~ ) Washer, Flat, 0.31, Std 12
9 39277 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 8.8 8

10 1211691 (006501- ) Plate, Fan, [Phoenix] 1
11 1053361 (006501~ ) Seal, Afmkt, Rbr, Clsd, Adh, 05ft 1
12 1039127 (006501- ) Impeller Assy, Vacfan [Coyote] 1
13 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 5
14 00960 (006501- ) Key, Sq, 0.12 X 0.12, 0.50I 1
15 1039846 (006501- ) Motor, Hyd, Gear, Ext 0.28 Rh 3000 1
16 1210807 (006501~ ) Wire, Tie [W/.25” Fir Tree Clip] 2
17 30013 (006501~ ) Washer, Flat, 0.31, Fendr 1
18 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
19 762445 (006501~ ) Fitting, Hyd, Str, Fm08/0OmO08 2
20 762425 (006501~ ) Fitting, Hyd, E90, Fm04/0m06 1

S30 Gas/LPG 9013316 (7-2014) 2-83



STANDARD PARTS

Fig. 42 - Hopper Filter Shaker Group
18

20

2-84 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356547
Fig. 42 - Hopper Filter Shaker Group

Ref. Part No. Serial Number Description Qty.
1 1211378 (006501- ) Seal Assy, Door, Shakr 1
2 1211409 (006501- ) Retainer, Seal, Door 1
3 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
4 1044352 (006501- ) Bracket Widt, Flir 1
5 1044351 (006501- ) Spacer, Fltr 1
6 1211379 (006501- ) Bracket Widt, Shakr, Filter 1
7 41140 (006501- )  Washer, Lock, Int-Ext, 0.25 1
8 1211382 (006501- ) Angle Widt, Mtg, Shakr 2
9 06961 (006501- ) Screw, Hex, M10 X 1.5 4

10 32492 (006501- ) Washer, Flat, 0.38, Std 4
11 1211353 (006501- ) Tray WiIdt, Debris, Filter 1
12 1211685 (006501- ) Seal, Tray, Debris, Shaker 1
13 15675 (006501- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
14 01685 (006501- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
15 1051199 (006501- ) Strainrelief 1
16 1047717 (006501- ) Harness, Shakr, Motor [S20] 1
17 1044360 (006501- ) Motor, Ele, 12vdc 2108rpm 0.09hp 07.0a 1
18 1053291 (006501- )  Weight, Eccentric, Pntd 1
19 1053321 (006501- )  Weight, Eccentric, Pntd 1
20 39322 (006501- ) Screw, Set, Soc, 10-24 X 0.38, Al 4
21 1045900 (006501- ) Filter, Cyl, 11.09d, 13.311, 6.724 Id 1
22 86618 (006501- ) Nut, Hex, Lock, #10-32, NI 2
23 19066 (006501- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
24 50850 (006501- ) Molding, Trim, Pvc, .08-.11 03.2] 1
25 74455 (006501- ) Screw, Hex, M6 X 1.00 X 12, Fmg 1
26 30406 (006501- ) Clip, Keeper 2

S30 Gas/LPG 9013316 (7-2014) 2-85



STANDARD PARTS

Fig. 43 - Side Brush Lift Group, S30

@ CaaH0E

5 2
) (A .@

&)

2-86 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

356536
Fig. 43 - Side Brush Lift Group, S30

Ref. Part No. Serial Number Description Qty.
1 367403 (006501~ ) Switch, Snap, 15a Nc, Rir 1
2 19066 (006501~ ) Washer, Flat, 10 2
3 1045487 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
4 06549 (006501~ ) Nut, Hex, Lock, M5 X 0.80, NI 2
5 1038329 (006501~ ) Bracket WIdt, Brush, Side 1
6 41342 (006501~ ) Screw, Hex, M8 X 1.25 X 40, 8.8 2
7 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 4
8 39349 (006501~ ) Washer, Flat, 0.31, Sae 11
9 360460 (006501~ ) Sleeve, P/M, 0.33b 0.63d 0.4l, Ss / Qil 2

10 1038372 (006501~ ) Lever WIdt, Brush, Side 1
11 64173 (006501- ) Bushing, Sleeve, 0.50b 0.59d 0.38l, Stl 3
12 64425 (006501~ ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
13 32485 (006501~ ) Washer, Flat, 0.38, Sae 2
14 41430 (006501~ ) Nut, Hex, Lock, M10 X 1.5, NI 1
15 1036702 (006501~ ) Cable, Glv .13d 063.4l .50eye / M10 1
16 76570 (006501~ ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
17 360801 (006501~ ) Sleeve, 0.31b 0.50d 0.3l, Ss 1
18 12267 (006501~ ) Clevis, Adj, 0.38pin, M10x1.5 1
19 29558 (006501~ ) Pin, Clevis, 0.37d X 1.50l 1
20 59899 (006501~ ) Bracket, U, .12, 1.2w 2.3 1.0l, 2/0.6h 1
21 08179 (006501~ ) Pin, Cotter, .094 X 1.00 1
22 1037265 (006501~ ) Arm WiIdt, Lever 1
23 51813 (006501~ ) Pin, Clevis, 0.37d X 2.12 1
24 08182 (006501~ ) Pin, Cotter, .125 X 1.00 1
25 1037476 (006501~ ) Spring, Tors, 1.09id .11wir 03.0coil 1
26 54995 (006501~ ) Knob, 1.12d 3.861 M10 X 1.5, Plstc Tpr] 1
27 1038101 (006501~ ) Bracket Widt 1
28 1031665 (006501~ ) Screw, Pan, M8 X 1.25 X 25, Blk 3
29 1038060 (006501~ ) Plate, Adj, Brush 1
30 369781 (006501~ ) Pulley, Cable, 1.5d Nyl 2
31 54400 (006501- ) Bracket, Angle, Keeper, Cable 2
32 59658 (006501~ ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
33 222460 (006501~ ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 1
34 223609 (006501~ ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 1
35 32486 (006501~ ) Washer, Flat, 0.50, Sae 3
36 86953 (006501~ ) Ring, Retaining, Ext, 0.50d, Ss 1
37 1039228 (006501~ ) Pivot, Adj, Brush 1
38 41430 (006501~ ) Nut, Hex, Lock, M10 X 1.5, NI 1
39 1039553 (006501~ ) Knob Assy,Star,1.97d 4ear M10x1.5 10.75I 1
40 763042 (006501~ ) Washer, Flat, Belleville, M10 1
41 1034760 (006501~ ) Pulley, Cable, 3.1d 2.30b, .19d Cable 1
42 1034763 (006501~ ) Retainer, Pulley 1
43 397826 (006501~ ) Screw, Btn, M8 X 1.25 X 40, Ss 2
44 01685 (006501~ ) Washer, Flat, 0.38b 0.88d .08, Ss 6
45 08713 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
46 1037354 (006501~ ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
47 1037358 (006501~ ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 2
48 1060763 (006501~ ) Plate, Lift, Brush 1
49 1038896 (006501~ ) Plate, Lift, Brush 1
50 76570 (006501- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
51 32716 (006501~ ) Nut, Hex, Jam, M10 X 1.5, Ss 1
52 39278 (006501~ ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
53 39311 (006501~ ) Nut, Hex, Std, M8 X 1.25 1
54 1210805 (006501~ ) Bracket WIdt, Arm 1
55 15675 (006501~ ) Screw, Hex, M8 X 1.25 X 16, Ss 1
$30 Gas/LPG 9013316 (7-2014) 2-87



STANDARD PARTS

Fig. 44 - Side Brush Motor and Pivot Group, S30

2-88 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 44 - Side Brush Motor and Pivot Group, S30

356537

Ref. Part No. Serial Number Description Qty.
1 1029704 (006501~ ) Pivot WIdt, Brush, Side 1
2 45261 (006501- ) Spring, Cmpr, 0.970d .11wir 02.5I 1
3 06965 (006501- ) Screw, Hex, M10 X 1.50 X 80, 8.8 1
4 32485 (006501- ) Washer, Flat, 0.38, Sae 2
5 222196 (006501- ) Pin, Clevis, 0.50d X 4.25I 1
6 32486 (006501- ) Washer, Flat, 0.50, Sae 1
7 08175 (006501- ) Pin, Cotter, .125 X 1.25 1
8 1029709 (006501- ) Arm, Brush, Side 1
9 80395 (006501- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1

10 1037355 (006501- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
11 08709 (006501- ) Nut, Hex, Lock, M8 X 1.25, NI 1
12 1029682 (006501~ ) Arm WIdt, Brush, Side 1
13 08182 (006501- ) Pin, Cotter, .125 X 1.00 3
14 1029674 (006501- ) Bracket, Mtg, Motor, Side Brush 1
15 1057338 (006501 - ) Motor, Hyd, Gear, Int 17.9 Bi-Dir 2500 1
16 762439 (006501~ ) Fitting, Hyd, Str, Fm06/0m10 2
17 46559 (006501- ) Screw, Hex, .38-16 X 1.25, NI 4
18 32492 (006501- ) Washer, Flat, 0.38, Std 4
19 39394 (006501- ) Screw, Hex, .31-09 X 1.25, Wood 4
20 1054256 (006501- ) Guard, Brush 1
21 47501 (006501~ ) Hub, Adapter, Brush, 1.00b 1
22 84581 (006501~ ) Pin Assy, Side Brush W/ Clip 1
23 51538 (006501- ) Pin, Clevis, 0.50d X 5.00l 1
24 51225 (006501- ) Pin, Clevis, 0.50d X 5.50I 2
25 53468 (006501- ) Clamp, Cable, Stl, 1.75d X 1.00w, 1hole 4
26 1037346 (006501- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
27 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 3
28 70157 (006501- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 2
29 44961 (006501- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 3
30 762179 (006501- ) Guard, Hose, Rbr, 5.0 1
31 1037345 (006501- ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 2
32 1213656 (006501- ) Bracket, Widt,Mtg,Hyd 1

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 45 - Side Brush Motor Group, S30 XP

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 45 - Side Brush Motor Group, S30 XP

356538

Ref. Part No. Serial Number Description Qty.
1 1029674 (006501 - ) Bracket, Mtg, Motor, Side Brush 1
2 1057338 (006501 - ) Motor, Hyd, Gear, Int 17.9 Bi-Dir 2500 1
3 762439 (006501 - ) Fitting, Hyd, Str, Fm06/0Om10 2
4 46559 (006501 - ) Screw, Hex, .38-16 X 1.25, NI 4
5 32492 (006501 - ) Wasbher, Flat, 0.38, Std 4
6 762179 (006501 - ) Guard, Hose, Rbr, 5.01 1
7 1054256 (006501 - ) Guard, Brush 1
8 84581 (006501 - ) Pin Assy, Side Brush W/ Clip 1
9 47501 (006501 - ) Hub, Adapter, Brush, 1.00b 1

10 39394 (006501 - ) Screw, Hex, .31-09 X 1.25, Wood 4
11 53468 (006501 - ) Clamp, Cable, Stl, 1.75d X 1.00w, 1hole 4
12 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
13 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 3
14 70157 (006501- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 2
15 44961 (006501 - ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 3
16 1037345 (006501 - ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 2
17 1213656 (006501 - ) Bracket, Widt,Mtg,Hyd 1
S30 Gas/LPG 9013316 (7-2014) 2-91




STANDARD PARTS

Fig. 46 - Side Brush Lift and Pivot Group, S30 XP

2-92 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 46 - Side Brush Lift and Pivot Group, S30 XP

354738

Ref. Part No. Serial Number Description Qty.
1 1039628 (006501 - ) Pivot WIdt, Brush, Side 1
2 222196 (006501- ) Pin, Clevis, 0.50d X 4.25I 1
3 1029682 (006501 - ) Arm WIdt, Brush, Side 1
4 1026459 (006501 - ) Arm, Linkage, Side Brush 1
5 51225 (006501 - ) Pin, Clevis, 0.50d X 5.50I 2
6 51538 (006501 - ) Pin, Clevis, 0.50d X 5.00I 1
7 80395 (006501 - ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
8 76570 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
9 32491 (006501 - ) Wasbher, Flat, 0.31, Std 2

10 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 1
11 08182 (006501- ) Pin, Cotter, .125 X 1.00 6
12 06963 (006501 - ) Screw, Hex, M10 X 1.5 X 60, 8.8 1
13 32492 (006501 - ) Wasbher, Flat, 0.38, Std 1
14 45261 (006501- ) Spring, Cmpr, 0.970d .11wir 02.5I 1
15 1026462 (006501 - ) Lever, Lift, Brush 2
16 1026525 (006501 - ) Tube, 0.59id 1.250d 00.6l, Stl 1
17 59634 (006501 - ) Bushing, Sleeve, 0.50b 0.59d 0.62l, Fgl 1
18 51534 (006501 - ) Pin, Clevis, 0.50d X 2.00I 1
19 43290 (006501 - ) Pin, Clevis, 0.50d X 1.75I 1
20 1041034 (006501 - ) Cylinder, Hyd, 1.5b 06.31 01.50strk 2500 1
21 762427 (006501- )  Fitting, Hyd, E90, Fm04/0Om04 2
22 29558 (006501 - ) Pin, Clevis, 0.37d X 1.50I 2
23 39005 (006501 - ) Pin, Cotter, .094 X 0.75 2
24 1036333 (006501 - ) Angle 1
25 22290 (006501 - ) Spring, Cmpr, 0.720d .06wir 02.3I 1
26 1039141 (006501 - ) Knob 1
27 1039199 (006501 - ) Rod, Thrd, M10x1.5 80l 1
28 13865 (006501 - ) Pin, Roll, .125d X 1.25I, .125/.129 1
29 1060764 (006501 - ) Plate,Lift,Premium 1
30 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 47 - Main Brush Lift Group, S30

S30 Gas/LPG 9013316 (7-2014)

2-94



STANDARD PARTS

354700
Fig. 47 - Main Brush Lift Group, S30

Ref. Part No. Serial Number Description Qty.
1 1042785 (006501~ ) Bracket, Lift 1
2 363087 (006501~ ) Bushing, Fing, 0.44b 1.25d 0.25I 1
3 1041539 (006501~ ) Lever WIdt, Lift, Brush, Main 1
4 54995 (006501~ ) Knob, 1.12d 3.861 M10 X 1.5, Plstc Tpr] 1
5 07450 (006501 - ) Bearing, Thrust, 0.66b 1.25d 0.06w 1
6 1037358 (006501~ ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 1
7 12267 (006501 - ) Clevis, Adj, 0.38pin, M10x1.5 1
8 32716 (006501~ ) Nut, Hex, Jam, M10 X 1.5, Ss 1
9 86240 (006501~ ) Pin, Clevis, 0.38d X 1.13| 1

10 08179 (006501~ ) Pin, Cotter, .094 X 1.00 1
11 379684 (006501~ ) Pulley Assy, Cable, 2.8d 0.50b 1
12 222460 (006501~ ) Sleeve, P/M, 0.31b 0.50d 0.5 [430ss] 1
13 379686 (006501- ) Angle, Keeper, Cable 1
14 1041123 (006501- ) Cable, Glv .19 24.5] .3 Eye / M10 1
15 1037355 (006501 - ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
16 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 1
17 1046048 (006501~ ) Panel Widt, Handle, Lift 1
18 1042855 (006501~ ) Plate WIdt, Brush, Adj 1
19 1046052 (006501~ ) Plate Widt, Stop [S30] 1
20 383205 (006501~ ) Knob, Star, 2.20d 8ear 1.11 M10x1.5, Nyl 1
21 1045964 (006501~ ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 4
22 1040019 (006501~ ) Switch, Limit, 15a, Nc 1
23 1040753 (006501~ ) Bracket, Switch 1
24 19066 (006501~ ) Washer, Flat, 10 2
25 09244 (006501~ ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
26 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
27 1040467 (006501- ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2
28 1037354 (006501~ ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 1
29 33807 (006501- ) Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl 1

S30 Gas/LPG 9013316 (7-2014) 2-95



STANDARD PARTS

Fig. 48 - Main Brush Lift Group, S30 XP

2-96 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354749
Fig. 48 - Main Brush Lift Group, S30 XP

Ref. Part No. Serial Number Description Qty.
1 1032432 (006501- ) Plate WIdt, Brush, Adj 1
2 1032429 (006501- ) Retainer, Stop 1
3 1037358 (006501~ ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 1
4 41430 (006501- ) Nut, Hex, Lock, M10 X 1.5, NI 2
5 1032449 (006501~ ) Panel Widt, Lift 1
6 1005740 (006501~ ) Plate, Brush, Adj 1
7 1045964 (006501~ ) Screw, Hex, M4 X 0.70 X 10, Fmg, Blk 4
8 383205 (006501~ ) Knob, Star, 2.20d 8ear 1.11 M10x1.5, Nyl 1
9 1038176 (006501~ ) Cylinder, Hyd, 2.0b 08.0l 04.00strk 2500 1

10 762427 (006501 - )  Fitting, Hyd, E90, Fm04/0Om04 1
11 762428 (006501 - ) Fitting, Hyd, Str, Fm04/0Om04 1
12 43290 (006501~ ) Pin, Clevis, 0.50d X 1.75I 2
13 08182 (006501~ ) Pin, Cotter, .125 X 1.00 3
14 368197 (006501- ) Spring, Extn, 1.390d 0.15wir 09.0I 1
15 1007220 (006501~ ) Bolt, Eye, M10 X 1.50 X 117mm, 08.00 Eye 2
16 39312 (006501~ ) Nut, Hex, Std, M10 X 1.50 4
17 363087 (006501~ ) Bushing, Fing, 0.44b 1.25d 0.25I 2
18 1035400 (006501- ) Bracket Widt, Mtg, Cyl 1
19 222460 (006501~ ) Sleeve, P/M, 0.31b 0.50d 0.5l [430ss] 1
20 06955 (006501~ ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
21 32491 (006501- ) Washer, Flat, 0.31, Std 3
22 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 2
23 1041446 (006501- ) Bracket, Brush, Stop Adj 1
24 06962 (006501~ ) Screw, Hex, M10 X 1.50 X 45, 8.8 1
25 32492 (006501~ ) Washer, Flat, 0.38, Std 2
26 383194 (006501~ ) Cable, Glv .19d 009.88I .38eye / M10 1
27 12267 (006501- ) Clevis, Adj, 0.38pin, M10x1.5 1
28 32716 (006501~ ) Nut, Hex, Jam, M10 X 1.5, Ss 1
29 86240 (006501~ ) Pin, Clevis, 0.38d X 1.13| 1
30 07810 (006501~ ) Screw, Flt, Soc, M8 X 1.25 X 25, 10.9 1
31 01314 (006501- ) Plug, Hole, Rnd, 0.38h .03-.12, Blk Nyl 2
32 1040753 (006501~ ) Bracket, Switch 1
33 1040467 (006501~ ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2

S30 Gas/LPG 9013316 (7-2014) 2-97



STANDARD PARTS

Fig. 49 - Main Brush Drive Group

@& @,

2-98 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354701
Fig. 49 - Main Brush Drive Group

Ref. Part No. Serial Number Description Qty.
1 1039501 (006501 - ) Tube Widt 1
2 383142 (006501- ) Bracket, Mtg, Rh 1
3 383143 (006501 - ) Bracket, Mtg, Lh 1
4 25887 (006501 - ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 2
5 35973 (006501 - ) Flange, Brg, 1.9id 2h 4
6 383139 (006501- ) Arm WIdt, Brush, Main, Drive, Lh 1

v 7 377249 (006501- ) Arm, Brush, Main, W/ Label 1
A 383203 (006501 - ) Label, Info, Brush Arm 1
8 54204 (006501 - ) Plate, Mtg 1
9 54878 (006501 - ) Latch, Cmpr, M5 X 0.8 Blk 1
10 57824 (006501 - ) Screw, Soc, M6 X 1.00 X 20, 12.9, NI 2
11 09120 (006501 - ) Screw, Flt, Soc, M5 X 0.80 X 16, 10.9 6
12 08711 (006501 - ) Nut, Hex, Lock, M12 X 1.75, NI 1
13 1057337 (006501- ) Motor, Hyd, Gear, Int 02.8 Bi-Dir 2500 1
14 762445 (006501- ) Fitting, Hyd, Str, Fm08/0Om08 1
15 16931 (006501 - ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
16 1057643 (006501- ) Plug WIdt, Drive, Brush 1
17 51715 (006501- ) Bracket, U, .19, 2.8w 0.9 1.0l, 1/0.3h 1
18 1007807 (006501 - ) Screw, FIt, Soc, .75-10 X 2.50, Al 1
19 55779 (006501 - ) Plug Widt, Idler, Brush 1
20 24899 (006501 - ) Bearing, Ball, 1.38b 2.83d 0.67w 1
21 30252 (006501- ) Disc, 0.08, 04.39d 02.56b, 4/.28h 3.8bc 1
22 30253 (006501 - ) Disc, 0.06, 04.39d 01.67b, 4/.30h 3.8bc 1
23 30251 (006501 - ) Shaft, Idler, Plug, Brush 1
24 30255 (006501 - ) Cap, Vinyl, 3.28d 0.45l 1
25 51564 (006501- ) Washer, Flat, 0.53b 1.75d .12, Stl, PI 1
26 13773 (006501 - ) Sleeve, Nyl, #27 20.0l 1
27 56228 (006501- ) Tube, Plstc, 0.25id 0.310d 00.5I, Blk 1
28 01684 (006501 - ) Washer, Flat, 0.27b 0.69d .05, Ss 1
29 07805 (006501 - ) Screw, Hex, M6 X 1.00 X 35, Ss 1
30 39395 (006501- ) Screw, Hex, .75-10 X 2.50, FI 1
31 32987 (006501 - ) Nut, Hex, Lock, .75-10, NI 2
32 09010 (006501 - ) Screw, Hex, M8 X 1.25 X 25, Ss 6
33 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 10
34 41186 (006501 - ) Wasbher, Flat, Belleville, .31 3
35 01762 (006501- ) Screw, Hex, .38-16 X 0.75, NI 4
36 32485 (006501 - ) Washer, Flat, 0.38, Sae 4
37 08175 (006501 - ) Pin, Cotter, .125 X 1.25 1
38 12277 (006501 - ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 4
39 06975 (006501 - ) Screw, Hex, M12 X 1.75 X 90, 8.8 1
40 36328 (006501 - ) Wasbher, Flat, Belleville, .50 1
41 06977 (006501 - ) Screw, Hex, M16 X 2.00 X 20, 8.8 1
42 762445 (006501- ) Fitting, Hyd, Str, Fm08/0Om08 1

S30 Gas/LPG 9013316 (7-2014) 2-99



STANDARD PARTS

Fig. 50 - Hydraulic Schematic

[ |=Hs|_
JTI

_ _ NOOYE NIVA
[l ]

<

A
4

w;/..._.._o BLL » Jﬂ; \..\SJ _

_ "I woowa 3ais
H1 HY | _
CUIN _|~E= |_

ULSTLO X GT)

UL gTLD X GTL
£UO

-

€40 Aﬁ .ﬁ
op o80"

AINO

HY 147 WOOodg 3dIs

Ul 0vo X 02

ST1041INOD —
ANIN3dd

20 AZL

147 NOOY8 NIV

2 X [ ez X o

8
&

B 2
||||||||||||||||| 4L g

_c ! Cm _ N4 3INION3 o
L2
— 4 |
| _
AR T o
L | 202 ST |
S
urna 1'g
e
"ul 080 X 0T
isd 0gLL
Ay
=0 ||fE
=0
i 10
WILSAS MFILS ME el
TN !

1027521- 354734

S30 Gas/LPG 9013316 (7-2014)

2-100



STANDARD PARTS

Fig. 50 - Hydraulic Schematic

ANINIAd m
1sd 57
ZHOLIM Al

3SV8 58 (e

Wdy 00VZ = Z Q33dS
e 000z = | Q33 |

M=

W3LSAS 13dONd |

_ g1dNd

2-101

1027521- 354734

=

oip O¥L' 1O

| vz
| LdNd
[
wovoxoe by
[~ id " d
ESYE) usa [
o L | -
240
J400d d3ddOH | g s oI oo o
MWD -
) - — )
o ><
w98l X 6T .Z.
N
op 140"
w5

1417 ¥3d4d40H

4OSN3IS TIVIS

LHOLIMSd
1sd gove L

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 51 - Hydraulic Hose Group, S30

Wheel Drive

< Cooling Fan

<
= AR &
Na—r =1/
= =S

Reservoir

Main Brush

Dump Door

Cylinder

Hopper

&

)Y 22

G "‘J DT-
Steering  /
Valve

24

2-102 830 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 51 - Hydraulic Hose Group, S30

354737

Ref. Part No. Serial Number Description Qty.
1 1067109 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0 1
2 1067102 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 080.0 1
3 1067110 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 052.0 2
4 1072649 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Qm06str, 134.0 1
5 1067661 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0 1
6 767441 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 046.0 1
7 1067094 (006501 - ) Hose, Hyd, Tc04, FfO4str/FfO4str, 052.0 2
8 767315 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0 1
9 1067089 (006501- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 018.0 1

10 1067109 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0 1
11 1067087 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 092.0 2
12 1072633 (006501 - ) Hose, Hyd, Tc12, Ff12e90/Ff12str, 014.0 1
13 1067300 (006501 - ) Hose, Hyd, Suc20, Ff20e45/Ff20str, 022.5 1
14 1067083 (006501 - ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 038.0 1
15 1067115 (006501- ) Hose, Hyd, Tc16, Ff16e90/Ff16str, 016.0 1
16 1067106 (006501 - ) Hose, Hyd, Tc06, Ff06str/Ff06str, 048.0 1
17 1072531 (006501 - ) Hose, Hyd, Tc08, Ff08str/Ff08str, 041.0 2
18 1065452 (006501 - ) Hose, Hyd, Spcl, Ff10str/Ff10str, 046.0 1
19 1065453 (006501 - ) Hose, Hyd, Spcl, Ff10e45/Ff10str, 056.0 1
20 1067113 (006501- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 027.0 1
21 1067084 (006501 - ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 078.0 1
22 1067299 (006501 - ) Hose, Hyd, Suc12, Ff12str/Ff12str, 025.0 1
23 1074041 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 032.0 1
24 1067101 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 062.0 1
25 1067099 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 054.0 1

S30 Gas/LPG 9013316 (7-2014)

2-103




STANDARD PARTS

Fig. 52 - Hydraulic Hose Group, S30 XP

Wheel Drive

< Cooling Fan

Reservoir

Dump Door
Cylinder

Hopper

BT, Steering
\alve

-"‘~

Lift Cylinder

> Main Brush

‘ Side Brush
Motor

Side Brush
Lift Cylinder

2-104 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 52 - Hydraulic Hose Group, S30 XP

354748

Ref. Part No. Serial Number Description Qty.
1 1067109 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0 1
2 1067086 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0 2
3 1067110 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 052.0 2
4 1072649 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Qm06str, 134.0 1
5 1067661 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0 1
6 767441 (006501- ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 046.0 1
7 1067094 (006501 - ) Hose, Hyd, Tc04, FfO4str/FfO4str, 052.0 2
8 767315 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0 1
9 1067089 (006501- ) Hose, Hyd, Tc04, FfO4str/FfO4str, 018.0 1

10 1067109 (006501 - ) Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0 1
11 1067087 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 092.0 2
12 1072633 (006501 - ) Hose, Hyd, Tc12, Ff12e90/Ff12str, 014.0 1
13 1067300 (006501 - ) Hose, Hyd, Suc20, Ff20e45/Ff20str, 022.5 1
14 1067083 (006501 - ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 038.0 1
15 1067115 (006501- ) Hose, Hyd, Tc16, Ff16e90/Ff16str, 016.0 1
16 1067106 (006501 - ) Hose, Hyd, Tc06, Ff06str/Ff06str, 048.0 1
17 1072531 (006501 - ) Hose, Hyd, Tc08, Ff08str/Ff08str, 041.0 2
18 1065452 (006501 - ) Hose, Hyd, Spcl, Ff10str/Ff10str, 046.0 1
19 1065453 (006501 - ) Hose, Hyd, Spcl, Ff10e45/Ff10str, 056.0 1
20 1067113 (006501- ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 027.0 1
21 1067084 (006501 - ) Hose, Hyd, Tc04, Ff04e45/Ff04str, 078.0 1
22 1067299 (006501 - ) Hose, Hyd, Suc12, Ff12str/Ff12str, 025.0 1
23 1074041 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 032.0 1
24 1067101 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 062.0 1
25 1067099 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 054.0 1
26 1067102 (006501 - ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 080.0 1
27 1067088 (006501 - ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 126.0 2

S30 Gas/LPG 9013316 (7-2014)

2-105




STANDARD PARTS

Fig. 53 - Hydraulic Reservoir Group

S30 Gas/LPG 9013316 (7-2014)




STANDARD PARTS

Fig. 53 - Hydraulic Reservoir Group

354676

Ref. Part No. Serial Number Description Qty.
v 1 9004518 (006501- ) Reservoir, Hyd, W/ Label, Replmt 1
A 2 25122 (006501- ) Cap, Breather, Hyd, 2.4 Ds 1
A 2 1018289 (006501 - ) Cap, Breather, Hyd (CE Only) 1
3 1032915 (006501 - ) Strap, Tank, Hyd 2
4 1037354 (006501 - ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
5 08709 (006501 - ) Nut, Hex, Lock, M8 X 1.25, NI 4
6 1045125 (006501 - ) Bracket WIdt, Reservoir, Hyd 1
7 1037346 (006501 - ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
8 07791 (006501 - ) Nut, Hex, Fing, M8 X 1.25 4
9 361023 (006501- ) Strainer, Hyd, 010gpm 100mesh 1
10 58592 (006501 - ) Send-Unit, Water, Temp,04npt[1130h/195d] 1
11 762469 (006501~ ) Fitting, Hyd, E90, Fm10/0Om12 1
12 46482 (006501 - ) Fitting, Hyd, Plug, Om06 1
13 1021579 (006501 - )  Filter Assy, Hyd, 10mic 1
14 762425 (006501 - ) Fitting, Hyd, E90, Fm04/0Om06 2
15 31613 (006501- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
16 762463 (006501 - ) Fitting, Hyd, Str, Fm10/0Om10 1
17 762481 (006501- ) Fitting, Hyd, Str, Fm16/0Om16 1
18 762484 (006501~ ) Fitting, Hyd, E90, Fm20/0Om20 1
19 762492 (006501~ ) Fitting, Hyd, E90, Fm12/0Om12 1
20 63511 (006501 - )  Fitting, Hyd, Plug, Pm02 1
21 1025132 (006501- ) Indicator, Press, 60psi (S30 only) 1
22 1025133 (006501- ) Switch, Press, Hyd, 18-24psi, Spst, No (S30XP only) 1
23 32982 (006501 - ) Wasbher, Lock, Int, 0.25 1
24 222158 (006501- ) Screw, Hex, M6 X 1.00 X 10, Fmg 1
25 1067773 (006501 - ) Hose, Hyd, Tc10, Ff10e90/Ff10str, 42.0 1
26 762156 (006501 - ) Fitting, Hyd, Plug, Fm10 1
S30 Gas/LPG 9013316 (7-2014) 2-107




STANDARD PARTS

Fig. 54 - Hydraulic Cooler and Tubes Group

2-108 830 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354714
Fig. 54 - Hydraulic Cooler and Tubes Group

Ref. Part No. Serial Number Description Qty.
1 1072632 (006501~ ) Fitting, Hyd, Str, Ff16/Fm12 1
2 1068299 (006501~ ) Fitting, Hyd, Str, Fm16/0m12 1
3 1067177 (006501~ ) Tube, Hyd, Steering Drain 1
4 1067187 (006501- ) Tube Assy, Hyd, Valve Tank [Coyote] 1
5 40625 (006501~ ) Fitting, Hyd, Cap, Jf06 1
6 1067185 (006501~ ) Tube Assy, Hyd, Flir 1
7 1067186 (006501- ) Tube Assy, Hyd, Cooler [Coyote] 1
8 762492 (006501~ ) Fitting, Hyd, E90, Fm12/0Om12 1

S30 Gas/LPG 9013316 (7-2014) 2-109



STANDARD PARTS

Fig. 55 - Hydraulic Pumps Group, S30 and XP

2-110 830 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

354720
Fig. 55 - Hydraulic Pumps Group, S30 and XP

Ref. Part No. Serial Number Description Qty.
1 1054905 (006501- ) Pump, Hyd, Piston, Var, 1.24 4500, Cw (See Breakdowns) 1
2 21198 (006501~ ) Screw, Hex, .38-16 X 1.25, G5 2
3 32485 (006501- ) Washer, Flat, 0.38, Sae 4
4 1039309 (006501~ ) Bracket, Sppt, Hyd Tube 1
5 07471 (006501~ ) Clamp, Cable, Stl, 0.75d X 0.75w, 1hole 1
6 1067053 (006501~ ) Fitting, Hyd, E90, Fm12/0m08 1
7 1065781 (006501- ) Tube, Hyd, Pump, Rear Drive, Ff10/Fm10 1
8 762466 (006501~ ) Fitting, Hyd, E90, Fm10/0m08 1
9 1067181 (006501~ ) Tube, Hyd [Pump Charge] 1
10 1067182 (006501~ ) Tube, Hyd, Pump, Drain 1
11 762469 (006501~ ) Fitting, Hyd, E90, Fm10/Om12 2
12 16735 (006501~ ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
13 07791 (006501~ ) Nut, Hex, Fing, M8 X 1.25 1
v 14 1030374 (006501~ ) Pump, Hyd, Gear, Ext, 3, 00.70 2500, Cw 1
A 373708 (006501- ) Pump, Info, Repair 1
A 373707 (006501~ ) Seal Kit 1
15 1007953 (006501~ ) Fitting, Hyd, Str, Fm20/0Om16 1
16 762456 (006501~ ) Fitting, Hyd, Str, Fm08/0Om10 2
17 762439 (006501~ ) Fitting, Hyd, Str, Fm06/0m10 1
18 10832 (006501~ ) Screw, Soc, .38-16 X 1.50, Al 2
19 08708 (006501~ ) Nut, Hex, Lock, M6 X 1.00, NI 2
20 65145-1 (006501~ ) Seal, Org, .069 X 03.06id 1
21 1067180 (006501- ) Tube, Hyd, Gear Pump Rear [Coyote] 1
22 1071716  (006501- ) Tube, Hyd, Gear Pump Middle[S30 Mit2013] 1
23 1071717 (006501~ ) Tube, Hyd, Gear Pump Front[S30 Mit2013] 1
24 1043755 (006501~ ) Clamp, Tube, 0.37d 0.50d, 2 Hole 1
25 1043754 (006501~ ) Clamp, Tube, 0.50d 0.50d, 2 Hole 1
26 06944 (006501~ ) Screw, Hex, M6 X 1.00 X 25, 8.8 2

S30 Gas/LPG 9013316 (7-2014) 2-111



STANDARD PARTS

Fig. 56 - Hydraulic Valve Group, S30

S30 Gas/LPG 9013316 (7-2014)

2-112



STANDARD PARTS

354715
Fig. 56 - Hydraulic Valve Group, S30

Ref. Part No. Serial Number Description Qty.
1 1040091 (006501- ) Valve, Hyd, Solenoid, 12vdc [06s] (See Breakdowns) 1
2 46482 (006501- )  Fitting, Hyd, Plug, Om06 1
3 762433 (006501~ ) Fitting, Hyd, Str, Fm06/0m06 1
4 1043652 (006501~ ) Fitting, Hyd, Str, Om06/Qm04 1
5 767430 (006501~ ) Fitting, Hyd, Str, Fm08/0Om08, Long 1
6 762426 (006501~ ) Fitting, Hyd, Str, Fm04/0m06 4
7 767410 (006501~ )  Fitting, Hyd, Str, Fm16/0m12 1
8 395973 (006501~ ) Fitting, Hyd, Str, Om04/Qm04 1
9 762445 (006501~ ) Fitting, Hyd, Str, Fm08/0Om08 6
10 769077 (006501~ ) Switch Assy, Press, No 02400psi 1
11 54274 (006501- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
12 39285 (006501~ ) Screw, Hex, M10 X 1.50 X 40, 8.8 4
13 39350 (006501~ ) Washer, Flat, 0.75, Sae 4
14 13248 (006501~ ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 4
15 9011154 (006501~ ) Hose Kit, Hyd, Repimt [S30] 1

S30 Gas/LPG 9013316 (7-2014) 2-113



STANDARD PARTS

Fig. 57 - Hydraulic Valve Group, S30 XP

S30 Gas/LPG 9013316 (7-2014)

2-114



STANDARD PARTS

354719
Fig. 57 - Hydraulic Valve Group, S30 XP

Ref. Part No. Serial Number Description Qty.
1 1034671 (006501- ) Valve, Hyd, Solenoid, 12vdc [08s] (See Breakdowns) 1
2 46482 (006501- )  Fitting, Hyd, Plug, Om06 1
3 762433 (006501~ ) Fitting, Hyd, Str, Fm06/0m06 1
4 1043652 (006501~ ) Fitting, Hyd, Str, Om06/Qm04 1
5 767430 (006501~ ) Fitting, Hyd, Str, Fm08/0Om08, Long 1
6 762426 (006501~ ) Fitting, Hyd, Str, Fm04/0m06 8
7 767410 (006501~ )  Fitting, Hyd, Str, Fm16/0m12 1
8 395973 (006501~ ) Fitting, Hyd, Str, Om04/Qm04 1
9 762445 (006501~ ) Fitting, Hyd, Str, Fm08/0Om08 6

10 769077 (006501~ ) Switch Assy, Press, No 02400psi 1
11 54274 (006501- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
12 39285 (006501~ ) Screw, Hex, M10 X 1.50 X 40, 8.8 4
13 39350 (006501~ ) Washer, Flat, 0.75, Sae 4
14 13248 (006501~ ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 4
15 9011154 (006501~ ) Hose Kit, Hyd, Repimt [S30] 1

S30 Gas/LPG 9013316 (7-2014) 2-115



STANDARD PARTS

Fig. 58 - Electrical Schematic, S30 (1 of 6)

DIESEL: CONNECTS TO DIESEL ENG. HARNESS
GAS: CONNECTS TO GAS TIER4 ENG. HARNESS

N

%0079 3NION3 1v ONNOHO

JILYN3HOS SS3NYVH 3NION3 13S310 ¥0 d/SV9 33S
318v0 Y0018 3NIONI QL AY3LLYS w1

=

¥ !..ozu\—/ “wro Nﬁ&_am\wm_n. .
= . o
a5 PR N a
| (d7/0) Y3ONIS ML N.oN3 /52 == I
el e SO > = WL ALN Y L2 ki R e 2
NOILIGNGO *dij M0 = 0300 S6< = NVL TInd + WL ] - N
z = ne/e
WR/El g @ ] THN/62 Cx el ¥
2Us - o o s a0 (g e
eel ¥3ON3S gN3L 110 GAH e B %
/el 124 i HOIH = 6> WIE = a1 0 O m
EHONS SiT{IME eNDWY
*440 1HOIT ‘ONINNTY 3NION3 = N3O 1°0° (pean o m
7 a5 55 110 N.ova —
g T Gozms o Va07Es (AN 20311 Mo/ B30I VEo7ES "
_m.uo?mm._ugtm a3son *SS34d 10 N €S C>—gmes AVIdS1a
*dhB1 10 *GAH HOIH = Bmo._o +
“MS dN3L "QAH "1dD [
V- Auo/81 me/s1 m
ongig E4 5
RN . | E
— HOLVOIONI 1OH OAH e =
v —awer < ¥01 (1 wo<n= -NVO
ne/en -ed 1=id HA/6
TEoT <7901 (1 39vd) +NVO 24
=] v WIS NS ST L R L0 worvorant w14 o 03980 *1e)
3 _w R:Nq«-
L W W Nz I-id WNd/LL -6d t-td 1HWE
Y A c iz 15d12 < SS3ud *QMH HOTH = QIS0 **0°N g1 A0 9
0 [ o 30 e HOLYOIONI WQOY8 GETIVLS ( AN0 T35310)
W9 il 08ZdH - UIJINUUODSSUMH  VSZ - 35N4 L¥viS TES3I0
m. YNVED FTHA E) RETVZ T und/2 e WS e Y3 ~
< B o1 SSINYVH INION3 135310 OL B/ Nz
dannd T +1NNOO o4
ol o L NHO 0Z - HOLSISH ¥.1W
m dh TNd *L° N8/51 NGa/5T = T IFN/8
o e TFN/68 ANO BS3Ia I
b K HOLYOIONI 9Nd Ko® 35310 Qi (@ver AN MS
= EV 9NTd K09 J N
= > e v o Auess BT T W e TA/6 9@ 2
. v ad1
o < & SNd 010 anay
N - Q) AE5/8 a1
J — YRS TR, il o s ._. ve1 - 30
m B vl e /L /L ] il via Lzl =\ P /2
pyTEs Neg [ /= 25 SSINVH HOLIAS IV35 30 *1d0 0L SLIN0D “ in 11va 24
Nﬂ:.ﬂwh NeNd [T N/ T2 1Hn/es 1Hve 65
w — $ZNNOO  EZNNOO HOLOVINGO QVD 1d0
z — AR 25l Y
B | e 10 o N 503010 NeoD ST =2 = e
38 TR X i o2Znad
" bk B EELCH 66E6L  VOZMS o9
. T e Erae Y T6
O | *ssmd W0 0N 7 vao7es <] €S 'SS3d 1I0 'I'N AV 2 XY [
p [ /e 77X Qe Vinad
5553 0 ......I_a< ST AV 1 XV e A B | i <mw”ﬁ. 3sn4
ww ) TBA/Y i /2
NOLLOS AMOH A
/e - 2o WL/oT jﬁ Vo.a.| 14
11 39vd) -NVO 501 Cmmsar 3 e S14s Andd
(1 39vd) +NVD 901 = 69 (8-35N4) +@ '0ISN4 b
a3sn 1ON 3SNd4 V09 3NIT NI
e m i 114
o s
('SNOLIVOIdN S¥O O *d*11 [* " 7 7 |* _v YOLBOE - NOH _
SSINVH HOLdVOV MNd/1S
Eﬁmﬂg_smmmw : YOLBSE, 151 \vM
“SNOILO3NNOO HOLVNGELTV ENINIVAZY 404 Y™ HOLVNYALTY
£ ONOHEITNNGO-GHONTEE—AEHNIS 40, m.ﬁ v | OILVA3HOS SSINGVH 3N1ON3 135310 0 dV/SV9 335
3N00N_AHLIAITBL
%0018 INIONT v e

HOLON H31HVIS |

hm_o_

378Y0 Y3LYVLS OL AW3LLYVE

1029278 - 356378

S30 Gas/LPG 9013316 (7-2014)

2-116



STANDARD PARTS

Fig. 58 - Electrical Schematic, S30 (2 of 6)

03308 1ML SI HINIL :00AO OL OOAZ21 WOM4 SNOILISNVHL 1-vd NId LINI N3HM -

oND
38Tk

034390161 SI Y3NIL $O0A21 OL J0AQ WOUd SNOILISNVHL 1-¥d NId LINI N3HM -

(34399181 N3HM SONCO3S 8 HOJ +-AS 3ATVA J1GYN3 NO SNuNL -
INOILVY3dO 1 ¥3NIL

*3S00 ¥O0O ¥3ddOH = 440 S-AS ONV ‘NO b-AS -

*H000 H3ddOH 3S0TO0 HO N3dO OL O3HM0d 3@ LSTW #-AS -
“H3ddOH H3M0T HO L1417 OL O3HEA0d 38 LSMW ¥-AS -
INOILVH3dO ¥-AS 3AVA F18VNS

(1 39Vd) *O°N HOLINS OAY3HL :0L

w0
Nda/2s — ”¢$ *ﬁaﬁsz_g
PN

sasse ™ o/
e = e T
11
WRED 1Tt NVL/Op
e o DRy
ML VA TN ezzHs N
_ o ~ I
e
i /8%
-l T4 und/Le
vaaNs
AS L4171 H3dDH
s Y
ToFE exs
1 -
7:-..\_n| b
NAOG ¥3ddOH = 035070 ¢, *0° NO HSTME NIA = (35070 ¢ *O'N re
R vordoll - -
el S NOILISOd Y3ddoH V-id o Aus/es V-id o LHA/BY o-ld v
nsupy SOUNS 5AS NS MO H3ddOH
“AS H3AIT NOOMA NIVN
1HA/BF

Sinad

(NOILdO) NS GNVA OVA
MS HIUVHS ¥ NV IVA

(1 3Vd) "N HOLIAS ORHL 10
Ni8/28 =

/el

=
“HOTH 03TINd SI 9d N3HA *03S OE ¥04 S3SDD

HINIL M3NVHS
11 39vd) L8 NId ¥ :0L

N8/28 o vews
Nz 2 SNg MO
SSINVH IdOH WM
N 00vZ o
R . A0 A0 tHOIH
A LR B [eE T B HOIH AO 5N MM 0002 | g o
4 Ao HOIH _th01 | e OSEl | e
YR/e ¢ T w03 E] W wwve |
. — & am SEE— NOLLOF T3S (E3dS NI
e
=
P

1029278- 356378

2-117

S30 Gas/LPG 9013316 (7-2014)



ASSY 1HOIT TIVL ¥v3d L1431

\_.HFC v-ud Ny8/29

ESTI S ] nwe/9s
+dl 3SH3A3Y = @3S070 £°0°N

NgO/53 R aT]
NS AZH  €e1S

ASSY LHOIT TIVL ¥v3Y LHOIY

\HCL void VHO/ES

5 A4S e a/95

Fig. 58 - Electrical Schematic, S30 (3 of 6)

STANDARD PARTS

13/BLK—

GND

1029278- 356378

S30 Gas/LPG 9013316 (7-2014)

&d1 £
. g
£9
Q
*161¥E01 SSINHVH NWVV dN ¥OV@ :1d0
H
1HOIT ONTHSV4 ¥v3Y
@ 0 o
- = -
X —_ py
— m
(@] 0
Q + H. D +
o
W Z x®
TH 4
3 z 2K
4§ g & g~ < me
—mr— TaA/49 8 o g—<&| ©
/_\ oINS
A
N N ° w - M ASIY
LiKs
N » o w - [ z-1a
5| 2 BA/YY = L]
N
m : m (NOILdO) S LHOIT Hsnug 301S
[ 2
o - a
" Sz $ 2 8
R T N
] PR B
v NO IH9I1 3WVHE = 03500 :'0°H'I'N
H\d/LS n._k.x N-1d
m vsis
el o !
(1 30vd 335 “VILHVd | s
o 206€L01 SSINHVH H3ddOH = > > D _
Tl
o o - . NES
SLHOIT NNY/NMNL HO4 SETNG bt
AHOIT NNY 9 NHNL INOMJ

SS3INYVH H3A0D H3ddOH

= 1HOITOV3H ¥04 sgng

SWITCHED B+ (PAGEL)
3B/GRY >

2-118




STANDARD PARTS

Fig. 58 - Electrical Schematic, S30 (4 of 6)

SSINYYH
HOLIMS 1V3S 30 TIVNOILdO “ONI 3VHE SV 11d0
Ya/E1 e S 1a ©nd/LS
x
a 8141
o\ 0BZ7dN - UldZiuuogssudy 0BZ7dN - UldZNUUOQSSUJIH
Ry > ! <
o = YB/E =4 o8-1d uNd/LS O v und/LS und/Ls
G { G22NNOJ  VSZNNOO NO 3)viE = +@
*031dndJ0 Lv3S = @3s0T0
HOLIMS LV3S f1d0
W 22 <K
9 BZNNOJ EZMS B62NNOJ  LZNNOJ €a
SSINYVH ¥3dANT HOLIMS LY3S
- ul IUoQSSU| ' - u jJuuo)ssu.
082 dN 1 dZNJuoy: H 0BZ dW ldzZ4uuodssuiy WINIL HOLIAS L an
/el g v Ye/ET & ] 3] AWW#W 3T Wd/18 A E A TF/6
9S2ZNNDO VZINNOO ~ 2a
1HM/68 13N  [0BzdN - Uld1AUUOgSSUH ><:_wmzw0x<w¢vm<rv__ d m_m_wuo o 08ZdN - U!d]4uuogssu.Jy 1HW/6 L3N
SSINGVH NIVA > WD st ot v SSINGVH NIVA
Y2NNOD 0L 02NNOJ E2NNOD =01
PHAL
]
: HEPEERRE
>
w — [\] m < n [(s] ~ w [©] —
a ' L [ [ [ [ [’ [T [ [’
m — — — —
SSINYYH LHOIT ONINYVYM :1dO W o
5 O ~ I~ I~ ~ I~
a F o) [+ (o] (s} 0
(0S2£101 LINN 36041S 0STV) W
— |0 o 0 o 0
[QYVNO aV3HY3AQ] dNVTT ONITHSY14 (@] 3 N W = m I~ W = W ~
- (s3] [89] 00 (s3] 00
an ¢ ] asdel 2 \AJ T NY9/ 4SS V-3 ¢<.: —
1HA/6 L3N defdo e Voo Z m L0 m 10 m o m in m 10
SSINGVH NIV T ™M [o9] ™M [19] (0] 0 ™M (0] ™M 00
¥ZNNOD 301 (LINN 38041S 0STV)
dAYT ONIHSY 4
8¥2/£101
WR/ET an -3 W/9ET 12a A 1@ NJ9/955 V-3
8Edo veg
Sid1
MS_1HOIT
n18/65 SLIGHPNOOVIE
&3 RuO/BE
e
ANO S3LIT QVAH
= Awosee |
a
2-1d 440
21Ms

BOTTOM

1029278- 356378

2-119

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 58 - Electrical Schematic, S30 (5 of 6)

/PR
Su/mT P
79U/MT
FUEL PUMP SUPPR'N
874/ e 1 (
017
SNSRI
EN6. SPEED/MAG. PICK-UP

STARTER SOLENOID
- L

mu_u4<@~
MTR2A
M0
sy
=
ANTI-RESTARTER TIMER RELAY
87U/PR
| J/PNK
87J/PUR
3VBLK
A3J/8LK
30 E3J/0RA

56186

=1
Yo

na sy

§ i ' o 2R !
i <2 7| 4 =5 Q
I 1 ! 17 1
;
%
: : I
g
] 5 E
| Bs)| g,
% B2 ag”
sLeegl| 3
Hi
z g
gg ERRRRRRRRSERREN NrJu.J..I.JJJ-I.I.I.I.II §l I g
¢ ; : TR LY : s 3
; cbp 1 i ; o
THEE L | : ¢k

TO MAIN HARNESS

1029278- 356378

2-120 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 58 - Electrical Schematic, S30 (6 of 6)

LBEYYQT SSINYVH @v0 :1d0
Ived oL -

ONNOHO TYNINHAL ONIY

D‘?‘

INININCO INION3
10d 3YNLVH3IINIL
ILTHN/OV 18 Ne >\
= %
YITIOUINGD 431 Yovia/a3d ! 110d
4 0L vz - 3sn4
ONICHO WNIMEL ONI diNNd INV1000 N o=
+-35N4 avo
[ SI@I "
PHLN
INIOd ON1INNON ANGNISSV_MOLVEOVAS
HOSSHMAD OL - on
NIREL NI " HOLIMS 34nSS34d ANV m HL oy J0MZ © VE
20AZ1 @ Vg
|Axs_ T — > e T
1705 s Is
HOLN1D YOSS3HANOD
.ﬁOHT.. uu_a voz - 3snd
300735N4 LV ONN0H9 .= ALTHN/03Y Ao =
IF M T 7o7E0 £-33n4 avo
YT o4 YOLSIS3Y d33dS
Va'E - G 01 " TNV TOHINGO ¥ILVEH/OV
'y - GBS ‘@n » - N
V5'9 = @E3dS HOIH 5
V22 = HSMENI W3d e g
1SNV Hloa YoISIS3Y g33dS o 01 1 :
. *SHOLON NV OL TVHO3INI 3V SHOISISIH TS5V uI0e HOLOVINDO ¥04 100 #3L0N w
Y00T83SNd LV ONOBS.= 1NOH Wd HOLOM v - 5016201 a
; 3sn4 <
- (NAGHS 1ON) HOLIAS WHEBINI ‘SOF3dS 2 *3dIN ay > =] S
2-35n4 a¥0 ey 2
EHIN V09 fh14 v\ R g
Y21Nad .n|.
X00T3SNd LV ONOHS.=
Y09 =214 T
|_| AV AS3LEN0O VS - 35n4 4INOd GIHILINS ¥ 03SNd = i} e
(NAOHS LON) HOLINS 440/NO_ TVH93INI — AN ] e Is
Z
. 4
TV en 1-3504 @vo [ ——— & m
FNCON ¥3IHOd Y0 :1d0 .m <
<
Zz
T
o
Ja
<
=
NoQv3a "
YoV O O —w— v v [E=TS) v
$id1

MAIN HARNESS

13/8L

2-121

1029278- 356378

o

MAIN HARNESS g

55/GRN

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 59 - Electrical Schematic, S30 XP (1 of 6)

DIESEL: CONNECTS TO DIESEL ENG. HARNESS L030972. (PAGE 3)

GAS: CONNECTS TO GAS TIER4 ENG. HARNESS 1071653.

CONNECTS TO L.P. TIER4 ENG. HARNESS 1D71654.

L.P.:

*SNId NSl ‘19-0S1d/N

o aus M

°SS3dd 110 *O°N

R e S

vHo/Es

ads Mgl
T3 Td

12 39vd) 81d71 LHOIT 3¥VH8 Mdvd :1d0

FR/ET L) el TOHING SUTR 21 W02 arhad ><._M“ :.on_§<

TR 2] (e 204 S 21 WDoE SMO_\W\N..”L ?.JAQ!_MVJ
ST T [0 ol % T [ ) e an

ST Teria || 1l ouna

<}
<
c
+
o
a
w
R

e
uvyovd “zegeeol = 1d LHA6 TS
—
L r—mer < ¥0l (1 39vd) -NVD HOLVIIONI LOH GAH
TRa/eor <3801 (1 3ovd) +NVO
— +0G68L.
— /L9 v-d v-n HNd/NVLO
= NOILIONOQ JN3L *OAH HOIH 8 MO STINd S1-1d 1141 yEmSZ
pliatiivtoc | 16d 1< = S5 "M HOIH = B350 {idh1on1 moowe caTvis SSANHVH INION3 135310 OL&——
anvmveo T +g B : und/L2 sl
|. TIVHLNSN = a3S0710 =] T
MS INVIS N L0 (1 39vd) WOOY8 O3 TVLS o1
dnd a4 a TA/YE S0BSE V- R&.E
avd =4 [ reem 225 YHO 02 - HOLS[S3 H. 1V
T[S NEO7GT ™ TWE |
+8 azoLing_[v AN0 T3S310 '
Id HOLYOIONI ond 0 310 HOLVOIONI (d1/81 1IN
dAV1 oMid M0 [F XUo78L mno._dowﬂlcc e T mhl_n.-ulr:_m T1a THR/8
CE &1 &
L AVI3H 3NION3
— TAR/B8 g C=r) /6
" N
1
AoTOIIE NI e opzor  OBLBROL -AIA NS
GWOTE NN [T R NOl
F— YR/El 92\ "/ v-2d 1THN/B 1HN/B a1d T
I . o 5016201 02Nad
=K = e
“ss3w 110 0 8T S_zzﬁﬁwfﬁb HOLOVINOD 8Y) f1d0 SoN7d HOTO SINGd
annosy NS et AR a 19ViS vs1 - 3snd
T viis C7a Sia LI S s A — e
553 110 0 [T vEo/es <] €S SS3dd 10 'O°'N v Y o 11v8 2
— .:uwo > " =
(IS0 *SSd 0 O'N_[V— /1T WA/ 11 Y&l = @Fj
[
“SNId 481 *10-0S1d/N oanag Y BLZ XY
OHVXOVd 1826201 = 11 ST ST = s
d1Mad
AVI3Y NHOH VINad
S»hrm.meltx Y1nad ey AVIEH NeOH ver -
FR/ET YeZET 2526201 WL701 =m - THM/8 HE A - E—
1 39vd) -NV2 +01 61s W i W RV3 =i o oz
(1 39vd) +NVO 901 Ty s 14
e NS S8 (B-35N4) +@ a3snd o
o 354 V09 NI NI
14
caowvorsy s v e TP o= s
( W.w___hwn.r“& Svo QW ') i _ gl
SSINVH HOLdVaY INd/1S
gg_gnnmx H voSomW 151 o
N L “SNOILI3NNOD HOLVNH3LV ONINIVA3Y HOd4 T\ ¥y
OILVA3HOS SSINGVH NION3 135310 ¥0 d1/5v9 335 HOLVNY3LTV

1029805 - 356379

S30 Gas/LPG 9013316 (7-2014)

2-122



STANDARD PARTS

Fig. 59 - Electrical Schematic, S30 XP (2 of 6)

GROUND IPAGE2)
<] 13/BLK

(NI1HVd) 206€L01 SSINHVH ¥3ddOH

§

ISd 00¥2< = NOOYE 03 TMIS = 03500 ¢ ‘O°'N

eEl

184 0022 £L068L
e
NOOHE O3 TIVAS IS Und/Lz

(1 39vdl NOOHE O3TVIS

(VILEVd)  208EL01 SS3NUVH H3ddOH

Y¥31704 B0 = 43S0V ¢ ‘O°N

ﬁ@m.—mﬂg

T

g
T °r = il T WLGE
ves

4522 "SAHO SL “XOHddV tdN3L HOIH

pro=—n Pl /T

Y3ON3S JABL 110 AH  £S

11200 1o ARUREIGER I 1a108
422 *SMHO SL *XOHddy +dBL HOIH
H3NES JGL NISN3

]

A s

=
26585 OIS
ALdN3 = SWHO S / TINd = SWHO 06

0068201 mwb:_\qgm =
= T TRR/82

od1 = 03S0 ¢ “O°N

esiez T mrv b

BN4 d1 M0 €S

NAOQ ¥3ddOH = nwmmwwhwn "0°N
e

wa

A v i BAAY
'AS NOILISOd ¥3ddOH ool

Ze

ONNOYS SISSVHD W75 W

~

CONTROL BOARD

38/GRY

SWITCHED B+ (PAGE2|

dINad
vl - 38N
e 8%
94
NG HSTRE NIVA
wesizoice /] seesn
s 31Mad

1029805 - 356379

2-123

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 59 - Electrical Schematic, S30 XP (3 of 6)

GND

GND

S F
M g w m S0 % 9
N *1615E01 SSINHVH WYV dN YOvE :1d0
ul i W © \—/_Q \W
S
8-1d
LHOTT ONIHSY TS V3l SB69E01
L
T KA K /e va 2 g o
91d1 Car] A¢ = o %
o 5}
WYY _dnyaye o =
an ] 8/0E1 12z :Dﬂ 1-1d Ng9/359 \Y;A¢ W m
8p2 02619 ® o z
25T D
p X X
—=c B
(239vd) Ju]
e e <— BAbe 3 w E
N 5 /_\ DINS
S 9
o g o o - A AS-poY
LINS
n IS o w - |~ 2-1a
(239vd|
= ) = o Auoree
% m NO 8-id
b
Nt m (NOILdO) NS 1H917 HSMug 1S
-
535
© * 3 2 3
2 S S 5 S
I -z c = z
3 R f0rH D"
NO LHOI| YVl = 03S0TO +"0°H"O'N
¥Nd/LS P Qa AY¥o/8E
m V515
YezeT N
S I]AVY
(1 39vd 335 “IVILNvd ) o 8
o 2ZDBELOI SSINHVH H3ddOH g > > D.
4
o o > > NS
"EBIGEOI = SIHOIT NNH/NHNL HO4 SE1Ng n =
9d1 02SEE01 SSINMVH H3A0D H3ddOH
1152601 = 1HOITOV3H HO4 SEING
) {
2 &
S
/D P
[ m

SWITCHED B+

1029805 - 356379

S30 Gas/LPG 9013316 (7-2014)

2-124




STANDARD PARTS

Fig. 59 - Electrical Schematic, S30 XP (4 of 6)

GND

L ]Fig 2]

[85][B74][87]

XXXXXX SSINGVYH
HOLIMS Lv3S 30 TIYNOILdO
(Z39vd) ‘NO 3ivdg = +8
SEBSZ =74
— = SE—<—JHnd/LS
GINNOD | OZNNOJ
s Ml v
WNd/16
€a
¥18/E1 1IN o622z NVL/06 L3N
SSIANYVH NIVA SEBSZ SS3NYVH NIVA
. N58/26 m A A NVL/06 .
BINNOJ :0L 2a SINNOJ SINNOJ :01
“ONI 3nvag g%ﬁ.ﬁ N 9 - dAV - UldlJuuogssudH (1 39vd) +8 Q3HILIMS
N s—<_J LH/6
EZNNOJ
81d1
=
w
>
w — N[O || []O[[~]|0O]]|0O
a [ FUR I VN I I VU Iy VRN PR P Iy T I T
T
zZ
2 5ol Bllel Bl Ble &
“ELB0EQ] SSANYYH LHOITT ONINYVM :1d0O m = m _m m _m m _m E _m m
(0524101 LINN 38041S 0S7V) b
3 1G4VNO QV3HEIAQ ] dWY ONIHSY 14 3 ~ Bl ~ Bl o Bl « Bl o
o 8v2£101 =Bl =B =Rl =R =
™ n.:¢ 2] YR/3ET Tza  \UAJ e NG9/355 V3 w?: o8
- g6do Yo =
Ld = ol wlllel wfllel wl|lel |vll|le
G W m 00 (5] 00 &) 00 m [oe] M
(0S2L101 LINN 3g04dLS 0S7V)
dAVT ONIHSV1S
B8¥2£101
YIa/ET o o3 18/9ET AT e NH9/95S ) N NEO/SS
gEd0 80240
Sid1
Te/es S1IGHINOIV3E
RH9/6E
ATNO S3LIT QVAH
RH9/6E
ASSY LHOIT 11V, 1(@.._ 1497 40
mhmmm..u
m vid N8/29
Ya/€E] o \AJ eid n18/9s
bdl . o
wwwwwwo_ g3so10 *°0°N
NG9/59 1 % RH9/6E
MS A gEIS
ASSY 7 1VL ¥Y3H LHOIY
1ol BLSEEQL
> V-id VHO0/€9
W18/E1 51d WA eid me/9s w w +
€41 o Q Dy
4 © @ W
99X
\2 o

BOTTOM

1029805 - 354729

2-125

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 59 - Electrical Schematic, S30 XP (5 of 6)

GND _(PAGE 1 & 2)
3/BLH—

STARTER SOL'D CONTRIL

g g, 1 ¢ { :
H T
sf i : s
\ 135 KN
I N g
L i g P
O ;1 : =
H g 5 E B : : !
: A2
i P” 1t é; ; @ ET .
2 g g3 1O B 1
g% ? g LR 9 85 g
ﬁ fog B § g 5
%2
5 LI i
2
olh,, [
l g|ggss S
g BaE |l sg”
.
LEE
' Lo EET s
zZ = 8 N
gg mf'l'l'l'l‘l.élzélé“l'l'l‘l'l’| N--|.-J--I-J-I-I-I-I-I-I-I %g Oé g
Y cobog ) . i |
g vy Y i3 g : 2
3 g5 3 $E3 e 2
TO MAIN HARNESS s

1029805 - 354729

2-126

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 59 - Electrical Schematic, S30 XP (6 of 6)

2-127

1029805 - 354729

i

Fved OL -
NNOYO. MNINGEL S_xl_l LBEYPOT SSINYYH QvO £1d0
ALIHWVOVE
ANSNLYVANOO 3INION3
10d 3uNLVH3dNIL
ILTAN/YOV 18 Nc Pl
= %
HITIOHINGD ¥3L Yov1a/03d ™~ lod
LT _ vz - 3sn4
oo WNImaL ety T dhnd LNVI000 N N\
Wﬁ@w $-3sN4 avo
Yove o1d A v-id ONId
PHLN
ANIOd ONIINNON ATGAISSY_HOLVHOJVA3
HOSS3HN0D 0L -
QNI NI TN HOLIMS 3unss3td LNV IVISOMMIHL /v 00M2Z & Vg P
XVN VL2 J0A21 @ V4
JA%V%@ A boLies oV € EINS
170 =51 Qg
HOLNTD HOSS3UdN0D NE-dl AMVLOM MS
.@l un_|3_o HOIH 5 oz - 3sn4
Y00T83SNY LV = EINCTViED g —wom % @ |
A M T woTan €-35N4 avd
EE/ N E YOLSIS3Y d33dS
*XVN VOE
V8'E = 03345 A0 " T13NVd TOHINGD H3LVIH/IV
ve'y = GEdS ‘@ Y Pw
VG'9 = 3345 HOIH
V22 = HSMUNI MV3d |3|3‘
“SHOLON NVd4 OL TVHOIINI W.._<-wnr_Mm2<L .—;.w_-“ L0515 GEads | S._.B._.IB_ Hu_a:m___“ 1310N
= ASSY d3mM0Tg —HOLOVINGO ¥0d 1100
00783SN4 LY ONNOH9.=
1NOH
|_H ) ) Nd_H010M Ve - 5016201
YETar EBMkEEE:FHmEE|EEhhIE&KmAHHHMWWVIIﬁmﬂmqilll*/\TlJmﬂ =
2-3sn4 avo ]
EXIN V09 14 v\ m
VZInad 8
00783SNd LV ONNOH9 =
. W
d AS3LHNOO VS - 35N4 u30d nw..o.—,_\_‘omo»nwwﬁ.m = @ | d
(NAGHS LON) HOLINS 440/NO WHB3INI |o\/\o|l.|uu|_ o |2
v ENCT [e=1] =Y B o ha
1 1-35n4 avo [ — Hlg
FINCON H30d B0 :1d0 m m
< =
Es
- _E
a0
z
<y g
[N
NoOV3g 22K
. <
o [ eET T Yov e 0 0 WJ v v [E=5) v
o
z p1d1
x
B
g
RS
<m
£°0

MAIN HARNESS

55/GRN

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 60 - Electrical Schematic, Gas Engine Harness (1 of 2)

BK/LG 18
LG/WNE 1B
L6/RD 18
WE/LG 18 |

GSI

o0m>

ECM E803

/LG L8

EGD1L

oo®>

VEH
INTERFACE 1 e 1s

CAN TERM +  135c A st BE 18]\

EGQ2

R

]

H m
Coo>

CRNKSHFT £

PE/WE 18|

%

/PE 18
=]

) IS1

E
TOZZr xCToONM
i

L) 2
EREET
-

m

NN
O
=

[z
3
O
=
A\
12

SPARK COIL 1A
SPARK COIL 1B
SPARK COIL 2A
SPARK COIL 2B

w18 | MASTER
mtmn ] = = - TRACK
I ~

— p

Qo

MTMOoOO®>
jepess

:

00
aaeam|

XT 2 a1 o8 OIL PRESSUP
sovi oy [Ov/BE 1 s1 A6 187
ave 5o [SUROT 13 — Pz 2

OlL PRESS 53 3
54

1
L o0 DIAGNOSTIC

Ll BK/ZLG 1817  maem
VBAT 60 (FO/TN 1 1OMM RINgG Lo/RD 18 v

'\é OE 18 ;_:,

PE/OE 18 —
Sif Y/BN_18 BE/PK 18]
3 BE/WE 18]

ONOUsw

44
6o
38
—|
Q@
)
o
C
z
I
5
3
o)
N

&
b
28
&
ol
B
8
8

g
3
o
R

EGOH 2 73

EGOH 3 74
(LOCKOFF) EGOH 4 75
BUZZER 76

PwMs 77

PWMS RECIRC 78
VBAT 79

MIL 80

GROUND 81

oBw + 82

pBw - 83

FPUMP 84

AUX PWM3 RECIRC 85
AUX PWM3 88

AUX PWM1 87

AUX PUN2 88

(STARTER) AUX PWUN4 89
AUX_PWN4_RECIRC 90

i
L

e
@

2
N
B

@

éﬁ

0
EY
0w
>
0
>
w
a

CyL 1 CYL 2 CYL 3 CYL 4

PR/ON 1817 PE/eN 181 PK/GN LB PK/GN_L8
Be 18] BK 1815 2 L BK 181,
3 YW 18|35 3 ’m.a_a

1071653~ 356303

2-128 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 60 - Electrical Schematic, Gas Engine Harness (2 of2)

TN/BK 16
®©
R3
FUEL PUMP
RELAY 6MM RING
WE 16
STARTER
SOLENOID
RELAY
F3-10A
® EﬁﬁEAQ@ FUEL PUMP
w18 {EM‘B PK% 18 va@e
|s7
Fz-2O0A
® _EcMm ©
iste RD_16 RD/TN 16
le ]
F4-20A
@ IIGN_|IZF91c®
PK/GN 16 | g| PK/GN 1
A
S4
F6-20A
STARTER
VEH |sto RD 18] RO/TN 16
INTERFACE |2
1 T5 M1-70A
MAXI FUSE
8MM RING @
Z%l 508
BATT+
—| B6MM_RING
S1O RD 10 . FD 8
& RD 18 A
. /o 108 ALTERNATOR
10MM RING B6MM RING
BK 8
GROUND ALTERNATOR-
S4 oS4 S4 S4
cYL
INJ 4
PK/GN 20 y
k==l
£3 % STARTER
22| d RELAY i ¥
ECO19¢ECD 146 EC0379 ol |
RO | [ Bho] [ cotend E e == i
ENPTY IR < E!
ENPTY £C0048 AHIFRE
LOADING VIEW CBOL186

WIRE INSERTION V IEW
1071653~ 356303

S30 Gas/LPG 9013316 (7-2014) 2-129



STANDARD PARTS

Fig. 61 - Electrical Schematic, LPG Engine Harness (1 of 2)

ECM tooa

BK/LG 18

A EGO[

VEH S1 BK/LG 18
INTERFACE 1 = A9 15

m
Q)
@
Y

CRNKSHFT

PE/WE_ 18|

-ty

[©0)

SPARK COIL 1B
SPARK COIL 2A
SPARK COIL 2B
SPARK COIL 3A
SPARK COIL 38
SPARK COIL 4A
SPARK COIL 4B

MASTER
s2 TRACK
O e i

[00)

g
2

5V RTN
GOV1L

48
(FPP2 ONLY) SV EXT 2 4¢9
50
51

A

OIL PRESSUP
s1 BK/L
LG/RD 1
OIL PRESS 53 _:EQSEE:::::]
IFRP1 AUX ANA PUDI 54
PC TX 55

wr R B 80 DIAGNOSTIC

Y 18 -

88
I
|

TACH
VBAT PROT
T 60 /TN

10MM RING

(S - BK 12

SROUN T ovenis] s o=
& 3

S3 S3

o

&
&
AN 3882842802
o
8

ELOCKOFF

EGOH 3 1 [ I 1
(LOCKOFF | EGOH 4 __t::1A
| PK/TN_18)|
BUZZER 76 |— | 8

5
g
LT
3
2
8

0BW + B2 o CANTERM DEPR
WE 18

18

FPUMP

AUX PWM3 RECIRC 85
AUX PWM3 86

AUX Pwv1 B7[N18 BK 18

18

AUX PWMZ 88 BE/WE_18
(STARTER) AUX PWM4 B9EK/BK 1 RD/TN 18 |
AUX_PWM4_RECIRC 90

R EY L

CANTERMI1

0
kN

©
EY
v
kY

CyL 1 CyL 2 CyL 3 CYL 4

FAK/GN_18] 1 | RK/GN_18| | AK/GN_18[7 /GN_18[}

2
3 YW _18[3

1071654~ 356304

2-130 S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS
Fig. 61 - Electrical Schematic, LPG Engine Harness (2 of 2)

6MM RING
PK/BK LB WE 16
RD/TN 18
N/C:
EALE__TW (& Q@ C)
O Wb b TR STARTER
R2 2 4 1 @ SOLENQOID
—&A5 STARTER RELAY
POWER RELAY || =2 (AR | T 1]
~RD 14 | @
N/g
LB/PK 18 RD/TN 18
F1-5A
® vsw M
Wlalr\vﬁﬂa&ET
F2-20A
® _EcMm (©
sio RD 16 4EDLD:4_LE_‘
JE:
F4-20A
@ IGNITI@
S9 PK/GN 16 %E i 8| PK/GN 16
S4
F5-5A
® DpeEPR ®
PK/GN 18 9%1 PK/GN 18
FBe-20A
C} STARTER(E
VEH sio RD 16 ,%,, RD/TN 16
INTERFACE 2
1 e M1 -70A
/N IS 12 T MAX1 FUSE
BMM RING
i: RD B @ 2%1 RD 8
BATT+
BMM_RING
s10 BD 10 e
s4
RD 18 A
oo 16 5 ALTERNATOR
THROTTLE
E/LB 18 5
LB/BE 135
Powe 18, 1OMM RING BMM_RING
LG/RD 18 BK 8
BK/LG 18
TN/OE 18 1
GROUND ALTERNATOR}
(?P= FUSE BOX LOCATION
ST .
& o I E v,
ECOl9d EC0379 of [ e [z@
ALLE:OOQLOR £Coosd| | Ecob4e E HIN = - i
EMPTY _ 0004 i B ~
§ EMPTY EC0060 EC0048 @T
LOADING VIEW cBO186c

WIRE INSERTION VIEW
1071654~ 356304
S30 Gas/LPG 9013316 (7-2014) 2-131




STANDARD PARTS

Fig. 62 - Electrical Wire Harnesses Group

vt

AR

i iﬁ‘

B ] E
.gg 5%‘ I Iil
7

¥ 40 2 133HS
NO d3NNI.LNOD
v 11v1l3d

2-132 530 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 62 - Electrical Wire Harnesses Group

J3NNI1.1NOO a3NNI11NOD
O 7Iv.i3a g 1Iv.i3a

R

—

\ J3NN11NOO
b a 71vi3a

b 40 1 133HS
WOH4 d3NNILINOO

2-133

—~ —~
~ ~

J3NNILNOD J3NNT.LINOO
O 1Ivi3a g 1Ivi3a

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 62 - Electrical Wire Harnesses Group

A3NNT.LNOO
v 11v1l3d

aaaaaa

M-

e

i
@

FEr [

= ﬁ?:

- 363'5 @

o §§
N ag
§§§

\ oy, 1; gggi;l
2
S il I 7 & 25 aas

,Ié%’“

|
B

2-134

S30 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 62 - Electrical Wire Harnesses Group

) ) cs13-7  oama-1

N
s
L [ To[E
T Ty
N21 o 3 )
( ( « Yi

4 o
<4, 355
éég;%;

o
22
<
ug of
22
2=
EH: \ __ﬁ _ — | ()
Ra 1 B g
i 1 T @ | 3
8 [ s
": g“%sg
2 ;gge
e
oy
L % .
A ——52 i
gg H% u _§
o o 3 Eg 08
( 22
=
Y i
o
22
= 2
. B
i '
L/\:% :§§ £
% i
g W

S30 Gas/LPG 9013316 (7-2014) 2-135



STANDARD PARTS

TO: SHAKER MOTOR
HARNESS 41047717
ADD LASEL(1)1
SHAKER NTR.

TO: DIFF. PRESS. SWITCH
LABEL (1): PRESSURE SW.

Fig. 62 - Electrical Wire Harnesses Group

TO: SIQE BRUSH LIGHT

A ;
OPT. S(DE BRUSH LIGHT

DETAIL 13

(2]

TO: MAIN HARNESS
NO LABEL

150

A\

Sw23
SEAT SWITCH
ADD LABEL %
SW23 SEAT SW

(@)
[l
©

TO: HOPPER STATIC GROUND
LABEL (11 STATIC GND.

L] ] ! AN L
\{DETA]L 50 K TDETML 13

WIFE 0. n
So/80
EArTE E

TO: HOPPER COVER HARNESS
NO LABEL

[WiRE
E1/oniK
PEVEE

©
E
G 5 [©

TO: THERMAL SWITCH
L13):

WIRE 13/BLK: THERMAL SW. (COM)
THE

XX THERMAL SHa (N

WIRE 28/X; 0.1
WIRE E2/XXX: THERMAL SW: (N.C3)

CONNZ0 CONN21 M8
TO MAIN TO MAIN PARK BRAKE
HARNESS Y
ADD LABEL: LABEL ADD LABEL 3
CONNZO CONNZ1
MAIN HARNESS MAIN HARNESS BRAKE

RELAY FOR
REFERENCE ONLY

i

®| o

5

CONN22

TO MAIN
ADD LABEL s
MAIN HARNESS

S30 Gas/LPG 9013316 (7-2014)

2-136



STANDARD PARTS

Fig. 62 - Electrical Wire Harnesses Group

T0 ‘r’« M7
SRR s o e
LA NA
HARNESS CoNNL7 HARNESS LABEL #
ADD ABEL MAIN HARNESS ADD_LABEL. LA

.
CONN! CONN19
MAIN HARNESS ﬁ MAIN HARNESS

SO0EA
@
PARK BRAKE
INDICATOR
LIGHT
RELAY FOR 6 A o Be
REFERENCE ONLY j BRAAE L 1KT
ssxrsw Uoren @ /\
ADD LABEL s 5
SN18 SEAT SW

PEATe o e WeE
% A P1=(BROUND - BLACK) %g
m MR T Fsee o
- ESssimaromnme B
e N sEmIcA N4 PaE. .Il.P1 188
TR - 4 \ﬂ*;m:";g
354732 - 354826 - 354827 - 356287
Ref. Part No. Serial Number Description Qty.
1 1071857 (006501- ) Harness, Main,[S30] (S30 Only) 1
2 1071860 (006501~ ) Harness, Main, [S30 Xp] (S30 XP Only) 1
3 1038387 (006501- ) Harness, Hppr [S30] 1
4 1047618 (006501- ) Harness, Switch, Seat, Ce [S30] (CE Only) 1
5 222290 (006501~ ) Diode, Ele, Plug (CE Only) 2
6 1047619 (006501- ) Harness, Switch, Seat, Ce [S30 Xp] (CE Only) (S30XP 2
Only)
7 1033520 (006501- ) Harness, Cover, Hppr [S30] 1
1071653 (006501- ) Harness, Wire, Eng, Gas [Mit, 2.0I] 1
1071654 (006501- ) Harness, Wire, Eng, Lpg [Mit, 2.0I] 1
$30 Gas/LPG 9013316 (7-2014) 2-137



STANDARD PARTS

Fig. 63 - Label Group

S

K <500 ppm

LOW SULFUR FUEL OR

ULTRA LOW SULFUR FUEL ONLY

\

SOLO COMBUSTIBLE CON UN
NIVEL BAJO EN SULFURO O
COMBUSTIBLE CON UN NIVEL

MINIMO DE SULFURO

COMBUSTIBLE A FAIBLE TENEUR
OU A TRES FAIBLE TENEUR EN

SOUFRE SEULEMENT

sz

m <500 ppm

S

AWARNING

A AVERTISSEMENT

AADVEHTENCI‘\\

Machine emits
toxic gases,
Serious injury
or death can

La machine produit
des gaz toxiques.
Ces gaz peuvent
provoquer des

La maquina emite
gases toxicos.
Pueden provocar
lesiones graves

result. blessures ou la o fatales.
FOR SAFETY Provide mort. Asegiirese de
adequate Veillez a ce que que existe
™ AWARNNG ) ventilation. I'endroit soit bien suficiente
N aéré. ventilacion. y
r A AWARNING A AVERTISSEMENT A ADVERTENC®
e Raised La trémie levée |La caja
Kesp sway. ) Read manual before hopper may | peut tomber. colectora en
A AVERTISSENENT. operating machine. fall. Engagez la barre | posicion
I P POUR VOTRE SECURITE Engage | desupportde | elevada puede
N Ne vous approchez pas. - hopper la trémie. caer.
7 \ AADVERTENCA | 1 support bar. Monte la barra
| Coreay vertiador en de apoyo.
Wamiingess kado, PARA SEGURIDAD /)
N ————
Lea el manual antes de
@erar la maquina. AWARNING \
Lift arm pinch point.
d Stay clear of hopper lift arms.
A AVERTISSEMENT
4 AWARNNG \

Attention au point d’articulation
du bras d’élévation.

Ne vous approchez pas des
bras d’élévation de la trémie.

A ADVERTENCIA

Punto de pinzamiento
del brazo elevador.

Burn hazard, Hot surface,
Do NOT touch,

A AVERTISSEMENT
Risque de bralures.
Surface chaude.
Ne pas toucher.

A ADVERTENCIA No se acerque a los brazos
Peligro de quemaduras. o253 o de la caja colectora. /
Superficie caliente.
N\ e | NO tocar. Y,
1 —
-~ 7
\ 1%10&
/ ACAUTION A ATTENTION AATENCION
LPG engine [Le moteur a El motor LPG
will run for a |GPL tourne seguird
few seconds |encore funionando -— 6
after key is quelques algunos segundos o
turned off. secondes une |después de e
Apply parking |fois le contact |retirar la llave de
brake before |coupé. contacto.
leaving Engagez le Aplique el freno de 4 [ AWARNING "
machine. frein de estacionamiento ggrng_lqztgrl:iéhHot surface.
stationnement |antes de | Jo MO touen. |
avant de quitter |abandonar — _A AVERTISSEMENT
\ Do la machine. la magquina. Fs(:jsr?::ed:hg::él:.res.
Ne pas toucher,
A ADVERTENCIA
Peligro de quemaduras.
Superficie caliente.
\_ e | NO tocar. y
a4 3
S Sma™ “ ( AzE )
VEE SN KBOBERD Y.
BESFHEOTVET,
EHORVNTL RSN,
N el -/

2-138 830 Gas/LPG 9013316 (7-2014)



STANDARD PARTS

Fig. 63 - Label Group

\‘

— 7
\ SO®LDA
E 1 TS ATTZEM TeRME Ll sl RuEms E LEd ]
ﬁ I AR GE
B L L EURE DR A 73;,
— LY e o
ERTrRne
EEW.

ot . 9
: a2 oL, nann:: -

U STV, SIEINL TE ROV,

%}mw LEB,

- - '“'_ #m‘
\

Y

& 1§
11

|

(i - E]

Ref. Part No. Serial Number Description Qty.
1 1047741 (006501- ) Label, Logo, 10.4l, White [Tennant] 1
2 1017141 (006501- ) Label Set, Hi Temp 1
3 1061047 (006501 - ) Label, White [S30] 3
4 1061048 (006501 - ) Label, Cyclone [S30] 3
5 59767 (006501 - ) Label Set, Info/Hzrd [Multi-Mach] 1
6 1020434 (006501- ) Label, Caution [Apply Parking Brake] 1
7 1025101 (006501- ) Label, Caution [Apply Parking Brake] (CE and Japan Only) 1
8 374000 (006501- ) Label, Caution, Battery, Tj (Japan Only) 1
9 72381 (006501- ) Label Set, Info/Hzrd, Misc, Tj (Japan Only) 1
10 19207 (006501 - ) Label, Info, Hyd Fluid, Na / Ce (Japan Only) 1
11 66188 (006501- ) Label Set, Info/Hzrd, Misc, Ce (CE Only) 1
12 398481 (006501 - ) Label, Level, Sound [100 Db] (CE Only) 1
13 383203 (006501 - ) Label, info, Arm Brush 1
14 383202 (006501 - ) Label, Handle, Lift 1
374224 (006501- ) Tape, Warning, Rh, Blk / Yel [33 Mtr] (CE Only) 1
C460919 (006501 - ) Tape, Warning, Left Blk/Yel [33 Mtr] (CE Only) 1

S30 Gas/LPG 9013316 (7-2014) 2-139



STANDARD PARTS

2-140 830 Gas/LPG 9013316 (NIL)



OPTIONS

SECTION 3

Contents Page
Fig. 1 - Indoor LightKit .................. 3-2
Fig. 2 - Outdoor LightKit ................ 3-4
Fig. 3 - Left Hand Side Brush Kit, S30 XP . 3-6
Fig. 4 - Vacuum Wand Group ............ 3-8
Fig. 5 - Overhead Guard Kit ............ 3-10
Fig. 6-CabGroup .................... 3-12
Fig. 7 - Cab CoverGroup ............... 3-14
Fig. 8- CabDoorGroup ................ 3-16
Fig. 9 - Cab Heater Group .............. 3-18
Fig. 10 - Cab Air Conditioner Group ...... 3-20
Fig. 11 - Cab Fuel Cover Group .......... 3-22
Fig. 12 - Cab Wire Harness Group ....... 3-24
Fig. 13 - Cab Wire Harness Electrical

Schematic ................... 3-25
Fig. 14 - Corner Bumper Kit ............. 3-26
Fig. 15 - Telemetry Group ............... 3-27
Fig. 16 - Fire Extinguisher Kit ............ 3-28
Fig. 17 - Documentation Group .......... 3-29

S30 Gas/LPG 9013316 (7-2014) 3-1



OPTIONS

Fig. 1 - Indoor Light Kit

S30 Gas/LPG 9013316 (7-2014)



OPTIONS

354758
Fig. 1 - Indoor Light Kit

Ref. Part No. Serial Number Description Qty.
v 9008199 (006501~ ) Light Kit, Inside, Ci [S30] 1
A 1 1034191 (006501- ) Harness, Backup, Rev [S30] 1
A 2 1036173 (006501~ ) Light, Led, White, 12-24vdc 1
A 3 06549 (006501~ ) Nut, Hex, Lock, M5 X 0.80, NI 6
A 4 06935 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
A 5 19066 (006501~ ) Washer, Flat, 10 8
A 6 9007181 (006501~ ) Flasher, 12-80vdc, 2a 1
A 7 06938 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
A 8 9007131 (006501~ ) Alarm Assy, Backup, 12-24vdc 82-107dba 1
A 9 09145 (006501~ ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 2
A 10 07785 (006501~ ) Nut, Hex, Std, M6 X 1.00, Ss 4
A 11 49266 (006501~ ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 4
A 12 1036995 (006501~ ) Bracket, Switch, Reverse 1
A 13 08716 (006501~ ) Screw, Hex, M6 X 1.00 X 20, Ss 2
A 14 32483 (006501 - ) Washer, Flat, 0.25, Sae 2
A 15 1039735 (006501~ ) Switch, Snap, 15a No 1
A 16 06933 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 4
A 17 1061203 (006501~ ) Bracket, Light 1
A 18 1061140 (006501~ ) Bracket, Alarm, Backup 1
A 19 10632-9 (006501~ ) Grommet, Rbr, 0.63id, F/0.8h, .12 Matl 1
AV 20 82200 (006501~ ) Light, Flsh, 12vdc, Amb, Rwk 1
AA 9000879 (006501~ ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000846 (006501~ ) Lamp, Bulb, Fish 1
AA 1027798 (006501~ ) Lens, Red, F/ Strobe / Flasher 1
AA 1027800 (006501~ ) Lens, Blu, F/ Strobe / Flasher 1
A 21 1030973 (006501~ ) Harness, Ohg [S30] 1
A 22 10632-14 (006501- ) Grommet, Rbr, 1.00id, F/1.4h, .12 Matl 1
A 23 1036892 (006501~ ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
A 24 07790 (006501~ ) Nut, Hex, Fing, M6 X 1.00 2

S30 Gas/LPG 9013316 (7-2014) 3-3



OPTIONS

Fig. 2 - Outdoor Light Kit

S30 Gas/LPG 9013316 (7-2014)



OPTIONS

354757
Fig. 2 - Outdoor Light Kit

Ref. Part No. Serial Number Description Qty.
v 9008198 (006501~ ) Light Kit, outdoor, Ci [S30] 1
A 1 1040019 (006501~ ) Switch, Limit, 15a, Nc 1
A 2 32483 (006501- ) Washer, Flat, 0.25, Sae 4
A 3 09244 (006501~ ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 4 60751 (006501~ ) Switch, Turn Signal 1
A 5 31922 (006501~ ) Flasher, Hd, 12vdc 25a [10-57300] 1
A 6 1034191 (006501- ) Harness, Backup, Rev [S30] 1
A 7 1036173 (006501~ ) Light, Led, White, 12-24vdc 1
A 8 06549 (006501~ ) Nut, Hex, Lock, M5 X 0.80, NI 8
A 9 06935 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
A 10 19066 (006501~ ) Washer, Flat, 10 8
A 11 1036985 (006501~ ) Flasher, 12-80vdc, 2a 1
A 12 06938 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
A 13 9007131 (006501~ ) Alarm Assy, Backup, 12-24vdc 82-107dba 1
A 14 09145 (006501 - ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 2
A 15 07785 (006501~ ) Nut, Hex, Std, M6 X 1.00, Ss 4
A 16 49266 (006501~ ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 4
A 17 1036995 (006501~ ) Bracket, Switch, Reverse 1
A 18 08716 (006501~ ) Screw, Hex, M6 X 1.00 X 20, Ss 2
A 19 1039735 (006501~ ) Switch, Snap, 15a No 1
A 20 06933 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 21 1061203 (006501~ ) Bracket, Light 1
A 22 1061140 (006501- ) Bracket, Alarm, Backup 1
A 23 10632-9 (006501~ ) Grommet, Rbr, 0.63id, F/0.8h, .12 Matl 1
AV 24 83159 (006501~ ) Light, Strobe, Amb, 12-48vdc, Rwk 1
AA 9000879 (006501~ ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000845 (006501~ ) Lamp, Bulb, Strobe 1
AA 1027798 (006501~ ) Lens, Red, F/ Strobe / Flasher 1
AA 1027800 (006501~ ) Lens, Blu, F/ Strobe / Flasher 1
A 25 06933 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 26 1036183 (006501~ ) Lamp, Clr, 12vdc [#3157 Series] 2
A 27 1030973 (006501~ ) Harness, Ohg [S30] 1
A 28 10632-14 (006501- ) Grommet, Rbr, 1.00id, F/1.4h, .12 Matl 1
A 29 1036892 (006501~ ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
A 30 07790 (006501~ ) Nut, Hex, Fing, M6 X 1.00 2

S30 Gas/LPG 9013316 (7-2014) 3-5



OPTIONS

Fig. 3 - Left Hand Side Brush Kit, S30 XP

S30 Gas/LPG 9013316 (7-2014)



OPTIONS

Fig. 3 - Left Hand Side Brush Kit, S30 XP

356535

Ref. Part No. Serial Number Description Qty.
v 9004070 (006501~ ) Brush Kit, Side, Lh, Ci [S30] 1
A 1 1031916 (006501- ) Bracket, Mtg, Motor, Side Brush 1
A 2 1029682 (006501~ ) Arm WIdt, Brush, Side 1
A 3 1026459 (006501~ ) Arm, Linkage, Side Brush 1
A 4 1039649 (006501~ ) Pivot WIdt, Brush, Side 1
A 5 51225 (006501~ ) Pin, Clevis, 0.50d X 5.50I 2
A 6 51538 (006501~ ) Pin, Clevis, 0.50d X 5.00I 1
A 7 1057338 (006501~ ) Motor, Hyd, Gear, Int 17.9 Bi-Dir 2500 1
A 8 1054256 (006501~ ) Guard, Brush 1
A 9 46559 (006501~ ) Screw, Hex, .38-16 X 1.25, NI 4
A 10 313552 (006501~ ) Fitting, Hyd, E90, Ff06/Fm06 1
A 11 1041034 (006501~ ) Cylinder, Hyd, 1.5b 06.3I 01.50strk 2500 1
A 12 1026462  (006501- ) Lever, Lift, Brush 2
A 13 1026525 (006501~ ) Tube, 0.59id 1.250d 00.6l, Stl 1
A 14 59634 (006501~ ) Bushing, Sleeve, 0.50b 0.59d 0.62I, Fgl 1
A 15 29558 (006501~ ) Pin, Clevis, 0.37d X 1.50l 2
A 16 51534 (006501~ ) Pin, Clevis, 0.50d X 2.00l 1
A 17 43290 (006501~ ) Pin, Clevis, 0.50d X 1.75I 1
A 18 45261 (006501~ ) Spring, Cmpr, 0.970d .11wir 02.5I 1
A 19 22290 (006501~ ) Spring, Cmpr, 0.720d .06wir 02.3I 1
A 20 1036333 (006501~ ) Angle 1
A 21 1039141 (006501~ ) Knob 1
A 22 13865 (006501~ ) Pin, Roll, .125d X 1.25l, .125/.129 1
A 23 1039199 (006501~ ) Rod, Thrd, M10x1.5 80l 1
A 24 06965 (006501~ ) Screw, Hex, M10 X 1.5 X 80, 8.8 1
A 25 32492 (006501~ ) Washer, Flat, 0.38, Std 5
A 26 76570 (006501~ ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
A 27 32491 (006501~ ) Washer, Flat, 0.31, Std 2
A 28 08709 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI 1
A 29 80395 (006501~ ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
A 30 47501 (006501~ ) Hub, Adapter, Brush, 1.00b 1
A 31 393% (006501~ ) Screw, Hex, .31-09 X 1.25, Wood 4
A 32 84581 (006501- ) Pin Assy, Side Brush W/ Clip 1
A 33 08182 (006501~ ) Pin, Cotter, .125 X 1.00 6
A 34 39005 (006501~ ) Pin, Cotter, .094 X 0.75 2
A 35 222196 (006501~ ) Pin, Clevis, 0.50d X 4.25I| 1
A 36 762427 (006501- ) Fitting, Hyd, E90, Fm04/0Om04 2
A 37 762439 (006501- ) Fitting, Hyd, Str, Fm06/0m10 2
A 38 1067661 (006501- ) Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0 1
A 39 1067105 (006501- ) Hose, Hyd, Tc08, Ff06e90/Ff06str, 134.0 1
A 40 1213656 (006501~ ) Clip, Keeper, Open 2
A 41 1067088 (006501~ ) Hose, Hyd, Tc04, Ff04e90/FfO4str, 126.0 2
A 42 767422 (006501 - ) Fitting, Hyd, Tee, Ff04/Fm04/Fm04, Run 2
A 43 1011123 (006501 - ) Fitting, Hyd, E45, Ff04/Fm04 1
A 44 53468 (006501~ ) Clamp, Cable, Stl, 1.75d X 1.00w, 1hole 3
A 45 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
A 46 1037345 (006501~ ) Screw, Hex, M6 X 1.00 X 30, 9.8, Sems 2

S30 Gas/LPG 9013316 (7-2014)




OPTIONS

Fig. 4 - Vacuum Wand Group

3-8 S30 Gas/LPG 9013316 (7-2014)



OPTIONS

356533
Fig. 4 - Vacuum Wand Group

Ref. Part No. Serial Number Description Qty.
1 1032752 (006501- ) Tube, Hose 1
2 32491 (006501- ) Washer, Flat, 0.31, Std 8
3 16931 (006501- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
4 1041473 (006501- ) Cap, Enclosure, Hose 1
5 1041754 (006501- ) Strap, Cap, Enclosure 1
6 367974 (006501- ) Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle 2
7 06934 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 20, 4.8 1
8 09145 (006501- ) Screw, Pan, Phl, M6 X 1.00 X 16, 4.8 1
9 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 1

10 1032584 (006501- )  Wand, Vacuum 1
11 1032707 (006501- ) Hose, Nozzle, Floor 1
12 79380 (006501- ) Clamp, Hose, Wormdrive, 3.75-4.62d, .62w 2
13 1214153 (006501- ) Bracket, Mtg, Wand 2
14 1046993 (006501- ) Bracket, Mtg, Tube 2
15 1020341 (006501- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
16 763045 (006501- ) Screw, Hex, M8 X 1.25 X 20, Fmg 4
17 1042718  (006501- ) Hose Assy, W/2cuff, 4.0d 156l 4.0/4.0 1
18 1041882 (006501- ) Hose, Rbr 1
19 1213482 (006501- ) Door Widt, Hppr 1
20 367950 (006501- ) Hinge, .40pin 2.2w 02.0I, 4/0.21h 2
21 1214152 (006501- ) Block, Spacer, Hinge 2
22 06935 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 4
23 9013446 (006501- ) Door Widt, Hppr, Vac-Wand, Repimt, Na 1
23 9013447 (006501- ) Door Widt, Hppr, Vac-Wand, Repimt, Ce 1
23 9013448 (006501- ) Door Widt, Hppr, Vac-Wand, Repimt, Jp 1
24 06932 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 10, 4.8 4
25 07789 (006501- ) Nut, Hex, FIng, M5 X 0.80 4
26 1039007 (006501- ) Seal, Ure, .25, 06.0w 06.0l, Adh 1
27 1035660 (006501- ) Gasket, Ure, .50, 07.47w, 15.47], Adh 1
28 1039038 (006501- ) Flap, Wand, Vacuum 1
29 32490 (006501- ) Washer, Flat, 0.25, Std 2
30 06942 (006501- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
31 1040467 (006501- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
32 1214034 (006501- ) Bracket WIdt, Door, Front 1
33 06549 (006501- ) Nut, Hex, Lock, M5 X 0.80, NI 2
34 19066 (006501- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
35 610943 (006501- ) Sleeve, P/M, 0.22b 0.32d 0.4l, PI 2
36 32490 (006501- ) Washer, Flat, 0.25, Std 3
37 06942 (006501- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
38 1213971 (006501- ) Block, Nylon 2
39 09062 (006501- ) Screw, Flt, Soc, M6 X 1.00 X 16, 10.9 4
40 1047543 (006501- ) Knob, Rnd, 2.38d 0.881 M6 X 1.0, Plstc 1
41 32490 (006501- ) Washer, Flat, 0.25, Std 1
42 397889 (006501- ) Switch, Rocker, Dpst, On/ None / On 1
43 08708 (006501- ) Nut, Hex, Lock, M6 X 1.00, NI 1
44 1213565 (006501- ) Sleeve, Flange 2

S30 Gas/LPG 9013316 (7-2014) 3-9



OPTIONS

Fig. 5 - Overhead Guard Kit

S30 Gas/LPG 9013316 (7-2014)

3-10



OPTIONS

Fig. 5 - Overhead Guard Kit

354736

Ref. Part No. Serial Number Description Qty.
v 9008200 (006501- ) Ohg Kit, Ci [S30] 1
A 1 1032262 (006501 - ) Guard Widt, Ohg, Top 1
A 2 1032067 (006501 - ) Leg WiIdt, Guard, Lh 1
A 3 1061016 (006501 - ) Leg Widt, Guard, Rh 1
A 4 1032722 (006501- ) Bracket, Mtg, Mirror 1
A 5 49034 (006501 - ) Mirror, Convex, 06.7 X 06.2 1
A 6 39283 (006501 - ) Screw, Hex, M10 X 1.5 X 25, 8.8 8
A 7 1037358 (006501 - ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 5
A 8 32492 (006501 - ) Washer, Flat, 0.38, Std 17
A 9 41430 (006501 - ) Nut, Hex, Lock, M10 X 1.5, NI 9
S30 Gas/LPG 9013316 (7-2014) 3-11




OPTIONS

Fig. 6 - Cab Group

3-12 S30 Gas/LPG 9013316 (7-2014)



OPTIONS

354755
Fig. 6 - Cab Group

Ref. Part No. Serial Number Description Qty.
1 1062083 (006501~ ) Arm, Wiper, Windshield 1
2 1067891 (006501~ ) Plate, Motor, Wiper, Cab 1
3 1062084 (006501~ ) Blade, Wiper, Windshield 1
4 9009219 (006501~ ) Seal, Afmkt, Rbr, Wndw, 10ft [Zipper] 1
5 1067875 (006501 - ) Pane, Glass, Wndw, Rear 1
6 1067874 (006501- ) Pane, Glass, Wndw, Lh Side, Cab 1
7 1067872 (006501~ ) Motor, Wiper, Cab 1
8 76426 (006501- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
9 1067869 (006501- ) Cover, Hose, Plstc, Cab 1

10 1067918 (006501- ) Heater Unit, W/ A/C & Fan (See Breakdowns) 1
11 1060586 (006501~ ) Lip WIdt, Oprtr Station / Cab 1
12 80061 (006501~ ) Plug, Hole, Rnd, 0.30h 0.3I 2
13 1067911 (006501~ ) Label, Info [Exit] 1
14 1069688 (006501~ ) Seal, Afmkt, Foam, 1.18 X 1.18, 03ft 2
15 1067878 (006501 - ) Pane, Glass, Wndw, Front 1
16 1069211 (006501~ ) Spacer, Plstc, 0.18b 0.27d 0.27I 1
17 1069681 (006501~ ) Seal, Foam, .50, 1.00w 72.00l, Adh 1
18 1049061 (006501~ ) Bracket, Mtg, Mirror 1
19 09740 (006501~ ) Screw, Hex, M8 X 1.25 X 20, Ss 3
20 39349 (006501~ ) Washer, Flat, 0.31, Sae 6
21 08713 (006501~ ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
22 49034 (006501~ ) Mirror, Convex, 06.7 X 06.2 2
23 1048740 (006501~ ) Bracket, Mtg, Mirror, Lower 1
24 1049017 (006501- ) Bracket, Mtg, Mirror, Upper 1
25 1050295 (006501~ ) Mirror, Convex, 0.50d 1
26 1048743 (006501~ ) Bracket, Mtg, Mirror 1
27 9009218 (006501~ ) Seal, Afmkt, Rbr, Wndw, 10ft 1
28 1069687 (006501~ ) Seal, Afmkt, Foam, 1.18 X 1.18, 01ft 2
29 1066952 (006501~ ) Bracket, Mtg, Cover 1
30 16735 (006501~ ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
31 1069326 (006501~ ) Washer, Flat, 0.31, Sae, Blk 2
32 1040467 (006501~ ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 5
33 1037358 (006501~ ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 6
34 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
35 1069316 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 20, Blk 1
36 1059252 (006501~ ) Washer, Flat, 0.19b 0.50d .03, Stl, Blk 2
37 02850 (006501~ ) Nut, Hex, Lock, M4 X 0.70, NI 1
38 39277 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
39 32491 (006501~ ) Washer, Flat, 0.31, Std 6
40 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
41 1069210 (006501~ ) Spacer, Plstc, 0.62b 0.75d 0.271 1
42 1031616 (006501~ ) Seal, Afmkt, Bulb, Str, .75d F/07ga 03ft 1
43 1069232 (006501~ ) Bracket, Mtg, Cab 1

S30 Gas/LPG 9013316 (7-2014) 3-13



OPTIONS

Fig. 7 - Cab Cover Group

S30 Gas/LPG 9013316 (7-2014)

3-14



OPTIONS

Fig. 7 - Cab Cover Group

354754

Ref. Part No. Serial Number Description Qty.
1 1069688 (006501~ ) Seal, Afmkt, Foam, 1.18 X 1.18, 03ft 1
2 1031207 (006501~ ) Seal, Afmkt, Bulb, 90, 0.50d, 03ft 2
3 1030592 (006501~ ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 03ft 1
4 1067873 (006501- ) Panel, Roof, Plstc, Cab 1
5 1067887 (006501- ) Washer, Cab, Shid, Glass 4
6 1069326 (006501~ ) Washer, Flat, 0.31, Sae, Blk 4
7 1069310 (006501~ ) Screw, Pan, Phl, M8 X 1.25 X 25, Blk 4
8 1067217 (006501~ ) Panel Widt, Top, Cab 1
9 1069310 (006501~ ) Screw, Pan, Phl, M8 X 1.25 X 25, Blk 2

10 1069201 (006501~ ) Screw, Pan, Phl, M8 X 1.25 X 50, Blk 2
11 1060648 (006501~ ) Washer, Flat, 0.31b 0.67d .07, Stl, Blk 5
12 07791 (006501- ) Nut, Hex, Fing, M8 X 1.25 1
13 1068687 (006501- ) Insulation, Sound, Liner, Top 1
14 1068690 (006501~ ) Insulation, Sound, Liner, Lh 1
15 1068689 (006501 - ) Insulation, Sound, Liner, Rh 1
16 1068688 (006501~ ) Insulation, Sound, Liner 1
17 1069229 (006501~ ) Insulation, Sound, Liner, Side, Lh 1
18 1069231 (006501~ ) Insulation, Sound, Liner, Side, Rh 1
19 10632 (006501~ ) Grommet, Rbr, 0.89id, F/1.2h, .14 Matl 2
20 1067909 (006501~ ) Louver, Rt, Roll 4
21 1069314 (006501~ ) Screw, Pan, Phl, M3 X 0.50 X 12, Blk 8
22 01754 (006501- ) Nut, Hex, Std, M3 X 0 8
23 1066933 (006501~ ) Plate, Vent 2
24 1069318 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 25, Blk 6
25 1068751 (006501~ ) Controls, Ac/Heater [S30] 1
26 1069315 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 4
27 1067886 (006501~ ) Light, Dome, Cab 1
28 1069317 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 25, Blk 1
29 1067870 (006501~ ) Fuseholder, Cab 1
30 1016029 (006501~ ) Fuse, Blade, 005a, 32vdc 2

31 611140 (006501~ ) Fuse, Blade, 020a, 32vdc 1

32 1067917 (006501~ ) Fuse, Blade, 002a, 32vdc 1

33 1069317 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 25, Blk 4

34 1067910 (006501- ) Label [Fuse Block] 1

35 1069330 (006501~ ) Label, Circuitbreaker [Fuse Box] 1

36 1066972 (006501~ ) Cover, Fuse 1

37 1059252 (006501~ ) Washer, Flat, 0.19b 0.50d .03, Stl, Blk 4

38 1069315 (006501~ ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 4

39 1072046 (006501~ ) Insulation, Heat, Liner, Rh 1

40 1072047 (006501- ) Insulation, Heat, Liner, Lh 1

S30 Gas/LPG 9013316 (7-2014)




OPTIONS

Fig. 8 - Cab Door Group

10

3-16 S30 Gas/LPG 9013316 (7-2014)



OPTIONS

354753
Fig. 8 - Cab Door Group

Ref. Part No. Serial Number Description Qty.
1 1067216 (006501~ ) Door Widt, Rh 1
2 1015261 (006501~ ) Seal, Afmkt, Bulb, Str, 0.76, 0.93w 20ft 1
3 1067895 (006501~ ) Strap, Door, Cab 1
4 1067881 (006501~ ) Pin, Lock, Cab 2
5 1067879 (006501- ) Hinge, Bracket, Door, Cab 2
6 1069326 (006501~ ) Washer, Flat, 0.31, Sae, Blk 4
7 1069311 (006501- ) Screw, Pan, Phl, M8 X 1.25 X 16, Blk 8
8 1067877 (006501~ ) Pane, Wndw, Slide, Rh, Cab 1
9 9009220 (006501~ ) Seal, Afmkt, Rbr, Wndw, 08ft 2

10 1067876 (006501~ ) Pane, Wndw, Lower, Cab 1
11 1067889 (006501~ ) Handle, Door, Cab 1
12 1069312 (006501~ ) Screw, Pan, Phl, M6 X 1.0 X 16, Blk 4
13 1067885 (006501~ ) Latch, Cab 1
14 1069313 (006501~ ) Screw, Pan, Phl, M6 X 1.0 X 35, Blk 3
15 1066980 (006501 - ) Cover, Latch 1
16 1069322 (006501~ ) Washer, Flat, 0.25, Sae, Blk 2
v 17 1067890 (006501- ) Handle, Locking, Cab 1
A 1067919 (006501~ ) Key, Latch, Door Assy 1
18 1062944 (006501~ ) Rod, Handle, Cab 1
19 1067907 (006501~ ) Retainer, Shaft, 0.12id .380d X .052 1
20 1066957 (006501~ ) Bracket, Handle, Latch 1
21 74027 (006501- ) Screw, Pan, Phl, M6 X 1.00 X 12, NI, PI 2
22 1062952 (006501~ ) Rod, Latch, Cab 1
23 1067880 (006501~ ) Clip, Rod, Cab 2
24 1067884 (006501~ ) Stud, Strike, Cab 1
25 32492 (006501~ ) Washer, Flat, 0.38, Std 1
26 25014 (006501~ ) Nut, Hex, Std, .38-16 1

S30 Gas/LPG 9013316 (7-2014) 3-17



OPTIONS

Fig. 9 - Cab Heater Group

11 %

3-18 S30 Gas/LPG 9013316 (7-2014)



OPTIONS

Fig. 9 - Cab Heater Group

354759

Ref. Part No. Serial Number Description Qty.

1 1016314 (006501~ ) Boot, 90deg .50id 1.00id 2.50I, Red 1
v 2 1029105 (006501~ ) Relay Assy, 12vdc [2f/1r] 1
A 3 1036230 (006501~ ) Fuse, 60a, 32vdc [Fem Maxi] 1
4 06940 (006501~ ) Screw, Pan, Phl, M5 X 0.80 X 50, 4.8 1
5 1045063 (006501 - ) Valve, Heater 1
6 1044279 (006501~ ) Pump Assy, Water, 12vdc 1
7 222159 (006501~ ) Screw, Hex, M6 X 1.00 X 25, Fmg 2
8 32490 (006501~ ) Washer, Flat, 0.25, Std 2
9 08708 (006501~ ) Nut, Hex, Lock, M6 X 1.00, NI 2
10 1016563 (006501~ ) Hose, Afmki, Rbr, Heater, 0.62id, 20ft 1
11 63810 (006501- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8

$30 Gas/LPG 9013316 (7-2014) 3-19




OPTIONS

Fig. 10 - Cab Air Conditioner Group

.
\l’.’, o)
R

L
@WL ) IiD))

S30 Gas/LPG 9013316 (7-2014)

3-20



OPTIONS

Fig. 10 - Cab Air Conditioner Group

354760

Ref. Part No. Serial Number Description Qty.
1 1071141 (006501- ) Bracket Widt, Mtg, Compressor 1
2 39283 (006501~ ) Screw, Hex, M10 X 1.50 X 25, 8.8 4
3 32492 (006501~ ) Washer, Flat, 0.38, Std 3
4 41141 (006501- ) Washer, Lock, Int-Ext, 0.31 1
5 1045009 (006501 - ) Compressor, A/C, 6v Pully [134, Tm-08hd] 1
6 1030782 (006501~ ) Pulley, Idler, Tens, Belt 1
7 27990 (006501~ ) Screw, Hex, .38-16 X 2.00, G5 1
8 32485 (006501- ) Washer, Flat, 0.38, Sae 2
9 50902 (006501- ) Nut, Hex, Lock, .38-16, NI 1

10 1071681 (006501~ ) Belt, Ribbed, Alternator, A/C, 51.125I 1
11 1041870 (006501- ) Condenser, Ac 1
12 31525 (006501~ ) Wire, 10ga 16.0l Blk .25ring /.38ring 1
13 1045033 (006501- ) Dryer, A/C 1
14 1045203 (006501~ ) Switch, A/C [Binary] 1
15 1045681 (006501 - ) Bracket, Sppt 1
16 43555 (006501- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
17 1071865 (006501- ) Hose, A/C, 10, E90/E90, 060.01 [R134] 1
18 1071864 (006501~ ) Hose, A/C, 06, E45/E90, 052.01 [R134] 1
19 1071883 (006501~ ) Hose, A/C, 08, E90/E90, 052.01 [R134] 1
20 1045156 (006501~ ) Hose, A/C, 06, E90/E90, 043.01 [R134] 1
21 39284 (006501~ ) Screw, Hex, M10 X 1.25 X 35, 8.8 4
22 41430 (006501~ ) Nut, Hex, Lock, M10 X 1.5, NI 4
23 41187 (006501- ) Washer, Flat, Belleville, .38 4
24 1047225  (006501- ) Angle, Mtg, Ground 1
25 87308 (006501- ) Screw, Hex, M6 X 1.00 X 12, 8.8 1
26 41140 (006501- ) Washer, Lock, Int-ext, 0.25 1
27 07790 (006501~ ) Nut, Hex, Fing, M6 X 1.00 1
28 55845 (006501- ) Screw, Hex, M5 X 0.80 X 16, Fmg 4
29 19066 (006501~ ) Washer, Flat, 10 8
30 1072054 (006501~ ) Skirt, A/C 1
31 08708 (006501~ ) Nut, Hex, Lock, M6 X 1.00, NI 4
S30 Gas/LPG 9013316 (7-2014) 3-21




OPTIONS

Fig. 11 - Cab Fuel Cover Group

S30 Gas/LPG 9013316 (7-2014)



OPTIONS

Fig. 11 - Cab Fuel Cover Group

356055

Ref. Part No. Serial Number Description Qty.
1 1036608 (006501~ ) Panel Widt, Side 1
2 1037346 (006501~ ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
3 140962 (006501- ) Latch, Cmpr, Spring, Knurled Knob, PI 1
4 87316 (006501~ ) Rivet, Blind, .125d X 0.32 X .25d, Alm 2
5 9004524 (006501 - ) Cover, Gas, W/ Label, Repimt 1
6 1045525 (006501~ ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 6
7 1040281 (006501~ ) Cover, Lpg 1
8 1042073 (006501~ ) Hinge 1
9 08708 (006501~ ) Nut, Hex, Lock, M6 X 1.00, NI 1

10 1048950 (006501~ ) Pin, Clevis, 0.25d X 5.25I 1
11 08085 (006501~ ) Pin, Cotter, Hair, 0.31d .058 Wir 1
$30 Gas/LPG 9013316 (7-2014) 3-23




Fig. 12 - Cab Wire Harness Group

OPTIONS

%007@ 3ISNd @

v 71viza o1 nuM_M
AT st

E
H
///::ﬁbg
E@Qz
£
SR
|
BEEEEBNEEBEEEE
J E
BRI RS
;;ggg@@@§3
SR

T 2
HOLIMS N¥d HOLIMS OV =
VHO/Y

IW...!D_._.ZW._.DL [ T3A/S| 2 | 9 @ er N3349/%0v8 (21

®EEO® @@ 0 G3Ee/s] 1] = . w" H._.mm"

SSINEVH NIVN s} T MOTI3A/%OVIE | 6
nad v ® ® danoo ov [T ILIAR/NIIO | 8
ONI0M9  H3NOd ® T =BT
© @ ) @ ® O el
w [ WOTA | S
[ FONVEOD | ¥
[ SLIAM/038 | €
I [ SLIAM| 2
N [a Tidand | T
e vo 4000 L
(1L
»1a/91] ¥ |
& — o

O
B

Z|Z|~
8 <=l

:

m® g

JN

_ oo/ 12
@ Trviza a3u/02]
HETIONINGD ¥ALVEH

@ __®

© © aifis /
@ ane xoo...n ® O /
g L ®E 50
~0MINOD @ ° [LHM-NEO/8] V | MS SS3ud
Y3dIh 1HOIT GHO
LHOIT ONIATIOA3Y

354761
Qty.

S30 Gas/LPG 9013316 (7-2014)

Harness, Wire, Cab

Description

)

Serial Number

(006501 -

Ref. Part No.
1067912

1

3-24



OPTIONS

Fig. 13 - Cab Wire Harness Electrical Schematic

r—-————"""">"">""""-"-"-H+F" - H - Y Y VY T T T T T T T T T T T T T T 7 Tco3NavH @v0 :ldo !
_ VI OL . _
_ ONMOYO “WNIWG3L S_El_| _
_ SLTAA/V 18 _
_ _
_ ANSNLHVINOD 3NION3 _
_ 10d 3uNLVEIANIL _
_ 3LIHWOYE NQ \\ _
_ (=T ﬂ.; g |
_ o HITIONINGD HELV3 Yovie/a3a _ T 1104 N _
_ NOMO WNIREEL NI dhnd INY1000 SovIa/aa N\ ] _
| A%ﬁ@ ¥-35n4 Vo _
wve &id V-id INId
_ AINIOd SNIINON il ATGA3SSY _HOLYNOIYAS _
_ i .ﬂ\ﬂmmm&.oo_:ﬁ._. oz_w._. = _— HOLIMS 34NSS3dd INV] LVISONYTHL IV un_o-\V,vNN_ ” «M _
_ _onin << / oaa > S Vo3I HOLINS oV _
_ 105 = m Elks |
_ FOLNTD HOSEIMINCD ME-dT AMVIOH MS |
_ .ﬁ@[ 30NVE0 e x 5 voz - 3snd _
¥00735N4 1V ONNOHO.= —H e N I
_ |_|| ‘\ 1 _”h\“ 1 a\ _._ ' Emnd O | |
_ S— HOLSIS3Y a33dS Lao | |
_ VB'E = GBS O " TNV TOHINO H3LVIH/OV _
_ V8'y = 033dS ‘@M .@ll,\/\, _
¥S'9 = (033dS HOIH
_ V22 = HSMWNI MY3d TFASSY . _
_ ) *SHOLON NV OL TVHO3UNI 3 quﬁwm““ % HOLOVINOD ”“-._”_o_“ 310N _
YOOTEIN4 1V ONNOLD.=. 1NOH Nd_HOLOA
_ (NMOHS LON) HOLIAS TVHO3INI ‘S@E3dS 2 ‘H3dl v5 - 3snd | | E _
_||zws\x.§ e = 2
H3M0d a3snd
_ euIn -3snd ava V09 1114 v\ o y _
_ vZInad m _
kil g&nﬂ IV AS3LEN09 ve - 3803 | wawbe oSS 65N e o
_ (NAOHS LON) HOLINS 440/NO TTVHOIINI | = m _
xvie L ETSCTY GEN] [EN] L od 1 m <
| et 1-35N4 @V L - m |
_ TINAON ¥INOJ GVO :1dO m < _
_ g _
_ B
_ g |
_ NOQv3a 2= |
\V 0 Yovig 0] 0 U v v NIZH0 v f
_ P1d1
_
[

MAIN HARNESS
13/BLK |:>—E

MAIN HARNESS g

55/GRN

3-25

1029278- 354728

S30 Gas/LPG 9013316 (7-2014)



OPTIONS

Fig. 14 - Corner Bumper Kit

—

354746

Ref. Part No. Serial Number Description Qty.
v 9008195 (006501 - ) Bumper Kit, Corner, Ci, [S30] 1
A 1 1060546 (006501 - ) Angle Widt, Bmpr, Tower, Lh 1
A 2 1061162 (006501- ) Angle Widt, Bmpr, Tower, Rh 1
A 3 1061629 (006501 - ) Bracket Widt, Mtg, Bmpr 2
A 4 1043176 (006501 - ) Pin, Hitch, .500d X 6.00I, PI 2
A 5 87172 (006501 - ) Cable, Glv.13d 010.0l .52eye /.52eye 2
A 6 1037358 (006501 - ) Screw, Hex, M10 X 1.5 X 35, 9.8, Sems 8

3-26 S30 Gas/LPG 9013316 (7-2014)



OPTIONS

Fig. 15 - Telemetry Group

FRONT
356548
Ref. Part No. Serial Number Description Qty.

1 9010085 (006501- ) Control Box Assy Kit, Repimt, Telem[Usa] 1
1 9010086 (006501- ) Control Box Assy Kit, Repimt, Telem[Can] 1
2 19066 (006501- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
3 06933 (006501- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 4
4 1070324 (006501- ) Antenna, Telem, 110 In [Gprs] 1
5 140916 (006501- ) Clamp, Cable, Nyl, 0.62d, Nat 2
6 360973 (006501- ) Screw, Pan, 12-16 X 0.50, F/ Plstc 2
7 1071132 (006501- ) Harness, Ele [Extn, Telemetry] 1

1069580 (006501- ) Label, Opertnl, Telem [Fcc/Ic] 1

S30 Gas/LPG 9013316 (7-2014) 3-27



OPTIONS

Fig. 16 - Fire Extinguisher Kit

354747

Ref. Part No. Serial Number Description Qty.
v 9003933 (006501 - ) Extinguisher Kit, Fire, Ci [S30] 1
A 1 25312 (006501- ) Extinguisher, Fire, 2.5 Lb Dry 1
A 2 06933 (006501 - ) Screw, Pan, M5 X 0.80 X 16, 4.8 2
A 3 06549 (006501 - ) Nut, Hex, Lock, M5 X 0.80, NI 2
3-28 S30 Gas/LPG 9013316 (7-2014)



OPTIONS

Fig. 17 - Documentation Group

Ref. Part No. Serial Number Description Qty.
9004080 (006501~ ) Manual, Oprir [S30, Gas/Lpg EN Na] 1
9004081 (006501~ ) Manual, Oprtr [S30, Gas/Lpg ES Na] 1
9004082 (006501~ ) Manual, Oprir [S30, Gas/Lpg FR Na] 1
9004083 (006501~ ) Manual, Oprtr [S30, Gas/Lpg JP] 1
9013316 (006501~ ) Manual, Parts [S30, Gas/Lpg En] 1
9008178 (006501~ ) Video, Oprtr, Dvd [S30 En Es Fr] 1
9004086 (006501~ ) Manual, Service [S30 EN] 1
372863 (006501- ) Manual, Service, Eng[Gm1.61 Em Cert] 1
371790 (006501- ) Manual, Service, Eng [Gm1.6l] 1
9004621 (006501- ) Manual. Oprir [S30 Gas/Lpg, Cz, Ce] 1
9004622 (006501- ) Manual, Oprir [S30 Gas/Lpg, De, Ce] 1
9004623 (006501- ) Manual, Oprir [S30 Gas/Lpg, Dk, Ce] 1
9004624 (006501- ) Manual, Oprtr [S30 Gas/Lpg, En, Ce] 1
9004625 (006501- ) Manual, Oprir [S30 Gas/Lpg, Es, Ce] 1
9004626 (006501- ) Manual, Oprtr [S30 Gas/Lpg, Fi, Ce] 1
9004627 (006501- ) Manual, Oprir [S30 Gas/Lpg, Fr, Ce] 1
9004628 (006501- ) Manual, Oprir [S30 Gas/Lpg, Gr, Ce] 1
9004629 (006501- ) Manual, Oprir [S30 Gas/Lpg, Hu, Ce] 1
9004630 (006501- ) Manual, Oprir [S30 Gas/Lpg, It, Ce] 1
9004631 (006501- ) Manual, Oprir [S30 Gas/Lpg, NI, Ce] 1
9004632 (006501- ) Manual, Oprir [S30 Gas/Lpg, No, Ce] 1
9004633 (006501- ) Manual, Oprir [S30 Gas/Lpg, PI, Ce] 1
9004634 (006501- ) Manual, Oprtr [S30 Gas/Lpg, Pt, Ce] 1
9004635 (006501- ) Manual, Oprir [S30 Gas/Lpg, Ru, Ce] 1
9004636 (006501- ) Manual, Oprtr [S30 Gas/Lpg, Se, Ce] 1
9004637 (006501- ) Manual, Oprir [S30 Gas/Lpg, Tr, Ce] 1
9004638 (006501- ) Manual, Oprtr [S30 Gas/Lpg, Ee, Ce] 1
9004639 (006501- ) Manual, Oprir [S30 Gas/Lpg, Lv, Ce] 1
9004640 (006501- ) Manual, Oprtr [S30 Gas/Lpg, Lt, Ce] 1
9004641 (006501- ) Manual, Oprir [S30 Gas/Lpg, Sk, Ce] 1
9004642 (006501- ) Manual, Oprir [S30 Gas/Lpg, Si, Ce] 1
9004729 (006501- ) Manual, Oprtr [S30 Gas/Lpg, Bg, Ce] 1
9004730 (006501- ) Manual, Oprir [S30 Gas/Lpg, Ro, Ce] 1
9013317 (006501- ) Instr, Use & Care, WallChart [S30] 1

=] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts) visit:
www.tennantco.com/manual
$30 Gas/LPG 9013316 (7-2014) 3-29




OPTIONS

S30 Gas/LPG 9013316 (7-2014)



BREAKDOWNS

SECTION 4
Contents Page
Fig. 1 - Hydraulic Steering Valve
Breakdown, 1024260 ........... 4-2
Fig. 2 - Hydraulic Valve Breakdown,
1040091 ... 4-4
Fig. 3 - Hydraulic Valve Breakdown,
1034671 ... 4-6
Fig. 4 - AC and Heater Box Breakdown,
1067918 .. ... 4-8
Fig. 5 - Hydraulic Motor Breakdown,
1054901 ...l 4-10
Fig. 6 - Hydraulic Piston Pump
Breakdown, 1054905 .......... 4-12
Fig. 7 - Seat Breakdown, 1073641 ....... 4-14
S30 Gas/LPG 9013316 (7-2014) 4-1




BREAKDOWNS




BREAKDOWNS

Fig. 1 - Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer-Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [Cl] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

S30 Gas/LPG 9013316 (7-2014) 4-3



BREAKDOWNS

Fig. 2 - Hydraulic Valve Breakdown, 1040091

S30 Gas/LPG 9013316 (7-2014)



BREAKDOWNS

354750
Fig. 2 - Hydraulic Valve Breakdown, 1040091

Ref. Part No. Serial Number Description Qty.
v 1040091 (000000- ) Valve, Hyd, Solenoid, 12vdc [06s] 1
AV 1 373691 (000000- ) Valve, Relief 2
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
AV 3 373692 (000000- ) Valve, Relief 1
AA 4 373647 (000000- ) Seal Kit, Cartridge 1
AV 5 373656 (000000- ) Valve, Check 3
AA 6 373647 (000000- ) Seal Kit, Cartridge 1
A 7 373658 (000000- ) Spool, Pilot, Hyd 3
A 8 373694 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 9 373663 (000000- ) Valve, Stem, No 2
AA 10 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 11 373646 (000000- ) Seal Kit, Cartridge 1
AV 12 373690 (000000- ) Valve, Stem, No 2
AA 13 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 14 373646 (000000- ) Seal Kit, Cartridge 1
AV 15 373657 (000000- ) Stem, Valve, Hyd [4w2p] 1
AA 16 373684 (000000- ) Nut, Coil, Nyl Patch 1
aA 17 373647 (000000- ) Seal Kit, Cartridge 1
Av 18 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 19 373684 (000000- ) Nut, Coil, Nyl Patch 1
AA 20 373647 (000000- ) Seal Kit, Cartridge 1
A 21 373642 (000000- ) Solenoid, #10, 12vdc 4
A 22 373640 (000000- ) Solenoid, #8, 12vdc 3
A 23 373639 (000000- ) Spacer, Coil, #8 1
AV 24 74098 (000000- )  Fitting, Hyd, Plug, Om04 7
AA 25 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 26 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 4
AA 27 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 28 13907 (000000- ) Fitting, Hyd, Plug, Om08 4
AA 29 77006 (000000- ) Seal, Org, .087 X 00.64id #08 1
A 30 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1

S30 Gas/LPG 9013316 (7-2014) 4-5



BREAKDOWNS

Fig. 3 - Hydraulic Valve Breakdown, 1034671

SV1

SV6A

S30 Gas/LPG 9013316 (7-2014)



BREAKDOWNS

354751
Fig. 3 - Hydraulic Valve Breakdown, 1034671

Ref. Part No. Serial Number Description Qty.
v 1034671 (000000- ) Valve, Hyd, Solenoid, 12vdc [06s] 1
AV 1 373691 (000000- ) Valve, Relief 2
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
AV 3 373692 (000000- ) Valve, Relief 1
AA 4 373647 (000000- ) Seal Kit, Cartridge 1
AV 5 373656 (000000- ) Valve, Check 3
AA 6 373647 (000000- ) Seal Kit, Cartridge 1
A 7 373658 (000000- ) Spool, Pilot, Hyd 3
A 8 373694 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 9 373663 (000000- ) Valve, Stem, No 2
AA 10 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 11 373646 (000000- ) Seal Kit, Cartridge 1
AV 12 373690 (000000- ) Valve, Stem, No 2
AA 13 373685 (000000- ) Nut, Coil, Nyl Patch 1
AA 14 373646 (000000- ) Seal Kit, Cartridge 1
AV 15 373657 (000000- ) Stem, Valve, Hyd [4w2p] 3
AA 16 373684 (000000- ) Nut, Coil, Nyl Patch 1
aA 17 373647 (000000- ) Seal Kit, Cartridge 1
Av 18 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 19 373684 (000000- ) Nut, Coil, Nyl Patch 1
AA 20 373647 (000000- ) Seal Kit, Cartridge 1
A 21 373642 (000000- ) Solenoid, #10, 12vdc 4
A 22 373640 (000000- ) Solenoid, #8, 12vdc 5
A 23 373639 (000000- ) Spacer, Coil, #8 1
AV 24 74098 (000000- )  Fitting, Hyd, Plug, Om04 8
AA 25 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 26 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 4
AA 27 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 28 13907 (000000- ) Fitting, Hyd, Plug, Om08 4
AA 29 77006 (000000- ) Seal, Org, .087 X 00.64id #08 1
A 30 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
A 31 373693 (000000- ) Plug, Orifice, Valve, Hyd, .035 1

S30 Gas/LPG 9013316 (7-2014) 4-7



BREAKDOWNS




BREAKDOWNS

Fig. 4 - AC and Heater Box Breakdown, 1067918

354773

Ref. Part No. Serial Number Description Qty.
v 1067918 (000000- ) Heater & A/C Assy, W/Fan 1
A 1 9004590 (000000- ) Coil, Heater / Evaporator 1
A 2 9004591 (000000- ) Knob 2
A 3 9004592 (000000- ) Thermostat, Heater/Air 1
A 4 9004593 (000000- ) Cover 1
A 5 9004594 (000000- ) Grommet, Rbr, .25Id .3750d 1
A 6 9004595 (000000- ) Bracket, Coil, Mtg 1
A 7 9004596 (000000- ) Valve, Expansion 1
A 8 9004597 (000000- ) Clip, Keeper, Blower Mtg 2
A 9 9004598 (000000- ) Clip, Keeper, Blower Mtg 2
A 10 9004599 (000000- ) Cover, Access 1
A 11 9004600 (000000- ) Blown, Fan, Motor 2
A 12 9004601 (000000- ) Grommet, Rbr, .501d 1.00d 2
A 13 9004602 (000000- ) Filter 1
A 14 9004603 (000000- ) Fitting, E90, Bm10/PmO08 2
$30 Gas/LPG 9013316 (7-2014) 4-9




BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1054901




BREAKDOWNS

350628-09670
Fig. 5 - Hydraulic Motor Breakdown, 1054901

Ref. Part No. Serial Number Description Qty.
v 1054901 (000000- ) Motor, Hyd, Gear, Int 17.1 Bi-dir 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 373435 (000000- ) Drive, Motor, Hyd 1
A 6 373436 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 373437 (000000- ) Bolt, Motor, Hyd 3
A 13 373438 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373545 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373543 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Kit, Seal, Motor, Hyd 1
A 25 33580 (000000- ) Kit, Seal, Motor, Hyd 1

26 74249 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

S30 Gas/LPG 9013316 (7-2014) 4-11



BREAKDOWNS

Fig. 6 - Hydraulic Piston Pump Breakdown, 1054905

7-2014)

S30 Gas/LPG 9013316 (

4-12



BREAKDOWNS

Fig. 6 - Hydraulic Piston Pump Breakdown, 1054905

Ref. Part No. Serial Number Description Qty.
v 1054905 (000000- ) Pump, Hyd, Piston, Var, 1.24 4500, Cw 1
A 1 373699 (000000- ) Driveshaft, Pump, Hyd 1
A 2 373430 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Kit, Rotating, Pump, Hyd 1
A 5 373493 (000000- ) Cam 1
A 6 70096 (000000- ) Washer, Flt, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Bearing, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Plate, Cam, Pump, Hyd 1
A 12 373391 (000000- ) Washer, Pump, Hyd 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 74259 (000000- ) Valve, Relief, Pump 1
A 15 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 16 373393 (000000- ) Plate, Cover 1
A 17 373394 (000000- ) Plate, Cover 1
A 18 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 19 373336 (000000- ) Screw, Cap, Pump, Hyd 2
A 20 373337 (000000- ) Screw, Cap, Pump, Hyd 2
A 21 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 22 13907 (000000- ) Fitting, Plug, O-Ring 1
A 23 373700 (000000- ) Adaptor Assy, Pump, Hyd 1
A 24 373701 (000000- ) Gerotor, Pump, Hyd 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 373396 (000000- ) Washer 4
A 27 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 28 13907 (000000- ) Fitting, Plug, O-Ring 1
A 29 373413 (000000- ) Actuator, Valve, Bypass 1
A 30 373402 (000000- ) Kit, Shim 1
A 31 373398 (000000- ) Kit, Seal, Hyd, Pump 1
A 32 373431 (000000- ) Valve, Relief, 3500psi 1

33 373429 (000000- ) Instr, Repair, Pump 1

S30 Gas/LPG 9013316 (7-2014) 4-13



BREAKDOWNS

Fig. 7 - Seat Breakdown, 1073641

S30 Gas/LPG 9013316 (7-2014)



BREAKDOWNS

356526
Fig. 7 - Seat Breakdown, 1073641

Ref. Part No. Serial Number Description Qty.
v 1073641 (000000- ) Seat 1
A 1 9012585 (000000- ) Track Assy, Slide 1
A 2 9012587 (000000- ) Bellows, Seat 1
A 3 9012589 (000000- ) Knobs, Adjmt, Weight 1
A 4 9012590 (000000- ) Seatbelt 1
A 5 9012591 (000000- ) Switch, Seat 1
A 6 9012592 (000000- ) Armrest 1
A 7 9012593 (000000- ) Pad, Armrest 1
A 8 9012594 (000000- ) Cover, Cushion 1
A 9 9012595 (000000- ) Cover, Backrest 1

S30 Gas/LPG 9013316 (7-2014) 4-15



BREAKDOWNS

S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

SECTION

Contents Page
Fig. 1 - Cylinder Block Group . ................ 6-2
Fig. 2 - Rocker Cover Group .. ................ 6-4
Fig. 3 - Cylinder Head Group ................. 6-5
Fig. 4 - Front Cover and Oil Pan Group ........ 6-6
Fig. 5 - Camshaft and Valve Group ............ 6-8
Fig. 6 - Piston and Crankshaft Group ......... 6-10
Fig. 7 - BalancerGroup ..................... 6-11
Fig. 8 - Oil Pump and Pressure

SwitchGroup ..................... 6-12
Fig. 9 - Water Pump Group .. ................ 6-13
Fig. 10 - Intake Manifold Gasket Group ....... 6-14
Fig. 11 - Exhaust Manifold Gasket Group . ... .. 6-16
Fig. 12 - Fan Tensioner and Pump

MountGroup ..................... 6-17
Fig. 13 - FlywheelGroup .................... 6-18
Fig. 14 - Ignition Coil and Spark

PlugGroup .......... ... ... 6-19
Fig. 15 - Starter / Alternator Group ........... 6-20
Fig. 16 - Remote Qil Filter Group . ... ......... 6-21
Fig. 17 - Coolant Group .. ................... 6-22
Fig. 18 - DSR Coolant Group, LPG Engine .... 6-23
Fig. 19 - Electrical Group .. .. .. ..... ..ot L. 6-24
Fig. 20 - Fuel Rail Group, Gasoline Engine .... 6-26
Fig. 21 - Throttle Body Group,

Gasoline Engine .................. 6-27
Fig. 22 - Throttle Body Group, LPG Engine . ... 6-28
Fig. 23 - Vaporizer Group, LPG Engine ....... 6-29
Fig. 24 - Electronic Pressure Regulator

(EPR) Group, LPG Engine ......... 6-30
S30 Gas/LPG 9013316 (7-2014) 5-1




MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 1 - Cylinder Block Group

<=,
Y
\ 19 5
\

53
2~ //‘ N\
187 A\

\
A\
%

S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 1 - Cylinder Block Group

Ref. Part No. Description Qty.
v 1 9010419 Block Assy, Cylinder 1
A 2 9010420 Plug, Taper 2
A 3 9010421 Plug, Taper 1
A 4 9010422 Plug 1
A 5 9010423 Plug, Taper 1
A 6 9010424 Cap, Seal 7
A 7 9010425 Cap, Seal 2
A 8 9010426 Pin, Dowel 2
A 9 9010427 Bushing, Knock 2
A 10 9010428 Bolt, Cap, Bearing 2
A 11 9010429 Bolt, Cap, Bearing 7
A 12 9010430 Bolt, Cap, Bearing 1
A 13 9010431 Bushing 2
A 14 9010432 Bearing, Std, Balancer 1
A 14 9010433 Bearing, Oversize [1.0] 1
A 15 9010434 Bearing, Std, Balancer 1
A 15 9010435 Bearing, Oversize [1.0] 1
A 16 9010436 Bushing, Knock 2
A 17 9010458 Bearing, Shaft, Std, Balancer 1
A 17 9010459 Bearing, Shaft, Balancer [ Ovrsz] 1
v 18 9010439 Dipstick Assy, Guage 1
A 19 9010440 Dipstick, Guage, Guide 1
AV 20 9010437 Dipstick, Rod, Guage 1
AA 21 9010438 O-Ring 1
22 9010441 Bolt, Flange 1
23 9010442 O-Ring 1
24 9010444 Bolt, Flange 5
25 9010445 Seal, Case, Oil, Rear 1
26 9010446 Seal, Ol 1
27 9010447 Bearing, Cshft [Green Std 1,2,4,5] 4
27 9010448 Bearing, Cshft [Yellow Std 1,2,4,5] 4
27 9010449 Bearing, Cshft[No Color Std 1,2,4,5] 4
27 9010450 Bearing, Cshft [ Lan Std 1,2,4,5] 4
27 9010451 Bearing, Cshft [ Red Std 1,2,4,5] 4
28 9010452 Bearing, Cshft [ Green Std 3] 1
28 9010453 Bearing, Cshft [ Yellow Std 3] 1
28 9010454 Bearing, Cshft [ No Color Std 3] 1
28 9010455 Bearing, Cshft [ Lan Std 3] 1
28 9010456 Bearing, Cshft [ Black Std 3] 1
29 9010457 Bearing, Thrust, Cshft 1
30 9010443 Drain, Water, Joint 1

S30 Gas/LPG 9013316 (7-2014)




MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 2 - Rocker Cover Group

Ref. Part No. Description Qty.
1 9010460 Valve, Pcv 1
2 9010461 Valve, Gasket, Pcv 1
3 9010462 Bolt, Rocker, Cover 6
4 9010463 Gasket, Qil, Filler, Cap 1
5 9010464 Cap, Qil, Filler 1
6 9010465 Gasket, Cover, Rocker 1
7 9010466 Cover Assy, Rocker 1
5-4 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 3 - Cylinder Head Group

Ref. Part No. Description Qty.
v 1 9010467 Head Assy, Cylinder 1
A 2 9010473 Stud 2
A 3 9010469 Seal, Cap 2
A 4 9010470 Stud 3
A 5 9010431 Bushing 2
6 9010468 Gasket, Cylinder, Head 1
7 9010471 Seal, Oil 1

8 9010479 Seal, OIl 4
9 9010480 Thurst, Case 1
10 9010481 Screw 2
11 9010482 O-Ring 1

12 9010484 Cylinder Assy, Head, Bolt 10
13 9010483 Gasket 1
14 9010485 Cover 1

15 9010441 Bolt, Flange 2

S30 Gas/LPG 9013316 (7-2014) 5-5



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 4 - Front Cover and Oil Pan Group

5-6 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 4 - Front Cover and Oil Pan Group

Ref. Part No. Description Qty.

v 1 9010487 Pan, Oil 1

A 2 9010488 Gasket, Plug, Drain, Oil 1

A 3 9010489 Plug, Oil, Drain 1
4 9010490 Bolt, Flange 17

5 9010491 Bolt, Flange 2

6 9010492 Washer, Bolt 2

7 9010493 Screen, Oll 1

8 9010494 Nut, Strainer 1

9 9010495 Washer, Strainer 1

10 9010496 Gasket, Screen 1

11 9010497 Bolt, Flange 8

12 9010498 Cover Assy, Front, Upper [T-Belt] 1

13 9010502 Bracket Assy, Coil, Ignition 1

14 9010311 Hose, Drain, Oil [Mit 20/24m] 1

15 9010312 Plug, Flare, 37deg [Mit] 1

16 9010313 Fitting, 37deg [Mit] 1

17 9010503 Bolt, Flange 3

18 9010504 Bolt, Flange 1

19 9010505 Bolt, Flange 1

20 9010506 Bolt 2

21 9010507 Bolt 2

22 9010508 Cover, Lower, Front [T-Beli] 1

23 9010511 Cover, Rear [T-Belt] 1

24 9010512 Plug, Rubber 1

S30 Gas/LPG 9013316 (7-2014) 5-7



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 5 - Camshaft and Valve Group

S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 5 - Camshaft and Valve Group

Ref. Part No. Description Qty.
v 1 9010530 Camshaft Assy 1
A 2 9010535 Pin, Dowel 1
3 9010532 Shaft, Spring, Rocker 4
4 9010533 Arm Assy, Rocker [B] 4
5 9010534 Arm Assy, Rocker [A] 4
6 9010531 Shaft, Arm , Rocker 1
7 9010536 Adjuster Assy, Lash 16
8 9010537 Valve, Spring, Lock 32
9 9010538 Valve, Spring, Retainer 16
10 9010539 Valve, Spring 16
11 9010540 Valve, Seal, Stem 16
12 9010254 Bolt, M8-1.25 X 55 FI Hd [Mit] 1
13 9010541 Valve, Spring, Seat 16
14 9010542 Valve, Inlet 8
15 9010543 Valve, Exhaust 8
16 9010544 Shaft, Arm, Rocker 1
17 9010545 Bolt, Flange 13
18 9010546 Shaft, Cap, Rocker 13
19 9010547 Arm Assy, Rocker [C] 4
v 20 9010548 Bracket, Pulley, Tensioner 1
A 21 9010549 Bolt, Washer 1
A 22 9010550 Bolt, Washer 1
A 23 9010551 Washer 1
A 24 9010552 Pulley, Idler 1
25 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1
26 9010554 Bolt, Seal 1
27 9010555 Bolt, Washer 1
28 9010556 Pulley, Tensioner 1
29 9010557 Bolt, Washer 1
30 9010550 Bolt, Washer 1
31 9010559 Belt, Timing 1
32 9010560 Sprocket, Camshaft 1
33 9010561 Bolt, Flange 1
v 34 9010562 Sprocket Assy, Cshft 1
A 35 9010563 Pin, Spring 1
36 9010564 Tensioner 1
37 9010565 Bolt, Flange 2
38 9010491 Bolt, Flange 2
39 9010567 Bracket, Indicator, Timing 1
40 9010568 Sprocket, Pump, Oil 1
41 9010569 Nut 1
42 9010250 Cover, Timing, Gear [Mit 2.0/2.41] 1
43 9010251 Bolt, M8-1.25 X 65 Hxhd [Mit] 2
44 9010252 Washer, Lock, M8 [Mit] 3

S30 Gas/LPG 9013316 (7-2014) 5-9



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 6 - Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 9010513 Crankshaft Assy 1
2 9010514 Key 1
3 9010515 Washer, Special 1
4 9010516 Pulley Assy, Damper, Torsional 1
5 9010517 Bolt, Washer 4
6 9010518 Bolt, Sprocket, Cshft 1
7 9010519 Pin, Dowel 1
v 8 9010520 Rod Assy, Connecting 4
A 9 9010521 Nut 8
A 10 9010522 Bearing, Rod, Connect [Yellow Std] 4
A 10 9010523 Bearing, Rod, Connect [No Color Std] 4
A 10 9010524 Bearing, Rod, Connect [ Lan Std] 4
A 11 9010525 Bolt, Connecting 8
12 9010526 Piston, Pin [Std A] 4
12 9010527 Piston, Pin [Std B] 4
12 9010528 Piston, Pin [Std C] 4
13 9010529 Piston Set, Ring 1
5-10 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 7 - Balancer Group

Ref. Part No. Description Qty.
1 9010570 Bolt, Belt, Balancer, Train 1
2 9010571 Tensioner, Timing, Belt 1
3 9010572 Flange, Sprocket, Cshft 1
4 9010600 Bolt, Flange 1
5 9010574 Washer, Belt, Balancer, Train 1
6 9010575 Belt, Timing 1
7 9010576 Sprocket, Shaft, Balancer 1
8 9010577 Spacer, Belt, Balancer, Train 1
9 9010578 Shaft, Right, Balancer 1
10 9010579 Shaft, Left, Balancer 1
11 9010580 Sprocket, Cshft 1

S30 Gas/LPG 9013316 (7-2014) 5-11



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 8 - Oil Pump and Pressure Switch Group

(FRONT VI1EW
Ref. Part No. Description Qty.
v 1 9010582 Pump, Oil 1
A 2 9010592 Pump, Gear, Drive, OIl 1
A 3 9010585 Seal, Oil 1
A 4 9010586 Seal, Oil 1
A 5 9010587 Plug, Tapper 1
A 6 9010426 Pin, Dowel 2
A 7 9010589 Screw 1
A 8 9010590 Bolt, Flange 4
A 9 9010591 Pump, Gear, Oil 1
A 10 9010601 Seal, OIl 1
11 9010593 Gasket, Case, Front 1
12 9010594 Bolt, Washer 3
13 9010595 Bolt, Washer 1
14 9010596 Plug, Cap 1
15 9010597 O-Ring 1
16 9010598 Bolt, Flange 1
17 9010599 Bolt, Flange 1
18 9010600 Bolt, Flange 1
19 9010583 Bolt, Flange 1
20 9010581 Switch, Pressure, Oil 1

S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 9 - Water Pump Group

2
Ref. Part No. Description Qty.
1 9010602 Pump, Water 1
2 9010603 Gasket, Pump, Water 1
3 9010604 Bolt, Flange 1
4 9010503 Bolt, Flange 1
5 9010606 Bolt, Flange 2
6 9010607 Bolt, Flange 1
7 9010612 Pulley, Pump, Water 1
8 9010609 Nut, Flange 4
9 9010610 Washer, Spring 4

S30 Gas/LPG 9013316 (7-2014) 5-13



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 10 - Intake Manifold Gasket Group

S30 Gas/LPG 9013316 (7-2014)

5-14



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 10 - Intake Manifold Gasket Group

Ref. Part No. Description Qty.
1 9010382 Fitting, 1/8 Mpt X 3/8 Hb [Mit] 1
2 9010281 Loom, Convoluted, Split 5/8 [Mit] 177
3 385001 Hose, Fuel, .38d, Rbr[16”L] 20"
4 9010383 Elbow, 1/8m X 1/8f, 90 [Mit] 1
5 9010282 Clamp, 3/8id [Mit Olive Green] 2
6 9010283 Plug, 1/8 Npt, Brs, Skt Hd [Mit] 1
7 9010284 Plug, Injector [Mit] 4
8 9010285 Manifold, Intake [Mit 20/24m Tilt] 1
9 9010286 Nut, M8-1.25 [Mit] 2
10 385015 Nut, FIng, M8 7
11 9010287 Stud, M8-1.25 X 50 Full Thrd [Mit] 2
12 9010288 Stud, M8-1.25 X 35 [Mit Double End] 2
13 9010384 Stud, M8-1.25 X 30 [Mit Double End] 4
14 9010613 Gasket, Manifold, Intake 1
15 9010606 Bolt, Flange 2
16 9010615 Bolt, Manifold, Inlet 1
17 9010617 Hanger, Engine 1
18 9010618 Hanger, Engine 1

S30 Gas/LPG 9013316 (7-2014) 5-15



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 11 - Exhaust Manifold Gasket Group

Ref. Part No. Description Qty.
1 9010296 Gasket, Manifold, Exh [Mit] 1
2 9010297 Stud, M8-1.25 X 40 [Mit] 7
3 372020 Stud, Manifold, Intake, M8 X 28 3
4 9010298 Manifold, Exhaust [Mit 2.0/2.4] 1
5 9010302 Shield, Heat, Lower [Mit 20/24m] 1
6 9010303 Shield, Heat, Upper [Mit 20/24m] 1
7 385015 Nut, FIng, M8 10
8 9010262 Bolt, M6-1.0 X 10 Fl Hd [Mit] 5
9 9010239 Nut, M10-1.25 Flg [Mit] 2
10 9010619 Gasket, Manifold, Exhaust 1

5-16 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 12 - Fan Tensioner and Pump Mount Group

Ref. Part No. Description Qty.
1 371562 Ring, Retaining 1
2 9010222 Plate, Tensioner, Adj [Mit 2.0/2.4I] 1
3 9010223 Bar, Tensioner, Mtg [Mit 2.0/2.41] 1
4 9010224 Pulley, Tensioner, Assy[Mit2.0/2.4l] 1
5 9010225 Bracket, Tensioner, [Mit 2.0/2.4I] 1
6 9010226 Bolt, 3/8-16 X 1 1/4 Hxhd [Mit] 2
7 371509 Washer, Lock, 0.38 2
8 9010227 Washer, Flat 3/8, Sae 3
9 9010228 Bolt, 3/8-16 X 4.5 [Mit] 1
10 9010229 Bolt, M8-1.25 X 25 [Mit] 4
11 9010230 Bolt, M8-1.25 X 20 FI Hd [Mit] 2
12 9010231 Bolt, M8-1.25 X 25 Soc Hd [Mit] 1
13 9010623 Bracket, Pump, Mtg 1
14 9010624 Bolt, Washer 1
15 9010625 Bolt, Washer 2

S30 Gas/LPG 9013316 (7-2014) 5-17



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 13 - Flywheel Group

13
Ref. Part No. Description Qty.
1 9010232 Bolt, M8-1.25 X 15, Hx Hd [Mit] 6
2 9010233 Flywheel, Flatface [Mit 20/24m)] 1
3 9010234 Coupling, Flywheel [Mit20/24m] 1
4 9010235 Pin, Flywheel [Mit 20/20m] 3
5 9010236 Bolt, Flywheel [Mit 20/24m] 7
6 9010359 Bolt, M12-1.75 X 25, Hex Hd [Mit] 2
7 9010237 Cover, Dust [Mit 2.0l] 1
8 9010238 Housing, Flywheel [Mit 2.0l] 1
9 9010360 Washer, Lock, M12 [Mit] 2
10 9010239 Nut, M10-1.25 Flg [Mit] 1
11 9010240 Bolt, M6-1.0 X 20 FI Hd [Mit] 2
12 9010241 Bolt, M10-1.25 X 30 Soc Hd [Mit] 4
13 9010242 Bolt, M10-1.25 X 45 Soc Hd [Mit] 2

5-18 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 14 - Ignition Coil and Spark Plug Group

Ref. Part No. Description Qty.
1 9010243 Bracket, Coil [Mit 2.0/2.4]] 1
2 9010244 Coil, Ignition [Mit 2.0/2.4] 4
3 385015 Nut, Fing, M8 2
4 9010240 Bolt, M6-1.0 X 20 FI Hd [Mit] 4
5 9010622 Plug, Spark 4

S30 Gas/LPG 9013316 (7-2014) 5-19



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 15 - Starter / Alternator Group

Ref. Part No. Description Qty.

1 9010245 Bolt, M10-1.50 X 30 [Mit] 2

2 9010246 Starter, Motor [Mit 2.0/2.4]] 1

3 9010217 Alternator, 7si [Mit Df Sur-Beli] 1

4 9010219 Spacer, Alternator [Mit 2.0/2.41] 1
5-20 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 16 - Remote Oil Filter Group

Ref. Part No. Description Qty.
1 9010627 Filter, QOil 1
2 371503 Mount, Fltr, Remote 1
3 9010371 Fitting, Str, 10-10 Orb, 37fi [Mit] 4
4 9010372 Plug, 3/8npt X 5/16, Brs [Mit] 1
5 9010373 Adapter, Filter, Oil, Remote [Mit] 1
6 9010374 Bracket, Filter, Oil, Remote [Mit] 1
7 9010375 Hose, 90x90,Filter, Oil, Remote[Mit] 1
8 9010376 Hose, 90xstr,Flter, Oil, Remote[Mit] 1
9 9010628 Elbow 1
10 9010629 Elbow 1
11 9010377 Gasket, Oil, Adapter [Mit 2.0/2.4] 1
12 385015 Nut, FIng, M8 3
13 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1
14 9010630 Washer 2
15 9010229 Bolt, M8-1.25 X 25 [Mit] 3
16 9010380 Washer, Lock, M8 [Mit] 1
17 9010631 Bolt 2

S30 Gas/LPG 9013316 (7-2014) 5-21



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 17 - Coolant Group

I
356302

Ref. Part No. Description Qty.
1 9010289 O-Ring [Mit 208 Buna-N] 1
2 9010290 Housing, T-Stat, 2 Holes [Mit] 1
3 9010291 Tube, Water, Line [Mit] 1
4 385011 Fitting, E90 1
5 384979 Clamp, Hose, Spring, 0.62d 2
6 9010632 Gasket, Outlet 1
7 9010294 Outlet, Water, W/Plug [Mit 2.0/2.4] 1
8 385015 Nut, FIng, M8 2
9 9010295 Cap, Rubber, 5/8id [Mit 2.0/2.4] 2
10 9010633 Thermostat 1
11 9010215 Housing, Thermostat 1
12 9010910 Tube, Pump, Water 1

5-22 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 18 - DSR Coolant Group, LPG Engine

3
Ref. Part No. Description Qty.
1 9010305 Bolt, M8-1.25 X 12 [Mit] 1
2 9010289 O-Ring [Mit 208 Buna-N] 1
3 9010306 Tube, Cooling, Line [Mit] 1
4 9010307 Gasket, Water Supply [Mit 2.0/2.4]] 1
5 9010308 Fitting, 1/2 Mpt X 5/8bh 90deg [Mit] 1
6 9010309 Plate, Water, Outlet [Mit Bypass] 1
7 9010310 Bolt, M8-1.25 X 25 Flg Hd [Mit] 2

S30 Gas/LPG 9013316 (7-2014) 5-23



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 19 - Electrical Group

5-24 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 19 - Electrical Group

Ref. Part No. Description Qty.
1 9010255 Washer, Star, M10 [Mit] 1
2 9010256 Bolt, M6-1.0 X 12 Fl Hd PI [Mit] 2
3 372492 Sensor, Spd, Timing Wheel [3.0l] 1
4 9008805 Isolator 2
5 1028558 Sensor, Exhaust, Tailpipe 1
6 9010257 Clamp, 1/4 Hole [Mit #20] 2
7 1071397 Module, Ecu, Gas [Mit 2.0l 2013] 1
7 1071398 Module, Ecu, Lpg [Mit 2.0l 2013] 1
8 372493 Sensor [Tmap] 1
9 372891 Sensor, Temp, Coolant 1
10 9010258 Clamp, 0.75d [Mit] 1
11 9010259 Sender, Oil, Press [Mit] 1
12 9010260 Sensor, Camshaft [Mit] 1
13 9010261 Cam, Sensor, Wheel [Mit 2.0/2.4]] 1
14 1071653 Harness, Wire, Eng, Gas [Mit, 2.0I] 1
14 1071654 Harness, Wire, Eng, Lpg [Mit, 2.0I] 1
15 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
16 9010263 Bolt, M6-1.0 X 16 FI Hd [Mit] 3
17 9010264 Nut, M6-1.0 Flange [Mit] 4
18 9010366 Stud, M10-1.25 X 50, Full Thrd [Mit] 1
19 9010367 Nut, M10-1.25, Hx Flg [Mit] 1
20 9010247 Plate, Mtg, Ecu [Mit 2.0/2.41] 1
21 9010248 Bolt, M10-1.25 X 20 Hxhd [Mit] 3
22 9010249 Bolt, M6-1.0 X 30 FI Hd [Mit] 4

S30 Gas/LPG 9013316 (7-2014) 5-25



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 20 - Fuel Rail Group, Gasoline Engine

Ref. Part No. Description Qty.
1 9010306 Tube, Cooling, Line [Mit] 1
2 9010327 Bolt, M8-1.25 X 16, Soc Hd [Mit] 2

5-26 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 21 - Throttle Body Group, Gasoline Engine

Ref. Part No. Description Qty.
1 9010266 Actuator [Mit , Bosch] 1
2 9010268 Gasket, Throttle [Mit 40mm] 1
3 9010330 Washer, 1/4 Flat [Mit] 4
4 9010331 Bolt, M6-1.0 X 45, Skt Hd [Mit] 4
5-27

S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 22 - Throttle Body Group, LPG Engine

\m

Ref. Part No. Description Qty.
1 9010266 Actuator [Mit , Bosch] 1
2 1037311 Seal, Org, Lpg, Mixer 1
3 9006619 Adapter 1
4 9010267 Spacer, Ring, Throttle [Mit 40mm] 1
5 9010268 Gasket, Throttle [Mit 40mm] 1
6 9010269 Bolt, M6-1.0 X 25 Soc Hd [Mit] 4
7 9010270 Washer, Lock, M6 [Mit] 4
8 9010271 Bolt, M6-1.0 X 85 Soc Hd [Mit] 4
5-28 S30 Gas/LPG 9013316 (7-2014)



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 23 - Vaporizer Group, LPG Engine

Ref. Part No. Description Qty.
1 9010272 Hose Assy, Upper, Tap [Mit] 1
2 9008805 Isolator 3
3 384979 Clamp, Hose, Spring, 0.62d 6
4 9008804 Plate, Mtg [Epr] 1
5 9010273 Fitting, 1/2 X 5/8 Hose,Plastic[Mit] 2
6 9010274 Clamp, Tension [Mit #29] 2
v 7 9008193 Regulator 1
A 9010626 Repair Kit, Vaporizer
8 9010275 Bracket, Vaporizer [Mit 20/24m Tili] 1
9 9010276 Hose, Fuel, Molded [Mit 20/24m] 1
10 9010277 Hose, Coolant, Molded [Mit 20/24m] 1
11 9010278 Hose, Coolant, Molded [Mit 20/24m] 1
12 9010279 Hose, Coolant, Molded [Mit 20/24m] 1
13 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
14 9010280 Bolt, M8-1.25 X 16 FI Hd [Mit] 2
15 9010264 Nut, M6-1.0 Flange [Mit] 1
16 9006620 Lock-Off, 12v, Lpg [Mit] 1
17 9010317 Fitting, 1/4mpt X 1/4mpt, 90deg[Mit] 1
18 9007380 Filter Kit, Fuelock,Lpg 1

S30 Gas/LPG 9013316 (7-2014) 5-29



MITSUBISHI ENGINE BREAKDOWN 1071155

Fig. 24 - Electronic Pressure Regulator (EPR) Group, LPG Engine

Ref. Part No. Description Qty.
1 9010314 Plug, 1/8npt, Brs [Mit] 2
2 9008806 Regulator, Press, Electronic [Epr] 1
3 9008807 Fitting, Barb, 3/4” [Epr] 1
v 4 9006618 Mixer 1
A 9010634 Repair Kit, Mixer 1
5 9008808 Screw, Soc, M4 X 0.70 X 16 4
6 9007424 Stud, M05-0.8 4
7 9007423 Nut, Fing, M05-0.8 4
5-30 S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 7-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 7-12

S30 Gas/LPG 9013316 (7-2014) 6-1



CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
C460919 ...... 2-139 07791 ........ 2-5, 2-15, 2-17, 1011216 ....... 2-43
cDoot ........ 2-17 2-27, 2-29, 2-43, 1011895 ....... 2-45
00960 ........ 2-83 2-45, 2-47, 2-53, 1012248 ....... 2-45
01314 ........ 2-97 2-63, 2-89, 2-91, 1012615 ....... 2-21,2-23
01683 ........ 2-81 2-107, 2-111, 3-15 1013031 ....... 2-43
01684 ........ 2-63, 2-67, 2-69, 07792 ........ 2-11 1013086 ....... 2-45

2-99 07805 ........ 2-99 1013117 ....... 2-43
01685 ........ 2-41, 2-75, 2-81, 07810 ........ 2-97 1013509 ....... 2-45

2-85, 2-87 08085 ........ 3-23 1013588 ....... 2-31,2-33
01686 ........ 2-71, 2-77 08165 ........ 2-43 10137 ........ 2-41
01754 ........ 3-15 08175 ........ 2-89, 2-99 1014295 ....... 2-27,2-29
01762 ........ 2-99 08178 ........ 2-63 1014563 ....... 2-49
02351 ........ 2-45 08179 ........ 2-87,2-95 1014843 ....... 2-49
02706 ........ 4-13 08182 ........ 2-57, 2-63, 2-87, 1015205 ....... 2-49
02850 ........ 2-5, 2-13, 2-15, 2-89, 2-93, 2-97, 3-7 1015261 ....... 3-17

2-75, 2-81, 3-13 08202 ........ 2-57,2-59 1015273 ....... 2-17
03026 ........ 2-35, 2-37 08236 ........ 2-71,2-73 1015274 ....... 2-15
03193 ........ 2-79 08329 ........ 2-53 1015314 ....... 2-49
04706 ........ 2-25 08708 ........ 2-21, 2-23, 2-25, 1015547 ....... 2-31,2-33
06548 ........ 2-45 2-65, 2-67, 2-69, 1015815 ....... 2-33
06549 ........ 2-77, 2-87, 3-3, 3-5, 2-77, 2-111, 3-9, 1016029 ....... 3-15

3-9, 3-28 3-19, 3-21, 3-23 1016314 ....... 2-41,3-19
06925 ........ 2-81 08709 ........ 2-5, 2-17, 2-21, 1016563 ....... 3-19
06927 ........ 2-15, 2-75, 2-81 2-29, 2-35, 2-37, 1017141 .. .. ... 2-139
06928 ........ 2-13 2-39, 2-43, 2-47, 1017218 ....... 2-19, 2-67, 2-83
06932 ........ 3-9 2-49, 2-61, 2-65, 1018289 ....... 2-107
06933 ........ 2-13, 2-27, 2-29, 2-77, 2-83, 2-87, 1019939 ....... 2-45

2-31, 2-33, 3-3, 3-5, 2-89, 2-93, 2-95, 1020341 ....... 2-67, 2-69, 3-9

3-27, 3-28 2-97, 2-99, 2-107, 1020434 ....... 2-139
06934 ........ 3-9 3-7 1021265 ....... 2-25
06935 ........ 3-3, 3-5, 3-9 08711 ......... 2-57, 2-59, 2-69, 1021579 ....... 1-1,2-107
06938 ........ 3-3,3-5 2-71, 2-99 1024260 . ...... 2-25,4-3
06940 ........ 3-19 08712 ........ 1-2,2-63,2-71,2-73 1024478 . ...... 2-25
06942 ........ 2-45,3-9 08713 ........ 1-2, 2-67, 2-69, 1025101 ....... 2-139
06944 ........ 2-77, 2-111 2-71,2-73, 2-87, 1025132 ....... 2-107
06945 ........ 2-65 3-13 1025133 ....... 2-107
06946 ........ 1-2,2-71,2-73 08714 ........ 2-79 1026459 ....... 2-93, 3-7
06955 ........ 2-17, 2-39, 2-61, 08716 ........ 3-3,3-5 1026462 .. ..... 2-93, 3-7

2-97 09007 ........ 2-63 1026525 . ...... 2-93, 3-7
06961 ........ 2-25,2-85 09010 ........ 2-63, 2-99 1026605 . ...... 2-61
06962 ........ 2-49, 2-97 09011 ......... 2-53 1026610 ....... 2-61
06963 ........ 2-27,2-29, 2-93 09062 ........ 2-67, 2-69, 2-71, 1026688 . ...... 2-63
06965 ........ 2-89, 3-7 2-73,3-9 1026798 ....... 1-2, 2-67, 2-69
06969 ........ 2-57,2-59 09088 ........ 2-57 1026825 . ...... 2-11
06975 ........ 2-99 09120 ........ 2-99 1026841 ....... 2-59
06977 ........ 2-99 09145 ........ 2-67, 3-3, 3-5, 3-9 1026856 . . ..... 2-59
07259 ........ 2-77 09200 ........ 2-11, 2-81 1027380 ....... 2-3
07299 ........ 2-27,2-29 09244 ........ 2-95, 3-5 1027531 ....... 2-65
07450 ........ 2-95 09252 ........ 2-77 1027533 ....... 2-65
07471 ........ 2-111 09740 ........ 2-47, 2-53, 2-75, 1027589 ....... 2-49
07785 ........ 3-3,3-5 3-13 1027651 ....... 2-65
07788 ........ 2-7,2-9 1005229 . ...... 1-1,2-55 1027798 ....... 3-3,3-5
07789 ........ 2-13, 2-77, 3-9 1005740 ....... 2-97 1027800 ....... 3-3,3-5
07790 ........ 2-11, 2-15, 2-17, 1007220 ....... 2-97 1028129 ....... 2-47

2-19, 2-49, 2-67,3-3, 1007807 ....... 2-99 1028146 ....... 2-59

3-5, 3-21 1007953 ....... 2-1M1 1028159 ....... 2-59

1011107 ....... 2-45 1028201 ....... 2-11
1011123 ....... 3-7 1028246 .. ..... 2-65

6-2 S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number
1028252 ....... 2-5 1032752 ....... 3-9 1037265 ....... 2-87

1028492 ....... 2-53 1032812 ....... 2-45 1037311 ....... 5-28

1028558 .. ..... 2-43,5-25 1032915 ....... 2-107 1037345 ....... 1-2, 2-7, 2-9, 2-45,
1028750 ....... 2-21 1032962 . ...... 2-15 2-71, 2-73, 2-89,
1028790 ....... 2-21,2-23 1033237 ....... 2-65 2-91, 3-7
1028832 ....... 2-21,2-23 1033286 . ...... 2-11 1037346 ....... 2-5, 2-11, 2-13,
1028924 ....... 2-45 1033287 ....... 2-11 2-15, 2-17, 2-35,
1029018 ....... 2-27,2-29 1033288 ....... 2-11 2-37, 2-39, 2-43,
1029105 ....... 3-19 1033291 ....... 2-13 2-45, 2-47, 2-49,
1029238 ....... 2-75 1033343 ....... 2-7,2-9 2-63, 2-75, 2-81,
1029280 ....... 2-75 1033520 ....... 2-137 2-83, 2-85, 2-89,
1029293 ....... 2-45 1033575 ....... 2-45 2-91, 2-95, 2-107,
1029295 ....... 2-45 1033578 ....... 2-5 3-7, 3-13, 3-23
1029580 ....... 2-7 1033630 ....... 2-45 1037354 ....... 2-27,2-29, 2-47,
1029674 ....... 2-89, 2-91 1033746 ....... 2-45 2-59, 2-71, 2-73,
1029682 . ...... 2-89, 2-93, 3-7 1033760 ....... 2-21,2-23 2-87, 2-93, 2-95,
1029704 ....... 2-89 1033771 ....... 2-21,2-23 2-107

1029709 ....... 2-89 1033883 ....... 2-21,2-23 1037355 ....... 2-35, 2-37, 2-45,
1029801 ....... 2-9 1033884 ....... 2-21 2-49, 2-57, 2-59,
1029951 ....... 2-21,2-23 1033897 ....... 2-45 2-67, 2-71, 2-73,
1030218 ....... 1-2,2-71,2-73 1033995 ....... 2-63, 2-65 2-89, 2-95
1030374 ....... 2-1M1 1034191 ....... 3-3,3-5 1037358 ....... 2-11, 2-87, 2-95,
1030585 ....... 2-15 1034244 . ... ... 2-65 2-97, 3-11, 3-13,
1030588 . ...... 2-11, 2-15 1034378 ....... 2-15 3-26

1030592 ....... 3-15 1034455 ....... 2-57 1037476 ....... 2-87

1030593 ....... 2-15, 2-17 1034462 ....... 2-57 1037998 ....... 2-47

1030782 ....... 3-21 1034633 ....... 2-45 1038037 ....... 1-2, 2-67
1030813 ....... 2-21 1034671 ....... 2-115, 4-7 1038060 . ...... 2-87

1030973 ....... 3-3,3-5 1034760 ....... 2-87 1038101 ....... 2-87

1030985 ....... 2-21,2-23 1034763 ....... 2-87 1038176 ....... 2-71, 2-73, 2-97
1031026 ....... 2-49 1034806 ....... 2-53 1038209 ....... 2-35, 2-37
1031122 ....... 2-83 1034910 ....... 2-63 1038329 ....... 2-87

1031207 ....... 3-15 1034978 ....... 2-79 1038360 ....... 2-63

1031211 ....... 2-21 1035153 ....... 2-21,2-23 1038372 ....... 2-87

1031503 ....... 2-5,2-79 1035400 ....... 2-97 1038387 ....... 2-137

1031566 ....... 2-49 1035507 ....... 2-21,2-23 1038738 ....... 2-11

1031576 ....... 2-81 1035619 ....... 2-65 1038806 . ...... 2-11

1031616 ....... 3-13 1035620 . ...... 2-63 1038896 . ...... 2-87

1031623 ....... 2-15, 2-49 1035660 . ...... 2-67, 2-69, 3-9 1038915 ....... 2-77

1031625 ....... 2-13 1035684 .. ..... 1-2, 2-67, 2-69 1038959 ....... 2-11

1031664 ....... 2-21,2-23 1035813 ....... 2-45, 2-47 1039007 ....... 3-9

1031665 ....... 2-87 1035826 . ...... 2-63 1039038 ....... 3-9

1031683 ....... 2-21 1036027 ....... 2-59 1039127 ....... 2-83

1031916 ....... 3-7 1036173 ....... 3-3,3-5 1039141 ....... 2-93, 3-7
1031921 ....... 2-65 1036183 ....... 3-5 1039199 ....... 2-93, 3-7
1031939 ....... 2-65 1036230 ....... 3-19 1039228 . ...... 2-87

1032012 ....... 1-1,2-9 1036270 ....... 2-47 1039309 ....... 2-1M1

1032067 ....... 3-11 1036333 ....... 2-93, 3-7 1039320 ....... 2-7,2-9
1032112 ....... 2-45 1036489 ....... 2-13 1039501 ....... 2-99

1032119 ....... 2-35, 2-37 1036500 . ...... 2-13 1039517 ....... 2-59

1032262 . ...... 3-11 1036502 ....... 2-13 1039520 ....... 2-59

1032315 ....... 2-11 1036608 . ...... 3-23 1039523 ....... 2-59

1032429 ....... 2-97 1036702 ....... 2-87 1039553 ....... 2-87

1032432 ....... 2-97 1036819 ....... 2-5 1039628 . ...... 2-93

1032449 ....... 2-97 1036892 ....... 2-7,2-9, 2-11, 2-15, 1039649 ....... 3-7

1032488 .. ..... 2-59 2-17, 2-19, 2-39, 1039735 ....... 3-3,3-5
1032515 ....... 1-1,2-59 2-49, 3-3, 3-5 1039846 ....... 2-83

1032584 .. ..... 3-9 1036913 ....... 2-5 1039971 ....... 2-75

1032707 ....... 3-9 1036985 ....... 3-5 1039999 ....... 2-75

1032722 ....... 3-11 1036995 ....... 3-3,3-5 1040019 ....... 2-95, 3-5

S30 Gas/LPG 9013316 (7-2014)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1040091 ....... 2-113, 4-5 1045224 . ... ... 2-5 1057707 ....... 1-2
1040146 ....... 2-5 1045348 ....... 1-1,2-5 1057708 ....... 1-2
1040162 ....... 2-63 1045352 ....... 2-7,2-9 1057710 ....... 1-2
1040276 ....... 2-69 1045354 ....... 1-1,2-9 1057711 ....... 1-2
1040281 ....... 3-23 1045366 . ...... 1-1,2-9 1057776 ....... 2-15
1040363 ....... 2-13 1045487 ....... 2-21, 2-23, 2-87 1057778 ....... 2-15
1040400 ....... 2-69 1045525 ....... 3-23 1057786 ....... 2-15
1040408 ....... 2-69 1045681 ....... 3-21 1057875 ....... 2-11
1040467 ....... 2-25, 2-47, 2-49, 1045764 ....... 2-49 1057880 ....... 2-11
2-67, 2-69, 2-81, 1045900 ....... 2-85 1057890 ....... 2-35, 2-37
2-95, 2-97, 3-9, 3-13 1045964 .. ..... 2-95, 2-97 1057934 ....... 2-75
1040590 ....... 2-69 1046048 ....... 2-95 1057936 ....... 2-75
1040753 ....... 2-95, 2-97 1046052 ....... 2-95 1057942 ....... 2-75
1040759 ....... 2-71,2-73 1046426 .. ..... 2-11 1057961 ....... 2-17
1040761 ....... 2-63 1046428 .. ..... 2-7,2-9 1058273 ....... 2-11
1040816 ....... 2-15 1046613 ....... 2-45 1058404 ....... 2-49
1041034 ....... 2-93, 3-7 1046632 ....... 4-9 1058670 ....... 2-49
1041102 ....... 2-3 1046893 ....... 2-21 1058784 ....... 2-25
1041123 ....... 2-95 1046993 ....... 3-9 1058785 ....... 2-25
1041393 ....... 2-53 1047225 ....... 3-21 1058807 ....... 2-25
1041446 .. ..... 2-97 1047543 ....... 2-67, 2-69, 3-9 105899 . ...... 2-25
1041473 ....... 3-9 1047618 ....... 2-137 1059052 ....... 2-49
1041539 ....... 2-95 1047619 ....... 2-137 1059211 ....... 2-15
1041754 ....... 3-9 1047717 ... ... 2-85 1059221 ....... 2-19
1041870 ....... 3-21 1047741 .. .. ... 2-139 1059252 ....... 3-13, 3-15
1041873 ....... 2-21,2-23 1048261 ....... 2-13 1059269 ....... 2-17
1041882 ....... 3-9 1048335 ....... 2-81 1059276 ....... 2-17
1042021 ....... 2-61 1048353 ....... 2-81 1059285 ....... 2-17
1042024 .. ..... 2-61 1048740 ....... 3-13 1059286 . ...... 2-17
1042073 ....... 3-23 1048743 ....... 3-13 1059291 ....... 2-17
1042097 ....... 2-3 1048950 ....... 3-23 1059307 ....... 2-11
1042101 ....... 1-1 1048974 ....... 2-47 1059440 ....... 2-15
1042718 ....... 3-9 1049017 ....... 3-13 1059477 ....... 2-15
1042785 ....... 2-95 1049061 ....... 3-13 1059478 ....... 2-15
1042791 ....... 2-7,2-9 1049158 ....... 2-67, 2-69 1059479 ....... 2-15
1042812 ....... 2-7 1049860 ....... 2-81 1059481 ....... 2-15
1042829 .. ..... 2-9 1049982 ....... 2-81 1059516 ....... 2-15
1042855 ....... 2-95 1050295 ....... 3-13 1059520 ....... 2-15
1042954 . ...... 1-1 1051052 ....... 2-13 1059868 . ...... 2-19
1043176 ....... 3-26 1051199 ....... 2-85 1059874 ....... 2-15,2-19
1043652 ....... 2-113, 2-115 1051863 ....... 2-49 105999 .. ..... 2-15
1043754 ....... 2-1M1 1053291 ....... 2-85 1060009 . ...... 2-49
1043755 ....... 2-1M1 1053318 ....... 2-17 1060343 ....... 2-49
1043813 ....... 2-47 1053321 ....... 2-85 1060413 ....... 2-75
1044279 ....... 3-19 1053361 ....... 2-83 1060449 ....... 2-15
1044351 ....... 2-85 1054256 . ...... 2-89, 2-91, 3-7 1060546 .. ..... 3-26
1044352 ....... 2-85 1054382 ....... 2-49 1060586 . . ..... 3-13
1044360 ....... 2-85 1054428 .. ..... 2-49 1060639 ....... 2-15
1044419 ....... 1-2,2-71,2-73 1054901 ....... 2-53, 4-11 1060648 . ...... 3-15
1044691 ....... 2-11 1054905 ....... 2-111, 4-13 1060745 ....... 2-43
1044764 . ... ... 2-67, 2-69 1055002 ....... 2-49 1060763 ....... 2-87
1044768 .. ..... 2-67, 2-69 1055029 ....... 2-51 1060764 ....... 2-93
1044950 ....... 1-2,2-71,2-73 1055552 ....... 2-31 1061000 ....... 2-15
1044992 ....... 2-45, 2-47 1055564 .. ..... 2-49 1061002 ....... 2-75
1045009 ....... 3-21 1056769 ....... 2-21,2-23 1061016 ....... 3-11
1045033 ....... 3-21 1056815 ....... 2-75 1061047 ....... 2-139
1045063 ....... 3-19 1056828 . ...... 2-11 1061048 ....... 2-139
1045125 ....... 2-107 1057337 ....... 2-99 1061140 ....... 3-3,3-5
1045156 ....... 3-21 1057338 ....... 2-89, 2-91, 3-7 1061145 ....... 2-15
1045203 ....... 3-21 1057643 ....... 2-99 1061146 ....... 2-15

6-4 S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1061147 ....... 2-15 1067877 ....... 3-17 1071053 ....... 2-53
1061162 ....... 3-26 1067878 ....... 3-13 1071132 ....... 3-27
1061203 ....... 3-3,3-5 1067879 ....... 3-17 1071136 ....... 2-39
1061629 ....... 3-26 1067880 ....... 3-17 1071138 ....... 2-39
1061961 ....... 1-1,2-57 1067881 ....... 3-17 1071141 ....... 3-21
1062083 . ...... 3-13 1067884 ....... 3-17 1071155 ....... 2-27
1062084 . ...... 3-13 1067885 ....... 3-17 1071186 ....... 2-39
1062944 . ... ... 3-17 1067886 . ...... 3-15 1071229 ....... 2-43
1062952 .. ..... 3-17 1067887 ....... 3-15 1071242 .. .. ... 2-43
10632 ........ 3-15 1067889 ....... 3-17 1071243 .. .. ... 2-43
10632-14 ... ... 3-3,3-5 1067890 ....... 3-17 1071258 ....... 2-43
10632-9 ....... 3-3,3-5 1067891 ....... 3-13 1071376 ....... 2-43
1064528 .. ..... 2-11 1067895 ....... 3-17 1071397 ....... 5-25
1065452 ....... 2-103, 2-105 1067907 ....... 3-17 1071398 ....... 5-25
1065453 ....... 2-103, 2-105 1067909 ....... 3-15 1071440 ....... 2-31,2-33
1065781 ....... 2-1M1 1067910 ....... 3-15 1071502 ....... 2-31
1066063 . ...... 2-75 1067911 ....... 3-13 1071599 ....... 2-35
1066933 ....... 3-15 1067912 ....... 3-24 1071606 . ...... 2-27,2-29
1066952 ....... 3-13 1067917 ....... 3-15 1071653 ....... 2-137,5-25
1066957 ....... 3-17 1067918 ....... 3-13 1071654 ....... 2-137,5-25
1066972 ....... 3-15 1067919 ....... 3-17 1071656 .. ..... 2-43
1066980 . ...... 3-17 1068299 ....... 2-109 1071680 ....... 2-39
1067053 ....... 2-1M1 1068687 .. ..... 3-15 1071681 ....... 3-21
1067059 ....... 2-77 1068688 . ...... 3-15 1071716 ....... 2-111
1067083 ....... 2-103, 2-105 1068689 . ...... 3-15 1071717 .. ..... 2-111
1067084 ....... 2-103, 2-105 1068690 . ...... 3-15 1071722 ....... 2-49
1067086 . ...... 2-105 1068751 ....... 3-15 1071854 ....... 2-41
1067087 ....... 2-103, 2-105 1069019 ....... 1-2 1071855 ....... 2-41
1067088 . ...... 2-105, 3-7 1069020 . ...... 1-2 1071857 ....... 2-137
1067089 ....... 2-103, 2-105 1069201 ....... 3-15 1071860 ....... 2-137
1067094, 2-103, 2-105 1069210 ....... 3-13 1071864 ....... 3-21
1067099 ....... 2-103, 2-105 1069211 ....... 3-13 1071865 ....... 3-21
1067101 ....... 2-103, 2-105 1069229 ....... 3-15 1071883 ....... 3-21
1067102 ....... 2-103, 2-105 1069231 ....... 3-15 1072046 .. ..... 3-15
1067105, 3-7 1069232 ....... 3-13 1072047 ....... 3-15
1067106 ....... 2-103, 2-105 1069310 ....... 3-15 1072054 .. ..... 3-21
1067109 ....... 2-103, 2-105 1069311 ....... 3-17 1072384 ....... 2-51
1067110 ....... 2-103, 2-105 1069312 ....... 3-17 1072386 . ...... 2-51
1067113 ....... 2-103, 2-105 1069313 ....... 3-17 1072408 .. ..... 2-31,2-33
1067115 ....... 2-103, 2-105 1069314 ....... 3-15 1072454 . ... ... 2-43
1067177 ....... 2-109 1069315 ....... 3-15 1072456 . . ... .. 4-15
1067180 ....... 2-1M1 1069316 ....... 3-13 1072476 .. ... .. 2-65
1067181 ....... 2-1M1 1069317 ....... 3-15 1072531 ....... 2-103, 2-105
1067182 ....... 2-1M1 1069318 ....... 3-15 1072559 .. ..... 2-31,2-33
1067185 ....... 2-109 1069322 ....... 3-17 1072632 .. ..... 2-109
1067186 ....... 2-109 1069326 . ...... 3-13, 3-15, 3-17 1072633 ....... 2-103, 2-105
1067187 ....... 2-109 1069330 ....... 3-15 1072649 ....... 2-103, 2-105
1067216 ....... 3-17 1069580 . ...... 3-27 1073641 ....... 2-13
1067217 ....... 3-15 1069681 ....... 3-13 1074041, 2-103, 2-105
1067299 ....... 2-103, 2-105 1069687 .. ..... 3-13 1074155 .. .. ... 2-67, 2-81
1067300 ....... 2-103, 2-105 1069688 . ...... 3-13, 3-15 1074156 . ...... 2-81
1067661 ....... 2-103, 2-105, 3-7 1070324 ....... 3-27 10832 ........ 2-111
1067773 ....... 2-107 1070348 ....... 2-29 10959 ........ 2-71
1067869 ....... 3-13 1070833 ....... 2-35, 2-37 1635......... 1-2, 2-67
1067870 ....... 3-15 1070920 ....... 2-35, 2-37 1201894 ....... 2-13
1067872 ....... 3-13 1070926 . ...... 2-37 1210746 ....... 2-81
1067873 ....... 3-15 1070976 .. ..... 2-51 1210785 ....... 2-77
1067874 ....... 3-13 1070999 ....... 2-27,2-29 1210796 ....... 2-81
1067875 ....... 3-13 1071010 ....... 2-51 1210805 ....... 2-87
1067876 ....... 3-17 1071014 ....... 2-51 1210807 ....... 2-67,2-71,2-83

S30 Gas/LPG 9013316 (7-2014) 6-5



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number
1210813 ....... 2-77 1213656 ....... 2-89, 2-91, 3-7 222460 ........ 2-57, 2-59, 2-87,
1210931 ....... 2-77 1213673 ....... 2-67 2-95, 2-97
1210940 ....... 2-77 1213817 ....... 2-81 222497 ........ 2-43

1210948 ....... 2-77 1213825 ....... 2-81 22290 ........ 2-25, 2-93, 3-7
1210954 . ...... 2-77 1213971 ....... 2-67, 2-69, 3-9 22297 ........ 2-51

1210993 ....... 2-67 1214034 ....... 3-9 22308-3 ....... 2-47

1210996 ....... 2-81 1214092 ....... 2-67 223350 ........ 2-11

1211007 ....... 2-81 1214146 .. .. ... 2-7 223609 ........ 2-87

1211012 ....... 2-75 1214152 ....... 3-9 23156 ........ 2-47

1211024 ....... 2-75 1214153 ....... 3-9 24012 ........ 2-43

1211061 ....... 2-71,2-73 1215646 ....... 2-75 24047 ........ 2-47

1211089 ....... 2-71 12267 ........ 2-87, 2-95, 2-97 24265 ........ 2-69, 2-81
1211096 .. ..... 2-71,2-73 12277 ........ 2-99 24339 ........ 2-53, 2-59
1211263 ....... 2-81 13015 ........ 2-41 24899 ........ 2-99

1211333 ....... 2-83 13248 ........ 2-65, 2-113, 2-115 24928-1 . ... ... 2-47

1211353 ....... 2-85 13773 ........ 2-99 25014 ........ 2-43, 3-17
1211378 ....... 2-85 13865 ........ 2-93, 3-7 25122 ........ 1-1, 2-107
1211379 ....... 2-85 13904 ........ 4-5, 4-7 25312 ........ 3-28

1211382 ....... 2-85 13907 ........ 4-5,4-7,4-13 25887 ........ 2-99

1211409 ....... 2-85 140916 ........ 3-27 26395-2 ....... 2-5

1211554 .. .. ... 2-81 140962 ........ 2-13, 3-23 26496 ........ 2-47

1211566 ....... 2-81 14242 ........ 2-57,2-59 26663 ........ 2-61

1211570 ....... 2-83 14432 ........ 2-35, 2-37 27990 ........ 3-21

1211585 ....... 2-69 14605 ........ 2-63 28296 ........ 2-75

1211682 ....... 2-81 15331 ........ 2-63 29558 ........ 2-87, 2-93, 3-7
1211685 ....... 2-85 15675 ........ 2-75, 2-81, 2-85, 30013 ........ 2-15, 2-67, 2-83
1211691 ....... 2-83 2-87 30251 ........ 2-99

1212087 ....... 2-77 16213 ........ 2-65 30252 ........ 2-99

1212134 ....... 2-7 16411 ......... 1-2 30253 ........ 2-99

1212137 ....... 2-5 16412 ........ 1-2 30255 ........ 2-99

1212149 ....... 2-81 16735 ........ 2-11, 2-15, 2-17, 30406 ........ 2-85

1212373 ....... 2-71,2-73 2-19, 2-111, 3-13 31249 ........ 2-61

1212389 ....... 2-75 16930 ........ 2-5,2-79 313552 ........ 3-7

1212410 ....... 2-77 16931 ........ 2-39, 2-47, 2-83, 31525 ........ 3-21

1212440 .. ..... 1-2,2-71,2-73 2-99, 3-9 31613 ........ 1-1,2-107
1212451 ....... 2-7 17414 . ....... 2-47 31922 ........ 3-5

1212460 ....... 1-2, 2-67, 2-69 19064 ........ 2-15 32126 ........ 2-53

1212509 ....... 1-2, 2-67 19065 ........ 2-5, 2-61, 2-75 32483 ........ 2-25, 2-31, 2-33,
1212510 ....... 1-2, 2-67 19066 ........ 2-11, 2-15, 2-21, 2-65, 2-67, 2-75, 3-3,
1212512 ....... 2-81 2-23, 2-31, 2-33, 3-5

1212516 ....... 1-2, 2-67, 2-69 2-75, 2-77, 2-85, 32485 ........ 2-21, 2-23, 2-21,
1212570 ....... 1-2,2-71,2-73 2-87, 2-95, 3-3, 3-5, 2-29, 2-57, 2-87,
1212592 ....... 2-83 3-9, 3-21, 3-27 2-89, 2-99, 2-111,
1212709 ....... 2-83 19207 ........ 2-139 3-21

1212756 . ... ... 1-2,2-71,2-73 19312 ........ 2-31,2-33 32486 ........ 2-25, 2-27, 2-29,
1212820 ....... 2-77 19583 ........ 2-53 2-57, 2-59, 2-63,
1212908 .. ..... 2-5 19760 ........ 2-47 2-87,2-89
1212911 ....... 2-7 21168 ......... 2-11,2-77 32490 ........ 1-2, 2-45, 2-71,
1212912 ....... 2-5 21194 ... ...... 2-51 2-73, 3-9, 3-19
1212959 ....... 2-5 21196 . ........ 2-27,2-29 32491 ........ 1-2, 2-5,2-7, 2-9,
1213191 ....... 2-81 21198 ......... 2-65, 2-111 2-11, 2-13, 2-15,
1213221 ....... 2-81 21246 ........ 2-5 2-17, 2-27, 2-29,
1213263 ....... 2-67, 2-69 21933 ........ 4-3 2-35, 2-37, 2-39,
1213278 ....... 2-67, 2-69 21934 ........ 4-3 2-43, 2-47, 2-49,
1213336 ....... 2-7 21935 ........ 4-3 2-53, 2-65, 2-67,
1213382 ....... 2-81 222158 ........ 2-77,2-107 2-69, 2-71, 2-73,
1213482 ....... 3-9 222159 ........ 3-19 2-75, 2-83, 2-93,
1213549 ....... 2-71,2-73 222196 ........ 2-89, 2-93, 3-7 2-97, 3-7, 3-9, 3-13
1213565 ....... 2-67, 2-69, 3-9 222236 ........ 2-65

1213604 ....... 2-67, 2-69 222290 ........ 2-21,2-23, 2-137

6-6 S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
32492 ........ 2-7, 2-9, 2-27, 2-29, 372863 ........ 3-29 374563 ........ 2-53
2-41, 2-43, 2-49, 372891 ........ 5-25 374710 .. ...... 2-57
2-63, 2-77, 2-85, 373226 ........ 4-11 377084 .. ...... 2-21,2-23
2-89, 2-91, 2-93, 373236........ 4-11 377165 ........ 2-5
2-97,3-7,3-11,3-17, 373291 ........ 4-11 377249 . ....... 2-99
3-21 373297 ........ 4-11 377537 ........ 1-2
32493 ........ 2-5,2-69,2-71,2-79 373298 ........ 4-11 377538 ........ 1-2
32522 ........ 2-57 373299 ........ 4-11 377540 .. ...... 1-2
32598 ........ 2-57, 2-59, 2-77 373317 ........ 4-13 379684 ........ 2-95
32716 ........ 2-87, 2-95, 2-97 373327 ........ 4-13 379686 ........ 2-95
32960 ........ 2-49 373336 ........ 4-13 381391 ........ 2-35, 2-37
32982 ........ 2-107 373337 ........ 4-13 383139........ 2-99
32983 ........ 2-13 373346 ........ 4-13 383142 ........ 2-99
32984 ........ 2-41 373389 ........ 4-13 383143 ........ 2-99
32987 ........ 2-53, 2-99 373391 ........ 4-13 383161 ........ 2-5
33580 ........ 4-11 373393 ........ 4-13 383194 ........ 2-97
33807 ........ 2-95 373394 ........ 4-13 383202........ 2-139
33928 ........ 2-61 373395........ 4-13 383203 ........ 2-99, 2-139
33932 ........ 2-61 373396 ........ 4-13 383205........ 2-95, 2-97
34178 ........ 4-11 373398 ........ 4-13 383981 ........ 2-45
34816 ........ 2-21 373402 ........ 4-13 384418 ........ 2-81
35529 ........ 2-77 373413 ........ 4-13 384419 ........ 2-81
35707 ........ 2-47 373429 ........ 4-13 384979 ........ 5-22,5-29
35710 ........ 2-47 373430 ........ 4-13 385001 ........ 5-15
35973 ........ 2-99 373431 ........ 4-13 385011 ........ 5-22
360369 ........ 2-13 373434 ........ 4-13 385015........ 5-15, 5-16, 5-19,
360370 ........ 2-13 373435........ 4-11 5-21,5-22
360460 ........ 2-87 373436 ........ 4-11 388153 ........ 2-25
360801 ........ 2-87 373437 ........ 4-11 38968 ........ 4-11
360943 ........ 2-67, 2-75, 2-81 373438 ........ 4-11 39005 ........ 2-57, 2-93, 3-7
360973 ........ 2-15, 3-27 373493 ........ 4-13 39239 ........ 2-21,2-23
361023 ........ 2-107 373543 ........ 4-11 392645 ........ 2-47
361075........ 2-21,2-23 373545 . ....... 4-11 39272 ........ 2-41
36159 ........ 2-31,2-33 373637 ........ 4-5, 4-7 39277 ........ 2-17, 2-49, 2-61,
363087 ........ 2-95, 2-97 373639........ 4-5, 4-7 2-83, 3-13
36328 ........ 2-69, 2-71, 2-99 373640 ........ 4-5, 4-7 39278 ........ 2-43, 2-87
363976 ........ 2-61 373642 ........ 4-5, 4-7 39279 ........ 2-77
367403 ........ 2-87 373646 ........ 4-5, 4-7 39283 ........ 3-11, 3-21
367404 ........ 2-77 373647 ........ 4-5, 4-7 39284 ........ 2-43, 2-65, 2-77,
367679 ........ 2-67, 2-69 373656 ........ 4-5, 4-7 3-21
367950 ........ 3-9 373657 ........ 4-5, 4-7 39285 ........ 2-77,2-113, 2-115
367974 ........ 3-9 373658 ........ 4-5, 4-7 39311 ......... 2-87
368197 ........ 2-97 373663 ........ 4-5, 4-7 39312 ........ 2-97
369704 ........ 2-5 373665........ 4-5, 4-7 39322 ........ 2-85
369746 ........ 1-1,2-35, 2-37 373684 ........ 4-5, 4-7 39349 ........ 2-41, 2-43, 2-49,
369747 ........ 2-35, 2-37 373685........ 4-5, 4-7 2-53, 2-65, 2-87,
369781 ........ 2-57, 2-59, 2-87 373690 ........ 4-5, 4-7 3-13
370008 ........ 2-3 373691 ........ 4-5, 4-7 39350 ........ 2-53, 2-113, 2-115
370009 ........ 2-3 373692 ........ 4-5, 4-7 39394 ........ 2-89, 2-91, 3-7
370181 ........ 2-7, 2-9, 2-55, 2-59 373693 ........ 4-7 39395 ........ 2-99
371503 ........ 5-21 373694 ........ 4-5, 4-7 394922 . ....... 2-21,2-23
371509 ........ 5-17 373698 ........ 2-53 39562 ........ 2-57
371562 ........ 5-17 373699 ........ 4-13 395973 ........ 2-113, 2-115
3711790 ........ 3-29 373700 ........ 4-13 397826 ........ 2-87
371972 ........ 1-1 373701 ........ 4-13 397889 ........ 2-21,3-9
372020 ........ 5-16 373707 ........ 2-1M1 398279 ........ 1-1,2-35, 2-37
372440 .. ...... 1-1, 2-45 373708 ........ 2-1M1 398481 ........ 2-139
372492 ........ 5-25 374000 ........ 2-139 398501 ........ 2-21,2-23
372493 ........ 5-25 374224 .. ...... 2-139 398508 ........ 2-21
372571 ........ 1-1 374560 ........ 2-53 398528 ........ 2-21
S30 Gas/LPG 9013316 (7-2014) 6-7




CROSS REFERENCE

Page
Number

........ 2-53, 2-71, 2-73,

2-89, 2-91

Part Page

Number Number

398806 ........ 2-17,2-19

40352 ........ 2-57

40607 ........ 2-81

40625 ........ 2-109

41139 ......... 2-75

4140 ......... 2-67, 2-81, 2-85,
3-21

ANy ......... 3-21

4142 . ........ 2-5,2-27, 2-29, 2-41

ANM78......... 1-2, 2-67

41186 ......... 2-65, 2-99

4187 ......... 2-7, 2-9, 3-21

41342 ........ 2-5,2-87

41346 ........ 2-27,2-29

41359 ........ 2-63, 2-65

41361 ........ 2-41

41430 ........ 2-5, 2-27, 2-29,
2-49, 2-59, 2-65,
2-77, 2-87, 2-97,
3-11, 3-21

41619 ........ 2-7,2-9

42120-1 ....... 2-77

43290 ........ 2-93, 2-97, 3-7

43454 .. ...... 2-75

43555 ........ 3-21

43611 ......... 2-17

43844 .. ...... 2-45, 2-49

44906 ........ 2-75

44961 ........ 2-89, 2-91

45181 ........ 2-61

45261 ........ 2-89, 2-93, 3-7

45622 ........ 4-11

45623 ........ 4-11

45780 ........ 2-5

45786 ........ 2-55, 2-59

46236 ........ 2-81

46482 ........ 2-107, 2-113, 2-115

46559 ........ 2-89, 2-91, 3-7

46563 ........ 2-61

47501 ........ 2-89, 2-91, 3-7

47585 ........ 2-25

47720 ........ 2-47

47801 ........ 2-53

48985 ........ 2-57

49034 ........ 3-11, 3-13

49177 ........ 2-13

49266 ........ 2-49, 3-3, 3-5

49697 ........ 2-75

49800 ........ 2-13, 2-15, 2-75

49883 ........ 2-39

50850 ........ 2-85

50902 ........ 2-47, 3-21

51109 ......... 2-61

51225 ........ 2-89, 2-93, 3-7

51338 ........ 2-53, 2-57, 2-59

51339 ........ 2-53, 2-57, 2-59

51534 ........ 2-93, 3-7

51538 ........ 2-63, 2-89, 2-93, 3-7

51560-5....... 2-35, 2-37

51564 ........ 2-99

6-8

S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
74226 ........ 4-13 84581 ........ 2-89, 2-91, 3-7 9004633 ....... 3-29
74232 ........ 4-3 86240 ........ 2-57, 2-95, 2-97 9004634 . ...... 3-29
74237 ........ 4-13 86328 ........ 2-51 9004635 ....... 3-29
74243 ........ 4-3 86618 ........ 2-85 9004636 . ...... 3-29
74244 .. ... ... 4-3 86799 ........ 2-11 9004637 ....... 3-29
74245 .. ...... 4-3 86866 ........ 2-63 9004638 ....... 3-29
74249 . ....... 4-11 86953 ........ 2-87 9004639 ....... 3-29
74259 ........ 4-13 87172 ........ 3-26 9004640 . ...... 3-29
74455 .. ...... 2-85 87308 ........ 3-21 9004641 ....... 3-29
75934 ........ 2-65 87316 ........ 2-13, 3-23 9004642 . ...... 3-29
75968 ........ 2-25 87738 ........ 2-49 9004729 ....... 3-29
762156 ........ 2-107 87816 ........ 2-61 9004730 ....... 3-29
762179 ........ 2-89, 2-91 9000355 ....... 2-45 9004865 ....... 2-59
762425 .. ...... 2-77, 2-83, 2-107 9000845 ....... 3-5 9004867 ....... 2-59
762426 ........ 2-53, 2-113, 2-115 9000846 . ...... 3-3 9004868 . ...... 2-59
762427 ........ 2-71, 2-73, 2-93, 9000879 ....... 3-3,3-5 9004869 . ...... 2-59
2-97,3-7 9003933 ....... 3-28 9004870 ....... 2-59
762428 ........ 2-49, 2-97 9004070 ....... 3-7 9004871 ....... 2-59
762432 ........ 2-53 9004080 . ...... 3-29 9004873 ....... 2-59
762433 ........ 2-25,2-113, 2-115 9004081 ....... 3-29 9006618 ....... 5-30
762439 ........ 2-89, 2-91, 2-111, 9004082 . ...... 3-29 9006619 ....... 5-28
3-7 9004083 ....... 3-29 9007131 ....... 3-3,3-5
762445 .. ...... 2-83, 2-99, 2-113, 9004086 . ...... 3-29 9007181 ....... 3-3
2-115 9004325 ....... 2-23 9007380 ....... 1-1
762456 ........ 2-49, 2-111 9004513 ....... 2-23 9007385 ....... 1-1
762463 ........ 2-107 9004518 ....... 2-107 9007423 ....... 5-30
762466 ........ 2-1M1 9004524 . ...... 3-23 9007424 . ...... 5-30
762468 ........ 2-53 9004527 ....... 2-77 9007973 ....... 2-19
762469 ........ 2-107, 2-111 9004528 ....... 2-21,2-23 9007974 ....... 2-15
762481 ........ 2-107 9004529 ....... 2-21 9007975 ....... 2-15
762484 .. ...... 2-107 9004543 ....... 1-1 9007976 . ...... 2-17
762492 ........ 2-107, 2-109 9004545 ....... 1-1,2-21,2-23 9007977 ....... 2-11
763042 ........ 2-87 9004574 . ...... 2-63 9007978 ....... 2-11
763045........ 3-9 9004575 ....... 2-63 9008178 ....... 3-29
76426 ........ 3-13 9004590 ....... 4-9 9008193 ....... 5-29
76570 ........ 2-7, 2-9, 2-63, 2-65, 9004591 ....... 4-9 9008195 ....... 3-26
2-87, 2-93, 3-7 9004592 ....... 4-9 9008198 ....... 3-5
767315, 2-103, 2-105 9004593 ....... 4-9 9008199 ....... 3-3
767410 ........ 2-113, 2-115 9004594 . ...... 4-9 9008200 ....... 3-11
767422 .. ... ... 3-7 9004595 ....... 4-9 9008804 . ...... 5-29
767430 ........ 2-113, 2-115 9004596 . ...... 4-9 9008805 ....... 5-25,5-29
767441, 2-103, 2-105 9004597 ....... 4-9 9008806 . ...... 5-30
769077 ........ 2-113, 2-115 9004598 . ...... 4-9 9008807 ....... 5-30
77003 ........ 4-5, 4-7 9004599 ....... 4-9 9008808 . ...... 5-30
77005 ........ 4-5, 4-7 9004600 . ...... 4-9 9009218 ....... 3-13
77006 ........ 4-5, 4-7 9004601 ....... 4-9 9009219 ....... 3-13
771090 .. ...... 2-2 9004602 . ...... 4-9 9009220 . ...... 3-17
77345 ........ 2-53 9004603 . ...... 4-9 9009247 ....... 2-81
78122 ........ 2-47 9004621 ....... 3-29 9010085 ....... 3-27
79380 ........ 3-9 9004622 . ...... 3-29 9010086 . ...... 3-27
79381 ........ 2-51 9004623 . ...... 3-29 9010202 . ...... 2-39
79828 ........ 4-11 9004624 . ...... 3-29 9010203 . ...... 2-39
80061 ........ 3-13 9004625 . ...... 3-29 9010215 ....... 5-22
80395 ........ 2-89, 2-93, 3-7 9004626 . ...... 3-29 9010217 ....... 5-20
82200 ........ 3-3 9004627 ....... 3-29 9010219 ....... 5-20
82733 ........ 2-67, 2-69 9004628 . ...... 3-29 9010222 ....... 5-17
82829 ........ 2-75 9004629 . ...... 3-29 9010223 . ...... 5-17
82839 ........ 2-63 9004630 ....... 3-29 9010224 . ...... 5-17
83159 ........ 3-5 9004631 ....... 3-29 9010225 ....... 5-17
84170 ........ 2-65 9004632 ....... 3-29 9010226 . ...... 5-17

S30 Gas/LPG 9013316 (7-2014)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
9010227 ....... 5-17 9010288 . ...... 5-15 9010437 ....... 5-3
9010228 . ...... 5-17 9010289 ....... 5-22,5-23 9010438 ....... 5-3
9010229 ....... 5-17, 5-21 9010290 ....... 5-22 9010439 ....... 5-3
9010230 ....... 5-17 9010291 ....... 5-22 9010440 . ...... 5-3
9010231 ....... 5-17 9010293 ....... 5-22 9010441 ....... 5-3,5-5
9010232 ....... 5-18 9010294 . ...... 5-22 9010442 ....... 5-3
9010233 ....... 5-18 9010295 ....... 5-22 9010443 . ...... 5-3
9010234 ....... 5-18 901029 . ...... 5-16 9010444 . ...... 5-3
9010235 ....... 5-18 9010297 ....... 5-16 9010445 ....... 5-3
9010236 ....... 5-18 9010298 . ...... 5-16 9010446 . ...... 5-3
9010237 ....... 5-18 9010302 ....... 5-16 9010447 ....... 5-3
9010238 ....... 5-18 9010303 ....... 5-16 9010448 ....... 5-3
9010239 ....... 5-16, 5-18 9010305 ....... 5-23 9010449 ....... 5-3
9010240 . ...... 5-18, 5-19 9010306 ....... 5-23, 5-26 9010450 ....... 5-3
9010241 ....... 5-18 9010307 ....... 5-23 9010451 ....... 5-3
9010242 . ...... 5-18 9010308 ....... 5-23 9010452 ....... 5-3
9010243 ... .... 5-19 9010309 ....... 5-23 9010453 ....... 5-3
9010244 . ...... 5-19 9010310 ....... 5-23 9010454 ....... 5-3
9010245 ....... 5-20 9010311 ....... 5-7 9010455 ....... 5-3
9010246 . ...... 5-20 9010312 ....... 5-7 9010456 . ...... 5-3
9010247 ....... 5-25 9010313 ....... 5-7 9010457 ....... 5-3
9010248 . ...... 5-25 9010314 ....... 5-30 9010458 ....... 5-3
9010249 . ...... 5-25 9010317 ....... 5-29 9010459 ....... 5-3
9010250 . ...... 5-9 9010327 ....... 5-26 9010460 . ...... 5-4
9010251 ....... 5-9 9010330 ....... 5-27 9010461 ....... 5-4
9010252 ....... 5-9 9010331 ....... 5-27 9010462 . ...... 5-4
9010253 ....... 5-9, 5-21 9010359 ....... 5-18 9010463 . ...... 5-4
9010254 . ...... 5-9 9010360 ....... 5-18 9010464 ....... 5-4
9010255 ....... 5-25 9010366 . ...... 5-25 9010465 ....... 5-4
9010256 . ...... 5-25 9010367 ....... 5-25 9010466 . ...... 5-4
9010257 ....... 5-25 9010371 ....... 5-21 9010467 ....... 5-5
9010258 ....... 5-25 9010372 ....... 5-21 9010468 . ...... 5-5
9010259 . ...... 5-25 9010373 ....... 5-21 9010469 . ...... 5-5
9010260 . ...... 5-25 9010374 ....... 5-21 9010470 ....... 5-5
9010261 ....... 5-25 9010375 ....... 5-21 9010471 ....... 5-5
9010262 . ...... 5-16, 5-25, 5-29 9010376 ....... 5-21 9010473 ....... 5-5
9010263 . ...... 5-25 9010377 ....... 5-21 9010479 ....... 5-5
9010264 . ...... 5-25,5-29 9010380 ....... 5-21 9010480 ....... 5-5
9010266 . ...... 5-27,5-28 9010382 ....... 5-15 9010481 ....... 5-5
9010267 ....... 5-28 9010383 ....... 5-15 9010482 ....... 5-5
9010268 . ...... 5-27,5-28 9010384 ....... 5-15 9010483 ....... 5-5
9010269 . ...... 5-28 9010391 ....... 5-29 9010484 ....... 5-5
9010270 . ...... 5-28 9010419 ....... 5-3 9010485 ....... 5-5
9010271 ....... 5-28 9010420 . ...... 5-3 9010487 ....... 5-7
9010272 ....... 5-29 9010421 ....... 5-3 9010488 ....... 5-7
9010273 ....... 5-29 9010422 . ...... 5-3 9010489 ....... 5-7
9010274 . ...... 5-29 9010423 ....... 5-3 9010490 ....... 5-7
9010275 ....... 5-29 9010424 . .. .... 5-3 9010491 ....... 5-7,5-9
9010276 . ...... 5-29 9010425 ....... 5-3 9010492 ....... 5-7
9010277 ....... 5-29 9010426 . ...... 5-3,5-12 9010493 ....... 5-7
9010278 ....... 5-29 9010427 ....... 5-3 9010494 . ...... 5-7
9010279 ....... 5-29 9010428 ....... 5-3 9010495 ....... 5-7
9010280 ....... 5-29 9010429 ....... 5-3 9010496 . ...... 5-7
9010281 ....... 5-15 9010430 ....... 5-3 9010497 ....... 5-7
9010282 ....... 5-15 9010431 ....... 5-3,5-5 9010498 ....... 5-7
9010283 ....... 5-15 9010432 ....... 5-3 9010502 . ...... 5-7
9010284 . ...... 5-15 9010433 ....... 5-3 9010503 . ...... 5-7,5-13
9010285 ....... 5-15 9010434 ....... 5-3 9010504 . ...... 5-7
9010286 . ...... 5-15 9010435 ....... 5-3 9010505 ....... 5-7
9010287 ....... 5-15 9010436 ....... 5-3 9010506 . ...... 5-7

6-10 S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
9010507 ....... 5-7 9010572 ....... 5-11 9012593 ....... 4-15
9010508 . ...... 5-7 9010574 ....... 5-11 9012594 ....... 4-15
9010511 ....... 5-7 9010575 ....... 5-11 9012595 ....... 4-15
9010512 ....... 5-7 9010576 ....... 5-11 9013115 ....... 1-2, 2-67
9010513 ....... 5-10 9010577 ....... 5-11 9013116 ....... 1-2,2-71,2-73
9010514 ....... 5-10 9010578 ....... 5-11 9013316 ....... 3-29
9010515 ....... 5-10 9010579 ....... 5-11 9013317 ....... 3-29
9010516 ....... 5-10 9010580 ....... 5-11 9013364 ....... 2-81
9010517 ....... 5-10 9010581 ....... 5-12 9013366 ....... 2-67, 2-69
9010518 ....... 5-10 9010582 ....... 5-12 9013446 ....... 3-9
9010519 ....... 5-10 9010583 ....... 5-12 9013447 . ...... 3-9
9010520 ....... 5-10 9010585 ....... 5-12 9013448 ....... 3-9
9010521 ....... 5-10 9010586 ....... 5-12 99321 ........ 1-2
9010522 ....... 5-10 9010587 ....... 5-12 99997 ........ 2-55
9010523 ....... 5-10 9010589 ....... 5-12

9010524 . ...... 5-10 9010590 ....... 5-12

9010525 ....... 5-10 9010591 ....... 5-12

9010526 . ...... 5-10 9010592 ....... 5-12

9010527 ....... 5-10 9010593 ....... 5-12

9010528 ....... 5-10 9010594 . ...... 5-12

9010529 ....... 5-10 9010595 ....... 5-12

9010530 ....... 5-9 9010596 . ...... 5-12

9010531 ....... 5-9 9010597 ....... 5-12

9010532 ....... 5-9 9010598 ....... 5-12

9010533 ....... 5-9 9010599 ....... 5-12

9010534 ....... 5-9 9010600 . ...... 5-11,5-12

9010535 ....... 5-9 9010601 ....... 5-12

9010536 ....... 5-9 9010602 . ...... 5-13

9010537 ....... 5-9 9010603 . ...... 5-13

9010538 ....... 5-9 9010604 . ...... 5-13

9010539 ....... 5-9 9010606 . ...... 5-13,5-15

9010540 ....... 5-9 9010607 ....... 5-13

9010541 ....... 5-9 9010609 . ...... 5-13

9010542 ....... 5-9 9010610 ....... 5-13

9010543 ....... 5-9 9010612 ....... 5-13

9010544 ....... 5-9 9010613 ....... 5-15

9010545 ....... 5-9 9010615 ....... 5-15

9010546 ....... 5-9 9010617 ....... 5-15

9010547 ....... 5-9 9010618 ....... 5-15

9010548 ....... 5-9 9010619 ....... 5-16

9010549 ....... 5-9 9010622 . ...... 1-1,5-19

9010550 . ...... 5-9 9010623 . ...... 5-17

9010551 ....... 5-9 9010624 . ...... 5-17

9010552 ....... 5-9 9010625 . ...... 5-17

9010554 ....... 5-9 9010626 . ...... 5-29

9010555 ....... 5-9 9010627 ....... 1-2, 2-27,2-29, 5-21

9010556 . ...... 5-9 9010628 . ...... 5-21

9010557 ....... 5-9 9010629 . ...... 5-21

9010559 ....... 5-9 9010630 ....... 5-21

9010560 . ...... 5-9 9010631 ....... 5-21

9010561 ....... 5-9 9010633 ....... 5-22

9010562 . ...... 5-9 9010634 ....... 5-30

9010563 ....... 5-9 9010910 ....... 5-22

9010564 . ...... 5-9 9011154 . ...... 2-113, 2-115

9010565 ....... 5-9 9012585 ....... 4-15

9010567 ....... 5-9 9012587 ....... 4-15

9010568 . ...... 5-9 9012589 ....... 4-15

9010569 . ...... 5-9 9012590 ....... 4-15

9010570 ....... 5-11 9012591 ....... 4-15

9010571 ....... 5-11 9012592 ....... 4-15

S30 Gas/LPG 9013316 (7-2014) 6-11



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator [Mit , Bosch], 5-27, 5-28

Actuator, Valve, Bypass, 4-13

Adapter [E100 Mixer Gm 1.6l 2010], 5-28

Adapter, Filter, Oil, Remote [Mit], 5-21

Adaptor Assy, Pump, Hyd, 4-13

Adjuster Assy, Lash, 5-9

Adjuster Kit, Manual, W/ Pivot, 2-59

Alarm Assy, Backup, 12-24vdc
82-107dba, 3-3, 3-5

Alternator, 7si [Mit Df Sur-Belt], 5-20

Angle, 2-93, 3-7

Angle WIdt, Bmpr, Tower, Lh, 3-26

Angle WIdt, Bmpr, Tower, Rh, 3-26

Angle Widt, Mtg, Shakr, 2-85

Angle, Keeper, Cable, 2-95

Angle, Mtg, Cover, Hppr, 2-75

Angle, Mtg, Ground, 3-21

Antenna, Telem, 110 In [Gprs], 3-27

Arm Assy, Rocker [A], 5-9

Arm Assy, Rocker [B], 5-9

Arm Assy, Rocker [C], 5-9

Arm WiIdt, Brush, Main, Drive, Lh, 2-99

Arm Widt, Brush, Side, 2-89, 2-93, 3-7

Arm WiIdt, Hppr, Rear Dump, 2-77

Arm WiIdt, Lever, 2-87

Arm Widt, Neutral, 2-65

Arm, Alternator, Adj [Mit 2013], 2-39

Arm, Brush, Main, W/ Label, 2-99

Arm, Brush, Side, 2-89

Arm, Linkage, Side Brush, 2-93, 3-7

Arm, Safety, Hppr, W/ Label, Repimt, 2-77

Arm, Wiper, Windshield, 3-13

Armrest, 4-15

Bar, Flat, Ss 0.12 1.5 X 18.5I, 4/0.5h, 2-67
Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-53
Bar, Tensioner, Mtg [Mit 2.0/2.41], 5-17
Battery, Wet, 12vdc 0475cca, 2-41
Bearing Kit [CI], 4-3
Bearing, Ball, 8mmb X 22mmd X 7mmw,
2-65
Bearing, Ball, 1.38b 2.83d 0.67w, 2-99
Bearing, Cone, 1.38b 0.71w, 2-53, 2-57,
2-59
Bearing, Cone, Pump, Hyd, 4-13
Bearing, Cshft [ Black Std 3], 5-3
Bearing, Cshft [ Green Std 3], 5-3
Bearing, Cshft [ Lan Std 1,2,4,5], 5-3
Bearing, Cshft [ Lan Std 3], 5-3
Bearing, Cshft [ No Color Std 3], 5-3
Bearing, Cshft [ Red Std 1,2,4,5], 5-3
Bearing, Cshft [ Yellow Std 3], 5-3
Bearing, Cshft [Green Std 1,2,4,5], 5-3
Bearing, Cshft [Yellow Std 1,2,4,5], 5-3
Bearing, Cshft[No Color Std 1,2,4,5], 5-3
Bearing, Cup, 4-13
Bearing, Cup, 2.56d 0.55w, 2-53, 2-57,
2-59

Bearing, Fing, 0.75b 1.00d 0.75l, Bnz,
2-65

Bearing, Fing, 2hole, 0.50b, 2-25

Bearing, Fing, 2hole, 0.50b [Nyl], 2-25

Bearing, FIng, 2hole, 0.75b, 2-61

Bearing, Journal-1.25 1.D. X .75 Lg, 2-71,
2-73

Bearing, Oversize [1.0], 5-3

Bearing, Rod, Connect [ Lan Std], 5-10

Bearing, Rod, Connect [No Color Std],
5-10

Bearing, Rod, Connect [Yellow Std], 5-10

Bearing, Self Align, 1.25b 2.00d, 2-77

Bearing, Shaft, Balancer [ Ovrsz], 5-3

Bearing, Shaft, Std, Balancer, 5-3

Bearing, Std, Balancer, 5-3

Bearing, Thrust, 0.66b 1.25d 0.06w, 2-95

Bearing, Thrust, Cshft, 5-3

Bearing, Thrust, Pump, Hyd, 4-13

Bearing, W/ Collar, 0.75b 1.85d 1.06w,
2-99

Bellows, Seat, 4-15

Belt, Ribbed, 39.0I, 1-1

Belt, Ribbed, 55.11, 1-1

Belt, Ribbed, Alternator, 40.25I, 2-39

Belt, Ribbed, Alternator, A/C, 51.125I,
3-21

Belt, Timing, 5-9, 5-11

Bezel, Switch [3 Gang], 2-21, 2-23

Blade, Wiper, Windshield, 3-13

Block Assy, Cylinder, 5-3

Block, Nylon, 2-67, 2-69, 3-9

Block, Spacer, Hinge, 3-9

Blown, Fan, Motor, 4-9

Bolt, 5-7, 5-21

Bolt, 3/8-16 X 1 1/4 Hxhd [Mit], 5-17

Bolt, 3/8-16 X 4.5 [Mit], 5-17

Bolt, Belt, Balancer, Train, 5-11

Bolt, Cap, Bearing, 5-3

Bolt, Carriage, M8 X 1.25 X 30, 1-2, 2-67,
2-69

Bolt, Carriage, M8 X 1.25 X 40, 2-5

Bolt, Connecting, 5-10

Bolt, Eye, M10 X 1.50 X 117mm, 08.00
Eye, 2-97

Bolt, Flange, 5-3, 5-5, 5-7, 5-9, 5-11,
5-12,5-13,5-15

Bolt, Flywheel [Mit 20/24m], 5-18

Bolt, Hold-Down, Battery 08.5I, 2-41

Bolt, M10-1.25 X 20 Hxhd [Mit], 5-25

Bolt, M10-1.25 X 30 Soc Hd [Mit], 5-18

Bolt, M10-1.25 X 45 Soc Hd [Mit], 5-18

Bolt, M10-1.50 X 30 [Mit], 5-20

Bolt, M12-1.75 X 25, Hex Hd [Mit], 5-18

Bolt, M6-1.0 X 10 FI Hd [Mit], 5-16, 5-25,
5-29

Bolt, M6-1.0 X 12 FI Hd PI [Mit], 5-25

Bolt, M6-1.0 X 16 FI Hd [Mit], 5-25

Bolt, M6-1.0 X 20 FI Hd [Mit], 5-18, 5-19

Bolt, M6-1.0 X 25 Soc Hd [Mit], 5-28

Bolt, M6-1.0 X 30 FI Hd [Mit], 5-25

Bolt, M6-1.0 X 45, Skt Hd [Mit], 5-27

Bolt, M6-1.0 X 85 Soc Hd [Mit], 5-28

Bolt, M8-1.25 X 12 [Mit], 5-23

Bolt, M8-1.25 X 15, Hx Hd [Mit], 5-18

Bolt, M8-1.25 X 16 FI Hd [Mit], 5-29

Bolt, M8-1.25 X 16, Soc Hd [Mit], 5-26

Bolt, M8-1.25 X 20 FI Hd [Mit], 5-17

Bolt, M8-1.25 X 25 [Mit], 5-17, 5-21

Bolt, M8-1.25 X 25 Flg Hd [Mit], 5-23

Bolt, M8-1.25 X 25 Soc Hd [Mit], 5-17

Bolt, M8-1.25 X 55 FI Hd [Mit], 5-9

Bolt, M8-1.25 X 65 Hxhd [Mit], 5-9

Bolt, M8-1.25 X 70 Hxhd [Mit], 5-9, 5-21

Bolt, Manifold, Inlet, 5-15

Bolt, Motor, Hyd, 4-11

Bolt, Rocker, Cover, 5-4

Bolt, Seal, 5-9

Bolt, Shid, .25d X 1.25, #10-24, 2-61

Bolt, Shid, .31d X 1.00, .25-20, 2-65

Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled,
2-53

Bolt, Sprocket, Cshft, 5-10

Bolt, Washer, 5-9, 5-10, 5-12, 5-17

Boot, 90deg .50id 1.00id 2.501, Red, 2-41,
3-19

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
2-25

Boot, Terminal, Battery, 02-01ga, Blk,
2-41

Boot, Terminal, Battery, 02-01ga, Red,
2-41

Box, Instrument, li, Trimmed, 2-21, 2-23

Box, Lower, Cyclone, Trimmed, 2-81

Box, Pre-Filter, Upper, 2-81

Brace Widt, Sppt, 2-15

Bracket Assy, Coil, Ignition, 5-7

Bracket Wldt, 2-81, 2-87

Bracket WIdt, Alternator [S30 Mit2013],
2-39

Bracket Widt, Arm, 2-87

Bracket Wldt, Brush, Side, 2-87

Bracket Wldt, Door, 2-71, 2-73

Bracket Wldt, Door, Front, 2-67, 2-69, 3-9

Bracket Widt, Fltr, 2-85

Bracket Wldt, Linkage, Propel [Mits], 2-65

Bracket Widt, Mtg, Bmpr, 3-26

Bracket Widt, Mtg, Bumper, 2-77

Bracket Widt, Mtg, Compressor, 3-21

Bracket Widt, Mtg, Cyl, 2-97

Bracket Wldt, Mtg, Door, Hppr, 2-71

Bracket Widt, Mtg, Eng, Front, 2-27, 2-29

Bracket Wldt, Mtg, Eng, Rear [Mit 2013],
2-27,2-29

Bracket Wldt, Mtg, Fan, 2-83

Bracket Wldt, Mtg, Hppr, Lh, 2-77

Bracket Wldt, Mtg, Hppr, Rh, 2-77

Bracket Wldt, Mtg, Motor, 2-49

Bracket Widt, Mtg, Muffler [Mit 2013], 2-43

Bracket Wldt, Mtg, Radiator, 2-49

Bracket Wldt, Radiator, 2-49

Bracket Wldt, Reservoir, Hyd, 2-107

6-12

S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Bracket Widt, Shakr, Filter, 2-85

Bracket WIdt, Sppt, Cover, Rear, Rh, 2-15

Bracket Widt, Sppt, Radiator, Rh, 2-49

Bracket Widt, Steering, Tilt, 2-25

Bracket Widt, Tank, Lpg, 2-47

Bracket, Mtg, Cover, 3-13

Bracket, Alarm, Backup, 3-3, 3-5

Bracket, Angle, Hold-Down, Battery, 2-41

Bracket, Angle, Keeper, Cable, 2-57, 2-87

Bracket, Angle, Lintel, 2-17

Bracket, Angle, Mtg, Relief Valve, 2-47

Bracket, Angle, Mtg, Seat, 2-13

Bracket, Brush, Stop Adj, 2-97

Bracket, Coil [Mit 2.0/2.4l], 5-19

Bracket, Coil, Mtg, 4-9

Bracket, Fan, 2-83

Bracket, Filter, Oil, Remote [Mit], 5-21

Bracket, Flap, Recirculation, 2-5

Bracket, Grill, 2-15

Bracket, Handle, Latch, 3-17

Bracket, Indicator, Timing, 5-9

Bracket, Latch, Cover, Top, 2-17

Bracket, Latch, Keeper [Southco], 2-81

Bracket, Latch, Lh, 2-75

Bracket, Latch, Rh, 2-75

Bracket, Latch, Shrd, 2-15

Bracket, Latch, Shrd, Seat, 2-11

Bracket, Latch, Side, Door, 2-19

Bracket, Lift, 2-95

Bracket, Light, 3-3, 3-5

Bracket, Mtg, Air-Clnr, 2-35, 2-37

Bracket, Mtg, Alternator [S30 Mit 2013],
2-39

Bracket, Mtg, Cab, 3-13

Bracket, Mtg, Condenser, 2-49

Bracket, Mtg, Cyclonics, 2-81

Bracket, Mtg, Fan Shrd, 2-43

Bracket, Mtg, Lh, 2-99

Bracket, Mtg, Mirror, 3-11, 3-13

Bracket, Mtg, Mirror, Lower, 3-13

Bracket, Mtg, Mirror, Upper, 3-13

Bracket, Mtg, Motor, Side Brush, 2-89,
2-91, 3-7

Bracket, Mtg, Rh, 2-99

Bracket, Mtg, Shield, Outlet, 2-43

Bracket, Mtg, Switch, 2-77

Bracket, Mtg, Tube, 3-9

Bracket, Mtg, Wand, 3-9

Bracket, Muffler, Hanger, 2-43

Bracket, Prop, Rod, Cover, 2-17

Bracket, Pulley, Tensioner, 5-9

Bracket, Pump, Mtg, 5-17

Bracket, Retainer, Safety, 2-65

Bracket, Retainer, Seal, 2-7, 2-9

Bracket, Seal, Lh, 2-67, 2-69

Bracket, Seal, Rh, 2-67, 2-69

Bracket, Skirt, 2-7, 2-9

Bracket, Sppt, 3-21

Bracket, Sppt, Cover, Rear, Lh, 2-15

Bracket, Sppt, Hppr Seal, 1-2, 2-67, 2-69

Bracket, Sppt, Hyd Tube, 2-111

Bracket, Sppt, Prop, Rod, 2-17

Bracket, Sppt, Radiator, 2-49

Bracket, Sppt, Rear, Shrd, 2-15

Bracket, Sppt, Shrd, Rear, Lower, Lh, 2-15

Bracket, Sppt, Shrd, Rear, Lower, Rh,
2-15

Bracket, Sppt, Shrd, Rear, Upper, Lh, 2-15

Bracket, Switch, 2-95, 2-97

Bracket, Switch, Reverse, 3-3, 3-5

Bracket, Tensioner, [Mit 2.0/2.41], 5-17

Bracket, U, .12, 1.2w 2.3 1.0, 2/0.6h, 2-87

Bracket, U, .19, 2.8w 0.9 1.0l, 1/0.3h, 2-99

Bracket, Vaporizer [Mit 20/24m Tilt], 5-29

Bracket, Widt,Mtg,Hyd, 2-89, 2-91

Brake Assy, Drum, Mech, 07.9d  [6600]],
2-57

Brake Kit, Repair, 2-57

Brake WIdt, Parking, 2-61

Brake, Knot, Lh, 7.0d, 2-59

Brake, Knot, Rh, 7.0d, 2-59

Brush Kit, Side, Lh, Ci [S30], 3-7

Brush, Disk, Swp, 25.4 D, Flat Wire, 2-3

Brush, Disk, Swp, 26.0 D, Nylon, 2-3

Brush, Disk, Swp, 26.0 D, Polypropylene,
2-3

Brush, Swp, 45L, 5 Double Row Patrol,
Nylon, 2-3

Brush, Swp, 45L, 8 Double Row, Nylon,
2-3

Brush, Swp, 45L, 8 Double Row,
Polypropylene, 2-3

Brush, Swp, 45L, 8 Double Row,
Polypropylene & Wire, 2-3

Brush, Swp, 45L, 8 Double Row, Wire,
2-3

Brush, Swp, 45L, 24 Single Row, Natural
Fiber & Wire, 2-3

Brush, Swp, 45L, 24 Single Row, Nylon,
2-3

Brush, Swp, 45L, Sand Wedge,
Polypropylene, 2-3

Brush, Swp, 45L, Window , Polypropylene,
2-3

Bumper Kit, Corner, Ci, [S30], 3-26

Bumper Widt, Front, 2-77

Bushing, 5-3, 5-5

Bushing, Fing, 0.44b 1.25d 0.25I, 2-95,
2-97

Bushing, Knock, 5-3

Bushing, Sleeve, 0.31b 0.55d 0.38l, Oib,
2-63

Bushing, Sleeve, 0.37b 0.50d 0.501, Oib,
2-61

Bushing, Sleeve, 0.50b 0.59d 0.38I, Stl,
2-87

Bushing, Sleeve, 0.50b 0.59d 0.62I, Fgl,
2-93, 3-7

Bushing, Sleeve, 1.00b 1.13d 0.99I, Fgl,
2-77

Button, Cntrl, Horn, 2-25

Cc

Cable, 06ga 13.01 Blk, 2-27, 2-29
Cable, Battery, 2ga, 70l, Black, 2-41

Cable, Battery, 2ga, 70l, Red, 2-41

Cable, Brake, 2-57

Cable, Glv .13d 010.01 .52eye /.52eye,
3-26

Cable, Glv .13d 063.41 .50eye / M10, 2-87

Cable, Glv .19 24.51 .3 Eye /| M10, 2-95

Cable, Glv .19d 009.88l .38eye / M10,
2-97

Cable, Push / Pull, 062.51 M6x1.0/M6x1.0,
2-65

Cable, Push / Pull, 070.41 M6x1.0/M6x1.0,
2-63

Cam, 4-13

Cam, Sensor, Wheel [Mit 2.0/2.4l], 5-25

Camshaft Assy, 5-9

Cap, Breather, Hyd (CE Only), 2-107

Cap, Breather, Hyd, 2.4 Ds, 1-1, 2-107

Cap, Enclosure, Hose, 3-9

Cap, End, Valve, Steering, 4-3

Cap, Fuel, Tank, 2-45

Cap, Hub, Dust, 2.57d 0.771, 2-57, 2-59

Cap, Oil, Filler, 5-4

Cap, Radiator, 14psi [Stant Ao-2516],
2-49

Cap, Rubber, 5/8id [Mit 2.0/2.41], 5-22

Cap, Seal, 5-3

Cap, Valve, Tire, Tubeless [Schrader],
2-55, 2-59

Cap, Vinyl, 3.28d 0.45I, 2-99

Channel, 2-11

Channel, .12, 1.5w 0.5 44.61, 3/0.4h, 2-5

Clamp, 0.75d [Mit], 5-25

Clamp, 1/4 Hole [Mit #20], 5-25

Clamp, 3/8id [Mit Olive Green], 5-15

Clamp, Cable, Nyl, 0.62d, Nat, 3-27

Clamp, Cable, Ss, 2.50d X 1.00w, 1hole,
2-53, 2-71, 2-73, 2-89, 2-91

Clamp, Cable, Stl, 0.25d X 0.56w, 1hole,
2-81

Clamp, Cable, Stl, 0.38d X 0.38w, 1hole,
2-5

Clamp, Cable, Stl, 0.63d X 0.75w, 1hole,
2-75

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
2-71, 2-81

Clamp, Cable, Stl, 0.75d X 0.75w, 1hole,
2-111

Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole,
2-77

Clamp, Cable, Stl, 1.50d X 0.75w, 1hole,
2-51

Clamp, Cable, Stl, 1.75d X 1.00w, 1hole,
2-89, 2-91, 3-7

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
2-45

Clamp, Hose, Spring Stl, 0.58d X 0.31w,
2-31,2-33

Clamp, Hose, Spring, 0.62d, 5-22, 5-29

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-45, 2-49

Clamp, Hose, Wormdrive, 0.56-1.06d,
.56w, 3-19

S30 Gas/LPG 9013316 (7-2014)




CROSS REFERENCE

Clamp, Hose, Wormdrive, 1.25-2.00d,
50w, 2-51

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-51

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-35, 2-37

Clamp, Hose, Wormdrive, 2.50-3.50d,
50w, 3-21

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 3-9

Clamp, Mtg, Fltr, Air, 2-35, 2-37

Clamp, Muffler, 1.62d, 2-43

Clamp, Tension [Mit #29], 5-29

Clamp, Tube, 0.37d 0.50d, 2 Hole, 2-111

Clamp, Tube, 0.50d 0.50d, 2 Hole, 2-111

Clevis Widt, Adj, .50pin 0.50-20, PI,
2-57

Clevis, Adj, 0.38pin, 0.50-20thd, 2-57

Clevis, Adj, 0.38pin, M10x1.5, 2-87, 2-95,
2-97

Clevis, Adj, M6 Pin, M6 X 1.0 Rh, PI, 2-63

Clip, .250h, Plstc [Pine-Tree], 2-11

Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl,
2-27,2-29

Clip, Grip, Rod, 0.49-0.63, Blk Plstc., 2-75

Clip, Keeper, 2-85

Clip, Keeper, Blower Mtg, 4-9

Clip, Keeper, Open, 3-7

Clip, Rod, Cab, 3-17

Clip, Spring, 2-59

Clip, Spring, Prop Arm, 2-77

Coil, Heater / Evaporator, 4-9

Coil, Ignition [Mit 2.0/2.41], 5-19

Column, Steering, 09.91 0.86d 36tooth,
2-25

Compressor, A/C, 6v Pully [134,
Tm-08hd], 3-21

Condenser, Ac, 3-21

Connector, Fuel, E90, Qf, 2-45

Connector, Fuel, Qf, 2-45

Contact Kit, W/ Brush [En], 2-25

Control Box Assy Kit, Replmt, Telem[Can],
3-27

Control Box Assy Kit, Repimt, Telem[Usa],
3-27

Controls, Ac/Heater [S30], 3-15

Cord, Sponge, 1-2, 2-71, 2-73

Coupling, Flywheel [Mit20/24m], 5-18

Cover, 4-9, 5-5

Cover Assy, Front, Upper [T-Belf], 5-7

Cover Assy, Rocker, 5-4

Cover, Access, 4-9

Cover, Backrest, 4-15

Cover, Cushion, 4-15

Cover, Dust [Mit 2.01], 5-18

Cover, End, 4-13

Cover, Filter, Trimmed, 2-81

Cover, Fuse, 3-15

Cover, Gas, W/ Label, Replmt, 3-23

Cover, Hose, Plstc, Cab, 3-13

Cover, Hppr, Rm-Cptl, Trimmed, 2-75

Cover, Latch, 3-17

Cover, Lntl, Lh, Rotomold, Afmkt [S30],
2-11

Cover, Lntl, Rh, Rotomold, Afmkt [S30],
2-11

Cover, Lower, Front [T-Belt], 5-7

Cover, Lpg, 3-23

Cover, Rear [T-Belt], 5-7

Cover, Rear, Lh, Rotomold, Afmkt [S30],
2-15

Cover, Rear, Rh, Rotomold, Afmkt [S30],
2-15

Cover, Seat, Trimmed, 2-11

Cover, Side, Rotomold, Afmkt [S30], 2-19

Cover, Timing, Gear [Mit 2.0/2.4l], 5-9

Cover, Top, Rotomold, Afmkt [S30], 2-17

Crankshaft Assy, 5-10

Cylinder Assy, Head, Bolt, 5-5

Cylinder, Hyd, 1.5b 06.31 01.50strk 2500,
2-93, 3-7

Cylinder, Hyd, 2.0b 08.01 04.00strk 2500,
2-71, 2-73, 2-97

Cylinder, Hyd, 2.0b 15.01 08.00strk 1500,
2-53

Cylinder, Hyd, 2.5b 28.61 18.62strk 3000,
2-77

D

Diode, Ele, Plug, 2-21, 2-23

Diode, Ele, Plug (CE Only), 2-137

Dipstick Assy, Guage, 5-3

Dipstick, Guage, Guide, 5-3

Dipstick, Rod, Guage, 5-3

Disc, 0.06, 04.39d 01.67b, 4/.30h 3.8bc,
2-99

Disc, 0.08, 04.39d 02.56b, 4/.28h 3.8bc,
2-99

Door WIdt, Brush, Lh, 2-9

Door Widt, Brush, Rh, 2-7

Door Widt, Cleanout, 2-81

Door WIdt, Hppr, 2-67, 2-69, 2-71, 2-73,
3-9

Door Widt, Hppr, Vac-Wand, Replmt, Ce,
3-9

Door Widt, Hppr, Vac-Wand, Replmt, Jp,
3-9

Door Widt, Hppr, Vac-Wand, Replmt, Na,
3-9

Door Widt, Rh, 3-17

Door, Access, 2-13

Drain, Water, Joint, 5-3

Drive, Motor, Hyd, 4-11

Driveshaft, Pump, Hyd, 4-13

Drum Assy, Brake, 2-59

Dryer, A/C, 3-21

Duct, Outlet, Vacuum, 2-83

E
Elbow, 5-21
Elbow, 1/8m X 1/8f, 90 [Mit], 5-15
Element, Filter, Oil [Mits], 2-27, 2-29

Element, Fltr, Air [Dn], 1-1, 2-35, 2-37

Element, Fltr, Air, Safety, 1-1, 2-35, 2-37

Element, Fltr, Oil, Eng, Spin-On, 1-1

Engine, Gas [Mitsubishi] (See Engine
Breakdown), 2-27

Engine, Lpg [Mitsubishi] (See Engine
Breakdown), 2-29

Extinguisher Kit, Fire, Ci [S30], 3-28

Extinguisher, Fire, 2.5 Lb Dry, 3-28

F

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper,
2-49

Fastener, Wire, Tie [Button Head], 2-21,
2-23

Filter, 4-9

Filter Assy, Hyd, 10mic, 1-1, 2-107

Filter Kit, Fuelock,Lpg[Gm1.61 2010], 1-1

Filter, Air, 2.0 Inlet, Str, 2-35, 2-37

Filter, Cyl, 11.09d, 13.311, 6.6 Id, 1-1

Filter, Cyl, 11.09d, 13.311, 6.724 Id, 2-85

Filter, Fuel [Gm 1.61/3.01], 1-1, 2-45

Filter, Qil, 1-2, 5-21

Fitting, 1/2 Mpt X 5/8bh 90deg [Mit], 5-23

Fitting, 1/2 X 5/8 Hose,Plastic[Mit], 5-29

Fitting, 1/4mpt X 1/4mpt, 90deg[Mit], 5-29

Fitting, 1/8 Mpt X 3/8 Hb [Mit], 5-15

Fitting, 37deg [Mit], 5-7

Fitting, Adapter, Orifice, Pf06/Pm06, 2-31,
2-33

Fitting, Barb, 3/4” [Epr], 5-30

Fitting, Brs, E90, Bm06/Pm04, 2-33

Fitting, Brs, E90, Em05/Pm04, 2-45

Fitting, Brs, Qdc, Pf04, Lpg Fem, 2-47

Fitting, Brs, Str, Bm03/Pm02, 2-81

Fitting, Brs, Str, Bm06/Pm02, 2-31

Fitting, Brs, Str, Bm06/Pm06, 2-31, 2-33

Fitting, Brs, Str, Pf02/Pm02 [Bspt], 2-31

Fitting, Brs, Str, Pf04/Pf04, Bh, 2-47

Fitting, Brs, Str, Pf06/Pm04, 2-31, 2-33

Fitting, Brs, Str, Pm02, Service, 2-35,
2-37

Fitting, Draincock, .25npt, 2-51

Fitting, E90, 5-22

Fitting, E90, Bm10/Pm08, 4-9

Fitting, Fuel, Str, 0.38-24 [07 Eng], 2-45

Fitting, Fuel, Str, 0.56-18 [07 Eng], 2-45

Fitting, Grease, Str Pm04 .47, 2-77

Fitting, Grease, Str Pm04 .63I, 2-53

Fitting, Hyd, Cap, Jf06, 2-109

Fitting, Hyd, E45, Ff04/Fm04, 3-7

Fitting, Hyd, E45, Pf04/Pm04, 2-47

Fitting, Hyd, E90, Ff06/Fm06, 3-7

Fitting, Hyd, E90, Fm04/0Om04, 2-71,
2-73, 2-93, 2-97, 3-7

Fitting, Hyd, E90, Fm04/0Om06, 2-77,
2-83, 2-107

Fitting, Hyd, E90, Fm06/0Om06, 2-53

Fitting, Hyd, E90, Fm10/0Om08, 2-111

Fitting, Hyd, E90, Fm10/0Om12, 2-107,
2-111

Fitting, Hyd, E90, Fm12/0m08, 2-111

6-14

S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Fitting, Hyd, E90, Fm12/0m12, 2-107,
2-109

Fitting, Hyd, E90, Fm20/0m20, 2-107

Fitting, Hyd, Plug, Fm10, 2-107

Fitting, Hyd, Plug, Om04, 4-5, 4-7

Fitting, Hyd, Plug, Om06, 2-107, 2-113,
2-115

Fitting, Hyd, Plug, Om08, 4-5, 4-7

Fitting, Hyd, Plug, Pm02, 2-107

Fitting, Hyd, Rst, Fm04/0f04, .047, 2-77

Fitting, Hyd, Str, Ff16/Fm12, 2-109

Fitting, Hyd, Str, Fm04/Om04, 2-49, 2-97

Fitting, Hyd, Str, Fm04/Om06, 2-53,
2-113, 2-115

Fitting, Hyd, Str, Fm06/0Om06, 2-25,
2-113, 2-115

Fitting, Hyd, Str, Fm06/0Om06, Long, 2-25

Fitting, Hyd, Str, Fm06/Om10, 2-89, 2-91,
2-111,3-7

Fitting, Hyd, Str, Fm08/0Om08, 2-83, 2-99,
2-113, 2-115

Fitting, Hyd, Str, Fm08/0Om08, Long,
2-113, 2-115

Fitting, Hyd, Str, Fm08/0Om10, 2-49, 2-111

Fitting, Hyd, Str, Fm10/Om10, 2-107

Fitting, Hyd, Str, Fm10/Om12, 2-53

Fitting, Hyd, Str, Fm16/0m12, 2-109,
2-113, 2-115

Fitting, Hyd, Str, Fm16/Om16, 2-107

Fitting, Hyd, Str, Fm20/0m16, 2-111

Fitting, Hyd, Str, Om04/Qm04, 2-113,
2-115

Fitting, Hyd, Str, Om06/Qm04, 2-113,
2-115

Fitting, Hyd, Str, Pf02/Pm04, 2-47

Fitting, Hyd, Tee, Ff04/Fm04/Fm04, Run,
3-7

Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run,
2-47

Fitting, Pipe, E45, Spcl, 2-47

Fitting, Pipe, Plug, Pm04, Sq Head, 2-45

Fitting, Plug, O-Ring, 4-13

Fitting, Plug, Org, #6, Valve [Cec], 4-5,
4-7

Fitting, Str, 10-10 Orb, 37fi [Mif], 5-21

Flange, Brg, 1.9id 2h, 2-99

Flange, Brg, Mount, 2-25

Flange, Sprocket, Cshft, 5-11

Flap, Tire/Tube, 570/500-8, 2-55

Flap, Wand, Vacuum, 3-9

Flasher, 12-80vdc, 2a, 3-3, 3-5

Flasher, Hd, 12vdc 25a [10-57300], 3-5

Flywheel, Flatface [Mit 20/24m], 5-18

Frame WIdt, Main [S30], 2-5

Fuelline, .31d Str/Str, Plstc, 2-45

Fuelline, .31d Str/Str, Plstc [8200], 2-45

Fuse, 60a, 32vdc [Fem Maxi], 3-19

Fuse, Blade, 002a, 32vdc, 3-15

Fuse, Blade, 005a, 32vdc, 3-15

Fuse, Blade, 020a, 32vdc, 3-15

Fuse, Blade, 060a [Maxi], 2-21, 2-23

Fuse, Blade, 15a, 32v [Mini], 2-21, 2-23

Fuseholder, Cab, 3-15

G

Gasket, 5-5

Gasket, Case, Front, 5-12

Gasket, Cover, 2-81

Gasket, Cover, Rocker, 5-4

Gasket, Cylinder, Hear, 5-5

Gasket, Exhaust, .07, 1.63id, 2/3.4bc,
2-43

Gasket, Manifold, Exh [Mit], 5-16

Gasket, Manifold, Exhaust, 5-16

Gasket, Manifold, Intake, 5-15

Gasket, Oil, Adapter [Mit 2.0/2.4], 5-21

Gasket, Oil, Filler, Cap, 5-4

Gasket, Panel, Instmt, 2-21

Gasket, Panel, Switch, 2-21, 2-23

Gasket, Plug, Drain, Qil, 5-7

Gasket, Pump, Water, 5-13

Gasket, Rbr, .13, 07.87w 09.84l, Adh,
2-13

Gasket, Rbr, Pedal, Propel, 2-63

Gasket, Screen, 5-7

Gasket, Sender, Fuel, 2-45

Gasket, Sensor, Thermal, 2-67, 2-69

Gasket, Throttle [Mit 40mm], 5-27, 5-28

Gasket, Tray, Cyclonic, 2-81

Gasket, Ure, .50, 07.47w, 15.47I, Adh,
2-67, 2-69, 3-9

Gasket, Vaccuum, 2-83

Gasket, Water [Mit 2.0/2.41], 5-22

Gasket, Water Supply [Mit 2.0/2.41], 5-23

Gasket,Harness, 2-21, 2-23

Geroler, Motor, Hyd, 4-11

Gerotor, Pump, Hyd, 4-13

Glovenet-525 Document Rack/Net
60200104-, 2-17

Grill, 2-15

Grill WIdt, Rear, Rh, 2-15

Grill Widt, Screen, Rear, Rh, 2-15

Grommet, Rbr, .25ld .3750d, 4-9

Grommet, Rbr, .501d 1.00d, 4-9

Grommet, Rbr, 0.63id, F/0.8h, .12 Matl,
3-3,3-5

Grommet, Rbr, 0.89id, F/1.2h, .14 Matl,
3-15

Grommet, Rbr, 1.00id, F/1.4h, .12 Matl,
3-3,3-5

Guard Widt, Ohg, Top, 3-11

Guard, Belt, Lh, G/Lpg, W/ Label, Replmt,
2-39

Guard, Belt, Rh, G/Lpg, W/ Label, Repimt,
2-39

Guard, Brush, 2-89, 2-91, 3-7

Guard, Fan, 2-49

Guard, Hose, Rbr, 5.01, 2-89, 2-91

Guard, Hose, Wrap, Plstc, 37.0, 2-53

H

Handle, Door, Cab, 3-17

Handle, Locking, Cab, 3-17

Hanger, Engine, 5-15

Harness, Backup, Rev [S30], 3-3, 3-5

Harness, Cover, Hppr [S30], 2-137

Harness, Ele [Extn, Telemetry], 3-27

Harness, Hppr [S30], 2-137

Harness, Main, [S30 Xp] (S30 XP Only),
2-137

Harness, Main,[S30] (S30 Only), 2-137

Harness, Ohg [S30], 3-3, 3-5

Harness, Pump, Fuel [Coyote], 2-45

Harness, Shakr, Motor [S20], 2-85

Harness, Switch, Seat, Ce [S30 Xp] (CE
Only) (S30XP Only), 2-137

Harness, Switch, Seat, Ce [S30] (CE
Only), 2-137

Harness, Wire, Cab, 3-24

Harness, Wire, Eng, Gas [Mit, 2.01], 2-137,
5-25

Harness, Wire, Eng, Lpg [Mit, 2.0I],
2-137,5-25

Head Assy, Cylinder, 5-5

Headlight, 12vdc, 35watt 2.8a, Halogen,
2-75

Heater & A/C Assy, W/Fan, 4-9

Heater Unit, W/ A/C & Fan (See
Breakdowns), 3-13

Hinge, 3-23

Hinge WIdt, Mtg, Cover, Hppr [S30], 2-75

Hinge WIidt, Shrd, Lh, 2-15, 2-19

Hinge WIidt, Shrd, Rh, 2-11, 2-15

Hinge WIdt, Shrd, Side, Lh, 2-19

Hinge, .25pin .12, Cover, Top, 2-17

Hinge, .40pin 2.2w 02.01, 4/0.21h, 3-9

Hinge, Bracket, Door, Cab, 3-17

Hopper Widt, Stl [S30], 2-69

Hopper, Plstc, Trimmed [S30], 2-67

Horn, 12vdc, Dba [Wolo], 2-5

Hose Assy, Upper, Tap [Mit], 5-29

Hose Assy, W/2cuff, 4.0d 1561 4.0/4.0, 3-9

Hose Kit, Hyd, Replmt [S30], 2-113, 2-115

Hose, 90x90,Filter, Oil, Remote[Mit], 5-21

Hose, 90xstr,Flter, Oil, Remote[Mit], 5-21

Hose, A/C, 06, E45/E90, 052.01 [R134],
3-21

Hose, A/C, 06, E90/E90, 043.01 [R134],
3-21

Hose, A/C, 08, E90/E90, 052.01 [R134],
3-21

Hose, A/C, 10, E90/E90, 060.01 [R134],
3-21

Hose, Afmkt, Coolant Recvy, 05ft, 2-49

Hose, Afmkt, Rbr, Heater, 0.38id, 03ft,
2-31,2-33

Hose, Afmkt, Rbr, Heater, 0.62id, 20ft,
3-19

Hose, Afmkt, Vacuum, 0.16id, 08ft, 2-81

Hose, Coolant, Molded [Mit 20/24m], 5-29

Hose, Coolant, Upper, Mold [Mit 2013],
2-51

Hose, Drain, Oil [Mit 20/24m], 5-7

Hose, Drain,Overflow,Radiator[1pick=1ft],
2-35, 2-37

Hose, Fuel, 0.31id [Evap Emission 07],
2-45

Hose, Fuel, .38d, Rbr[167L], 5-15

S30 Gas/LPG 9013316 (7-2014)




CROSS REFERENCE

Hose, Fuel, 0.18id, 29.01, 2-49

Hose, Fuel, Molded [Mit 20/24m], 5-29

Hose, Hyd, Spcl, Ff10e45/Ff10str, 056.0,
2-103, 2-105

Hose, Hyd, Spcl, Ff10str/Ff10str, 046.0,
2-103, 2-105

Hose, Hyd, Suc12, Ff12str/Ff12str, 025.0,
2-103, 2-105

Hose, Hyd, Suc20, Ff20e45/Ff20str, 022.5,
2-103, 2-105

Hose, Hyd, Tc04, Ff04e45/Ff04str, 038.0,
2-103, 2-105

Hose, Hyd, Tc04, Ff04e45/Ff04str, 078.0,
2-103, 2-105

Hose, Hyd, Tc04, Ff04e90/Ff04str, 042.0,
2-105

Hose, Hyd, Tc04, Ff04e90/Ff04str, 092.0,
2-103, 2-105

Hose, Hyd, Tc04, Ff04e90/Ff04str, 126.0,
2-105, 3-7

Hose, Hyd, Tc04, Ff04str/Ff04str, 018.0,
2-103, 2-105

Hose, Hyd, Tc04, Ff04str/Ff04str, 052.0,
2-103, 2-105

Hose, Hyd, Tc06, Ff06e90/Ff06str, 032.0,
2-103, 2-105

Hose, Hyd, Tc06, Ff06e90/Ff06str, 054.0,
2-103, 2-105

Hose, Hyd, Tc06, Ff06e90/Ff06str, 062.0,
2-103, 2-105

Hose, Hyd, Tc06, Ff06e90/Ff06str, 080.0,
2-103, 2-105

Hose, Hyd, Tc06, Ff06e90/Ff06str, 102.0,
2-103, 2-105, 3-7

Hose, Hyd, Tc06, Ff06e90/Qm06str, 134.0,
2-103, 2-105

Hose, Hyd, Tc06, Ff06str/Ff06str, 048.0,
2-103, 2-105

Hose, Hyd, Tc08, Ff06e90/Ff06str, 134.0,
3-7

Hose, Hyd, Tc08, Ff08e90/Ff08str, 030.0,
2-103, 2-105

Hose, Hyd, Tc08, Ff08e90/Ff08str, 042.0,
2-103, 2-105

Hose, Hyd, Tc08, Ff08e90/Ff08str, 046.0,
2-103, 2-105

Hose, Hyd, Tc08, Ff08e90/Ff08str, 052.0,
2-103, 2-105

Hose, Hyd, Tc08, Ff08str/Ff08str, 041.0,
2-103, 2-105

Hose, Hyd, Tc10, Ff10e90/Ff10str, 027.0,
2-103, 2-105

Hose, Hyd, Tc10, Ff10e90/Ff10str, 42.0,
2-107

Hose, Hyd, Tc12, Ff12e90/Ff12str, 014.0,
2-103, 2-105

Hose, Hyd, Tc16, Ff16e90/Ff16str, 016.0,
2-103, 2-105

Hose, Intake, Mold [Epdm Mit2013], 2-37

Hose, Intake, Mold, Gas [Epdm Mit2013],
2-35

Hose, Lpg, Med05, PmO04str/Sm04str,
035.0, 2-47

Hose, Lpg, Med05, Pm04str/Sm04str,
055.0, 2-47

Hose, Nozzle, Floor, 3-9

Hose, Rbr, 3-9

Hose, Rbr, 1.125id X1.25id, 03.00I, 2-51

Hose, Rbr, 1.125id, 02.25l, 2-51

Hose, Rbr, 1.25id 1.25id, 2-51

Hose, Rbr, 2.00id 2.500d 02.51, 2-35, 2-37

Hose, Rbr, E90, 2.00id [Edpm Mit 2013],
2-35, 2-37

Housing, 4-13

Housing, Brg, Motor, Hyd, 4-11

Housing, Fan, Rm-Cphg, 2-83

Housing, Flywheel [Mit 2.0l], 5-18

Housing, Sppt, Drive, 2-53

Housing, T-Stat, 2 Holes [Mit], 5-22

Housing, Thermostat, 5-22

Housing, Valve, 4-11

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-53

Hub Widt, 2-65

Hub, Adapter, Brush, 1.00b, 2-89, 2-91,
3-7

Impeller Assy, Vacfan [Coyote], 2-83

Indicator, Ele, [Multi-Display], 2-21

Indicator, Press, 60psi (S30 only), 2-107

Indicator, Service, Fltr, Air [20h20 Dn],
2-35, 2-37

Innertube, 6.00 X 9.00 [ Js-2], 2-59

Innertube, Valve [5.00r-8, Js2, 500-8],
2-55

Insert, Plate, Cam, Pump, Hyd, 4-13

Instr, Repair, Motor, Hyd, Gear, 4-11

Instr, Repair, Pump, 4-13

Instr, Use & Care, WallChart [S30], 3-29

Instr, Valve, Steering, Repair, 4-3

Insulation, Acstc, 0.5, 03.0 X 23.0 Adh,
2-15

Insulation, Acstc, 0.5, 05.5 X 23.0 Adh,
2-15

Insulation, Acstc, 0.5, 11.5 X 14.5 Adh,
2-15

Insulation, Acstc, 1.0, 2.0 X 03.8 Adh,
2-67, 2-69

Insulation, Acstc, 2.0, 02.0 X 12.0, 2-7,
2-9

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-25

Insulation, Flame-Retardant, 0.5, 2-45,
2-47

Insulation, Flame-Retardant, 0.75-0.88,
2-11

Insulation, Flame-Retardant, 1.00, 2-13

Insulation, Heat, Liner, Lh, 3-15

Insulation, Heat, Liner, Rh, 3-15

Insulation, Sound, Liner, 3-15

Insulation, Sound, Liner, Lh, 3-15

Insulation, Sound, Liner, Rh, 3-15

Insulation, Sound, Liner, Side, Lh, 3-15

Insulation, Sound, Liner, Side, Rh, 3-15

Insulation, Sound, Liner, Top, 3-15

Isolator, 5-25, 5-29

Isolator, Box, Relay, 2-31, 2-33

Isolator, Rbr, 2-43

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h,
2-49, 2-65, 2-113, 2-115

Isolator, Vib, Fing, 1.3h .4b 2/.34h, 2-27,
2-29

K

Key, 5-10

Key, Ignition, 1-1

Key, Ignition [Repimt W/O Dust Boot],
2-21,2-23

Key, Latch, Door Assy, 3-17

Key, Motor, Hyd, 4-11

Key, Shaft, Pump, Hyd, 4-13

Key, Sq, 0.12 X 0.12, 0.501, 2-83

Kit, Rotating, Pump, Hyd, 4-13

Kit, Seal, Hyd, Pump, 4-13

Kit, Seal, Motor, Hyd, 4-11

Kit, Shim, 4-13

Knob, 2-93, 3-7, 4-9

Knob Assy,Star,1.97d 4ear M10x1.5
10.75l, 2-87

Knob, 1.12d 3.861 M10 X 1.5, Plstc Tpr],
2-87,2-95

Knob, Rnd, 2.38d 0.88I M6 X 1.0, Plstc,
2-67, 2-69, 3-9

Knob, Star, 2.20d 8ear 1.11 M10x1.5, Nyl,
2-95, 2-97

Knob, Star, 2.75d 4ear 1.1 M8x1.25, 2-81

Knob, Tee, 0.38-16, 2.5 X 1.0 1.11,Plstc,
2-25

Knobs, Adjmt, Weight, 4-15

L

Label [Fuse Block], 3-15

Label Set, Hi Temp, 2-139

Label Set, Info/Hzrd [Multi-Mach], 2-139

Label Set, Info/Hzrd, Misc, Ce (CE Only),
2-139

Label Set, Info/Hzrd, Misc, Tj (Japan
Only), 2-139

Label, Caution [Apply Parking Brake],
2-139

Label, Caution [Apply Parking Brake] (CE
and Japan Only), 2-139

Label, Caution, Battery, Tj (Japan Only),
2-139

Label, Circuitbreaker [Fuse Box], 3-15

Label, Cyclone [S30], 2-139

Label, Handle, Lift, 2-139

Label, Info [Exit], 3-13

Label, info, Arm Brush, 2-139

Label, Info, Brush Arm, 2-99

Label, Info, Hyd Fluid, Na / Ce (Japan
Only), 2-139

Label, Level, Sound [100 Db] (CE Only),
2-139

6-16

S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Label, Logo, 10.4l, White [Tennant], 2-139

Label, Opertnl, Telem [Fcc/Ic], 3-27

Label, Panl, Instmt, Basic, 2-21

Label, Panl, Instmt, Rh, 2-21, 2-23

Label, White [S30], 2-139

Lamp, 12vdc, 0.5a, O4cp [#1157], 2-5

Lamp, 12vdc, 37.5watt, Halogen, 2-75

Lamp, Bulb, Fish, 3-3

Lamp, Bulb, Strobe, 3-5

Lamp, Clr, 12vdc [#3157 Series], 3-5

Latch, 2-13, 2-15, 2-17, 2-19, 2-75

Latch Assy, Mtg, Tank, Lpg, W/Nut, 2-47

Latch Kit, Door, Access, Ci [S30], 2-67,
2-69

Latch, Bolt, 2-7, 2-9

Latch, Cab, 3-17

Latch, Cmpr, M5 X 0.8 Blk, 2-99

Latch, Cmpr, Spring, Knurled Knob, PI,
2-13, 3-23

Latch, Door, 2-67, 2-69

Latch, Door [Southco 91-562-07], 2-81

Latch, Hook, 2-7, 2-9

Leg WIdt, Guard, Lh, 3-11

Leg WIdt, Guard, Rh, 3-11

Lens Assy, W/ Reflector, 2-75

Lens, Amb, F/ Strobe / Flasher, 3-3, 3-5

Lens, Blu, F/ Strobe / Flasher, 3-3, 3-5

Lens, Red, F/ Strobe / Flasher, 3-3, 3-5

Lever Assy, 177.8 X 45, 2-59

Lever WIdt, Brush, Side, 2-87

Lever WIdt, Lift, Brush, Main, 2-95

Lever, Lift, Brush, 2-93, 3-7

Lever, Pump, 2-65

Light Kit, Inside, Ci [S30], 3-3

Light Kit, outdoor, Ci [S30], 3-5

Light, Dome, Cab, 3-15

Light, Flsh, 12vdc, Amb, Rwk, 3-3

Light, Led, White, 12-24vdc, 3-3, 3-5

Light, Panl, 14vdc, 1.1 X 1.0, 2-21, 2-23

Light, Panl, 14vdc, 1.1 X 1.0 (CE Only),
2-21,2-23

Light, Strobe, Amb, 12-48vdc, Rwk, 3-5

Link, Crank, Limiter, 2-63

Lip Widt, Oprtr Station / Cab, 3-13

Lip Widt, Station, Oprtr, 2-11

Lock-Off, 12v, Lpg [Mit], 5-29

Loom, Convoluted, Split 5/8 [Mit], 5-15

Louver, Rt, Roll, 3-15

Magnet, Drive Brush, 2-13

Maint Kit, 800hr [S30 Lpg 2010], 1-1

Maint Kit, 800hr, Gas [S30], 1-1

Manifold, Exhaust [Mit 2.0/2.41], 5-16

Manifold, Gas, Relief, Valve, 2-45

Manifold, Intake [Mit 20/24m Tilt], 5-15

Manual, Oprtr [S30 Gas/Lpg, Bg, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, De, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Dk, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Ee, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, En, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Es, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Fi, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Fr, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Gr, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Hu, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, It, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Lt, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Lv, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, NI, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, No, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, PI, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Pt, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Ro, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Ru, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Se, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Si, Ce], 3-29

Manual, Oprtr [S30 Gas/Lpg, Sk, Ce],
3-29

Manual, Oprtr [S30 Gas/Lpg, Tr, Ce], 3-29

Manual, Oprtr [S30, Gas/Lpg EN Na], 3-29

Manual, Oprtr [S30, Gas/Lpg ES Na], 3-29

Manual, Oprtr [S30, Gas/Lpg FR Na], 3-29

Manual, Oprtr [S30, Gas/Lpg JP], 3-29

Manual, Parts [S30, Gas/Lpg En], 3-29

Manual, Service [S30 EN], 3-29

Manual, Service, Eng [Gm1.6l], 3-29

Manual, Service, Eng[Gm1.6l Em Cer],
3-29

Manual. Oprtr [S30 Gas/Lpg, Cz, Ce],
3-29

Mat, Floor (S30XP Only), 2-11

Mirror, Convex, 0.50d, 3-13

Mirror, Convex, 06.7 X 06.2, 3-11, 3-13

Mixer [E100lp Gm 2010], 5-30

Module, Ecu, Gas [Mit 2.0l 2013], 5-25

Module, Ecu, Lpg [Mit 2.01 2013], 5-25

Molding, Trim, Pvc, .08-.11 03.21, 2-85

Motor, Ele, 12vdc 2108rpm 0.09hp 07.0a,
2-85

Motor, Hyd, Gear, Ext 0.28 Rh 3000, 2-83

Motor, Hyd, Gear, Ext 0.67 Rh 2500, 2-49

Motor, Hyd, Gear, Int 02.8 Bi-Dir 2500,
2-99

Motor, Hyd, Gear, Int 17.1 Bi-dir 3000,
4-11

Motor, Hyd, Gear, Int 17.1 Bi-Dir 3000
(See Breakdowns), 2-53

Motor, Hyd, Gear, Int 17.9 Bi-Dir 2500,
2-89, 2-91, 3-7

Motor, Wiper, Cab, 3-13

Mount, Fltr, Remote, 5-21

Muffler, Catalytic [Mit 2.0 2013], 2-43

N

Nut, 5-9, 5-10

Nut, Adj, Mtg, Tank, Lpg, 2-47

Nut, Coil, Nyl Patch, 4-5, 4-7

Nut, Flange, 5-13

Nut, Fing, M05-0.8 [Gm1.6l Lp 2010],
5-30

Nut, FIng, M8, 5-15, 5-16, 5-19, 5-21,
5-22

Nut, Hex, Fing, M10 X 1.50, 2-11

Nut, Hex, Fing, M5 X 0.80, 2-13, 2-77,
3-9

Nut, Hex, FIng, M6 X 1.00, 2-11, 2-15,
2-17, 2-19, 2-49, 2-67, 3-3, 3-5,
3-21

Nut, Hex, FIng, M8 X 1.25, 2-5, 2-15,
2-17, 2-27, 2-29, 2-43, 2-45, 2-47,
2-53, 2-63, 2-89, 2-91, 2-107,
2-111, 3-15

Nut, Hex, Jam, .38-16, 2-57

Nut, Hex, Jam, .38-16, Lh, 2-57

Nut, Hex, Jam, .50-20, 2-57

Nut, Hex, Jam, M10 X 1.5, Ss, 2-87, 2-95,
2-97

Nut, Hex, Jam, M20 X 1.5, 2-25

Nut, Hex, Lock, .25-20, NI, 2-65

Nut, Hex, Lock, .31-18, NI, 2-13

Nut, Hex, Lock, .31-18, NI (S30XP Only),
2-13

Nut, Hex, Lock, .31-24, NI, 2-49
Nut, Hex, Lock, .38-16, NI, 2-47, 3-21
Nut, Hex, Lock, .75-10, NI, 2-53, 2-99
Nut, Hex, Lock, #10-24, NI, 2-61
Nut, Hex, Lock, #10-32, NI, 2-85

Nut, Hex, Lock, M10 X 1.5, NI, 2-5, 2-27,
2-29, 2-49, 2-59, 2-65, 2-77, 2-87,
2-97, 3-11, 3-21

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-79

Nut, Hex, Lock, M12 X 1.75, NI, 2-57,
2-59, 2-69, 2-71, 2-99

Nut, Hex, Lock, M4 X 0.70, NI, 2-5, 2-13,
2-15, 2-75, 2-81, 3-13

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 2-61

Nut, Hex, Lock, M5 X 0.80, NI, 2-77, 2-87,
3-3, 3-5, 3-9, 3-28

Nut, Hex, Lock, M6 X 1.00, NI, 2-21, 2-23,
2-25, 2-65, 2-67, 2-69, 2-77, 2-111,
3-9, 3-19, 3-21, 3-23

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 1-2,
2-63, 2-71,2-73

Nut, Hex, Lock, M8 X 1.25, NI, 2-5, 2-17
2-27, 2-29, 2-35, 2-37, 2-39, 2-43
2-47, 2-49, 2-61, 2-65, 2-77, 2-83,
2-87, 2-89, 2-93, 2-95, 2-97, 2-99
2-107, 3-7

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 1-2,
2-67, 2-69, 2-71, 2-73, 2-87, 3-13

Nut, Hex, Sltd, 1.00-20, 2-57, 2-59

Nut, Hex, Sltd, 1.12-18, 2-53

Nut, Hex, Std, .25-20, 2-31, 2-33

Nut, Hex, Std, .38-16, 2-43, 3-17

Nut, Hex, Std, .75-10, 2-53

Nut, Hex, Std, M10 X 1.25, 2-41

8,
2
2

S30 Gas/LPG 9013316 (7-2014)

6-17




CROSS REFERENCE

Nut, Hex, Std, M10 X 1.50, 2-97

Nut, Hex, Std, M12 X 1.75, Ss, 2-7, 2-9

Nut, Hex, Std, M3 X 0, 3-15

Nut, Hex, Std, M6 X 1.00, 8, 2-63, 2-65

Nut, Hex, Std, M6 X 1.00, Ss, 3-3, 3-5

Nut, Hex, Std, M8 X 1.25, 2-87

Nut, Hex, Std, M8 X 1.25, Brs, 2-41

Nut, Hex, Stover, M8, 2-43

Nut, M10-1.25 Flg [Mit], 5-16, 5-18

Nut, M10-1.25, Hx Flg [Mit], 5-25

Nut, M6-1.0 Flange [Mit], 5-25, 5-29

Nut, M8-1.25 [Mit], 5-15

Nut, Motor, Hyd, 4-11

Nut, Strainer, 5-7

Nut, Wheel, .50-20 X 60 Angle, 2-53,
2-59

Nut, Wing, .31-18, 2-41

(o)
0-Ring, 5-3, 5-5, 5-12
0-Ring [Mit 208 Buna-N], 5-22, 5-23
Ohg Kit, Ci [S30], 3-11
Qil, Hyd [El, Iso 100, 01gal], 1-2
Oil, Hyd [El, Iso 100, 05gal], 1-2
Oil, Hyd [El, Iso 32, 01gal], 1-2
Oil, Hyd [El, Iso 32, 05gal], 1-2
Oil, Hyd [El, Iso 68, 01gal], 1-2
Oil, Hyd [El, Iso 68, 05gal], 1-2
Qil, Hydraulic 68 [20] (CE ONLY), 1-2
Outlet, Water, W/Plug [Mit 2.0/2.41], 5-22

P

Pad, Armrest, 4-15

Pad, Pedal, Brake, 3.961 2.36w 0.75, 2-61

Paint, Airdry, Blk, 120z (NOT EUROPE),
1-2

Paint, Airdry, Gray, 120z (NOT EUROPE),
1-2

Paint, Airdry, Iron Gray, 120z (NOT
EUROPE), 1-2

Paint, Airdry, Off-White, 120z (NOT
EUROPE), 1-2

Paint, Airdry, Teal, 120z, Solid (NOT
EUROPE), 1-2

Pan, Oil, 5-7

Pane, Glass, Wndw, Front, 3-13

Pane, Glass, Wndw, Lh Side, Cab, 3-13

Pane, Glass, Wndw, Rear, 3-13

Pane, Wndw, Lower, Cab, 3-17

Pane, Wndw, Slide, Rh, Cab, 3-17

Panel Assy, Instmt, Basic, Replmt, 2-21

Panel Assy, Switch, Repimt, 2-21, 2-23

Panel Kit, Label, Repimt [S30], 2-23

Panel Kit, Repimt [S30], 2-23

Panel Wldt, Access, 2-63

Panel Widt, Deflector, Heat, 2-45, 2-47

Panel Widt, Handle, Lift, 2-95

Panel Widt, Heat, Shield, Lh, 2-15

Panel Widt, Lift, 2-97

Panel WIldt, Perma Filter, 2-81

Panel Widt, Side, 3-23

Panel Widt, Top, Cab, 3-15

Panel, Heat, Shield, Rear, Lh, 2-15

Panel, Instrument, Basic, 2-21

Panel, Light, 2-21, 2-23

Panel, Roof, Plstc, Cab, 3-15

Panel, Seat, 2-13

Panel, Shrd, Eng, 2-15

Panel, Shrd, Seat, 2-11

Panel, Side, Access, 2-11

Panel, Side, Access, Ce (CE Only), 2-11

Panel, Switch li, 2-21, 2-23

Pedal Widt, Brake, 2-61

Pedal, Propel, Lower, W/Tread, 2-63

Pedal, Propel, Upper, W/Tread, 2-63

Pin Assy, Side Brush W/ Clip, 2-89, 2-91,

3-7

Pin, Clevis (Shoulder), 2-71, 2-73

Pin, Clevis, 0.25d X 0.50l, 2-75

Pin, Clevis, 0.25d X 0.75l, 2-63

Pin, Clevis, 0.25d X 5.25I, 3-23

Pin, Clevis, 0.37d X 1.00l, 2-57

Pin, Clevis, 0.37d X 1.501, 2-87, 2-93, 3-7

Pin, Clevis, 0.37d X 2.12, 2-87

Pin, Clevis, 0.37d X 4.33I, 2-63

Pin, Clevis, 0.38d X 1.13l, 2-57, 2-95,

2-97

Pin, Clevis, 0.50d X 1.25l, 2-57

Pin, Clevis, 0.50d X 1.75l, 2-93,

Pin, Clevis, 0.50d X 2.00l, 2-93,
71
89
63

2
2 7, 3-7
2

Pin, Clevis, 0.50d X 2.25I, 2-
2
2

Pin, Clevis, 0.50d X 4.25I, 2-

Pin, Clevis, 0.50d X 5.00I, 2-
2-93, 3-7

Pin, Clevis, 0.50d X 5.50l, 2-89, 2-93, 3-7

Pin, Cotter, .062 X 0.75, 2-63

Pin, Cotter, .094 X 0.75, 2-57, 2-93, 3-7

Pin, Cotter, .094 X 1.00, 2-87, 2-95

Pin, Cotter, .125 X 1.00, 2-57, 2-63, 2-87,
2-89, 2-93, 2-97, 3-7

Pin, Cotter, .125 X 1.25, 2-89, 2-9

Pin, Cotter, .125 X 1.75, 2-57, 2-5

Pin, Cotter, .125 X 2.50, 2-53

Pin, Cotter, .156 X 1.25, 2-71, 2-73

Pin, Cotter, Hair, 0.31d .058 Wir, 3-23

Pin, Cotter, Hair, 0.38d .072 Wir, 2-63

Pin, Cotter, Hair, 0.38d .093 Wir, 2-75

Pin, Dowel, 5-3, 5-9, 5-10, 5-12

Pin, Dowel, Pump, Hyd, 4-13

Pin, Flywheel [Mit 20/20m], 5-18

Pin, Hitch, .500d X 6.00I, PI, 3-26

Pin, Lift, Hppr, 2-77

Pin, Lock, Cab, 3-17

Pin, Locking, Steering, Tilt [S30], 2-25

Pin, Pivot, 0.75d 02.11, Int 0.33b, 2-65

Pin, Roll, .125d X 1.25l, .125/.129, 2-93,
3-7

Pin, Spring, 5-9

Pin, Valve, Steering, 4-3

Pipe, Exhaust, Flex [S30 Mit 2013], 2-43

Pipe, Exhaust, G/Lpg [Mit 2013], 2-43

Piston Set, Ring, 5-10

Piston, Pin [Std A], 5-10

2-9
3-7
2-73
2-93, 3-7
, 2-89,

9
9

Piston, Pin [Std B], 5-10

Piston, Pin [Std C], 5-10

Piston, Pump, Hyd, Gear, 4-11

Pivot WIdt, Brush, Side, 2-89, 2-93, 3-7

Pivot, Adj, Brush, 2-87

Plate Wldt, Brush, Adj, 2-95, 2-97

Plate Widt, Mtg, Bumper, 2-77

Plate Widt, Sppt, Hppr Bottom, 2-67

Plate Widt, Stop [S30], 2-95

Plate, Grounding, Cyclone, 2-81

Plate, Adj, Brush, 2-87

Plate, Brake, Pedal, 2-77

Plate, Brush, Adj, 2-97

Plate, Cover, 4-13

Plate, Fan, [Phoenix], 2-83

Plate, Lift, Brush, 2-87

Plate, Lock Plate, 2-55

Plate, Motor, Wiper, Cab, 3-13

Plate, Mtg, 2-99

Plate, Mtg [Epr], 5-29

Plate, Mtg, Ecu [Mit 2.0/2.4l], 5-25

Plate, Prop, Rod, 2-17

Plate, Retainer, Door, Dump, 1-2, 2-71,
2-73

Plate, Ring, Headlight, Lh, 2-75

Plate, Ring, Headlight, Rh, 2-75

Plate, Ring, Light, 2-75

Plate, Sensor, Pressure, 2-81

Plate, Stop, Parking, 2-61

Plate, Tensioner, Adj [Mit 2.0/2.41], 5-17

Plate, Valve, Motor, Hyd, 4-11

Plate, Valve, Pump, Hyd, 4-13

Plate, Vent, 3-15

Plate, Water, Outlet [Mit Bypass], 5-23

Plate, Wear, Steering Valve, 4-3

Plate, Wheel, Ce, 2-59

Plate,Lift,Premium, 2-93

Plug, 4-11, 5-3

Plug Assy [CI], 4-3

Plug WiIdt, Drive, Brush, 2-99

Plug Widt, Idler, Brush, 2-99

Plug, 1/8 Npt, Brs, Skt Hd [Mit], 5-15

Plug, 1/8npt, Brs [Mit], 5-30

Plug, 3/8npt X 5/16, Brs [Mit], 5-21

Plug, Cap, 5-12

Plug, Flare, 37deg [Mit], 5-7

Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl,
2-75

Plug, Hole, Rnd, 0.25h 0.8l, Brb, Nyl, 2-77

Plug, Hole, Rnd, 0.30h 0.31, 3-13

Plug, Hole, Rnd, 0.38h .03-.12, Blk Ny,
2-97

Plug, Hole, Rnd, 0.44h .03-.12, Blk Ny,
2-95

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-21,2-23

Plug, Injector [Mit], 5-15

Plug, Oil, Drain, 5-7

Plug, Orifice, Valve, Hyd, .035, 4-7

Plug, Orifice, Valve, Hyd, .040, 4-5, 4-7

Plug, Orifice, Valve, Hyd, .046, 4-5, 4-7

Plug, Pump, Hyd, Gear, 4-11

Plug, Rubber, 5-7

6-18

S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Plug, Spark, 1-1, 5-19

Plug, Taper, 5-3

Plug, Tapper, 5-12

Poppet, Pump, Hyd, Gear, 4-11

Pulley Assy, Cable, 2.8d 0.50b, 2-95

Pulley Assy, Damper, Torsional, 5-10

Pulley, Cable, 1.5d Nyl, 2-57, 2-59, 2-87

Pulley, Cable, 3.1d 2.30b, .19d Cable,
2-87

Pulley, Idler, 5-9

Pulley, Idler, Tens, Belt, 3-21

Pulley, Pump, Water, 5-13

Pulley, Tensioner, 5-9

Pulley, Tensioner, Assy[Mit2.0/2.41], 5-17

Pump Assy, Water, 12vdc, 3-19

Pump, Fuel, Hi Press [Gm 1.61/3.01], 2-45

Pump, Gear, Drive, Oil, 5-12

Pump, Gear, Oil, 5-12

Pump, Hyd, Gear, Ext, 3, 00.70 2500, Cw,
2-11

Pump, Hyd, Piston, Var, 1.24 4500, Cw,
4-13

Pump, Hyd, Piston, Var, 1.24 4500, Cw
(See Breakdowns), 2-111

Pump, Info, Repair, 2-111

Pump, Oil, 5-12

Pump, Water, 5-13

R

Race, Bearing, Pump, Hyd, 4-13

Radiator, W/ Hyd Cooler [Side X Side],
2-49

Regulator [ Gm3.01 2010], 5-29

Regulator, Press, Electronic [Epr], 5-30

Relay Assy, 12vdc [2f/11], 3-19

Relay, 12vdc, 040a, Spdt No (CE Only),
2-21,2-23

Relay, 12vdc, 35a, Spdt [Micro 280], 2-21,
2-23

Repair Kit, Mixer, 5-30

Repair Kit, Vaporizer, 5-29

Reservoir, Hyd, W/ Label, Replmt, 2-107

Resistor, 022.000hm, 0040watt, 2-31,
2-33

Retainer, Blade, Deflector, 2-5

Retainer, Boot, Steering Column, 2-25

Retainer, Motor, Hyd, 4-11

Retainer, Pulley, 2-87

Retainer, Seal, 1-2, 2-71, 2-73

Retainer, Seal, Door, 2-81, 2-85

Retainer, Shaft, 0.12id .380d X .052, 3-17

Retainer, Skirt, .12, 1.0w X 09.8l, Gray,
2-69

Retainer, Skirt, .12, 1.0w X 18.0l, Gray,
2-69

Retainer, Skirt, .12, 1.5w X 14.41, Blk, 2-7,
2-9

Retainer, Stop, 2-97

Retainer, Tank, Lpg, 2-47

Rim Assy, 08.0 X 3.8, 4.5bc /5bolt, 2-55

Rim Assy, 09.0 X 4.0, 4.5bc /5bolt, 2-59

Ring, Motor, Hyd, 4-11

Ring, Retainer, Steering Valve, 4-3

Ring, Retaining, 4-13, 5-17

Ring, Retaining, Ext, 0.50d, Hd, 2-25

Ring, Retaining, Ext, 0.50d, Ss, 2-87

Ring, Retaining, Int, 2.00d, 2-77

Ring, Retaining, Pump, Hyd, 4-13

Rivet, Blind, .125d X 0.32 X .25d, Alm,
2-13, 3-23

Rivet, Plstc, .250d X 0.90, 2-5, 2-15,
2-25, 2-49, 2-69

Rivet, Plstc, .325d X 0.79, 2-5

Rod Assy, Connecting, 5-10

Rod Widt, Brake, 2-61

Rod Widt, Prop, Cover, Hppr, 2-75

Rod-End, M6 X 1.0rh Fem 6mmb [Nylon],
2-63, 2-65

Rod-End, 0.75-16rh Fem 0.75b, 2-53

Rod-End, 0.75-16rh Mal 0.75b [Teflon],
2-53

Rod, Handle, Cab, 3-17

Rod, Hanger, Isolator, 2-43

Rod, Latch, Cab, 3-17

Rod, Thrd, M10x1.5 80l, 2-93, 3-7

S

Screen, Oil, 5-7

Screw, 5-5, 5-12

Screw, Btn, M8 X 1.25 X 40, Ss, 2-87

Screw, Cap, 4-13

Screw, Cap, Motor, Hyd, 4-11

Screw, Cap, Pump, Hyd, 4-13

Screw, Flt, Soc, .75-10 X 2.50, Al, 2-99

Screw, Flt, Soc, M5 X 0.80 X 16, 10.9,
2-99

Screw, Flt, Soc, M6 X 1.00 X 16, 10.9,
2-67, 2-69, 2-71, 2-73, 3-9

Screw, Flt, Soc, M8 X 1.25 X 25, 10.9,
2-97

Screw, Hex, .31-09 X 1.25, Wood, 2-89,
2-91, 3-7

Screw, Hex, .38-16 X 0.62, G5, 2-51

Screw, Hex, .38-16 X 0.75, NI, 2-99

Screw, Hex, .38-16 X 0.88, G5, 2-27,
2-29

Screw, Hex, .38-16 X 1.25, G5, 2-65,
2-111

Screw, Hex, .38-16 X 1.25, NI, 2-89,
2-91, 3-7

Screw, Hex, .38-16 X 2.00, G5, 3-21

Screw, Hex, .38-16 X 3.00, G5, 2-47

Screw, Hex, .38-16 X 3.75, G5, 2-47

Screw, Hex, .75-10 X 2.50, FI, 2-99

Screw, Hex, .75-10 X 3.25, G5, 2-53

Screw, Hex, M10 X 1.25 X 25, 8.8, 2-27,
2-29

Screw, Hex, M10 X 1.25 X 35, 8.8, 3-21

Screw, Hex, M10 X 1.5, 2-85

Screw, Hex, M10 X 1.5 X 25, 8.8, 3-11

Screw, Hex, M10 X 1.5 X 35, 9.8, Sems,
3-26

Screw, Hex, M10 X 1.5 X 60, 8.8,

8

93
Screw, Hex, M10 X 1.5 X 80, 8.8, 3-7

2-
3-

Screw, Hex, M10 X 1.50 X 20, 8.8, 2-25

Screw, Hex, M10 X 1.50 X 20, NI, Ss,
2-71

Screw, Hex, M10 X 1.50 X 25, 10.9, 2-7,
2-9, 2-55, 2-59

Screw, Hex, M10 X 1.50 X 25, 8.8, 3-21

Screw, Hex, M10 X 1.50 X 35, 8.8, 2-43,
2-65, 2-77

Screw, Hex, M10 X 1.50 X 35, 9.8, Sems,
2-11, 2-87, 2-95, 2-97, 3-11, 3-13

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-77,
2-113, 2-115

Screw, Hex, M10 X 1.50 X 45, 8.8, 2-49,
2-97

Screw, Hex, M10 X 1.50 X 50, 8.8, 2-5,
2-79

Screw, Hex, M10 X 1.50 X 60, 8.8, 2-27,
2-29

Screw, Hex, M10 X 1.50 X 80, 8.8, 2-89

Screw, Hex, M10 X 1.50 X 90, 8.8, 2-79

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-27,
2-29

Screw, Hex, M12 X 1.75 X 40, 10.9, 2-69,
2-71

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-57,
2-59

Screw, Hex, M12 X 1.75 X 90, 8.8, 2-99

Screw, Hex, M16 X 2.00 X 20, 8.8, 2-99

Screw, Hex, M4 X 0.70 X 10, Fmg, Blk,
2-95, 2-97

Screw, Hex, M4 X 0.70 X 20, Ss, 2-61

Screw, Hex, M5 X 0.80 X 16, 8.8, 2-95,
3-5

Screw, Hex, M5 X 0.80 X 16, Fmg, 3-21

Screw, Hex, M5 X 0.80 X 20, 8.8, 2-77

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems,
2-47,2-95

Screw, Hex, M6 X 1.00 X 10, Fmg, 2-77,
2-107

Screw, Hex, M6 X 1.00 X 12, 8.8, 3-21

Screw, Hex, M6 X 1.00 X 12, Fmg, 2-85

Screw, Hex, M6 X 1.00 X 12, NI, Ss, 1-2,
2-67

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-45,
3-9

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-25, 2-49, 2-67, 2-69, 2-81, 2-97,
3-9,3-13

Screw, Hex, M6 X 1.00 X 20, NI, Ss, 2-99

Screw, Hex, M6 X 1.00 X 20, Ss, 3-3, 3-5

Screw, Hex, M6 X 1.00 X 25, 8.8, 2-77,
2-111

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-7,2-9, 2-49

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
2-11, 2-15, 2-17, 2-19, 2-39, 3-3,
3-5

Screw, Hex, M6 X 1.00 X 25, Fmg, 3-19

Screw, Hex, M6 X 1.00 X 25, Ss, 2-63

Screw, Hex, M6 X 1.00 X 30, 8.8, 2-65

Screw, Hex, M6 X 1.00 X 30, 9.8, Sems,
1-2,2-7, 2-9, 2-45, 2-71, 2-73,
2-89, 2-91, 3-7

S30 Gas/LPG 9013316 (7-2014)

6-19




CROSS REFERENCE

Screw, Hex, M6 X 1.00 X 35, 8.8, 1-2,
2-71,2-73

Screw, Hex, M6 X 1.00 X 35, Ss, 2-99

Screw, Hex, M6 X 1.00 X 60, 8.8, 2-45

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-39

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-11,
2-15, 2-17, 2-19, 2-111, 3-13

Screw, Hex, M8 X 1.25 X 16, Ss, 2-75,
2-81, 2-85, 2-87

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-39,
2-47, 2-83, 2-99, 3-9

Screw, Hex, M8 X 1.25 X 20, 9.8, Sems,
2-67, 2-69

Screw, Hex, M8 X 1.25 X 20, Fmg, 3-9

Screw, Hex, M8 X 1.25 X 20, Ss, 2-47,
2-53, 2-75, 3-13

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
3-9

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-17,
2-49, 2-61, 2-83, 3-13

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-5, 2-11, 2-13, 2-15, 2-17, 2-35,
2-37, 2-39, 2-43, 2-45, 2-47, 2-49,
2-63, 2-75, 2-81, 2-83, 2-85, 2-89,
2-91, 2-95, 2-107, 3-7, 3-13, 3-23

Screw, Hex, M8 X 1.25 X 25, Ss, 2-63,
2-99

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-7,
2-9, 2-63, 2-65, 2-87, 2-93, 3-7

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-27, 2-29, 2-47, 2-59, 2-71, 2-73,
2-87, 2-93, 2-95, 2-107

Screw, Hex, M8 X 1.25 X 30, Ss, 2-53

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-17,
2-39, 2-61, 2-97

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-35, 2-37, 2-45, 2-49, 2-57, 2-59,
2-67,2-71, 2-73, 2-89, 2-95

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-87

Screw, Hex, M8 X 1.25 X 40, 8.8, 2-5,
2-87

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-43,
2-87

Screw, Hex, M8 X 1.25 X 60, 8.8, FI, 2-61

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-77

Screw, Pan, 12-16 X 0.50, F/ Plstc, 2-15,
3-27

Screw, Pan, 12-16 X 0.75, F/ Plstc, 2-75

Screw, Pan, M5 X 0.80 X 16, 4.8, 3-28

Screw, Pan, M8 X 1.25 X 25, Blk, 2-87

Screw, Pan, Phl, .31-18 X 1.00, G2, 2-13

Screw, Pan, Phl, 08-16 X 1.00, F/ Plstc,
2-17

Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc,
2-67, 2-81

Screw, Pan, Phl, 10-32 X 0.50, G2, Blk,
2-21,2-23

Screw, Pan, Phl, M3 X 0.50 X 12, Blk,
3-15

Screw, Pan, Phl, M4 X 0.70 X 10, Blk,
3-15

Screw, Pan, Phl, M4 X 0.70 X 10, Ss, 2-75

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8,
2-15, 2-75, 2-81

Screw, Pan, Phl, M4 X 0.70 X 16, Ss,
2-69, 2-81

Screw, Pan, Phl, M4 X 0.70 X 20, 4.8,
2-13

Screw, Pan, Phl, M4 X 0.70 X 20, Blk,
3-13

Screw, Pan, Phl, M4 X 0.70 X 25, BIk,
3-15

Screw, Pan, Phl, M4 X 0.70 X 6, 4.8, 2-81

Screw, Pan, Phl, M4 X 0.70 X 60, 4.8, 2-5

Screw, Pan, Phl, M5 X 0.80 X 10, 4.8, 3-9

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
2-11, 2-81

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8,
2-13, 2-27, 2-29, 2-31, 2-33, 3-3,
3-5, 3-27

Screw, Pan, Phl, M5 X 0.80 X 16, Bk,
2-21,2-23, 2-87

Screw, Pan, Phl, M5 X 0.80 X 20, 4.8, 3-9

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8, 3-3
3-5,3-9

Screw, Pan, Phl, M5 X 0.80 X 25, Bk,
3-15

Screw, Pan, Phl, M5 X 0.80 X 40, 4.8, 3-3,
3-5

Screw, Pan, Phl, M5 X 0.80 X 50, 4.8,
3-19

Screw, Pan, Phl, M6 X 1.0 X 16, Blk, 3-17

Screw, Pan, Phl, M6 X 1.0 X 35, Blk, 3-17

Screw, Pan, Phl, M6 X 1.00 X 12, Blk,
3-23

Screw, Pan, Phl, M6 X 1.00 X 12, NI, P,
3-17

Screw, Pan, Phl, M6 X 1.00 X 16, 4.8,
2-67, 3-3, 3-5, 3-9

Screw, Pan, Phl, M8 X 1.25 X 16, Bk,
3-17

Screw, Pan, Phl, M8 X 1.25 X 25, Bk,
3-15

Screw, Pan, Phl, M8 X 1.25 X 50, Bk,
3-15

Screw, Set, Soc, 10-24 X 0.38, Al, 2-85

Screw, Soc, .31-24 X 1.00, Al, 2-65

Screw, Soc, .38-16 X 1.50, Al, 2-111

Screw, Soc, .50-13 X 1.50, Al, 2-53

Screw, Soc, M10 X 1.50 X 16, 12.9, 2-21,
2-23

Screw, Soc, M16 X 2.00 X 50, 12.9, 2-53

Screw, Soc, M4 X 0.70 X 16, 5-30

Screw, Soc, M6 X 1.00 X 20, 12.9, NI,
2-99

Screw, Valve, Steering, 4-3

Seal Assy, Door, Cyclonics, 2-81

Seal Assy, Door, Shakr, 2-85

Seal Kit, 2-53, 2-111

Seal Kit, Cartridge, 4-5, 4-7

Seal Kit, Steering [CI], 4-3

Seal, Afmkt, Bulb, 90, 0.50d, 03ft, 3-15

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 01ft,
2-15

)

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-11, 2-15

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 03it,
3-15

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08it,
2-15, 2-17

Seal, Afmkt, Bulb, Adh 0.38, 0.75w 024t
2-49

Seal, Afmkt, Bulb, Str, .50d F/11ga 02ft,
2-15, 2-49

Seal, Afmkt, Bulb, Str, .50d F/11ga 03ft,
2-13

Seal, Afmkt, Bulb, Str, .75d F/07ga 03ft,
3-13

Seal, Afmkt, Bulb, Str, 0.76, 0.93w 01ft,
2-15

Seal, Afmkt, Bulb, Str, 0.76, 0.93w 02ft,
2-17

Seal, Afmkt, Bulb, Str, 0.76, 0.93w 20ft,
3-17

Seal, Afmkt, Foam, 1.18 X 1.18, 011t, 3-13

Seal, Afmkt, Foam, 1.18 X 1.18, 03ft,
3-13, 3-15

Seal, Afmkt, Rbr, Clsd, Adh, 02ft, 2-7, 2-9

Seal, Afmkt, Rbr, Clsd, Adh, 05ft, 2-83

Seal, Afmkt, Rbr, Clsd, Adh, 08ft, 2-11

Seal, Afmkt, Rbr, Wndw, 08ft, 3-17

Seal, Afmkt, Rbr, Wndw, 10ft, 3-13

Seal, Afmkt, Rbr, Wndw, 10ft [Zipper],
3-13

Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft,
2-49

Seal, Cap, 5-5

Seal, Case, Oil, Rear, 5-3

Seal, Cleanout Door, 2-81

Seal, Door, Dump, 1-2, 2-71, 2-73

Seal, Drive, Rear, Grease Cav, 2-53

Seal, Foam, 2-81

Seal, Foam, .50, 1.00w 72.00l, Adh, 3-13

Seal, Hopper, Box, Lower, 2-81

Seal, Oil, 5-3, 5-5, 5-12

Seal, Org, .069 X 03.06id, 2-111

Seal, Org, .072 X 00.35id #04, 4-5, 4-7

Seal, Org, .078 X 00.47id #06, 4-5, 4-7

Seal, Org, .087 X 00.64id #08, 4-5, 4-7

Seal, Org, Lpg, Mixer [Gm 2007], 5-28

Seal, Rbr, Clsd, 1.00, Door, Brush, Lh, 2-9

Seal, Rbr, Clsd, 1.50, Door, Brush, Rh, 2-7

Seal, Rbr, Clsd, 2.00w 09.8I Lh, 2-9

Seal, Rbr, Clsd, 2.00w 09.8I Rh, 2-7

Seal, Tray, Debris, Shaker, 2-85

Seal, Trim, Bulb, 90 Degree, 2-11

Seal, Ure, .25, 06.0w 06.0l, Adh, 3-9

Seal, Wiper, Door, 1-2, 2-71, 2-73

Seat, 4-15

Seat, Deluxe (S30XP Only) (See
Breakdowns), 2-13

Seat, Std [Milsco] (S30 Only), 2-13

Seatbelt, 4-15

Send-Unit, Fuel, 2-45

Send-Unit, Water,
Temp,04npt[1130h/195d], 2-107

Sender, Qil, Press [Mit], 5-25

6-20

S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Sensor [Tmap], 5-25

Sensor, Camshaft [Mit], 5-25

Sensor, Exhaust, Tailpipe, 2-43, 5-25

Sensor, Spd, Timing Wheel [3.01], 5-25

Sensor, Temp, Coolant, 5-25

Shaft, 2-57

Shaft, Arm , Rocker, 5-9

Shaft, Arm, Rocker, 5-9

Shaft, Cap, Rocker, 5-9

Shaft, Idler, Plug, Brush, 2-99

Shaft, Left, Balancer, 5-11

Shaft, Motor, Hyd, 4-11

Shaft, Right, Balancer, 5-11

Shaft, Spring, Rocker, 5-9

Shield, Heat, G/Lpg [S30 Mit 2013], 2-43

Shield, Heat, Lower [Mit 20/24m], 5-16

Shield, Heat, Upper [Mit 20/24m], 5-16

Shock Absorber, 2.3 Strk, 2-65

Shoe Assy, Brake, 177.8 X 45, 2-59

Shoe Set, Brake [1 Set=1pkg=2 Shoes],
2-57

Shroud Widt, Station, Oprtr, 2-11

Shroud, Fan, 2-49

Skirt Assy, Door, Brush, Rh, 2-7

Skirt Kit, Door, Hppr, Maint [S30], 1-2,
2-71,2-73

Skirt Kit, Hppr, Maint [S30], 1-2, 2-67

Skirt, A/C, 3-21

Skirt, Brush Arm, 2-7

Skirt, Deflector, 2-7, 2-9, 2-69

Skirt, Deflector Wheel Pocket Skirt, 1-1

Skirt, Door, Brush, 1-1, 2-7, 2-9

Skirt, Hppr, 1-2, 2-67

Skirt, Lip, 1-2, 2-67, 2-69

Skirt, Lip, Hppr, 1-2, 2-67

Skirt, Lip, Hppr, Stl, 2-69

Skirt, Neo, .06, 30.00w 41.00I[Mit 2013],
2-49

Skirt, Neo, .12, 15.9w, 20.8I, 03/SI, 1-2,
2-67

Skirt, Neo, .18, 06.74w 50.001, 04/ SI, 1-1,
2-5

Skirt, Neo, .18, 6.42w X 48.73l, 04/SI, 2-5

Skirt, Neo, .37, 06.00w 44.65l, 04/ S
Recirculation, 1-1

Skirt, Neo, .37, 06.00w 44.65l, 04/SI, 2-5

Skirt, Rbr, 2-5

Skirt, Rbr, .12, 10.66w 43.001, 10/ S, 2-5

Sleeve, 0.31b 0.50d 0.3I, Ss, 2-87

Sleeve, Dashpo, Pump, Hyd, Gear, 4-11

Sleeve, Flange, 2-67, 2-69, 3-9

Sleeve, Nyl, #27 20.01, 2-99

Sleeve, Nyl, 2.38id 05.0l, 2-53

Sleeve, P/M, 0.22b 0.32d 0.4l, PI, 3-9

Sleeve, P/M, 0.31b 0.50d 0.5l [430ss],
2-57, 2-59, 2-87, 2-95, 2-97

Sleeve, P/M, 0.31b 0.50d 0.7 [430ss],
2-89, 2-93, 3-7

Sleeve, P/M, 0.32b 0.50d 1.3I [430ss],
2-43

Sleeve, P/M, 0.33b 0.63d 0.41, Ss / Qil,
2-87

Sleeve, P/M, 0.37b 0.75d 0.61, Stl, 2-45

Solenoid, #10, 12vdc, 4-5, 4-7

Solenoid, #8, 12vdc, 4-5, 4-7

Spacer, 0.32d, 1.00d, 0.38l, PI (CE Only),
2-13

Spacer, 0.33b 0.50d 0.15I, PI, 2-65

Spacer, Alternator [Mit 2.0/2.41], 5-20

Spacer, Belt, Balancer, Train, 5-11

Spacer, Coil, #8, 4-5, 4-7

Spacer, Fltr, 2-85

Spacer, Plstc, 0.18b 0.27d 0.271, 3-13

Spacer, Plstc, 0.62b 0.75d 0.271, 3-13

Spacer, Ring, Throttle [Mit 40mm], 5-28

Spacer, Rnd, .38b .88d .38l, 2-13

Spacer, Valve, Steering, 4-3

Spindle WIdt, Wheel, Front, Lh, 2-59

Spindle WIdt, Wheel, Front, Rh, 2-59

Spool, Pilot, Hyd, 4-5, 4-7

Spring, 2-57, 4-11

Spring Assy Kit, 2-5

Spring Kit, Scu [Cl], 4-3

Spring, Cmpr, 0.720d .06wir 02.3, 2-25,
2-93,3-7

Spring, Cmpr, 0.970d .11wir 02.5I, 2-89,
2-93,3-7

Spring, Extn, 0.750d 0.09wir 02.5l, 2-61

Spring, Extn, 1.000d 0.12wir 05.01, 2-65

Spring, Extn, 1.390d 0.15wir 09.0l, 2-97

Spring, Motor, Hyd, 4-11

Spring, Tens, Brake, 2-59

Spring, Tors, 0.61id .18wir 02.0coil, 2-59

Spring, Tors, 0.75id .06wir 02.8coil, 2-61

Spring, Tors, 1.09id .11wir 03.0coil, 2-87

Sprocket Assy, Cshit, 5-9

Sprocket, Camshaft, 5-9

Sprocket, Cshft, 5-11

Sprocket, Pump, Oil, 5-9

Sprocket, Shaft, Balancer, 5-11

Starter, Motor [Mit 2.0/2.41], 5-20

Steer-Control, Hyd05, 06.1 2030, 2-25,
4-3

Stem, Valve, Hyd [4w2p], 4-5, 4-7

Strainer, Hyd, 010gpm 100mesh, 2-107

Strainer, Hyd, 025gpm 100mesh 03psi,
1-1,2-107

Strainrelief, 2-85

Strap Kit, Knob, Fltr Box [S30], 2-81

Strap, Cap, Enclosure, 3-9

Strap, Door, Cab, 3-17

Strap, Door, Dump, Side, 1-2, 2-71, 2-73

Strap, Main, Lip, 1-2, 2-67, 2-69

Strap, Mtg, Tank, Lpg, 2-47

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle,
3-9

Strap, Rbr, 2-81

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-5

Strap, Tank, Fuel, 2-45

Strap, Tank, Hyd, 2-107

Strip, Backing, Hppr, 2-5

Stud, 5-5

Stud, M05-0.8 [Gm1.6l Lp 2010], 5-30

Stud, M10-1.25 X 50, Full Thrd [Mit], 5-25

Stud, M8 X 1.25 [55.0], 2-81

Stud, M8-1.25 X 30 [Mit Double End],
5-15

Stud, M8-1.25 X 35 [Mit Double End],
5-15

Stud, M8-1.25 X 40 [Mit], 5-16

Stud, M8-1.25 X 50 Full Thrd [Mit], 5-15

Stud, Manifold, Intake, M8 X 28, 5-16

Stud, Strike, Cab, 3-17

Stud, Wheel, .50-20 X 1.501, 0.370th,
2-53

Stud, Wheel, .50-20 X 1.88I, 0.560th,
2-59

Switch Assy, Press, No 02400psi, 2-113,
2-115

Switch Kit, Press, Replmt[S30], 2-81

Switch, A/C [Binary], 3-21

Switch, Key, 4 Pos [Honeywell], 2-21,
2-23

Switch, Limit, 15a, Nc, 2-95, 3-5

Switch, Press, 0070psi Spst Nc 12vdc 08a,
2-47

Switch, Press, Hyd, 18-24psi, Spst, No
(S30XP only), 2-107

Switch, Pressure, Oil, 5-12

Switch, Rocker, Dpdt, Mom / Off / Mom,
2-21

Switch, Rocker, Dpdt, On / Off / Mom,
2-21

Switch, Rocker, Dpst, On / None / On,
2-21,3-9

Switch, Rocker, Prgrsy, 2-21, 2-23

Switch, Seat, 4-15

Switch, Snap, 15a Nc, RIr, 2-87

Switch, Snap, 15a No, 3-3, 3-5

Switch, Snap, 15a No, Rlr, 2-77

Switch, Thermal, 160deg, Spdt, 2-67,
2-69

Switch, Turn Signal, 3-5

T

Taillight, 12vdc, 6.3 X 2.5, 2-5

Tank, Coolant, 03.6w 04.1hi 05.5l,1liter,
2-49

Tank, Fuel, 2-45

Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq],
2-47

Tape, Warning, Left Blk/Yel [33 Mtr] (CE
Only), 2-139

Tape, Warning, Rh, Blk / Yel [33 Mtr] (CE
Only), 2-139

Tensioner, 5-9

Tensioner, Timing, Belt, 5-11

Thermostat, 5-22

Thermostat, Heater/Air, 4-9

Thurst, Case, 5-5

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-49, 3-3, 3-5

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D,
2-89, 2-91

Timer, 12vdc, 10a [Ce Seat Switch] (CE
Only), 2-21

Timer, 12vdc, 30sec On, 2-21

S30 Gas/LPG 9013316 (7-2014)

6-21




CROSS REFERENCE

Timer, 12vdc, 6sec Spcl [Tosr116], 2-21

Tire Assy, Pneu, 21 X 6.0-12 4.5bc, Ce,
2-59

Tire Assy, Pneu, 5.00 4.5bc/5bIt[R8ic70]
Pneumatic Rear, 1-1

Tire Assy, Pneu, 570/500-08 4.5bc 5bolt
(Standard), 2-55

Tire Assy, Pneu, 600x9 4.5bc/5bolt, Ce
Pneumatic Front, 1-1

Tire Assy, Solid, 18.0 X 4.3 4.5bc 5bolt
(Option), 2-55

Tire Assy, Solid, 18.0x4.3 4.5bc/5bolt Solid
Rear Tire, 1-1

Tire Assy, Solid, 20.8 X 5.0, W/ Brg, 1-1,
2-57

Tire, Pneu, 21 X 6.0 X 9.0 12 Ply [Ic40],
2-59

Tire, Solid, 18.0 X 7.0 X 8.0[4.33 Sc15],
2-55

Tire, W/ Tube, W/ Flap, 2-55

Track Assy, Slide, 4-15

Track, Slide, Seat Adj, 12.51, 2-13

Track, Slide, Seat Adj, 12.51, W/Latch,
2-13

Tray Widt, Debris, Filter, 2-85

Tray Wldt, Lpg, 2-47

Tread, Non-Skid, 02.2w 11.51, 2-63

Tread, Non-Skid, 04.5w 10.0l, 2-11

Tread, Non-Skid, 10.0w 12.01, 2-11

Tube Assy, Hyd, Cooler [Coyote], 2-109

Tube Assy, Hyd, Fltr, 2-109

Tube Assy, Hyd, Valve Tank [Coyote],
2-109

Tube Widt, 2-99

Tube Widt, Tee [Mit 2013], 2-35, 2-37

Tube, 0.59id 1.250d 00.61, Stl, 2-93, 3-7

Tube, 0.77id 1.750d 00.71, Stl, Pntd, 2-53

Tube, Coolant, 1.3d, Lower, 2-51

Tube, Coolant, Lower [Mit 2013 S30], 2-51

Tube, Cooling, Line [Mit], 5-23, 5-26

Tube, Hose, 3-9

Tube, Hyd [Pump Charge], 2-111

Tube, Hyd, Gear Pump Front[S30
Mit2013], 2-111

Tube, Hyd, Gear Pump Middle[S30
Mit2013], 2-111

Tube, Hyd, Gear Pump Rear [Coyote],
2-111

Tube, Hyd, Pump, Drain, 2-111

Tube, Hyd, Pump, Rear Drive, Ff10/Fm10,
2-111

Tube, Hyd, Steering Drain, 2-109

Tube, Plstc, 0.25id 0.310d 00.5l, Blk, 2-99

Tube, Pump, Water, 5-22

Tube, Water, Line [Mit], 5-22

Turnbuckle, Body, .38thread, 03.91, 2-57

\'/

Valve Assy, Relief [Cl], 4-3
Valve, Check, 4-5, 4-7

Valve, Cntrl, Solenoid, 4-5, 4-7
Valve, Exhaust, 5-9

Valve, Expansion, 4-9

Valve, Gasket, Pcv, 5-4

Valve, Heater, 3-19

Valve, Hyd, Solenoid, 12vdc [06s], 4-5,
4-7

Valve, Hyd, Solenoid, 12vdc [06s] (See
Breakdowns), 2-113

Valve, Hyd, Solenoid, 12vdc [08s] (See
Breakdowns), 2-115

Valve, Inlet, 5-9

Valve, Lpg, Press Relief [Rego], 2-47

Valve, Motor, Hyd, 4-11

Valve, Pcv, 5-4

Valve, Relief, 4-5, 4-7

Valve, Relief, 3500psi, 4-13

Valve, Relief, Pump , 4-13

Valve, Seal, Stem, 5-9

Valve, Spring, 5-9

Valve, Spring, Lock, 5-9

Valve, Spring, Retainer, 5-9

Valve, Spring, Seat, 5-9

Valve, Stem, No, 4-5, 4-7

Video, Oprtr, Dvd [S30 En Es Fr], 3-29

w

Wand, Vacuum, 3-9

Washer, 4-13, 5-9, 5-21

Washer Flat,0.50,Sae, 2-25, 2-27, 2-29

Washer, 1/4 Flat [Mit], 5-27

Washer, Belt, Balancer, Train, 5-11

Washer, Bolt, 5-7

Washer, Cab, Shid, Glass, 3-15

Washer, Flat 3/8, Sae, 5-17

Washer, Flat, 0.16b 0.38d .05, PI, 06, 2-15

Washer, Flat, 0.19b 0.44d .03, Nyl, Bk,
2-21,2-23

Washer, Flat, 0.19b 0.50d .03, Stl, Blk,
3-13, 3-15

Washer, Flat, 0.25, Fendr, 1-2,

Washer, Flat, 0.25, Sae, 2-25,

2-67

5, 2-31

2-65, 2-67, 2-75, 3-3, 3-5
3-1

2-4

, 2-33,

Washer, Flat, 0.25, Sae, Blk, 3-17

Washer, Flat, 0.25, Std, 1-2, 2-45, 2-71,
2-73, 3-9, 3-19

Washer, Flat, 0.25b 0.56d .05, PI, 10,
2-31, 2-33, 2-77, 2-85, 3-9, 3-27

Washer, Flat, 0.27b 0.69d .05, Ss, 2-63,
2-67, 2-69, 2-99

Washer, Flat, 0.31, Fendr, 2-15, 2-67,
2-83

Washer, Flat, 0.31, Sae, 2-41, 2-43, 2-49,
2-53, 2-65, 2-87, 3-13

Washer, Flat, 0.31, Sae, Blk, 3-13, 3-15,
3-17

Washer, Flat, 0.31, Std, 1-2, 2-5, 2-7,
2- 21215,21,27, ,

-39, 2- -47

-67, 2- -71

-93, 2- 7

3, 2-
9, 2-
7, 3-

7 -29

-4 , 2-49,

-6 , 2-73,

9 , 3-9,

Washer, Flat, 0.31, Std (S30XP Only),
2-13

Washer, Flat, 0.31b 0.67d .07, Stl, Blk,
3-15

Washer, Flat, 0.32b 1.00d .12, Ss, 2-19,
2-67,2-83

Washer, Flat, 0.34b 0.69d .06, Nyl, 2-75

Washer, Flat, 0.38, Sae, 2-21, 2-23, 2-27,
2-29, 2-57, 2-87, 2-89, 2-99, 2-111,
3-21

Washer, Flat, 0.38, Std, 2-7, 2-9, 2-27,
2-29, 2-41, 2-43, 2-49, 2-63, 2-77,
2-85, 2-89, 2-91, 2-93, 2-97, 3-7,
3-11, 3-17, 3-21

Washer, Flat, 0.38b 0.88d .08, Ss, 2-41,
2-75, 2-81, 2-85, 2-87

Washer, Flat, 0.38b 0.88d .12, Stl, P,
2-13

Washer, Flat, 0.39b 0.75d .06, Nyl, 2-17

Washer, Flat, 0.40b 1.12d .12, Ss, 2-49

Washer, Flat, 0.40b 1.12d .12, Stl, P,
2-65, 2-113, 2-115

Washer, Flat, 0.44b 1.00d .08, Ss, 2-71,
2-77

Washer, Flat, 0.44b 2.00d .12, Stl, P,
2-27,2-29

Washer, Flat, 0.50, Sae, 2-57, 2-59, 2-63,
2-87,2-89

Washer, Flat, 0.50, Std, 2-5, 2-69, 2-71,
2-79

Washer, Flat, 0.53b 1.75d .12, Stl, P,
2-99

Washer, Flat, 0.56b 1.38d .11, Ss, 2-7,
2-9

Washer, Flat, 0.62, Sae, 2-63

Washer, Flat, 0.75, Sae, 2-53, 2-113,
2-115

Washer, Flat, 0.81b 1.24d .03, Stl, P,
2-65

Washer, Flat, 08, 2-5, 2-61, 2-75

Washer, Flat, 1.02b 1.75d .12, Stl, 2-57,
2-59, 2-77

Washer, Flat, 1.39b 2.12d .13, Stl, 2-53

Washer, Flat, 10, 2-11, 2-15, 2-21, 2-23,
2-75, 2-87, 2-95, 3-3, 3-5, 3-21

Washer, Flat, 10, Ss, 2-81

Washer, Flat, 2.16b 3.50d .16, Felt, 2-53

Washer, Flat, Belleville, .31, 2-65, 2-99

Washer, Flat, Belleville, .38, 2-7, 2-9,
3-21

Washer, Flat, Belleville, .50, 2-69, 2-71,
2-99

Washer, Flat, Belleville, M10, 2-87

Washer, Fit, Pump, Hyd, 4-13

Washer, Lock, 0.38, 5-17

Washer, Lock, Int-ext, 0.25, 2-67, 2-81,
2-85, 3-21

Washer, Lock, Int-Ext, 0.31, 3-21

Washer, Lock, Int-Ext, 0.38, 2-5, 2-27,
2-29, 2-41

Washer, Lock, Int-ext, 10, 2-75

Washer, Lock, Int, 0.25, 2-107

Washer, Lock, Int, 0.31, 2-41

Washer, Lock, M12 [Mit], 5-18

Washer, Lock, M6 [Mit], 5-28

6-22

S30 Gas/LPG 9013316 (7-2014)



CROSS REFERENCE

Washer, Lock, M8 [Mit], 5-9, 5-21

Washer, Pump, Hyd, 4-13

Washer, Retainer, Door, Dump, 2-71, 2-73

Washer, Sealing, 0.28b 0.75d Ss, Neo,
3-13

Washer, Special, 5-10

Washer, Spring, 5-13

Washer, Star, M10 [Mit], 5-25

Washer, Strainer, 5-7

Washer, Thrust, 0.61b 1.25d .06, Fgl, 2-87

Weight, Counter, Casting, 52.8Ib, 2-79

Weight, Counter, Casting, 72.8Ib, 2-79

Weight, Counter, Casting, 72.8Ib (S30 and
S30XP Only), 2-5

Weight, Counter, Casting, 79.9 Lb, 2-5

Weight, Eccentric, Pntd, 2-85

Wheel, Steering, 14.0d 0.81b 36tooth,
2-25

Wire, 10ga 16.01 Blk .25ring /.38ring, 3-21

Wire, 10ga, 15.01, Grn, M8 Ring/M8 Ring,
2-81

Wire, 10ga, 35.01, Grn, M8 Ring/M6 Ring,
2-67, 2-81

Wire, Tie [W/.25” Fir Tree Clip], 2-67,
2-71,2-83

S30 Gas/LPG 9013316 (7-2014)




CROSS REFERENCE

S30 Gas/LPG 9013316 (7-2014)



	S30 Gas/LPG GLOBAL Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items (1 of 2)

	STANDARD PARTS
	Fig. 1 -- Brushes, Replacement
	Fig. 2 -- Main Frame Group
	Fig. 3 -- Brush Door Group, Right
	Fig. 4 -- Brush Door Group, Left
	Fig. 5 -- Operator Station Group
	Fig. 6 -- Seat and Shroud Group
	Fig. 7 -- Engine Cover Group, Rear
	Fig. 8 -- Engine Cover Group, Top
	Fig. 9 -- Engine Cover Group, Side
	Fig. 10 -- Instrument Panel Group, S30
	Fig. 11 -- Instrument Panel Group, S30 XP
	Fig. 12 -- Steering Group
	Fig. 13 -- Engine and Mount Group, Gas
	Fig. 14 -- Engine and Mount Group, Lpg
	Fig. 15 -- Engine EFI Group, Gas
	Fig. 16 -- Engine EFI Group, LPG
	Fig. 17 -- Engine Air Cleaner Group, Gas
	Fig. 18 -- Engine Air Cleaner Group, LPG
	Fig. 19 -- Engine Alternator Group
	Fig. 20 -- Engine Battery Group
	Fig. 21 -- Engine Muffler Group
	Fig. 22 -- Engine Fuel Tank Group, Gas
	Fig. 23 -- Engine Fuel Tank Group, LPG
	Fig. 24 -- Engine Radiator Mount and Fan Group
	Fig. 25 -- Engine Radiator Hoses Group, Gas/LPG
	Fig. 26 -- Wheel Group, Rear Drive S30 and XP
	Fig. 27 -- Wheel Assembly, Rear
	Fig. 28 -- Wheel and Brakes Group, Front Solid (Standard)
	Fig. 29 -- Wheel and Brakes Group, Front Pneumatic (Option)
	Fig. 30 -- Brake Pedal and Parking Brake Group
	Fig. 31 -- Directional Pedal Group
	Fig. 32 -- Hydraulic Pump Linkage Group, S30 and XP
	Fig. 33 -- Hopper Group, Plastic
	Fig. 34 -- Hopper Group, Steel
	Fig. 35 -- Hopper Cylinder and Dump Door Group, Plastic
	Fig. 36 -- Hopper Cylinder and Dump Door Group, Steel
	Fig. 37 -- Hopper Cover Group
	Fig. 38 -- Hopper Lift Arms and Bumper Group
	Fig. 39 -- Hopper Counter Weight Group, Steel
	Fig. 40 -- Hopper Pre--Filter Group
	Fig. 41 -- Hopper Vacuum Fan Group
	Fig. 42 -- Hopper Filter Shaker Group
	Fig. 43 -- Side Brush Lift Group, S30
	Fig. 44 -- Side Brush Motor and Pivot Group, S30
	Fig. 45 -- Side Brush Motor Group, S30 XP
	Fig. 46 -- Side Brush Lift and Pivot Group, S30 XP
	Fig. 47 -- Main Brush Lift Group, S30
	Fig. 48 -- Main Brush Lift Group, S30 XP
	Fig. 49 -- Main Brush Drive Group
	Fig. 50 -- Hydraulic Schematic
	Fig. 51 -- Hydraulic Hose Group, S30
	Fig. 52 -- Hydraulic Hose Group, S30 XP
	Fig. 53 -- Hydraulic Reservoir Group
	Fig. 54 -- Hydraulic Cooler and Tubes Group
	Fig. 55 -- Hydraulic Pumps Group, S30 and XP
	Fig. 56 -- Hydraulic Valve Group, S30
	Fig. 57 -- Hydraulic Valve Group, S30 XP
	Fig. 58 -- Electrical Schematic, S30 (1 of 6)
	Fig. 59 -- Electrical Schematic, S30 XP (1 of 6)
	Fig. 60 -- Electrical Schematic, Gas Engine Harness (1 of 2)
	Fig. 61 -- Electrical Schematic, LPG Engine Harness (1 of 2)
	Fig. 62 -- Electrical Wire Harnesses Group
	Fig. 63 -- Label Group

	OPTIONS
	Fig. 1 -- Indoor Light Kit
	Fig. 2 -- Outdoor Light Kit
	Fig. 3 -- Left Hand Side Brush Kit, S30 XP
	Fig. 4 -- Vacuum Wand Group
	Fig. 5 -- Overhead Guard Kit
	Fig. 6 -- Cab Group
	Fig. 7 -- Cab Cover Group
	Fig. 8 -- Cab Door Group
	Fig. 9 -- Cab Heater Group
	Fig. 10 -- Cab Air Conditioner Group
	Fig. 11 -- Cab Fuel Cover Group
	Fig. 12 -- Cab Wire Harness Group
	Fig. 13 -- Cab Wire Harness Electrical Schematic
	Fig. 14 -- Corner Bumper Kit
	Fig. 15 -- Telemetry Group
	Fig. 16 -- Fire Extinguisher Kit
	Fig. 17 -- Documentation Group

	BREAKDOWNS
	Fig. 1 -- Hydraulic Steering Valve Breakdown, 1024260
	Fig. 2 -- Hydraulic Valve Breakdown, 1040091
	Fig. 3 -- Hydraulic Valve Breakdown, 1034671
	Fig. 4 -- AC and Heater Box Breakdown, 1067918
	Fig. 5 -- Hydraulic Motor Breakdown, 1054901
	Fig. 6 -- Hydraulic Piston Pump Breakdown, 1054905
	Fig. 7 -- Seat Breakdown, 1073641

	MITSUBISHI ENGINE BREAKDOWN 1071155
	Fig. 1 -- Cylinder Block Group
	Fig. 2 -- Rocker Cover Group
	Fig. 3 -- Cylinder Head Group
	Fig. 4 -- Front Cover and Oil Pan Group
	Fig. 5 -- Camshaft and Valve Group
	Fig. 6 -- Piston and Crankshaft Group
	Fig. 7 -- Balancer Group
	Fig. 8 -- Oil Pump and Pressure Switch Group
	Fig. 9 -- Water Pump Group
	Fig. 10 -- Intake Manifold Gasket Group
	Fig. 11 -- Exhaust Manifold Gasket Group
	Fig. 12 -- Fan Tensioner and Pump Mount Group
	Fig. 13 -- Flywheel Group
	Fig. 14 -- Ignition Coil and Spark Plug Group
	Fig. 15 -- Starter / Alternator Group
	Fig. 16 -- Remote Oil Filter Group
	Fig. 17 -- Coolant Group
	Fig. 18 -- DSR Coolant Group, LPG Engine
	Fig. 19 -- Electrical Group
	Fig. 20 -- Fuel Rail Group, Gasoline Engine
	Fig. 21 -- Throttle Body Group, Gasoline Engine
	Fig. 22 -- Throttle Body Group, LPG Engine
	Fig. 23 -- Vaporizer Group, LPG Engine
	Fig. 24 -- Electronic Pressure Regulator (EPR) Group, LPG Engine

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





